TennantTrue® Parts

North America / International

SENTINEL"

Sweeper
Parts Manual

Machine Serial Number Range
(S/N 011000- )

9018519
Rev. 01 (2-2020)



Ref Part No. Serial Number Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company
PO Box 1452
Minneapolis, MN 55440
Phone: (800) 553-8033
www.tennantco.com

Thermo-Sentry, Total View and Vario Sweeping Brush are trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Copyright © 2018, 2020 TENNANT Company, Printed in U.S.A.




CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

& Lo BAEAT .
WSS RS %,
g -

FES -

AL -
wERE
BEREBIEER -
EPOID RS -
FHAY -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

A remplir au moment de I'installation a titre de référence.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6. Fournissez des instructions d’expédition détaillées. .
Agent commercial -
) ¥ - identifie un assemblage N? tél. de agent commercial -
A - identifie les piéces composant I'assemblage Numéro d'identification client —
Date d’installation —
R—=yYoEFH*% ' LROEZSML TSN
TENNANTH B D A=V ELIERERDH EHBUIELY,
KU HTSA BOTEXIE. #5110, BE . FAX. T2 FHTHREVOLET.
HEEICBRITELLIC. LTOFERBMS IS0,
1. (A HEOETLAEZSMoELLIE,
2. B) SO T—ASALICHRIESh TS YT LES
EHHSEIED, ] o .
3. (©) /S—YYRMEBELT, ST AESHNELLA SRR REMETRSIIC. REMCEAL TS,
JP &Ly, EF L No. -

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

Fig. 1 - Recommended General Maintenance Items

Ref. Part No. Serial Number Description Qty.
762220 011000- ) Tee, Water Spray (Wet Dust Control) 1
762221 011000- ) Nozzle, Water Spray (Wet Dust Control) 2
9018416 011000- Element, Primary, Air Filter 1
9018417 011000- Element, Secondary, Air Filter 1
9020919 011000- Fuel Filter Element [Sentinel T3]

(

(

(

(

( ) 1
9020920 (011000- )  Fuel Filter Element [Sentinel T4f] 1
762234 (011000- ) Cap, Spray Nozzle (Wet Dust Control) 2
9018286 (011000- )  Cartridge, Lub Oil Filter 1
760098 (011000- ) Plug And Cap Kit, Hyd Ftg 1
760099 (011000- ) O-Ring Kit, Seal Lok 1
65870-5 (011000- ) Fluid, Hyd Oil, Lo Tp 5 Gal. 1
767766 (011000- ) 424 Oil, Brakes, 2.5 Gal. 1
764260 (011000- ) Skirt Kit, Front (With 5 U-Nuts) (Dry Dust Control) 1
764261 (011000- ) Skirt Kit, S. B. (1 Per Side With 5 U-Nuts) 1

(Dry Dust Control)
768089 (011000- ) Skirt, Dust Containment (1 Per Side With 2 U-Nuts) 2
(Dry Dust Control)

1005719 (011000- )  Strip, Paddle, Conveyor 13
760897 (011000- ) Skirt, Conveyor Lip 1
760882 (01100 ) Skirt, Conveyor Side 2
765845 (011000- ) Guide, Conveyor Chain 4
760837 (011000- ) Skirt, Side Deflectors 2
761117 (011000- ) Skirt, Dust, Rear 1
761158 (011000- )  Seal, Brush Door 2
86385 (011000- )  Grease, Anti-Corrosion Electrical 1
761501 (011000- ) Filter Bag Lifting Kit 1
1074333 (011000- )  Filter Air, Cab 1
65869-5 (011000- ) Oil, Hyd, 15/40, 05gal 1
65870-5 (011000- ) Oil, Hyd, 5/20, 05gal 1
9000119 (011000- ) Oil, Hyd, Syn, 5 Gal 1
1009169 (011000- ) Paint, Airdry, [Hawk Gray], 120z 1
1009170 (011000- ) Paint, Airdry, [Gm White], 120z 1
9000688 (011000- ) Paint Kit, Ure, Gal [Hawk Gray] 1
9000689 (011000- ) Paint Kit, Ure, Gal [Gm White] 1
771052 (011000- ) Test Kit, Hyd Press 1
760798 (011000- ) Trough WIdt, Conveyor 1
1006225 (011000- ) Plate Widt, Back, Conveyor 1
1006175 (011000- ) Plate, Wear 1
1006108 (011000- ) Wrap, Conveyor, Upper 1
1025192 (011000- ) Sprocket, 1.654pd, 19tooth, 4.50b, Split 3
1005173 (011000- ) Wheel, Traction 1
1005175 (011000- )  Chain, RlIr, 1.65 Pitch, 92 Pitches 2
1057707 (011000- ) Oil, Hyd [El, Iso 32, 01 Gal] 1
1057708 (011000- ) Oil, Hyd [El, Iso 32, 05 Gal] 1
9000119 (011000- ) Oil, Hyd, Synthetic, 05 Gal 1

Sentinel 9018519(2-2020) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

Sentinel 9018519 (11-2018)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement ............... 2-2 Fig. 43 - Cab Group, Front ................. 2-88
Fig. 2 - Main Frame Group .................. 2-4 Fig. 44 - Cab Group,Rear .................. 2-90
Fig. 3 - Right Hand Main Brush Door and Fig. 45 - Cab Frame and Door Mount Group .. 2-92
StepGroup ... 2-6 Fig. 46 - Cab Door Group, Right ............ 2-94
Fig. 4 - Right Hand Main Brush Skid Group .... 2-8 Fig. 47 - Cab Door Group, Left .............. 2-96
Fig. 5 - Left Hand Main Brush Door and Fig. 48 — Cab Upper and Front Console Group 2-98
Wrap Group ........coovivvnnn. .. 2-10 Fig. 49 - Cab Center Console Group . . ... ... 2-100
Fig. 6 - Left Hand Main Brush Skid Group .... 2-12 Fig. 50 — Steering Wheel Group ............ 2-102
Fig. 7 - RearAxleGroup ................... 2-14 Fig. 51 - Cab SeatGroup ................. 2-104
Fig. 8 — Front Axle and Transmission Group .. 2-16 Fig. 52 - Cab Lights, Camera, Visor,
Fig. 9 - Front Brakes and Lines Group ....... 2-18 and Pedal Group ................ 2-106
Fig. 10 - Main Brush Group ... .............. 2-20 Fig. 53 - Cab Heater Group ............... 2-108
Fig. 11 — Main Brush Lift Group ............. 2-22 Fig. 54 - Cab Air Conditioning Group .. ..... 2-110
Fig. 12 - Engine and Mount Group, 3A ....... 2-24 Fig. 55 - Side Brush Group, Right Hand .. ... 2-112
Fig. 13 - Engine and Mount Group, 4F ....... 2-26 Fig. 56 — Hydraulic Schematic .............. 2-114
Fig. 14 - Engine QOil Filter Group, 3A ......... 2-28 Fig. 57 - Hydraulic Hose Group, Low Dump .. 2-120
Fig. 15 - Engine QOil Filter Group, 4F ......... 2-30 Fig. 58 - Hydraulic Hose Group,
Fig. 16 - Engine Electrical Group, 3A ........ 2-32 Steeringand Brake .............. 2-122
Fig. 17 - Engine Electrical Group, 4F ........ 2-34 Fig. 59 - Hydraulic Hose Group,
Fig. 18 — Engine Standard Air Cleaner Conveyor and Main Brush ........ 2-124
Group,3A ... 2-36 Fig. 60 - Hydraulic Hose Group, Reservoir ... 2-126
Fig. 19 - Engine Heavy Duty Air Cleaner Fig. 61 - Hydraulic Hose Group, Steer,
Group,3A ... 2-38 Brakes, Side Brush .............. 2-128
Fig. 20 — Engine Standard Air Cleaner Fig. 62 — Hydraulic Hose Group, Propel ..... 2-130
Group,4F ... 2-40 Fig. 63 — Hydraulic Reservoir Group ........ 2-132
Fig. 21 - Engine Heavy Duty Air Cleaner Fig. 64 - Hydraulic Pumps Group . ... ....... 2-134
Group,4F ... 2-42 Fig. 65 - Hydraulic Main Brush/Conveyor
Fig. 22 — Engine Radiator and Hydraulic Lift Valve Group ................. 2-136
Cooler Group, 3A . ...t 2-44 Fig. 66 — Hydraulic Hopper Control
Fig. 23 — Engine Radiator and Hydraulic Valve Group .............ccon... 2-138
Cooler Group, 4F . ................ 2-46 Fig. 67 — Hydraulic Side Brush Valve Group .. 2-140
Fig. 24 - Engine Radiator Hose Group, 3A.... 2-48 Fig. 68 — Hydraulic Manifold and
Fig. 25 - Engine Radiator Hose Group, 4F .... 2-50 Priority Valve Group ............. 2-142
Fig. 26 - Engine Muffler Group, 3A .......... 2-52 Fig. 69 - Water Tank Group .. .. ............ 2-144
Fig. 27 - Engine SCR Muffler Group, 4F . ..... 2-54 Fig. 70 - Wet Dust Control Skirt Group ... ... 2-146
Fig. 28 - Engine Diesel Exhaust Fluid Group, 4F 2-56 Fig. 71 — Dry Dust Control Group ........... 2-148
Fig. 29 - Engine Fuel Tank Group, 3A ........ 2-58 Fig. 72 — Dry Dust Control Group,
Fig. 30 - Engine Fuel Tank Group, 4F ........ 2-60 Left Side Brush ................. 2-150
Fig. 31 - Engine Battery Group .. .. .......... 2-62 Fig. 73 - Electrical Schematic .............. 2-152
Fig. 32 - Conveyor and Covers Group ....... 2-64 Fig. 74 - Electrical Schematic,
Fig. 33 - Conveyor Drive Group . ............ 2-66 3A EngineHarness .............. 2-164
Fig. 34 - Conveyor Idler Group .. ............ 2-68 Fig. 75 - Electrical Schematic,
Fig. 35 - Conveyor Tension Group ........... 2-70 F4 Engine Harness .............. 2-166
Fig. 36 - Conveyor Lift Group, Right ......... 2-72 Fig. 76 — Wire Harnesses Group ........... 2-168
Fig. 37 - Conveyor Lift Group, Left .......... 2-74 Fig. 77 - Labels Group .................... 2-190
Fig. 38 - HopperGroup . ................... 2-76
Fig. 39 - Hopper Filter Bags Group .......... 2-80
Fig. 40 - Hopper Tilt Cylinders Group ........ 2-82
Fig. 41 - Hopper Support Cylinder Group ... .. 2-84
Fig. 42 — Hopper Vacuum Fan and
Rear Camera Group .............. 2-86

Sentinel 9018519 (2-2020)




STANDARD PARTS

Fig. 1 - Brushes, Replacement

Sentinel 9018519 (12-2018)



STANDARD PARTS

351955
Fig. 1 - Brushes, Replacement

Ref. Part No. Serial Number Description Qty.

1 761126 (011000- )  Brush-Main Sweep,51Lg Strp Polypropylene 1

2 761211 (011000- ) Brush-Side Sweep 32D Polypropylene &Wire, Side 1

2 761213 (011000- ) Brush-Side Sweep -32D Flatwire, Side 1

2 761238 (011000- )  Brush-Side Sweep -32D Polypropylene, Side 1

2 761239 (011000- )  Brush-Side Sweep -38D Polypropylene, Vario 1

2 761372 (011000- )  Brush-Side Sweep-38D Polypropylene&Wire, Vario 1
v 3 768031 (011000- )  Brush Kit, Segmented -32 D-Polypropylene 1
A 4 768025 (011000- ) Plate, Side Brush 1
A 5 768028 (011000- ) Brush-Side Sweep, 4 Segments-Polypropylene 1
AA 760107 (011000- ) Kit, Side Brush Spring 1
AA 769590 (011000- ) Kit, Ci, Linkage, Brush, Side 1
v 3 768032 (011000- ) Brush Kit, Segmented -32 D-Flatwire 1
A 4 768025 (011000- ) Plate, Side Brush 1
A 5 768029 (011000- ) Brush-Side Sweep, 4 Segments-Flatwire 1
AA 760107 (011000- ) Kit, Side Brush Spring 1
AA 769590 (011000- ) Kit, Ci, Linkage, Brush, Side 1
v 3 768033 (011000- ) Brush Kit, Segmented -32 D-Polypropylene &Wire 1
A 4 768025 (011000- ) Plate, Side Brush 1
A 5 768030 (011000- ) Brush-Side Sweep, 4 Segments-Polypropylene &Wire 1
AA 760107 (011000- ) Kit, Side Brush Spring 1
AA 769590 (011000- ) Kit, Ci, Linkage, Brush, Side 1
v 6 768034 (011000- )  Brush Kit, Segmented -38 D-Polypropylene 1
A 7 768026 (011000- ) Plate, Front Brush/Vario 1
A 8 768028 (011000- ) Brush-Side Sweep, 4 Segments-Polypropylene 1
A 9 1017282  (011000- )  Spacer, 1.250d X .433id X .50h 3
v 6 768036 (011000- ) Brush Kit, Segmented -38 D-Polypropylene &Wire 1
A 7 768026 (011000- ) Plate, Front Brush/Vario 1
A 8 768030 (011000- ) Brush-Side Sweep, 4 Segments-Polypropylene &wire 1
A 9 1017282  (011000- )  Spacer, 1.250d X .433id X .50h 3

Sentinel 9018519 (12-2018) 2-3



Fig. 2 — Main Frame Group

STANDARD PARTS

AN
/wﬂﬁ7

g
74
/,/

A\

- ~

Vs
JA

Sentinel 9018519 (12-2018)




STANDARD PARTS

354100
Fig. 2 — Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 1071276 (011000- )  Frame WiIdt [Sentinel] 1
2 760357 (011000- ) Plate, Fender 4
3 765360 (011000- ) Bracket, Step 2
4 1009349 (011000- ) Cover, Channel, Lh 1
5 1074528 (011000- ) Door Assy, Eng, Lh[New Graphics] 1
v 6 1008823 (011000- ) Latch, Handle, T 2
A 1017948 (011000- ) Key, Door, Eng [1 Pick = 2 Keys] 2
7 761044 (011000- ) Bushing, Hinge, Door, Side, Eng [830] 4
8 761043 (011000- ) Pin WIdt, Hinge, Door, Lower Eng 2
9 761093 (011000- ) Pad, Mtg, Cab 2
10 1074530 (011000- ) Door Assy, Eng, Rh[New Graphics] 1
11 766980 (011000- )  Gasspring, 38Ib, 5.9strk 2
12 1046088 (011000- ) Taillight, Led [Sentinel 08] 2
13 32490 (011000- ) Washer, Flat, 0.25, Std 4
14 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
15 46314 (011000- )  Grommet, Rbr, 0.20id, F/0.4h, .12 Matl 4
16 75430 (011000- ) Tread, Non-Skid, 02.2w 15.5I 1
17 760395 (011000- ) Bracket, Angle, Retainer, Hose 4
18 766966 (011000- ) Pivot Widt, Door, Upper, Eng 2
19 369704 (011000- ) Horn, 12vdc, Dba [Wolo] 1
20 764016 (011000- ) Isolator, Vib, Bshg, 2.8d 2.41 .8b 1.62h 2
21 764073 (011000- ) Washer, Flat, 0.80b 3.00d .18 4
22 1010495 (011000- ) Bolt, Modif 2
23 763126 (011000- ) U-Nut, 10mm-1.25 0.75 16
24 761237 (011000- ) Molding, Trim, Pvc, .18-.31 09.0I 4
25 765307 (011000- ) Bushing 4
26 761882 (011000- )  Light, Marker, Side, Amb, 12vdc 2
27 1009012 (011000- ) Bracket Widt, Door 2
28 1073901 (011000- ) Bracket 1
29 51538 (011000- )  Pin, Clevis, 0.50d X 5.00I 2
30 765391 (011000- )  Grommet, Rbr, 1.25id, F/0.5h, .31 Matl 2
31 762180 (011000- ) Guard, Hose, Rbr, 8.0l 2
32 768487 (011000- ) Washer, Flat, 1.50b 3.00d .18 4
33 12459 (011000- ) Screw, Hex, M6 X 1.00 X 20, Fmg 8
34 768412 (011000- ) Cable, Glv .25d 021.0l .51ring /.51ring 1
35 763040 (011000- ) Washer, Flat, Belleville, M6 6
36 1074107 (011000- ) Tank, Fluid, Windshield Washer 1
37 763116 (011000- ) Tie, Cable, Nyl, 15.31 .25w 4.50d Max 6
38 1074755 (011000- ) Wire, Ground, Windshield, Washer 1
39 07783 (011000- ) Nut, Hex, Std, M20 X 2.50, 8 4
40 1011429 (011000- ) Nut, Spcl, Extended 1

Sentinel 9018519 (12-2018) 2-5



STANDARD PARTS

Fig. 3 - Right Hand Main Brush Door and Step Group

Sentinel 9018519 (2-2020)



STANDARD PARTS

354101
Fig. 3 — Right Hand Main Brush Door and Step Group
Ref. Part No. Serial Number Description Qty.
1 761158 (011000- ) Skirt, Gum, .18, 09.62w 39.17I, 05/ Hole 1
2 760208 (011000- ) Retainer, Skirt, .19, 0.8w X 38.8l, Blk 1
3 760205 (011000- ) Seal, Bulb, Str, 0.75d .19grip 043.0I 1
4 1073149 (011000- ) Rivet, Blind, .154d X 0.68 X .49d, Alm 5
5 1009306 (011000- ) Cover, Door, Brush, Rh 1
6 761179 (011000- ) Latch, T Handle 2
7 764256 (011000- ) Bar, Flat, 0.18, 1.00 X 13.50I, 3/.38h 1
8 768099 (011000- ) Seal, Brush, Door 1
9 765336 (011000- ) Support WIdt, Brush, Rh 1
10 19895 (011000- ) Tread, Non-Skid, 07.5w 12.0I 2
11 60428 (011000- ) Rivet, Blind, .188d X 0.58 X .38d, Sil 8
12 39890 (011000- ) Washer, Flat, M8, Fendr 2
13 32490 (011000- ) Washer, Flat, 0.25, Std 2
14 76570 (011000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
15 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
16 08716 (011000- ) Screw, Hex, M6 X 1.00 X 20, Ss 8
17 08712 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
18 01684 (011000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
19 19065 (011000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 10
20 1244547 (011000- ) Bracket, Step 1
21 1244548  (011000- )  Assy, Step 1
22 06969 (011000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 4
23 32486 (011000- ) Washer, Flat, 0.53b 1.06d .10, Stl, Pl 4
24 57702 (011000- ) Cable, Glv.06d 012.01 .26eye /.26eye 1
25 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
26 19066 (011000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 1
27 313092 (011000- ) Pin, Qdc, 0.50D X 1.00 Grip X 1.44L 1
28 06943 (011000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1

Sentinel 9018519 (12-2018) 2-7



STANDARD PARTS

Fig. 4 - Right Hand Main Brush Skid Group

Sentinel 9018519 (12-2018)



STANDARD PARTS

356840
Fig. 4 - Right Hand Main Brush Skid Group

Ref. Part No. Serial Number Description Qty.
1 769598 (011000- ) Plate Widt, Cage, Rh 1
2 768009 (011000- ) Link, Sppt, Brush 2
3 768205 (011000- ) Plate Widt, Sppt, Rh 1
v 4 768222 (011000- ) Shoe WiIdt Kit, Dirt, Carbide, Replmt 1
A 768207 (011000- ) Shoe WiIdt, Dirt, Carbide, Rh 1
A 768202 (011000- ) Shoe WiIdt, Dirt, Carbide, Lh 1
A 5 768209 (011000- )  Strip, Skid, Ure, 24.1] 1
A 6 768210 (011000- )  Strip, Retainer, Lower 1
7 761106 (011000- ) Plate, Guide, Brush 2
8 768211 (011000- )  Strip, Retainer, Upper 1
9 1009386 (011000- )  Chain WiIdt, Brush, Cage 1
10 761121 (011000- ) Seal, Door, Brush, Vertical 1
11 761120 (011000- ) Retainer, Seal, Door, Brush, Vertical 2
12 761124 (011000- ) Bracket, Angle, Skid 2
13 761125 (011000- ) Chain, Coil, Str, 2/0, 16.91 13 Link 2
14 39890 (011000- ) Washer, Flat, M8, Fendr 2
15 47801 (011000- )  Fitting, Grease, Str Pm04 .63l 4
16 39277 (011000- )  Screw, Hex, M8 X 1.25 X 25, 8.8 10
17 41186 (011000- ) Washer, Flat, Belleville, .31 14
18 32490 (011000- ) Washer, Flat, 0.25, Std 9
19 16931 (011000- )  Screw, Hex, M8 X 1.25 X 20, 8.8 7
20 76570 (011000- )  Screw, Hex, M8 X 1.25 X 30, 8.8 2
21 06943 (011000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
22 763040 (011000- ) Washer, Flat, Belleville, M6 3
23 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
24 08712 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 10
25 763100 (011000- ) Screw, Hex, M12 X 1.75 X 60 1
26 06993 (011000- )  Screw, Hex, M20 X 2.50 X 60, 8.8 2
27 763036 (011000- ) Nut, Hex, Lock, M20 X 2.5, NI 2

Sentinel 9018519 (2-2020) 2-9



STANDARD PARTS

Fig. 5 - Left Hand Main Brush Door and Wrap Group

NV

N

A

N b
Q/“‘/n 9
w - 7
A/‘ C
I KN 23
28 22 24

2-10 Sentinel 9018519 (12-2018)



STANDARD PARTS

354102
Fig. 5 - Left Hand Main Brush Door and Wrap Group
Ref. Part No. Serial Number Description Qty.
1 761117 (011000- ) Skirt, Rbr, .18, 08.54w 55.511, 08/ Hole 1
2 761118 (011000- ) Bracket, Mtg, Rear Dust Skirt 1
3 761119 (011000- ) Retainer, Skirt, .16, 1.2w X 55.5I, Blk 1
4 761158 (011000- ) Skirt, Gum, .18, 09.62w 39.17I, 05/ Hole 1
5 760208 (011000- ) Retainer, Skirt, .19, 0.8w X 38.8l, Blk 1
6 760205 (011000- ) Seal, Bulb, Str, 0.75d .19grip 043.0I 1
7 48183 (011000- ) Chain, Coil, Str, 2/0, 14.11 11 Link 1
8 1073149 (011000- ) Rivet, Blind, .154d X 0.68 X .49d, Alm 5
9 1009266 (011000- ) Cover, Door, Brush, Lh 1
10 761179 (011000- ) Latch, T Handle 2
11 764256 (011000- ) Bar, Flat, 0.18, 1.00 X 13.50I, 3/.38h 1
12 768099 (011000- ) Seal, Brush, Door 1
13 765335 (011000- ) Support WIdt, Brush, Lh 1
14 765322 (011000- ) Panel WIdt, Brush Wrap, Lower 1
15 60428 (011000- ) Rivet, Blind, .188d X 0.58 X .38d, Stl 8
16 32490 (011000- )  Washer, Flat, 0.25, Std 13
17 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
18 39890 (011000- ) Washer, Flat, M8, Fendr 2
19 06415 (011000- ) Screw, Flt, Soc, M6 X 1.00 X 25, 10.9 8
20 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 8
21 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
22 08716 (011000- ) Screw, Hex, M6 X 1.00 X 20, Ss 8
23 08712 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
24 01684 (011000- )  Washer, Flat, 0.27b 0.69d .05, Ss 8
25 06955 (011000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
26 41141 (011000- )  Washer, Lock, Int-Ext, 0.31 2
27 39311 (011000- ) Nut, Hex, Std, M8 X 1.25 1
28 76570 (011000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
29 39283 (011000- ) Screw, Hex, M10x1.50x25, 8.8 4
30 32485 (011000- ) Washer, Flat, 0.38, Sae 12
31 41430 (011000- ) Nut, Hex, Lock, M10 X 1.5, NI 6
32 39284 (011000- ) Screw, Hex, M10 X 1.50 X 35, 8.8 2
33 19065 (011000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 10

Sentinel 9018519 (12-2018) 2-11



STANDARD PARTS

16

S ERE = =N E =S =R

(3]
-
S

.w'\ \
e} F ™
e o
;=

S

%
'S 0

® F~ ©
S 3 ™ =
S ==/ NE == == &
’ K ~ e
% \l o) \ J /’ T
7
& <

S

Fig. 6 — Left Hand Main Brush Skid Group

Sentinel 9018519 (12-2018)

2-12



STANDARD PARTS

356841
Fig. 6 — Left Hand Main Brush Skid Group

Ref. Part No. Serial Number Description Qty.
1 770000 (011000- ) Plate WIdt, Cage, Sppt, Brush, Lh 1
2 768009 (011000- ) Link, Sppt, Brush 2
3 768200 (011000- ) Plate Widt, Sppt, Lh 1
4 761106 (011000- ) Plate, Guide, Brush 2
v 5 768222 (011000- ) Shoe WiIdt Kit, Dirt, Carbide, Replmt 1
A 768202 (011000- ) Shoe WiIdt, Dirt, Carbide, Lh 1
A 768207 (011000- ) Shoe WiIdt, Dirt, Carbide, Rh 1
A 6 768209 (011000- )  Strip, Skid, Ure, 24.1] 1
A 7 768210 (011000- )  Strip, Retainer, Lower 1
8 768211 (011000- )  Strip, Retainer, Upper 1
9 761121 (011000- ) Seal, Door, Brush, Vertical 1
10 761120 (011000- ) Retainer, Seal, Door, Brush, Vertical 2
11 1009386 (011000- )  Chain WiIdt, Brush, Cage 1
12 761124 (011000- ) Bracket, Angle, Skid 2
13 761125 (011000- ) Chain, Coil, Str, 2/0, 16.91 13 Link 2
14 47801 (011000- )  Fitting, Grease, Str Pm04 .63| 2
15 09718 (011000- ) Fitting, Grease, E90 Pm04 .75l 2
16 39277 (011000- )  Screw, Hex, M8 X 1.25 X 25, 8.8 16
17 41186 (011000- ) Washer, Flat, Belleville, .31 15
18 16931 (011000- )  Screw, Hex, M8 X 1.25 X 20, 8.8 5
19 32490 (011000- ) Washer, Flat, 0.25, Std 2
20 76570 (011000- )  Screw, Hex, M8 X 1.25 X 30, 8.8 2
21 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
22 39890 (011000- ) Washer, Flat, M8, Fendr 4
23 06943 (011000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
24 763040 (011000- ) Washer, Flat, Belleville, M6 3
25 08712 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 10
26 06993 (011000- )  Screw, Hex, M20 X 2.50 X 60, 8.8 2
27 763036 (011000- ) Nut, Hex, Lock, M20 X 2.5, NI 2
28 77752 (011000- ) Screw, Hex, M16 X 2.00 X 70, 8.8, Fl 1

Sentinel 9018519 (2-2020) 2—-13



STANDARD PARTS

Fig. 7 — Rear Axle Group

Sentinel 9018519 (12-2018)

2-14



STANDARD PARTS

354103
Fig. 7 — Rear Axle Group

Ref. Part No. Serial Number Description Qty.

1 761017 (011000- ) Pin, Spring, Leaf [1pick=1pc] 6

2 06418 (011000- )  Fitting, Grease, Str Pm02 .66I 6

3 761010 (011000- ) Nut, Spcl, U Bolt, .75-16 [Dp] 8

v 4 761011 (011000- )  Wheel Assy, W/ Tire, Pneu [11b] 2
A 761012 (011000- )  Wheel, Hub 12.0d 5.00w, 6-Bolt [830] 1
A 761013 (011000- ) Tire, W/ Flap, 7.00x 12/16ply 1
A 761014 (011000- ) Innertube, 7.00 X 12.00 [Tr440] 1
A 57048 (011000- )  Washer, Flat, 0.53b 2.13d .11, Stl, PI 1
v 4 761799 (011000- ) Tire Assy, Radial, 700 X 12, W/ Rim 2
A 761012 (011000- )  Wheel, Hub 12.0d 5.00w, 6-Bolt [830] 1
A 761798 (011000- ) Tire, 7.00x12, Radial 1
A 761014 (011000- ) Innertube, 7.00 X 12.00 [Tr440] 1
A 57048 (011000- )  Washer, Flat, 0.53b 2.13d .11, Stl, PI 1
5 761019 (011000- ) Plate, Spring, U Bolt 2
6 761996 (011000- ) Brakeline, Rear, Lh 1
7 761997 (011000- ) Brakeline, Rear, Rh, 04jf/04j 1
8 34392 (011000- )  Fitting, Hyd, Tee, Jm04/Jm04/Jm04,Bh Br 1

9 761004 (011000- )  Spring, Leaf, 35.00I, Rear, 0.401 2

10 762432 (011000- )  Fitting, Hyd, E90, Fm06/0m06 2

11 768872 (011000- ) Screw, Hex, .38-16 X 1.25, Fl 2

12 761005 (011000- ) Bolt, U, Spring, Rear [830] 4

13 761018 (011000- )  Bar, Shackle, Spring [830, 1pick=1bar] 4

14 762430 (011000- ) Fitting, Hyd, Str, Spcl 2

15 762431 (011000- )  Fitting, Hyd, Str, Of04/Om06 2
v 16 767702 (011000- ) Axle, Rear 1
A 17 761025 (011000- ) Nut, Wheel, Fing [830] 12
A 18 761995 (011000- ) Hose, Brakeline, 04jf/04jm 2
A 19 761992 (011000- )  Fitting, Brakeline 2
A 20 761993 (011000- )  Washer, Sealing, Ftg, Brakeline [830] 2
A 21 761712 (011000- ) Nut, Brake, M16 X 1.5 2
22 761020 (011000- ) Washer, Spcl, U Bolt, .75 8

23 21195 (011000- ) Screw, Hex, .38-16 X 0.75, G5 2

24 27990 (011000- )  Screw, Hex, .38-16 X 2.00, G5 8

25 36643 (011000- ) Nut, Hex, Lock, .38-16, NI, Thin 8

26 763021 (011000- ) Bushing, 1.125 X .875 X 3.00 2

Sentinel 9018519 (12-2018) 2-—-15



STANDARD PARTS

Fig. 8 — Front Axle and Transmission Group

// ~ 29
Lo e” > =<
Sy L g

2—-16 Sentinel 9018519 (12-2018)



STANDARD PARTS

354104
Fig. 8 — Front Axle and Transmission Group

Ref. Part No. Serial Number Description Qty.

1 770016 (011000- ) Spring, Leaf, 30.38l, Front, 0.401 2

2 761019 (011000- ) Plate, Spring, U Bolt 2

3 761005 (011000- ) Bolt, U, Spring, Rear [830] 4

4 761018 (011000- )  Bar, Shackle, Spring [830, 1pick=1bar] 4

5 761017 (011000- ) Pin, Spring, Leaf [1pick=1pc] 6

6 06418 (011000- )  Fitting, Grease, Str Pm02 .66| 6

7 761010 (011000- ) Nut, Spcl, U Bolt, .75-16 [Dp] 8
8 762007 (011000- ) Valve, Ball, Of06/0f06, Stl, W/ Handle 1

v 9 761011 (011000- )  Wheel Assy, W/ Tire, Pneu [11b] 2
A 761012 (011000- ) Wheel, Hub 12.0d 5.00w, 6-Bolt [830] 1
A 761013 (011000- ) Tire, W/ Flap, 7.00x 12/16ply 1
A 761014 (011000- ) Innertube, 7.00 X 12.00 [Tr440] 1
A 57048 (011000- )  Washer, Flat, 0.53b 2.13d .11, Stl, PI 1
v 9 761799 (011000- ) Tire Assy, Radial, 700 X 12, W/ Rim 2
A 761012 (011000- ) Wheel, Hub 12.0d 5.00w, 6-Bolt [830] 1
A 761798 (011000- ) Tire, 7.00x12, Radial 1
A 761014 (011000- ) Innertube, 7.00 X 12.00 [Tr440] 1
A 57048 (011000- )  Washer, Flat, 0.53b 2.13d .11, Stl, PI 1
10 762488 (011000- )  Fitting, Hyd, Fing, 16, Sae62 2
11 762136 (011000- ) Motor, Hyd, Piston [830] (See Breakdown) 1
12 762433 (011000- )  Fitting, Hyd, Str, Fm06/0Om06 1
13 762441 (011000- )  Fitting, Hyd, E90, Ff06/0Om06 1

14 762434 (011000- )  Fitting, Hyd, Tee, Fm06/Fm06/0m06, Run 2

15 762109 (011000- )  Fitting, Hyd, Str, Om M18/Fm08 2

16 762427 (011000- )  Fitting, Hyd, E90, Fm04/0m04 2

17 762430 (011000- )  Fitting, Hyd, Str, Spcl 2

18 762431 (011000- ) Fitting, Hyd, Str, Of04/Om06 2
v 19 1006065 (011000- ) Axle, Front [13.6:1, 830iii] 1
A 20 761025 (011000- ) Nut, Wheel, Fing [830] 12
21 1042485 (011000- ) Sensor, Spd, 04.5-24vdc 1

22 761020 (011000- )  Washer, Spcl, U Bolt, .75 8

23 21195 (011000- ) Screw, Hex, .38-16 X 0.75, G5 2

24 768872 (011000- ) Screw, Hex, .38-16 X 1.25, FI 2
V. 25 1008248 (011000- ) Brake, Parking 1
A 1015478 (011000- ) Brake Kit, Parking 1
26 762428 (011000- ) Fitting, Hyd, Str, Fm04/0Om04 1

27 27990 (011000- ) Screw, Hex, .38-16 X 2.00, G5 8

28 36643 (011000- ) Nut, Hex, Lock, .38-16, NI, Thin 8

29 763021 (011000- ) Bushing, 1.125 X .875 X 3.00 2

Sentinel 9018519 (2-2020) 2—-17



STANDARD PARTS

Fig. 9 - Front Brakes and Lines Group

Sentinel 9018519 (12-2018)



STANDARD PARTS

354105
Fig. 9 - Front Brakes and Lines Group
Ref. Part No. Serial Number Description Qty.
1 767212 (011000- ) Valve, Brake, 3000psi W/ Pedal [830] 1
2 761992 (011000- )  Fitting, Brakeline 2
3 761995 (011000- ) Hose, Brakeline, 04jf/04jm 2
4 762426 (011000- ) Fitting, Hyd, Str, Fm04/0Om06 4
5 771001 (011000- ) Tube, Hyd, Pedal, Brake 1
6 762432 (011000- )  Fitting, Hyd, E90, Fm06/0m06 2
7 1007955 (011000- ) Fitting, Hyd, Str, Om04/Pf02 1
8 762438 (011000- ) Fitting, Hyd, Str, Fm06/0m08 2
9 1049834 (011000- ) Accumulator, Piston, Brake, Ce 2
10 70157 (011000- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 4
11 1006521 (011000- ) Plate, Mtg, Hyd 1
12 771003 (011000- ) Tube, Hyd, Accumulator, Lh 1
13 771002 (011000- ) Tube, Hyd, Accumulator, Rh 1
14 761998 (011000- )  Brakeline, Front, Rh, Jfo4/Jf 1
15 761999 (011000- )  Brakeline, Front, Lh, Jf04/Jf 1
16 766031 (011000- ) Plate, Tube, Hyd 1
17 34392 (011000- )  Fitting, Hyd, Tee, Jm04/Jm04/Jm04,Bh Br 1
18 761993 (011000- )  Washer, Sealing, Ftg, Brakeline [830] 2
19 770148 (011000- ) Switch, Press, 0060psi Spst 1
20 39283 (011000- )  Screw, Hex, M10x1.50x25, 8.8 4
21 32492 (011000- )  Washer, Flat, 0.38, Std 8
22 41430 (011000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
23 761712 (011000- ) Nut, Brake, M16 X 1.5 2
24 762425 (011000- )  Fitting, Hyd, E90, Fm04/0m06 1
25 16931 (011000- )  Screw, Hex, M8 X 1.25 X 20, 8.8 1
26 41186 (011000- )  Washer, Flat, Belleville, .31 1
27 32988 (011000- )  Washer, Lock, Int, 0.38 1
28 768411 (011000- ) Bracket, Cab, Tilt 1
29 39284 (011000- ) Screw, Hex, M10 X 1.50 X 35, 8.8 4
30 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
31 768410 (011000- ) Bracket, Channel, Cab Sppt 1
32 57702 (011000- ) Cable, Glv .06d 012.01 .26eye /.26eye 1
33 768413 (011000- ) Pin, Qdc 1

Sentinel 9018519 (2-2020) 2—19



STANDARD PARTS

Fig. 10 - Main Brush Group

Sentinel 9018519 (12-2018)

2-20



STANDARD PARTS

08712
Fig. 10 - Main Brush Group
Ref. Part No. Serial Number Description Qty.
1 58366 (011000- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 2
v 2 771008 (011000- ) Motor, Hyd, Gear, Int 14.9 Bi-Dir 3000 1
A 1031670 (011000- ) Seal Kit, Motor, Hyd, Gear 1
3 761141 (011000- )  Plug, Drive, Brush 1
4 761131 (011000- )  Plug, Guide, Brush 2
5 761128 (011000- ) Pin, Plug, Brush 6
6 763134 (011000- )  Seal, Dust, Plug Drive, Brush 1
7 761134 (011000- )  Plug, Idler, Brush 1
8 360074 (011000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
9 763133 (011000- ) Ring, Retaining, Int, 62mm 1
10 763131 (011000- ) Ring, Retaining, Ext, 30mm 1
11 761130 (011000- ) Plate, Cover, Brush Drive 1
12 762463 (011000- )  Fitting, Hyd, Str, Fm10/Om10 2
13 33342 (011000- ) Nut, Hex, Lock, M16 X 2.00, NI 6

Sentinel 9018519 (12-2018) 2-21



STANDARD PARTS

Fig. 11 — Main Brush Lift Group

Sentinel 9018519 (12-2018)

2-22



STANDARD PARTS

354106
Fig. 11 - Main Brush Lift Group
Ref. Part No. Serial Number Description Qty.
1 768014 (011000- ) Spring, Lift, Brush 1
2 768019 (011000- ) Arm WIdt, Brush Lever 1
3 765370 (011000- ) Plate, Arm 1
4 760916 (011000- )  Pulley, Cable, 123mmd 2
5 765488 (011000- ) Cable, Glv .25d 077.8l .52eye / M12 1
6 1028504 (011000- ) Cylinder, Hyd, 1.5b 12.61 05.10strk 3000 1
7 760925 (011000- )  Pin, Clevis, Lift, Brush 1
8 760921 (011000- )  Pin, Clevis, Lift, Brush 1
9 1010153 (011000- )  Fitting, Hyd, Orifice, 0.031 1
10 762426 (011000- ) Fitting, Hyd, Str, Fm04/0Om06 1
11 762425 (011000- )  Fitting, Hyd, E90, Fm04/Om06 1
12 763022 (011000- ) Bushing, Sleeve, 30 X 38 X 10 2
13 763024 (011000- )  Washer, Thrust, 1.26b 1.97d 0.13, Bnz 2
14 763003 (011000- ) Bearing, Sleeve [Mb3020du] 1
15 763007 (011000- ) Bearing, Sleeve [Mb1620du] 1
16 763118 (011000- ) Bushing, Sleeve 2
17 763050 (011000- )  Washer, Thrust, 14mmb 26mmd 1.45mm 1
18 765380 (011000- ) Hook, Thrd [M20 X 10] 1
19 765381 (011000- ) Washer, Flat, 0.81b 2.25d .25, Stl, PI 2
20 763036 (011000- ) Nut, Hex, Lock, M20 X 2.5, NI 1
21 1026950 (011000- ) Mount WIdt, Pulley 1
22 1026997 (011000- ) Pin WiIdt, Clevis, .550d 1
23 26239 (011000- ) Pin, Roll, .250d X 1.25I, .250/.256 1
24 763045 (011000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
25 32491 (011000- ) Washer, Flat, 0.31, Std 1
26 222158 (011000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 1
27 06975 (011000- ) Screw, Hex, M12 X 1.75 X 90, 8.8 1
28 32486 (011000- )  Washer, Flat, 0.53b 1.06d .10, Stl, PI 2
29 222159 (011000- ) Screw, Hex, M6 X 1.00 X 25, Fmg 1
30 06961 (011000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 1
31 764070 (011000- )  Washer, Flat 1
32 15331 (011000- ) Washer, Flat, 0.62, Sae 1

Sentinel 9018519 (12-2018) 2-23



STANDARD PARTS

Fig. 12 - Engine and Mount Group, 3A

Sentinel 9018519 (2-2020)

2-24



STANDARD PARTS

356818
Fig. 12 - Engine and Mount Group, 3A

Ref. Part No. Serial Number Description Qty.
1 1231069 (011000- ) Eng, Dsl, Qsf3.8I Stage 3a, Cummins 1
2 1235442 (011000- ) WIdt, Eng Support 1
3 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 5
4 1075910 (011000- ) Support Widt, Eng 3.8l 1
5 1075956 (011000- ) WIdt, Bracket 1
6 06957 (011000- ) Screw, Hex, M8 X 1.25 X 60, 8.8 2
7 32491 (011000- ) Washer, Flat, 0.31, Std 2
8 1075901 (011000- ) Mtr Mount WIdt, Lh, Front 1
9 41346 (011000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 14

10 763043 (011000- )  Washer, Flat, Belleville, M12 14
11 1075897 (011000- ) Mtr Mount WIdt, Rh, Front 1
12 1075884 (011000- ) Mtr Mount WIdt, Rear, Sentinel 2018 2
13 1242422 (011000- ) Screw, Hex, M14 X 2.00 X 110, 8.8 4
14 41517 (011000- ) Nut, Hex, Lock, M14 X 2.00, NI 4
15 15331 (011000- ) Washer, Flat, 0.62, Sae 8
16 32486 (011000- )  Washer, Flat, 0.53b 1.06d .10, Stl, PI 1
17 9018280 (011000- ) Isolator, Tech Prod, 60278-2 4
18 9018260 (011000- )  Washer,Snubbing 4
19 69234 (011000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
20 26395-1 (011000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
21 1040467 (011000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 1
22 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 1
23 1076260 (011000- ) Housing, WIdt, Ecm Sentinel 1
24 1239874 (011000- )  Coupling, Flywheel, Hayes, 123428 1
25 9018270 (011000- ) Belt,V Ribbed 1
26 9018258 (011000- ) Kit, Hardware 1
27 764139 (011000- )  Strip, Rbr, Short 1
28 1246147 (011000- ) WiIdt, Hose Clamp 1
29 1246145 (011000- ) Bracket, Hose Clamp 1

Sentinel 9018519 (2-2020) 2-25



STANDARD PARTS

Fig. 13 - Engine and Mount Group, 4F

z . /wl«v/l/U Y ’
mﬂ$Tm?&%
Lo~
©

Sentinel 9018519 (2-2020)

2—-26



STANDARD PARTS

Fig. 13 - Engine and Mount Group, 4F

356831

Ref. Part No. Serial Number Description Qty.
1 1075505 (011000- ) Eng, Dsl, Qsf3.8 Tier 4f, Cummins 1
2 1075955 (011000- ) WIdt, Eng Support 1
3 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 5
4 1075910 (011000- ) Support Widt, Eng 3.8l 1
5 1075956 (011000- ) WIdt, Bracket 1
6 06957 (011000- ) Screw, Hex, M8 X 1.25 X 60, 8.8 2
7 32491 (011000- ) Washer, Flat, 0.31, Std 2
8 1075901 (011000- ) Mtr Mount WIdt, Lh, Front 1
9 41346 (011000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 14

10 763043 (011000- )  Washer, Flat, Belleville, M12 14
11 1075897 (011000- ) Mtr Mount WIdt, Rh, Front 1
12 1075884 (011000- ) Mtr Mount WIdt, Rear, Sentinel 2018 2
13 1242422 (011000- ) Screw, Hex, M14 X 2.00 X 110, 8.8 4
14 41517 (011000- ) Nut, Hex, Lock, M14 X 2.00, NI 4
15 15331 (011000- ) Washer, Flat, 0.62, Sae 8
16 32486 (011000- )  Washer, Flat, 0.53b 1.06d .10, Stl, PI 1
17 9018280 (011000- ) Isolator, Tech Prod, 60278-2 4
18 9018260 (011000- )  Washer,Snubbing 4
19 69234 (011000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
20 26395-1 (011000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
21 1040467 (011000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 1
22 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 1
23 1076260 (011000- ) Housing, WIdt, Ecm Sentinel 1
24 1239874 (011000- )  Coupling, Flywheel, Hayes, 123428 1
25 9018270 (011000- ) Belt,V Ribbed 1
26 9018258 (011000- ) Kit, Hardware 1
27 764139 (011000- )  Strip, Rbr, Short 1
28 9018291 (011000- ) Cover, Valve 1
29 9018293 (011000- ) Support, Fan 1
30 9018294 (011000- ) Nameplate 1
31 1246147 (011000- ) WiIdt, Hose Clamp 1
32 1246145 (011000- ) Bracket, Hose Clamp 1
Sentinel 9018519 (2-2020) 2-27




STANDARD PARTS

Sentinel 9018519 (12-2018)

Fig. 14 - Engine Oil Filter Group, 3A




STANDARD PARTS

356824
Fig. 14 - Engine Oil Filter Group, 3A

Ref. Part No. Serial Number Description Qty.
1 9018224 (011000- ) Ftg, Swivel, E45, -12 Jic X -12 Fjic 1
2 9018226 (011000- ) Ftg, E90, -10 Jic X M18 Orr 1
3 9018227 (011000- ) Cap, -10 Jic 1
4 9018240 (011000- ) Seal, Oil Pan 1
5 9018242 (011000- ) Pan, Ol 1
6 9018243 (011000- ) Adapter, Filter Head 1
7 9018245 (011000- ) Cover, Filter Head 1
8 9018255 (011000- ) Dipstick, Oil 1
9 9018271 (011000- ) Hose, Flexible, Oil 1

10 9018272 (011000- ) Hose, Flexible, Oil 1
11 9018273 (011000- ) Head, Lub Oil Filter 1
12 9018274 (011000- ) Union, Male 1
13 9018275 (011000- ) Union, Male 1
14 9018286 (011000- ) Cartridge, Lub Oil Filter 1
15 1239184 (011000- ) Hose, Oil Drain [Sentinel2018] 1
16 1076104 (011000- )  Def Tank WiIdt, Sentinel 1
17 1075905 (011000- ) Bracket, Def Tank, Mtg, Sentinel 2018 1
18 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
19 32491 (011000- ) Wasbher, Flat, 0.31, Std 4
20 9018233 (011000- ) Seal, O Ring 1
21 9018368 (011000- )  Plug,Threaded 1
22 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 8
23 39890 (011000- ) Washer, Flat, M8, Fendr 12
24 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4

Sentinel 9018519 (12-2018) 2-29



Fig. 15 - Engine Oil Filter Group, 4F

STANDARD PARTS

N
o

@
, .&me"@ & e

AN
Y
S\y

Sentinel 9018519 (12-2018)

2-30



STANDARD PARTS

356832
Fig. 15 - Engine Oil Filter Group, 4F

Ref. Part No. Serial Number Description Qty.
1 9018224 (011000- ) Ftg, Swivel, E45, -12 Jic X -12 Fjic 1
2 9018226 (011000- ) Ftg, E90, -10 Jic X M18 Orr 1
3 9018227 (011000- ) Cap, -10 Jic 1
4 9018240 (011000- ) Seal, Oil Pan 1
5 9018242 (011000- ) Pan, Ol 1
6 9018243 (011000- ) Adapter, Filter Head 1
7 9018245 (011000- ) Cover, Filter Head 1
8 9018255 (011000- ) Dipstick, Oil 1
9 9018271 (011000- ) Hose, Flexible, Oil 1

10 9018272 (011000- ) Hose, Flexible, Oil 1
11 9018273 (011000- ) Head, Lub Oil Filter 1
12 9018274 (011000- ) Union, Male 1
13 9018275 (011000- ) Union, Male 1
14 9018286 (011000- ) Cartridge, Lub Oil Filter 1
15 9018370 (011000- ) Clamp, Worm; .75-1.75 1
16 9018300 (011000- ) Clamp, Cshn, 1.38 Id 1
17 9018304 (011000- ) Tube, Oil Filler, Flexible 1
18 9018326 (011000- ) Clamp, U Bolt, 1-5/16” 1
19 9018328 (011000- )  Bracket, Support, Oil Fill 1
20 9018327 (011000- ) Hose, Plain, 1”7 Id 1
21 1076104 (011000- ) Def Tank WIdt, Sentinel 1
22 1075905 (011000- ) Bracket, Def Tank, Mtg, Sentinel 2018 1
23 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
24 32491 (011000- ) Washer, Flat, 0.31, Std 4
25 9018233 (011000- ) Seal, O Ring 1
26 1239184 (011000- ) Hose, Oil Drain [Sentinel2018] 1
27 9018368 (011000- )  Plug,Threaded 1
28 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 8
29 39890 (011000- ) Washer, Flat, M8, Fendr 12
30 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4

Sentinel 9018519 (12-2018) 2-31



STANDARD PARTS

Fig. 16 - Engine Electrical Group, 3A

Sentinel 9018519 (2-2020)

2-32



STANDARD PARTS

356825
Fig. 16 - Engine Electrical Group, 3A

Ref. Part No. Serial Number Description Qty.
1 1239762 (011000- )  Brkt, Solenoid 1
2 9018229 (011000- ) Isolator, 5/16-18x1x1 Neoprene 1
3 9018232 (011000- ) Switch,Magnetic 1
4 9018248 (011000- ) Module, Vec 1
5 9018369 (011000- ) Fuse Holder 1
6 9018250 (011000- ) Bus Bar, Hi—-Amp 3 Point 1
7 9018251 (011000- ) Insulator, Cable Terminal 1
8 9018252 (011000- ) Fuse, 250a 1
9 9018253 (011000- )  Brkt, Electrical 1

10 9018254 (011000- ) Brkt, Bus Bar 1
11 9018256 (011000- ) Isolator (Tech# 51145) 4
12 9018257 (011000- ) Fuse 150a 1
13 763025 (011000- ) Screw, Hex, M5 X 0.80 X 10, FI 1
14 9018284 (011000- ) Solenoid, 12v 2
15 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
16 19315 (011000- ) Screw, Hex, .25-20 X 0.50, G5 2
17 763040 (011000- ) Washer, Flat, Belleville, M6 2
18 27978 (011000- ) Nut, Hex, Fing, .25-20 2
19 9018279 (011000- ) Isolator, Rubber, Ecm, .62dia 4
20 41140 (011000- )  Washer, Lock, Int-Ext, 0.25 1
21 25047 (011000- ) Screw, Hex, .25-20 X 1.25, G5 4
22 32490 (011000- )  Washer, Flat, 0.25, Std 13
23 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 1
24 82829 (011000- ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 1
25 32984 (011000- ) Washer, Lock, Int, 0.31 10
26 32980 (011000- )  Washer, Lock, Int, 10 5
27 19065 (011000- )  Washer, Flat, 0.19b 0.44d .05, PI, 08 5
28 32988 (011000- )  Washer, Lock, Int, 0.38 1
29 32485 (011000- ) Washer, Flat, 0.38, Sae 1
30 41345 (011000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 1
31 41143 (011000- )  Washer, Lock, Int-Ext, 0.50 1
32 32486 (011000- )  Washer, Flat, 0.53b 1.06d .10, Stl, PI 1
33 32982 (011000- )  Washer, Lock, Int, 0.25 1
34 19066 (011000- )  Washer, Flat, 0.25b 0.56d .05, PI, 10 1

Sentinel 9018519 (2-2020) 2-33



STANDARD PARTS

Fig. 17 - Engine Electrical Group, 4F

2-34 Sentinel 9018519 (2-2020)



STANDARD PARTS

356834
Fig. 17 - Engine Electrical Group, 4F

Ref. Part No. Serial Number Description Qty.
1 82829 (011000- ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 1
2 9018229 (011000- ) Isolator, 5/16-18x1x1 Neoprene 4
3 9018232 (011000- ) Switch,Magnetic 1
4 9018248 (011000- ) Module, Vec 1
5 9018369 (011000- ) Fuse Holder 2
6 9018250 (011000- ) Bus Bar, Hi—-Amp 3 Point 1
7 9018251 (011000- ) Insulator, Cable Terminal 1
8 9018252 (011000- ) Fuse, 250a 1
9 9018253 (011000- )  Brkt, Electrical 1

10 9018254 (011000- ) Brkt, Bus Bar 1
11 9018256 (011000- ) Isolator (Tech# 51145) 4
12 9018257 (011000- ) Fuse 150a 1
13 9018310 (011000- ) Clamp, Strain Relief, Harness 1
14 9018284 (011000- ) Solenoid, 12v 2
15 41143 (011000- )  Washer, Lock, Int-Ext, 0.50 2
16 19315 (011000- ) Screw, Hex, .25-20 X 0.50, G5 2
17 763040 (011000- ) Washer, Flat, Belleville, M6 2
18 27978 (011000- ) Nut, Hex, Fing, .25-20 2
19 9018279 (011000- ) Isolator, Rubber, Ecm, .62dia 4
20 41140 (011000- )  Washer, Lock, Int-Ext, 0.25 1
21 25047 (011000- ) Screw, Hex, .25-20 X 1.25, G5 4
22 32490 (011000- )  Washer, Flat, 0.25, Std 13
23 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 1
24 32984 (011000- )  Washer, Lock, Int, 0.31 10
25 32980 (011000- )  Washer, Lock, Int, 10 5
26 19065 (011000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 5
27 32982 (011000- )  Washer, Lock, Int, 0.25 1
28 19066 (011000- )  Washer, Flat, 0.25b 0.56d .05, PI, 10 1
29 763025 (011000- ) Screw, Hex, M5 X 0.80 X 10, FI 1
30 32988 (011000- )  Washer, Lock, Int, 0.38 1
31 32485 (011000- ) Washer, Flat, 0.38, Sae 1
32 41345 (011000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 1
33 32486 (011000- )  Washer, Flat, 0.53b 1.06d .10, Stl, PI 1

Sentinel 9018519 (2-2020) 2-35



STANDARD PARTS
Fig. 18 - Engine Standard Air Cleaner Group, 3A

3

A
S \§i '5‘,\ AN ’
Yy \""IIA\: & ~

2-36 Sentinel 9018519 (2-2020)



STANDARD PARTS

356822
Fig. 18 - Engine Standard Air Cleaner Group, 3A

Ref. Part No. Serial Number Description Qty.

1 1243155 (011000- ) Tube, Intake, Air-Clnr,Trimmed 1

1048150 (011000- ) Hose, Intake, 3.75id .25w 5.0l 1

3 766406 (011000- )  Elbow, Air Scoop 1

4 1241860 (011000- ) Clamp, T-Bolt, 4.28-4.59, 800 Series 3

v 5 1241798 (011000- ) Air Filter, 800 Series 1
A 6 9018416 (011000- Element, Primary, Air Filter 1
A 7 9018417 (011000- Element, Secondary, Air Filter 1

8 1241852 (011000- )  Clamp, 800 Series Air Cleaner 1

9 1241857 (011000- ) Bracket, 800 Series Air Cleaner 1

10 1241859 (011000- ) Hose, T3, Std Air Filter 2

11 1243468 (011000- )  Clamp, Spring Loaded, 4.28-4.58 2

12 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2

13 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2

14 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4

15 9018277 (011000- ) 37 90deg Rubber; Elbow, Trimmed 1

16 9018266 (011000- ) Clamp, T-Bolt, 3.28-3.59 2

17 9018283 (011000- ) Tube, Air Intake 1

18 9018263 (011000- )  Blkhd, Str, -4 Jic X -2 Fmnpt 1

19 9018261 (011000- ) Nipp, Hex, -2 Npt X -2 Npt 1

20 9018262 (011000- ) E90, -2 Npt X -2 Fmnpt 1

21 9018268 (011000- ) Restriction Indicator, 1/8” Npt,25 | 1

22 9018264 (011000- ) E90, -4 Jic X -2 Fnpt 1

23 9018285 (011000- ) Hose, Parker, 1/4in 1d X 10.00in Lon 1

24 9018265 (011000- ) Hose End, Str, -4 Jic X -4 Hs 2

25 9018282 (011000- ) Brkt, Support, Air Intake 1

26 9018278 (011000- ) Clamp, U-Bolt, 3.00” 1

Sentinel 9018519 (2-2020) 2-37



STANDARD PARTS

Fig. 19 - Engine Heavy Duty Air Cleaner Group, 3A

2-38 Sentinel 9018519 (2-2020)



STANDARD PARTS

356835
Fig. 19 - Engine Heavy Duty Air Cleaner Group, 3A

Ref. Part No. Serial Number Description Qty.
1 1243155 (011000- ) Tube, Intake, Air-Clnr,Trimmed 1
1048150 (011000- ) Hose, Intake, 3.75id .25w 5.0l 1
3 770612 (011000- )  Clamp, Spring & Screw, 110-120Mm, Ss 2
4 1241860 (011000- ) Clamp, T-Bolt, 4.28-4.59, 800 Series 2
v 5 1241798 (011000- ) Air Filter, 800 Series 1
A 6 9018416 (011000- Element, Primary, Air Filter 1
A 7 9018417 (011000- Element, Secondary, Air Filter 1
8 1241852 (011000- )  Clamp, 800 Series Air Cleaner 1
9 1241857 (011000- ) Bracket, 800 Series Air Cleaner 1
10 1241859 (011000- ) Hose, T3, Std Air Filter 2
11 1243468 (011000- )  Clamp, Spring Loaded, 4.28-4.58 2
12 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
13 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
14 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
15 9018277 (011000- ) 37 90deg Rubber; Elbow, Trimmed 1
16 9018266 (011000- ) Clamp, T-Bolt, 3.28-3.59 2
17 9018283 (011000- ) Tube, Air Intake 1
18 9018263 (011000- ) Blkhd, Str, -4 Jic X -2 Fmnpt 1
19 9018261 (011000- ) Nipp, Hex, -2 Npt X -2 Npt 1
20 9018262 (011000- ) E90, -2 Npt X -2 Fmnpt 1
21 9018268 (011000- ) Restriction Indicator, 1/8” Npt,25 | 1
22 9018264 (011000- ) E90, -4 Jic X -2 Fnpt 1
23 9018285 (011000- ) Hose, Parker, 1/4in 1d X 10.00in Lon 1
24 9018265 (011000- ) Hose End, Str, -4 Jic X -4 Hs 2
25 9018282 (011000- ) Brkt, Support, Air Intake 1
26 9018278 (011000- ) Clamp, U-Bolt, 3.00” 1
27 1246744 (011000- ) Hose, Rbr, Reducer, 4.5” 1d X 4.0 Id 1
28 1201434 (011000- )  Clamp, Hose, Wormdrive, 4.63-5.50, 0.5W 1
29 1246648 (011000- )  Filter, pre-Cleaner [Turbo 1] 1
30 1249604 (011000- ) Bracket, Support, Hd Aircleaner 1
31 1037346 (011000- )  Screw, Hex, M8 x 1.26 25. 9.8, Sems 2
32 32485 (011000- ) Washer, Flat, 0.38, Sae 2
33 39311 (011000- ) Nut, Hex, Std, M8 X 1.25 2

Sentinel 9018519 (2-2020) 2-39



STANDARD PARTS

Fig. 20 - Engine Standard Air Cleaner Group, 4F

2-40 Sentinel 9018519 (2-2020)



STANDARD PARTS

356836
Fig. 20 - Engine Standard Air Cleaner Group, 4F

Ref. Part No. Serial Number Description Qty.

1 1243155 (011000- ) Tube, Intake, Air-Clnr,Trimmed 1

2 1048150 (011000- ) Hose, Intake, 3.75id .25w 5.0l 1

3 766406 (011000- )  Elbow, Air Scoop 1

4 1241860  (011000- ) Clamp, T-Bolt, 4.28-4.59, 800 Series 3

v 5 1241798 (011000- ) Air Filter, 800 Series 1
A 6 9018416 (011000- Element, Primary, Air Filter 1
A 7 9018417 (011000- Element, Secondary, Air Filter 1

8 1241862 (011000- ) Hose, T4F, Std Air Filter 2

9 1243470 (011000- )  Clamp, Spring loaded, 3.28-3.58 3

10 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2

11 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2

12 9018264 (011000- ) E90, -4 Jic X -2 Fnpt 1

13 9018285 (011000- ) Hose, Parker, 1/4in 1d X 10.00in Lon 1

14 9018265 (011000- ) Hose End, Str, -4 Jic X -4 Hs 2

15 1242360 (011000- ) Housing, Sensor, 3.00” 1

16 1243468 (011000- )  Clamp, spring Loaded, 4.28-4.58 1

17 1243471 (011000- )  Coupling, Rubber, 3” 1

18 9018263 (011000- ) Blkhd, Str, -4 Jic X -2 Fmnpt 1

19 9018261 (011000- ) Nipp, Hex, -2 Npt X -2 Npt 1

20 9018262 (011000- ) E90, -2 Npt X -2 Fmnpt 1

21 9018268 (011000- ) Restriction Indicator, 1/8” Npt,25 | 1

22 1241852 (011000- )  Clamp, 800 Series Air Cleaner 1

23 1241857 (011000- ) Bracket, 800 Series Air Cleaner 1

Sentinel 9018519 (2-2020) 2—-41



STANDARD PARTS

Fig. 21 - Engine Heavy Duty Air Cleaner Group, 4F

2—-42 Sentinel 9018519 (2-2020)



STANDARD PARTS

356837
Fig. 21 - Engine Heavy Duty Air Cleaner Group, 4F

Ref. Part No. Serial Number Description Qty.
1 1243155 (011000- ) Tube, Intake, Air-Clnr,Trimmed 1
2 1048150 (011000- ) Hose, Intake, 3.75id .25w 5.0l 1
3 770612 (011000- )  Clamp, Spring & Screw, 110-120Mm, Ss 2
4 1241860 (011000- ) Clamp, T-Bolt, 4.28-4.59, 800 Series 2

v 5 1241798 (011000- ) Air Filter, 800 Series 1
A 6 9018416 (011000- Element, Primary, Air Filter 1
A 7 9018417 (011000- Element, Secondary, Air Filter 1

8 1241862 (011000- ) Hose, T4F, Std Air Filter 2

9 1243470 (011000- )  Clamp, Spring loaded, 3.28-3.58 3

10 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2

11 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2

12 9018264 (011000- ) E90, -4 Jic X -2 Fnpt 1

13 9018285 (011000- ) Hose, Parker, 1/4in 1d X 10.00in Lon 1

14 9018265 (011000- ) Hose End, Str, -4 Jic X -4 Hs 2

15 1242360 (011000- ) Housing, Sensor, 3.00” 1

16 1243468 (011000- )  Clamp, spring Loaded, 4.28-4.58 1

17 1243471 (011000- )  Coupling, Rubber, 3” 1

18 9018263 (011000- ) Blkhd, Str, -4 Jic X -2 Fmnpt 1

19 9018261 (011000- ) Nipp, Hex, -2 Npt X -2 Npt 1

20 9018262 (011000- ) E90, -2 Npt X -2 Fmnpt 1

21 9018268 (011000- ) Restriction Indicator, 1/8” Npt,25 | 1

22 1241852 (011000- )  Clamp, 800 Series Air Cleaner 1

23 1241857 (011000- ) Bracket, 800 Series Air Cleaner 1

24 1246744 (011000- ) Hose, Rbr, Reducer, 4.5” 1d X 4.0 Id 1

25 1201434 (011000- ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5W 1

26 1246648 (011000- )  Filter, pre-Cleaner [Turbo 1] 1

27 1249604 (011000- )  Bracket, Support, Hd Aircleaner 1

28 1037346 (011000- )  Screw, Hex, M8 x 1.26 25. 9.8, Sems 2

29 32485 (011000- ) Washer, Flat, 0.38, Sae 2

30 39311 (011000- ) Nut, Hex, Std, M8 X 1.25 2

Sentinel 9018519 (2-2020) 2—-43



STANDARD PARTS

Fig. 22 - Engine Radiator and Hydraulic Cooler Group, 3A

2-44 Sentinel 9018519 (12-2018)



STANDARD PARTS

356819
Fig. 22 - Engine Radiator and Hydraulic Cooler Group, 3A

Ref. Part No. Serial Number Description Qty.
1 1076277 (011000- ) Fan, 25deg Pusher 1
2 763042 (011000- )  Washer, Flat, Belleville, M10 4
3 03193 (011000- ) Screw, Hex, M10 X 1.50 X 90, 8.8 4
4 1233731 (011000- ) Radiator Shroud WIdt [Sentinel Cum3.8I] 1
5 1233706 (011000- ) Seal, Epdm, 0.50, 1.0w, 28.51 Adh 2
6 1233707 (011000- ) Seal, Epdm, 0.50, 1.0w, 27.1l, Adh 2
7 1075621 (011000- ) Radiator Assy [Sentinel 2017] 1
8 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 17
9 1037355 (011000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 4

10 32491 (011000- ) Washer, Flat, 0.31, Std 6
11 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
12 02247 (011000- )  Fitting, Pipe, Plug, Pm04, Hex Soc 2
13 1075877 (011000- ) Bracket Widt 1
14 1076082 (011000- ) Bracket Widt, Stop 1
15 150516 (011000- )  Fitting, Brs, Str, Bm06/Pm04 1
16 1241446 (011000- ) Hose, Heater, 0.38 Id Silicone, Blue 1
17 54333 (011000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
18 9018281 (011000- )  Sensor, Fluid Level 1
19 9018303 (011000- ) Spacer, Fan Pilot, 2.5” Lg 1
20 762415 (011000- )  Fitting, Hyd, Tee, Fm16/Fm16/0Om16, Br 2
21 1076152 (011000- ) Hose, Hyd, Tc16, Ff16str/Ff16e45, 020.0 1
22 1235513 (011000- ) WIdt, Bracket, Hyd, Tube, Return 2
23 1235205 (011000- )  Clamp, Tube, Hyd, Main Return 2
24 1040467 (011000- )  Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
25 19066 (011000- )  Washer, Flat, 0.25b 0.56d .05, PI, 10 6
26 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
27 1234654 (011000- ) Tube, Hyd, Main Return [Sentinal 2018] 1
28 06944 (011000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
29 760757 (011000- ) Rod, Thrd, Full, M12 X 1.8 03.5I 1
30 763061 (011000- ) Bumper, Eng Door 1
31 39313 (011000- ) Nut, Hex, Std, M12 X 1.75 2
32 1244537 (011000- ) Bracket, Fan, Guard 1

Sentinel 9018519 (12-2018) 2-45



STANDARD PARTS

Fig. 23 - Engine Radiator and Hydraulic Cooler Group, 4F

A

)=
.TQ

1
0

S 7 A‘\AN&'N«‘ "

A\ \ o7 % \.m//voﬂ.(”

FRONT

Sentinel 9018519 (12-2018)

2—-46



STANDARD PARTS

356833
Fig. 23 - Engine Radiator and Hydraulic Cooler Group, 4F

Ref. Part No. Serial Number Description Qty.
1 1076277 (011000- ) Fan, 25deg Pusher 1
2 763042 (011000- )  Washer, Flat, Belleville, M10 4
3 03193 (011000- ) Screw, Hex, M10 X 1.50 X 90, 8.8 4
4 1233731 (011000- ) Radiator Shroud WIdt [Sentinel Cum3.8I] 1
5 1233706 (011000- ) Seal, Epdm, 0.50, 1.0w, 28.51 Adh 2
6 1233707 (011000- ) Seal, Epdm, 0.50, 1.0w, 27.1l, Adh 2
7 1075621 (011000- ) Radiator Assy [Sentinel 2017] 1
8 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 17
9 1037355 (011000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 4

10 32491 (011000- ) Washer, Flat, 0.31, Std 6
11 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
12 02247 (011000- )  Fitting, Pipe, Plug, Pm04, Hex Soc 2
13 1075877 (011000- ) Bracket Widt 1
14 1076082 (011000- ) Bracket Widt, Stop 1
15 150516 (011000- )  Fitting, Brs, Str, Bm06/Pm04 1
16 1241446 (011000- ) Hose, Heater, 0.38 Id Silicone, Blue 1
17 54333 (011000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
18 9018281 (011000- )  Sensor, Fluid Level 1
19 9018303 (011000- ) Spacer, Fan Pilot, 2.5” Lg 1
20 762415 (011000- )  Fitting, Hyd, Tee, Fm16/Fm16/0Om16, Br 2
21 1076152 (011000- ) Hose, Hyd, Tc16, Ff16str/Ff16e45, 020.0 1
22 1235513 (011000- ) WIdt, Bracket, Hyd, Tube, Return 2
23 1235205 (011000- )  Clamp, Tube, Hyd, Main Return 2
24 1040467 (011000- )  Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
25 19066 (011000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 6
26 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
27 1234654 (011000- ) Tube, Hyd, Main Return [Sentinal 2018] 1
28 06944 (011000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
29 760757 (011000- ) Rod, Thrd, Full, M12 X 1.8 03.5I 1
30 763061 (011000- )  Bumper, Eng Door 1
31 39313 (011000- ) Nut, Hex, Std, M12 X 1.75 2
32 1076225 (011000- ) Fitting, Tee, 3/8” Barb, Brass 2
33 1244537 (011000- ) Bracket, Fan, Guard 1

Sentinel 9018519 (12-2018) 2-47



STANDARD PARTS

Fig. 24 - Engine Radiator Hose Group, 3A

2-48 Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 24 - Engine Radiator Hose Group, 3A

356820

Ref. Part No. Serial Number Description Qty.
1 1239742 (011000- )  Tube, Cac Coldside 1
2 1051522 (011000- )  Clamp, Spring & Screw, 75-85mm, Ss 4
3 1239743 (011000- ) Tube, Cac Hotside 1
4 1239755 (011000- )  Brkt, Support, Cac 1
5 1076226 (011000- ) Tube, Jw Inlet 1
6 393995 (011000- )  Fitting, Plug, .50Npt 1
7 1076223 (011000- ) Hose, 45deg, Rubber, 2in I.D. 2
8 1076233 (011000- ) Hose, Epdm, 1.00 Id X 3.00 Lg 2
9 22297 (011000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 4

10 05881 (011000- ) Clamp, Muffler, 2.00d 2
11 1076139 (011000- ) Bracket 1
12 1075908 (011000- ) Bracket, Cooling 1
13 06957 (011000- ) Screw, Hex, M8 X 1.25 X 60, 8.8 4
14 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
15 32491 (011000- )  Washer, Flat, 0.31, Std 12
16 769208 (011000- ) Hose, Turbo, 3.0d 1
17 1076228 (011000- ) Tube, Jw Fill 1
18 69234 (011000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
19 1011254 (011000- ) Tube, 0.44id 1.000d 00.3I, Stl 1
20 06941 (011000- ) Screw, hex, M6 X 1.00 X10, 8.8 1
21 11399 (011000- )  Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 4
22 117796 (011000- ) Elbow, Molded Hose, 1.75” I.D. 2
23 1076224 (011000- ) Tube, Jw Outlet 1
24 22297 (011000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 4
25 1076232 (011000- ) Hose, Hump, Cac, 2.5 Id 2
26 1051521 (011000- )  Clamp, Spring & Screw, 65-75mm, Ss 4
27 764082 (011000- ) Clamp, Muffler, 2.50d 2
28 50902 (011000- ) Nut, Hex, Lock, .38-16, NI 2
29 32485 (011000- ) Washer, Flat, 0.38, Sae 2
30 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
31 9018239 (011000- ) Connection, Water Outlet 1
32 9018235 (011000- ) Pipe, Air Transfer 1
Sentinel 9018519 (12-2018) 2-49




STANDARD PARTS

Fig. 25 - Engine Radiator Hose Group, 4F

2-50 Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 25 - Engine Radiator Hose Group, 4F

356828

Ref. Part No. Serial Number Description Qty.
1 1076229 (011000- ) Tube, Cac Coldside 1
2 1051522 (011000- )  Clamp, Spring & Screw, 75-85mm, Ss 4
3 1076230 (011000- ) Tube, Cac Hotside 1
4 764082 (011000- ) Clamp, Muffler, 2.50d 1
5 1076226 (011000- ) Tube, Jw Inlet 1
6 9018296 (011000- ) Pipe, Airtransfer 1
7 1076223 (011000- ) Hose, 45deg, Rubber, 2in I.D. 2
8 1076233 (011000- ) Hose, Epdm, 1.00 Id X 3.00 Lg 2
9 22297 (011000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 4

10 05881 (011000- ) Clamp, Muffler, 2.00d 2
11 1076139 (011000- ) Bracket 1
12 1075908 (011000- ) Bracket, Cooling 1
13 06957 (011000- ) Screw, Hex, M8 X 1.25 X 60, 8.8 4
14 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
15 32491 (011000- )  Washer, Flat, 0.31, Std 12
16 769208 (011000- ) Hose, Turbo, 3.0d 2
17 1076228 (011000- ) Tube, Jw Fill 1
18 69234 (011000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
19 1011254 (011000- ) Tube, 0.44id 1.000d 00.3I, Stl 1
20 06941 (011000- ) Screw, hex, M6 X 1.00 X10, 8.8 1
21 11399 (011000- )  Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 4
22 117796 (011000- ) Elbow, Molded Hose, 1.75” I.D. 2
23 1076224 (011000- )  Tube, Jw Outlet 1
24 22297 (011000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 4
25 1076232 (011000- ) Hose, Hump, Cac, 2.5 Id 2
26 1051521 (011000- )  Clamp, Spring & Screw, 65-75mm, Ss 4
27 50902 (011000- ) Nut, Hex, Lock, .38-16, NI 2
28 9018235 (011000- ) Pipe, Air Transfer 2
29 9018239 (011000- ) Connection, Water Outlet 1
Sentinel 9018519 (12-2018) 2-51




STANDARD PARTS

Fig. 26 - Engine Muffler Group, 3A

Sentinel 9018519 (12-2018)

2—-52



STANDARD PARTS

356821

Fig. 26 - Engine Muffler Group, 3A

Ref. Part No. Serial Number Description Qty.
1 1239680 (011000- ) Downtube, Exhaust, Qsf3.8 Stageiiia 1
2 1239676 (011000- ) Muffler, 216d, 508l, 76/76 Id 1
3 1242361 (011000- ) Mounting Band, Exhaust, 8.50” 2
4 1241785 (011000- ) Tailpipe Exhaust, Stage 3a 1
5 1241789 (011000- )  Exhaust, Rain Cap, 3" Id 1
6 1242590 (011000- ) Clamp, U-Bolt, 3” 1
7 9018267 (011000- ) Clamp, T-Bolt, 4.28-4.59 1
8 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
9 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4

10 32491 (011000- ) Washer, Flat, 0.31, Std 4

Sentinel 9018519 (12-2018) 2-53



STANDARD PARTS

Fig. 27 - Engine SCR Muffler Group, 4F

2-54 Sentinel 9018519 (12-2018)



STANDARD PARTS

356829
Fig. 27 - Engine SCR Muffler Group, 4F

Ref. Part No. Serial Number Description Qty.
1 1075871 (011000- ) Bracket WIdt, Scr Canister [Sentinel 2018] 2
2 1240606 (011000- )  Strap, Scr Canister [Sentinel 2018] 2
3 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 12
4 1075865 (011000- ) Bracket WIdt, Doc Exhaust [Sentinel 2018] 2
5 1240430 (011000- )  Strap, Doc Canister [Sentinel 2018] 2
6 1037355 (011000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 4
7 41187 (011000- )  Washer, Flat, Belleville, .38 4
8 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
9 1076236 (011000- ) Downtube, Exhaust, Qsf3.8 T4f 1

10 1076237 (011000- ) Tailpipe Exhaust, Qsf3.8, T4f 1
11 1076288 (011000- ) Exhaust, Rain Cap Sentinel 2018 1
12 9018306 (011000- ) Clamp, V-Band, 4”, Spherical Marmon 2
13 9018307 (011000- ) Gasket, Spherical, 4” 2
14 9018311 (011000- )  Elbow, Aftertreatment, 3”, Qsf3.8 1
15 9018312 (011000- ) Blanket, Exhaust, Elbow, 3” 1
16 9018314 (011000- ) Clamp, V-Band, 3", Spherical Marmon 4
17 9018315 (011000- ) Gasket, 3", Spherical Marmon 3
18 9018316 (011000- ) Reactor, Decomposition, 12v 1
19 9018317 (011000- ) Elbow, Aftertreatment, 4” 1
20 9018322 (011000- ) Device, Aftertreatment, Scr, Si (270 1
21 9018325 (011000- ) Device, Aftertreatment, Doc, Ei, Eo 1

Sentinel 9018519 (12-2018) 2-55



STANDARD PARTS

Fig. 28 - Engine Diesel Exhaust Fluid Group, 4F

/

1
’

/1))

Sentinel 9018519 (2-2020)

2—-56



STANDARD PARTS

356830
Fig. 28 - Engine Diesel Fluid Exhaust Group, 4F

Ref. Part No. Serial Number Description Qty.
1 1075846 (011000- )  Bracket Widt, Eng Sppt 1
2 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 5
3 1076180 (011000- )  Strap, Def Tank, Sentinel 1
4 1240551 (011000- )  Bracket Widmt, Coolant Valve 1
5 30268 (011000- )  Fitting, Brs, E90, Em10/PmO08 1
6 1016562 (011000- ) Hose, Afmkt, Rbr, Heater, 0.62id, 12ft 1
7 63810 (011000- )  Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 10
8 69234 (011000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 5
9 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3

10 1040467 (011000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3
11 9018313 (011000- ) Ftg, Tee, Hose Reducer, 5/8” X 5/8” 1
12 9018318 (011000- ) Valve, Coolant Control, 12v, Ces 1
13 19066 (011000- )  Washer, Flat, 0.25b 0.56d .05, PI, 10 4
14 763025 (011000- ) Screw, Hex, M5 X 0.80 X 10, FI 2
15 9018288 (011000- ) Connection, Female 1
16 9018292 (011000- )  Coupling, Elbow Hose 1
17 9018301 (011000- )  Ftg, St, 3/8 Inch Sae J2044 1
18 9018302 (011000- ) Ftg, 90, 3/8 Inch Sae J2044 1
19 54333 (011000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
20 1241446 (011000- ) Hose, Heater, 0.38 Id Silicone, Blue 1
21 07471 (011000- )  Clamp, Cable, Stl, 0.75d X 0.75w, 1hole 5
22 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
23 32490 (011000- ) Washer, Flat, 0.25, Std 5
24 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 5
25 9018308 (011000- ) Clamp, Hose, 18mm Dia, En45545 2
26 9018309 (011000- ) Clamp, Hose, 21.3mm Dia, En45545 2
27 06949 (011000- ) Screw, Hex, M6 X 1.00 X 50, 8.8 8
28 19066 (011000- )  Washer, Flat, 0.25b 0.56d .05, PI, 10 8
29 9018319 (011000- ) Hose, Def, Pressure, 1.50m, 12v, Epd 1
30 9018320 (011000- ) Hose, Def, Suction, 1m 90/90 1
31 9018321 (011000- ) Hose, Def, Return, 1m 90/90 1
32 9018323 (011000- )  Tank, Def Reservoir, Portraie, 5 Gal 1
33 9018324 (011000- ) Def Supply Module, 12v 1
34 39281 (011000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 3
35 32491 (011000- ) Washer, Flat, 0.31, Std 3
36 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
37 32490 (011000- ) Washer, Flat, 0.25, Std 4
38 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4

Sentinel 9018519 (2-2020) 2-57



STANDARD PARTS

Fig. 29 - Engine Fuel Tank Group, 3A

W\ e/

\ N
XA N

% \|\\|

Sentinel 9018519 (2-2020)

2-58



STANDARD PARTS

s
1)
b

Part No.
1076247
764064
764057
764126
39285
763042
763072
764129
764139
384033
43844
1073694
1012159
1012160
764090
761035
22297
764087
06943
32483
08708
761036
14432
9018269
9018276
9018246
9020919

0 NO O~ WD =

[N NS TR NS T 1 T ) S T 1S T S TN | J SO Gy G G U G G U G §
N o O DsWON =20 0o NOODMOWNDM= 00

Fig. 29 - Engine Fuel Tank Group, 3A

Serial Number
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-

N v v v v v v . e v v v e e e e e e e N N N S S N N N

Description

Tank, Fuel [Sentinel 2018]
Send-Unit, Fuel [830]

Seal, Foam, 1.25 1.62w 21.6l, Neo, Adh
Bracket WIdt, Mtg, Tank, Fuel

Screw, Hex, M10 X 1.50 X 40, 8.8

Washer, Flat, Belleville, M10

Washer, Flat, M10, Fendr

Strip, Rbr, 0.12 02.00w 17.8I
Strip, Rbr, Short

Hose, Fuel, 0.38id, 42.01

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Stl, Str, Pm04/M14-1.5 [O-Ring]
Fitting, Brs, E90, Bm05/Pm04

Hose, Fuel, 0.31id, 24.0I

Hose, Fuel, 2.25id, 03.8I
Tube, Fill, Tank, Fue

Clamp, Hose, Wormdrive, 1.56-2.50d, .50w
Bracket, Tube, Filler

Screw, Hex, M6 X 1.00 X 20, 8.8

Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

Cap, Tank, Fuel, Filler

Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Heater,Kit, Fuel Filter, 12v
Hose, Fuel Supply

Connector, Qck Disconnect

Fuel Filter Element [Sentinel T3]

356823

Qty.

4 AN 2 24 AN AN AN 2O NONMDADNBRODND =

Sentinel 9018519 (2-2020)




Fig. 30 - Engine Fuel Tank Group, 4F

STANDARD PARTS

Ny YA

\ SN
XX N

\ %m\l

Sentinel 9018519 (2-2020)

2—-60



STANDARD PARTS

s
1)
b

Part No.
1076247
764064
764057
764126
39285
763042
763072
764129
764139
384033
43844
1073694
1012159
1012160
764090
761035
22297
764087
06943
32483
08708
761036
14432
9018269
9018276
9018246
9020920

0 NO O~ WD =

[N NS TR NS T 1 T ) S T 1S T S TN | J SO Gy G G U G G U G §
N o O DsWON =20 0o NOODMOWNDM= 00

Fig. 30 - Engine Fuel Tank Group, 4F

Serial Number
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-

N v v v v v v . e v v v e e e e e e e N N N S S N N N

Description

Tank, Fuel [Sentinel 2018]
Send-Unit, Fuel [830]

Seal, Foam, 1.25 1.62w 21.6l, Neo, Adh
Bracket WIdt, Mtg, Tank, Fuel

Screw, Hex, M10 X 1.50 X 40, 8.8

Washer, Flat, Belleville, M10

Washer, Flat, M10, Fendr

Strip, Rbr, 0.12 02.00w 17.8I
Strip, Rbr, Short

Hose, Fuel, 0.38id, 42.01

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Stl, Str, Pm04/M14-1.5 [O-Ring]
Fitting, Brs, E90, Bm05/Pm04

Hose, Fuel, 0.31id, 24.0I

Hose, Fuel, 2.25id, 03.8I
Tube, Fill, Tank, Fue

Clamp, Hose, Wormdrive, 1.56-2.50d, .50w
Bracket, Tube, Filler

Screw, Hex, M6 X 1.00 X 20, 8.8

Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

Cap, Tank, Fuel, Filler

Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Heater,Kit, Fuel Filter, 12v
Hose, Fuel Supply

Connector, Qck Disconnect

Fuel Filter Element [Sentinel T4f]

356838

Qty.

e L T T o T S (N e A 2 T ¢ IR © « BN | & T SN N S ) T & N Y

Sentinel 9018519 (2-2020)




STANDARD PARTS

Fig. 31 - Engine Battery Group

Dum—@—0)—(
!@

N

\

/Wxé
,J/\AV

/
/

77

Sentinel 9018519 (2-2020)

2—-62



STANDARD PARTS

s
o
b

Part No.
1076092
1076093
1076094
32989
32486
763065
1075724
1076177
1076036
10757283
39272
1075707
1075711
770525
770526
1075705
39277
39890
41186
41142
76570
08709
32490
1040467
1075636
398806
1076067
1076072
19676
08716
1076193
1244630
763040
77602
09570
53466
19895

0 NO O~ WD =

W W W WOWWOWOWwMNDMNDDMNDNDNDNDNDNDNDDND=S S A D d a4 a4
N O O A ON =20 000N WON=_O 00NN -= 00

Fig. 31 - Engine Battery Group

Serial Number

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-

o Y v v v v v e e v v v e e e e e e e e e e e e e e e e N e S N S N N N S

Description

Cable, Battery[Red, 2/0, Lugs, M12 Ring]
Cable, Battery[Blk, 2/0, Lugs, M12 Ring]
Cable, Batt [2 8.5 M8 Ring/M9 Ring]
Washer, Lock, Int, 0.50

Washer, Flat, 0.53b 1.06d .10, Stl, PI
Nut, Hex, Jam, M12 X 1.75, [Din439]
Tray, Battery Widt [Sentinel 2018]
Bracket WIdt, Battery Tray

Battery Holddown, Widt

Holddown, Bolt

Nut, Wing, .31-18

Bracket, Latch

Gasket, Ure, .16, .78 X 1.25

Cs, Terminal, Battery, Jumper, Blk, Neg
Cs, Terminal, Battery, Jumper, Red, Pos
Bracket, Access Door

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, M8, Fendr

Washer, Flat, Belleville, .31

Washer, Lock, Int-Ext, 0.38

Screw, Hex, M8 X 1.25 X 30, 8.8

Nut, Hex, Lock, M8 X 1.25, NI

Washer, Flat, 0.25, Std

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Panel WIdt, Battery Access

Latch

Bracket WIdt, Door

Hinge Widt, Door

Cable, Glv .09d 013.0I .38eye /.38eye
Screw, Hex, M6 X 1.00 X 20, Ss

Cabile, Ele [2ga 47.5] M12 Ring/M9 Ring]
Bracket WIdt, Door, Rh

Washer, Flat, Belleville, M6

Battery, Wet, 12vdc 0700cca [Tr]
Clamp, Cable, Stl, 0.90d X 0.62w, 1hole
Clamp, Cable, Stl, 1.50d X 1.00w, 1hole
Tread, Non-Skid, 07.5W 12.0L

356827

Qty.

= =2 AN PP =2 DD PAPDNDONDN-=2DN-=2PP0O0OPLP,Pr-=2DPDNDOO == =N -=22DPNDNMN-=2DNDN-=DNDNNDON ===

Sentinel 9018519 (2-2020)




STANDARD PARTS

Fig. 32 - Conveyor and Covers Group

Not included
in conveyor

Sentinel 9018519 (12-2018)

2—-64



STANDARD PARTS

354127

Fig. 32 - Conveyor and Covers Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 32, Fig. 33, Fig. 34, and Fig. 35.

Ref. Part No. Serial Number Description Qty.
1 1006691 (011000- ) Panel Widt, Side, Rh 1
2 06968 (011000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 24
3 32486 (011000- )  Washer, Flat, 0.53b 1.06d .10, Stl, PI 24
4 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75, NI 24
5 1006617 (011000- ) Panel Widt, Side, Lh 1
6 760798 (011000- ) Trough WIdt, Conveyor 1
7 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 50
8 32491 (011000- )  Washer, Flat, 0.31, Std 55
9 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 36

10 1006225 (011000- ) Plate WIdt, Back, Conveyor 1
11 1074405  (011000- ) Plate Widt, Wear 1
12 1006108 (011000- ) Wrap, Conveyor, Upper 1
13 1006103 (011000- ) Panel, Rear, Lower 1
14 1006554 (011000- ) Panel Widt, Rear, Upper 1
15 760883 (011000- )  Strip, Backup, Pye, 0.13 02.8w 05.5I[Uh] 2
16 760884 (011000- )  Strip, Backup, Pye, 0.13 02.8w 31.11[Uh] 1
17 760882 (011000- ) Skirt, Rbr, .25, 07.36w 05.511, 02/ Hole 2
18 760897 (011000- ) Skirt, Rbr, .18, 07.36w 31.10I, 09/ Hole 1
19 760896 (011000- )  Strip, Retainer 1
20 76570 (011000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 9
21 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 9
22 760837 (011000- ) Skirt, Ure, Deflector, Side, .12 10.43| 2
23 760838 (011000- ) Retainer, Skirt, .18, 0.8w X 04.21, Blk 2
24 06943 (011000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 4
25 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
26 32708 (011000- ) Handle, Lift, Conveyor 2
27 760721 (011000- ) Plate, Cover, Lube 2
28 361339 (011000- ) Screw, Hex, M6 X 1.00 X 16, Fmg 14
29 32490 (011000- ) Washer, Flat, 0.25, Std 6
30 381981 (011000- ) Handle, Container, Rear 1
31 41732 (011000- ) Rivet, Blind, .188d X 0.45 X .38d, Stl 3
32 761148 (011000- )  Strip, Seal 1
33 761153 (011000- )  Strip, Seal 1
34 760785 (011000- ) Seal, Bulb, Str, 0.58d .06-.09rep.Bynone 2
35 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
36 41186 (011000- )  Washer, Flat, Belleville, .31 6
37 393135 (011000- ) Screw, Btn, M8 X 1.25 X 20, Blk 2
38 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 14

Sentinel 9018519 (2-2020) 2—65



STANDARD PARTS

Fig. 33 - Conveyor Drive Group

r
Not included
in conveyor
Assembly

2—66 Sentinel 9018519 (12-2018)



STANDARD PARTS

354128

Fig. 33 - Conveyor Drive Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 32, Fig. 33, Fig. 34, and Fig. 35.

Ref. Part No. Serial Number Description Qty.
1 1005936 (011000- ) Bar, Retainer 2
2 11516 (011000- ) Pin, Roll, .250d X 1.75I, .250/.256 4
3 28270 (011000- ) Pin, Roll, .187d X 0.75I, .187/.192 18
4 06972 (011000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 10
5 32486 (011000- ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 8
6 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75, NI 10
7 1006031 (011000- ) Plate, Brg 1
8 06970 (011000- ) Screw, Hex, M12 X 1.75 X 45, 8.8 4
9 15331 (011000- ) Washer, Flat, 0.62, Sae 8
10 762464 (011000- )  Fitting, Hyd, E90, Fm10/0Om10 2
11 1008020 (011000- ) Ring, Retaining, Ext, 50mm 1
12 1005888 (011000- ) Plate, Motor 1
13 18141 (011000- ) Pin, Roll, .187d X 0.50I, .187/.192 2
14 1071813 (011000- ) Bearing, RIr, 50mmb 90mmd 28mmw [Sphrcl] 2
15 1071330 (011000- ) Seal, Lip, 50 X 90 X 8 2
16 1071248 (011000- ) Coupling, Shaft 2
17 06968 (011000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
18 1071278 (011000- ) Shaft, Center 1
19 1071279 (011000- ) Shaft, Stub 1
20 1009396 (011000- ) Screw, Set, M12 X 1.75 X 12, Soc 2
21 1071723 (011000- ) Housing, Brg 1
22 375642 (011000- )  Collar, Split, 2.00b .69w 2/Bolt Stl 2
23 763043 (011000- )  Washer, Flat, Belleville, M12 12
24 1071292 (011000- ) Hub, Sprkt 1
25 1006391 (011000- ) Angle, Guide 2
26 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
27 41187 (011000- )  Washer, Flat, Belleville, .38 12
v 28 761111 (011000- ) Bearing, Fing 1
A 29 765817 (011000- ) Cap, Brg, Lower 1
30 06981 (011000- ) Screw, Hex, M16 X 2.00 X 40, 8.8 3
31 765806 (011000- )  Spacer, Strap 4
32 765805 (011000- )  Strap, Retainer, Brg Cap 2
33 771096 (011000- )  Fitting, Hyd, E90, Ff10/Fm10 1
34 42467 (011000- )  Screw, Hex, .38-16 X 2.00, Ss 2
35 1002939 (011000- ) Shaft, Lower 1
36 66612 (011000- ) Key, Sq, 0.50 X 0.50, 2.00I 2
37 1071292 (011000- ) Hub, Sprkt 1
38 375642 (011000- )  Collar, Split, 2.00b .69w 2/Bolt Stl 2
39 1025192 (006882- ) Sprocket, 1.654pd, 19tooth, 4.50b, Split 2
40 39285 (011000- ) Screw, Hex, M10 X 1.50 X 40, 8.8 12
41 66612 (011000- ) Key, Sq, 0.50 X 0.50, 2.00I 4
v 42 1005175 (011000- ) Chain, RIr, 1.65 Pitch, 92 Pitches 1
A 1016719 (011000- ) Link Kit, Chain [Inside Attmnt] 1
A 1016732 (011000- ) Chain, RIr, 1.65 Pitch, 92 Pitches 1
A 1015444 (011000- )  Pin Kit, Connecting 1
v 43 767180 (011000- ) Motor, Hyd, Gear, Int 19.2 2900 1
A 762116 (011000- ) Seal Kit 1

Sentinel 9018519 (12-2018) 2—-67



STANDARD PARTS

Fig. 34 - Conveyor Idler Group

FRONT

2—-68 Sentinel 9018519 (12-2018)



STANDARD PARTS

354129

Fig. 34 - Conveyor Idler Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 32, Fig. 33, Fig. 34, and Fig. 35.

Ref. Part No. Serial Number Description Qty.
1 1005936 (011000- ) Bar, Retainer 2
2 11516 (011000- ) Pin, Roll, .250 D X 1.75I, .250/.256 4
3 28270 (011000- ) Pin, Roll, .187 D X 0.75I, .187/.192 18
4 06972 (011000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
5 32486 (011000- ) Washer, Flat, 0.50 Sae 8
6 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
7 1006031 (011000- ) Plate, Brg 1
8 16930 (011000- ) Screw, Hex, M10 X 1.5 X 50, 8.8 52
9 08166 (011000- ) Nut, Hex, Stover, M10 X 1.5 52
10 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
11 1008020 (011000- ) Ring, Retaining, Ext, 50mm 1
12 1071292 (011000- ) Hub, Sprkt 1
13 77752 (011000- ) Screw, Hex, M16 X 2.0 X 70, 8.8, FI 1
14 07782 (011000- ) Nut, Hex, Std, M16 X 2.0 1
15 06969 (011000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 4
16 1007315 (011000- ) Plate, Cover 1
17 41345 (011000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 4
18 32486 (011000- ) Washer, Flat, 0.50 Sae 4
19 15331 (011000- ) Washer, Flat, 0.62 Sae 4
20 1071723 (011000- ) Housing, Brg 1
21 1071330 (011000- ) Seal, Lip, 50 X 90 X 8 2
22 1009396 (011000- ) Screw, Set, M12 X 1.75 X 12, Soc 2
23 1025192 (011000- )  Sprocket, 1.654p, 19tooth, 4.50b, Split 1
24 39284 (011000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 12
25 41187 (011000- ) Washer, Belleville, .38 12
26 1006391 (011000- ) Angle, Guide 2
v 27 761111 (011000- ) Bearing, Flange 1
A 28 765817 (011000- ) Cap, Bearing, Lower 1
29 06981 (011000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 3
30 765806 (011000- ) Spacer, Strap 2
31 765805 (011000- )  Strap, Retainer, Bearing Cup 1
32 32485 (011000- )  Washer, Flat, .38 Sae 2
33 45290 (011000- ) Screw, Flt, .38-16X2.00, Al 2
34 1071292 (011000- ) Hub, Sprkt 1
35 375642 (011000- ) Collar, Split, 2.00b 3.00d .69w, Sl 2
36 1005173 (011000- ) Wheel, Traction 1
v 37 1005175 (011000- ) Chain, 1.654 Pitch. 92P Long 1
A 1016719 (011000- )  Kit, Repair, Inside Attmnt 1
A 1016732 (011000- )  Kit, Repair, Outside Attmnt 1
A 1015444 (011000- )  Pin Kit, Connecting 1
38 1005678 (011000- ) Angle, Paddle, Conveyor 13
39 1005719 (011000- )  Strip, Paddle, Conveyor 13
40 1005718 (011000- )  Strip, Retainer, Paddle 13
41 76570 (011000- )  Screw, Hex, M8 X 1.25 X 30, 8.8 117
42 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 117
43 1005722 (011000- ) Spacer, Paddle 52
44 1071813 (011000- ) Bearing, RIr, 50mmb 90mmd 28mmw [Sphrcl] 1

Sentinel 9018519 (12-2018) 2—69



STANDARD PARTS

Fig. 35 - Conveyor Tension Group

Sentinel 9018519 (12-2018)

2-70



STANDARD PARTS

s
1)
b

Part No.
1005954
1005925
11516
1010423
1009951
1007331
41346
32486
1005923
1006006
1040830
1007105
87308
32483
1023833
1023835
06968
08711
1007959
762435
1005819
765845
763092
1037346
1019488

0 NO O~ WD =

N D NN MDD - 2 a4 a4 a a4 a a a2
O B ON=-0 O 0o~NOOOdN~WND-—= O ©

Fig. 35 - Conveyor Tension Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 32, Fig. 33, Fig. 34, and Fig. 35.

Serial Number

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-

N~ Y v v v e v . e e e e e e e e e e N N N S S S ~—

Description

Frame WIdt, Conveyor

Block WiIdt, Spring

Pin, Roll, .250d X 1.75I, .250/.256
Spring, Ure

Link

Block, Retainer

Screw, Hex, M12 X 1.75 X 30, 8.8
Washer, Flat, 0.53b 1.06d .10, Stl, PI
Spring, Cmpr

Plug, Thrd, 1.5-12, Sl

Cylinder, Hyd, 2.0b 11.3I 04.00strk 3000
Pin Widt, Clevis

Screw, Hex, M6 X 1.00 X 12, 8.8
Washer, Flat, 0.25, Sae

Plate WIdt, Lift, Conveyor, Rh

Plate WiIdt, Lift, Conveyor, Lh

Screw, Hex, M12 X 1.75 X 35, 8.8

Nut, Hex, Lock, M12 X 1.75, NI

Fitting, Hyd, E90, Fm06/0m04

Fitting, Hyd, Tee, Ff06/Fm06/Fm06, Run
Angle, Guide

Guide, Chain, Stl

Rivet, Blind, .188d X 0.45 X .38d, Ss
Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Plate, Deflector

354130

Qty.

T A NI N N L. T S B ST S NIF NI R VI S NN VR

Sentinel 9018519 (12-2018)




STANDARD PARTS

Fig. 36 - Conveyor Lift Group, Right

2-72 Sentinel 9018519 (12-2018)



STANDARD PARTS

354131
Fig. 36 - Conveyor Lift Group, Right
Ref. Part No. Serial Number Description Qty.
\% 9003311 (011000- ) Tower Kit, Conveyor, Lift, Rh, Replmt 1
AV 9003314 (011000- ) Tower Assy, Conveyor, Lift, Rh 1
AA 1 1006801 (011000- ) Support Widt, Conveyor 1
AA 2 06969 (011000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
AA 3 39313 (011000- ) Nut, Hex, Std, M12 X 1.75 2
AA 4 1006629 (011000- ) Arm, Lift 1
AA 5 364587 (011000- ) Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz 5
AA 6 1007616 (011000- ) Pin Widt, Clevis 2
AA 7 361339 (011000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
AA 8 763040 (011000- ) Washer, Belleville, MO6 2
AA 9 1006648 (011000- ) Link, Upper 1
Aa 10 1006519 (011000- ) Shaft, Eccentric 1
Aa 11 15331 (011000- ) Washer, Flat, 0.62 Sae 1
AA 12 33342 (011000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
AA 13 760740 (011000- ) Bearing, Cam Roller 52x14x20 1
AA 14 1006888 (011000- ) Retainer, Roller 1
Aa 15 32129 (011000- ) Screw, FIt, M8 X 1.25 X 20, 10.9 1
AA 16 1006843 (011000- ) Link WiIdt, Push 1
AA 17 1007764 (011000- ) Pin, Pivot 1
Aa 18 09162 (011000- ) Screw, Set, M06 X 1.0 X 8, NI 4
AA 19 1006842 (011000- ) Rod-End, M16 X 2.0rh Male 16h 1
AA 20 07782 (011000- ) Nut, Hex, Std, M16 X 2.0 2
AA 21 76438 (011000- ) Screw, Hex, M10 X 1.5 X 90, FI 1
AA 22 39312 (011000- ) Nut, Hex, Std, M10 X 1.5 1
AA 23 1006828 (011000- ) Roller, Guide 1
AA 24 1006556 (011000- ) Sleeve 1
AA 25 41346 (011000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
AA 26 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
AA 27 1007049 (011000- ) Roller, Guide 1
AA 28 1008644 (011000- ) Retainer, Roller 1
AA 29 16735 (011000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
AA 30 32491 (011000- ) Washer, Flat, 0.31 Std 1
A 31 1009447 (011000- ) Plate, Sppt 2
A 32 06968 (011000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
A 33 32486 (011000- )  Washer, Flat, 0.50 Sae 4
A 34 06981 (011000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 1
A 35 15331 (011000- )  Washer, Flat, 0.62 Sae 1
A 36 1007105 (011000- ) Pin Widt, Clevis 2
A 37 87308 (011000- ) Screw, Hex, M6 X 1.0 X 12, 8.8 2
A 38 763040 (011000- ) Washer, Belleville, MO6 2
39 1040830 (011000- ) Cylinder, Hyd, 2.0b 11.31 04.00strk 3000 1
40 762427 (011000- )  Fitting, Hyd, E90, Om04/Fm04 1
41 762427 (011000- )  Fitting, Hyd, E90, Fm04/0m04 1
42 1008607 (011000- )  Stop, Down, Adj 1
43 222516 (011000- ) Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss 2
44 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
45 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
46 760757 (011000- ) Rod, Thrd, Full, M12 X 1.8 03.5I 1
47 763061 (011000- )  Bumper, Engine Door 1
48 1009614 (011000- ) Bracket, Latch 1
49 1009653 (011000- ) Plate, Strike 1
50 32491 (011000- ) Washer, Flat, 0.31 Std 6
51 39313 (011000- ) Nut, Hex, Std, M12 X 1.75 3
52 06968 (011000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 1

Sentinel 9018519 (12-2018)

(M)
|

N

W




STANDARD PARTS

Fig. 37 - Conveyor Lift Group, Left

2-74 Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 37 - Conveyor Lift Group, Left

354132

Ref. Part No. Serial Number Description Qty.
\% 9003312 (011000- ) Tower Kit, Conveyor, Lift, Lh, Replmt 1
AV 9003315 (011000- )  Tower Assy, Conveyor, Lift, Lh 1
AA 1 1006801 (011000- ) Support Widt, Conveyor 1
AA 2 06969 (011000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
AA 3 39313 (011000- ) Nut, Hex, Std, M12 X 1.75 2
AA 4 1006629 (011000- ) Arm, Lift 1
AA 5 364587 (011000- ) Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz 5
AA 6 1007616 (011000- ) Pin Widt, Clevis 2
AA 7 361339 (011000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
AA 8 763040 (011000- ) Washer, Belleville, MO6 2
AA 9 1006648 (011000- ) Link, Upper 1
Aa 10 1006519 (011000- ) Shaft, Eccentric 1
Aa 11 15331 (011000- ) Washer, Flat, 0.62 Sae 1
AA 12 33342 (011000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
AA 13 760740 (011000- ) Bearing, Cam Roller 52x14x20 1
AA 14 1006888 (011000- ) Retainer, Roller 1
Aa 15 32129 (011000- ) Screw, FIt, M8 X 1.25 X 20, 10.9 1
AA 16 1006843 (011000- ) Link WiIdt, Push 1
AA 17 1007764 (011000- ) Pin, Pivot 1
Aa 18 09162 (011000- ) Screw, Set, M06 X 1.0 X 8, NI 4
AA 19 1006842 (011000- ) Rod-End, M16 X 2.0rh Male 16h 1
AA 20 07782 (011000- ) Nut, Hex, Std, M16 X 2.0 2
AA 21 76438 (011000- ) Screw, Hex, M10 X 1.5 X 90, FI 1
AA 22 39312 (011000- ) Nut, Hex, Std, M10 X 1.5 1
AA 23 1006828 (011000- ) Roller, Guide 1
AA 24 1006556 (011000- ) Sleeve 1
AA 25 41346 (011000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
AA 26 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
AA 27 1007049 (011000- ) Roller, Guide 1
AA 28 1008644 (011000- ) Retainer, Roller 1
AA 29 16735 (011000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
AA 30 32491 (011000- ) Washer, Flat, 0.31 Std 1
A 31 1009447 (011000- ) Plate, Sppt 2
A 32 06968 (011000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
A 33 32486 (011000- )  Washer, Flat, 0.50 Sae 4
A 34 06981 (011000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 1
A 35 15331 (011000- )  Washer, Flat, 0.62 Sae 1
A 36 1007105 (011000- ) Pin Widt, Clevis 2
A 37 87308 (011000- ) Screw, Hex, M6 X 1.0 X 12, 8.8 2
A 38 763040 (011000- ) Washer, Belleville, MO6 2
39 1040830 (011000- ) Cylinder, Hyd, 2.0b 11.31 04.00strk 3000 1
40 762427 (011000- )  Fitting, Hyd, E90, Om04/Fm04 1
41 771029 (011000- )  Fitting, Hyd, Tee, Om04/Fm04/Fm04 1
42 1008607 (011000- )  Stop, Down, Adj 1
43 222516 (011000- ) Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss 2
44 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
45 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
46 760828 (011000- ) Rod, Thrd, 1 End, M12x1.75 07.9I 1
47 763061 (011000- )  Bumper, Engine Door 1
48 1009651 (011000- ) Bracket, Plate, Latch, Door, Lh 1
49 1009653 (011000- ) Plate, Strike 1
50 32491 (011000- ) Washer, Flat, 0.31 Std 6
51 39313 (011000- ) Nut, Hex, Std, M12 X 1.75 3
52 06968 (011000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 1

Sentinel 9018519 (12-2018)

(M)
|

N

al




STANDARD PARTS

Fig. 38 - Hopper Group

Sentinel 9018519 (12-2018)

2—-76



STANDARD PARTS

354117
Fig. 38 - Hopper Group
Ref. Part No. Serial Number Description Qty.
1 1070678 (011000- ) Hopper Widt 1
2 1072320  (011000- ) Door WIdt, Hppr 1
3 1042226 (011000- ) Cylinder, Hyd, 1.5b 11.01 02.94strk 3000 1
4 1015530 (011000- ) Rivet, Blind, .156d X 1.00l X .31d, Alm 2
5 760586 (011000- ) Pin, Cyl, Hyd 1
6 760598 (011000- ) Hook 1
7 760577 (011000- ) Tube, 0.91id 1.180d 01.2I, Stl [S/Id] 1
8 765614 (011000- ) Pivot Widt, Hppr, Rh 1
9 760682 (011000- ) Pin Widt, Leg, Lower Safety 2
10 765612 (011000- ) Pivot Widt, Hppr, Lh 1
11 1075629 (011000- ) Panel, Hppr, Skirt, Rh 1
12 1009237 (011000- ) Panel, Hppr, Lh 1
13 1009191 (011000- ) Cover, Line, Hyd 1
14 1049971 (011000- ) Alarm, Backup, 12-48vdc 112dba 1
15 760647 (011000- ) Racket, Mtg 1
16 762035 (011000- ) Motor, Hyd, Gear, Int (See Breakdown) 1
17 760548 (011000- ) Bar Widt, Beater 1
18 763244 (011000- ) Seal 2
19 760543 (011000- ) Tube, Mach, Sppt, Rear 1
20 763278 (011000- ) Bearing, Sleeve 16du24-38.1 Mm Lg 1
21 760523 (011000- ) Clamp, Gasket, Front 2
22 760504 (011000- ) Shutter, Vacuum 1
23 762426 (011000- ) Fitting, Hyd, Str, Fm04/0Om06 2
24 762437 (011000- )  Fitting, Hyd, E90, Fm06/0Om08 1
25 61923 (011000- ) Alarm, Backup, 12-24vdc 82-107dba 1
26 367679 (011000- ) Switch, Thermal, 160deg, Spdt 1
27 82733 (011000- ) Gasket, Sensor, Thermal 1
28 760522 (011000- ) Seal, Bulb, 90, 1.33 .06-.09grip 134.0I 1
29 760565 (011000- ) Seal, Bulb, Str, 0.75d .19grip 178.0I 1
30 770176 (011000- )  Switch, Snap, 15a No 1
31 763284 (011000- ) Sleeve, 0.71b 0.78d 0.7 [Garloc] 2
32 763075 (011000- ) Rivet, Blind, .154d X 0.68 X .31d, Alm 30
33 760663 (011000- ) Cable, Hppr Door 1
34 761417 (011000- )  Strip, Rbr, 0.13 03.50w 05.0l 1
35 47801 (011000- )  Fitting, Grease, Str Pm04 .63| 2
36 19065 (011000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 18
37 761542 (011000- ) Angle, Switch, Rear Door 1
38 1009367 (011000- ) Plate, Mtg, License [Gm White] 1
39 46711 (011000- ) Light, Panl, 12vdc, ClIr, 1.5d 1
40 32494 (011000- )  Washer, Flat, 0.62, Std 3
41 33342 (011000- ) Nut, Hex, Lock, M16 X 2.00, NI 2
42 39890 (011000- ) Washer, Flat, M8, Fendr 3
43 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
44 763072 (011000- ) Washer, Flat, M10, Fendr 1
45 55845 (011000- ) Screw, Hex, M5 X 0.80 X 16, Fmg 2
46 32978 (011000- ) Washer, Lock, Int, 08 2
47 06927 (011000- )  Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
48 32989 (011000- ) Washer, Lock, Int, 0.50 2
49 70650 (011000- ) Screw, Set, Soc, M8 X 1.25 X 12, PI[45h] 2
50 32490 (011000- ) Washer, Flat, 0.25, Std 6
Sentinel 9018519 (2-2020) 2-77



STANDARD PARTS

Ref.

51
52
53
54
55
56

Part No.
06943
39277
41186
08713
33440
06955

(
(
(
(
(
(

Serial Number

011000-
011000-
011000-
011000-
011000-
011000-

Fig. 38 - Hopper Group

Description

Screw, Hex, M6 X 1.00 X 20, 8.8
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, Belleville, .31

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M12 X 1.75 X 40, Ss, NI
Screw, Hex, M8 X 1.25 X 35, 8.8

354117

Qty.

= =N b O H

Sentinel 9018519 (2-2020)



STANDARD PARTS

Sentinel 9018519 (12-2018) 2-79



STANDARD PARTS

Fig. 39 - Hopper Filter Bags Group

Sentinel 9018519 (12-2018)

2-80



STANDARD PARTS

Fig. 39 - Hopper Filter Bags Group

09190

Ref. Part No. Serial Number Description Qty.
v 761505 (011000- )  Filter Bag Assy, Hopper 1
A 1 1041780 (011000- )  Filter, Bag [Sentinel] 1
A 2 760536 (011000- )  Separator, Filter Bag 10
A 3 760545 (011000- ) Rod WiIdt, Filter Bag 20
A 4 760535 (011000- ) Rack, Filter Bag 1
5 08714 (011000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4
6 1074455 (011000- ) Panel Widmt, Filter 1
7 1009199 (011000- ) Cover, Flir, Bag 1
8 1015179 (011000- ) Seal, Afmkt, Ure, Adh, 0.50, 1.00W 20Ft 1
9 760540 (011000- ) Seal, Bulb, Str, 0.75d .19grip 204.0I 1
10 763075 (011000- ) Rivet, Blind, .156d X 0.71 X .31d 28
11 19065 (011000- )  Washer, Flat, 0.19b 0.44d .05, PI, 08 28
12 32490 (011000- ) Washer, Flat, 0.25, Std 6
13 08713 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
14 01686 (011000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
Sentinel 9018519 (12-2018) 2-81




STANDARD PARTS

Fig. 40 - Hopper Tilt Cylinders Group

Sentinel 9018519 (12-2018)

2-82



STANDARD PARTS

351893
Fig. 40 - Hopper Tilt Cylinders Group

Ref. Part No. Serial Number Description Qty.
1 765450 (011000- ) Base, LIft, Lower 1
v 2 1029852  (011000- ) Cyl, Hyd, 2.5b, 27.3I, 17.7strk 3000 2
A 1035699 (011000- ) Seal Kit, Cyl, Hyd 1
A 1035701 (011000- ) Valve, Check, Cyl, Hyd 1
3 762435 (011000- )  Fitting, Hyd, Tee, Ff06/Fm06/Fm06, Run 1
4 762432 (011000- )  Fitting, Hyd, E90, Fm06/0m06 2
5 760682 (011000- ) Pin Weldment, Safety Leg Lower 4
6 770176 (011000- ) Switch, Snap Actn, 12Vdc 15A No 1
7 762434 (011000- )  Fitting, Hyd, Tee, Fm06/Fm06/0m06, Run 3
8 47801 (011000- )  Fitting, Grease, Str Pm04 .63I 4
9 59965 (011000- )  Switch Assy, Roller-No 1
10 770025 (011000- ) Bracket, Switch 1
11 760447 (011000- ) Spring, Overload Switch 1
12 762443 (011000- )  Fitting, Hyd, Str, Fm06/Fm06 Bh 1

Sentinel 9018519 (12-2018) 2-83



STANDARD PARTS

Fig. 41 - Hopper Support Cylinder Group

2-84 Sentinel 9018519 (12-2018)



STANDARD PARTS

351895

Fig. 41 - Hopper Support Cylinder Group

Ref. Part No. Serial Number Description Qty.
1 760673 (011000- ) Hopper Support, Upper W/Label 1
2 761524 (011000- )  Clip, Finger Clip, Metal 1
3 760691 (011000- )  Hopper Support, Lower 1
4 760660 (011000- )  Clip, Finger Clip 1
5 760554 (011000- ) Tie Rod, Hopper Support 2
6 760824 (011000- ) Pin W/Label 1
7 760695 (011000- ) Pin Weldment,Safety Leg Upper 1
8 47801 (011000- )  Fitting, Grease, Str Pm04 .63l 2
9 760679 (011000- ) Pin Weldment,Safety Leg Lower 1

10 760668 (011000- ) Bracket, Extended Pin 1

Sentinel 9018519 (12-2018) 2-85



STANDARD PARTS

Fig. 42 - Hopper Vacuum Fan and Rear Camera Group
e

Sentinel 9018519 (2-2020)



STANDARD PARTS

356853
Fig. 42 - Hopper Vacuum Fan and Rear Camera Group

Ref. Part No. Serial Number Description Qty.
1 760562 (011000- ) Impeller, Intake 2
2 760560 (011000- ) Plate, Hsng, Fan 2
3 760566 (011000- ) Plate, Cover, Hsng, Fan 2

v 4 1036050 (011000 ) Motor, Hyd, Vacfan, 1.06 [Cid] 2
A 1036052 (011000- ) Seal Kit, Hyd, Motor 1
5 32490 (011000- ) Washer, Flat, 0.25, Std 20
6 08713 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 20
7 07592 (011000- ) Screw, Hex, .31-24 X 0.75, G5 2
8 39890 (011000- )  Washer, Flat, M8, Fendr 2
9 763025 (011000- ) Screw, Hex, M5 X 0.80 X 10, FI 4
10 32980 (011000- )  Washer, Lock, Int, 10 4
11 19066 (011000- )  Washer, Flat, 0.25b 0.56d .05, PI, 10 4
12 1076361 (011000- ) Guard, Motor Sentinel 1
13 770154 (011000- ) Insulation, Acstc, 1.0, 15.6 X 49.9 Ntch 1
14 762468 (011000- )  Fitting, Hyd, Str, Fm10/Om12 3
15 762432 (011000- )  Fitting, Hyd, E90, Fm06/0m06 1
16 762469 (011000- )  Fitting, Hyd, E90, Fm10/Om12 1
17 762436 (011000- )  Fitting, Hyd, Tee, Fm06/Fm06/0m06, Br 1
18 1235267 (011000- ) Camera [Sentinel,Performance View] 1
19 1076146 (011000- ) Cable [Camera, 17.4m Long] 1

Sentinel 9018519 (2-2020) 2—-87



STANDARD PARTS

Fig. 43 - Cab Group, Front

\|

a)
S—
‘Y
\Q
/.
o /\

A NN

Sentinel 9018519 (12-2018)

2—-88



STANDARD PARTS

354133
Fig. 43 - Cab Group, Front

Ref. Part No. Serial Number Description Qty.

1 1074108 (011000- ) Louver, Nozzle, Spindle, Blk 6

2 1054874 (011000- ) Screw, Pan, Phl, 10-16 X .75, Blk 12

3 1073583 (011000- ) Plate, Door Latch, Cab 2

4 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4

5 41186 (011000- ) Washer, Flat, Belleville, .31 4

6 32491 (011000- ) Washer, Flat, 0.31, Std 4

7 1074212 (011000- )  Catch, Strike, .44-14 X .71, 0.68d 2

8 43955 (011000- ) Nut, Hex, Std, .44-14, 5 2

9 1074393 (011000- )  Grommet, Rbr, 1.00id, F/1.4h, .09 Matl 2
10 1075889 (011000- )  Windshield, Front, E-Cert, Cab 1

11 1074703 (011000- ) Spacer, Neoprene, 0.125x0.38x2.00, Psa 4
12 1074824 (011000- ) Label, Striping, Black 1
v 13 1074113 (011000- ) Motor, Wiper, 12vdc 1
A 14 769071 (011000- ) Link Kit, Connecting 1
A 15 1074118 (011000- ) Arm, Drive, Wiper 1
A 16 1074119 (011000- )  Pivot, Shaft, Wiper 1
17 1074109 (011000- ) Mount, Adapter, Wiper Blade 1
18 1074110 (011000- ) Nozzle, Spray, Windshield Washer 1
761738 (011000- ) Nozzle Kit, Spray, Windshield 1
19 1074111 (011000- ) Arm, Wiper, 28 Inch 1
20 1074112 (011000- ) Blade, Wiper, 28 Inch 1

21 1073963 (011000- )  Filter, Air, Foam, Recirculation 2
22 1074333 (011000- )  Filter, Air, Cab [Merv 15] 1
22 315858 (011000- )  Filter, Hepa, Aftmkt 800 [Caf] 1
23 1073015 (011000- ) Plate, Grill, Cab 1

24 06943 (011000- )  Screw, Hex, M6 X 1.00 X 20, 8.8 4

25 32483 (011000- ) Washer, Flat, 0.25, Sae 4
26 1073015 (011000- ) Plate, Grill, Cab 1
27 1074444 (011000- ) Bracket, Column, Steering 1

Sentinel 9018519 (2-2020) 2—-89



STANDARD PARTS

Fig. 44 - Cab Group, Rear

FRONT

2-90 Sentinel 9018519 (12-2018)



STANDARD PARTS

354134
Fig. 44 - Cab Group, Rear
Ref. Part No. Serial Number Description Qty.
1 1073941 (011000- ) Insulation, Acstc, Upper, Rh 1
2 1073944 (011000- ) Insulation, Acstc, Rear, Rh 1
3 1073942 (011000- ) Insulation, Acstc, Upper, Lh 1
4 1073945 (011000- ) Insulation, Acstc, Rear, Lh 1
5 1030017 (011000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 2
6 1074178 (011000- ) Plate, Floor Step, Cab 1
7 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
v 9001923 (011000- ) Seatbelt Kit, Rh, Ci 1
A 8 1076513 (011000- ) Seatbelt, Rh, Orange 1
A 9 1028021 (011000- ) Bracket, Seatbelt, Rh 1
A 10 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
A 11 32490 (011000- ) Washer, Flat, 0.25, Std 4
A 12 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
13 1072918 (011000- ) Plate, Int Side Panel, Top 2
14 1073047 (011000- ) Plate, Lh Int Side Panel, Bottom 1
15 1072919 (011000- ) Plate, Rh Int Side Panel, Bottom 1
16 09145 (011000- ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 8
17 32490 (011000- ) Washer, Flat, 0.25, Std 8

Sentinel 9018519 (12-2018) 2-91



STANDARD PARTS

Fig. 45 - Cab Frame and Door Mount Group

Sentinel 9018519 (12-2018)

2-92



STANDARD PARTS

356849
Fig. 45 - Cab Frame and Door Mount Group

Ref. Part No. Serial Number Description Qty.
1 1073503 (011000- ) Plate, Side Cover, Cab 1
2 768467 (011000- ) Seal, Bulb, Str, 0.22h .35w , Adh 1
3 1069312 (011000- ) Screw, Pan, Phl, M6 X 1.0 X 16, BIk 4
4 1074114 (011000- ) Louver, Adj, Heat-A/C, 49mm X 121mm 2
5 1054874 (011000- ) Screw, Pan, Phl, 10-16 X .75, Blk 4
6 1073961 (011000- ) Insulation, Acstc, Ctr Console, Rh 1
7 1074433 (011000- ) Plug, Foam, Profile Tube End 4
8 1074115 (011000- ) Strap, Retainer, Door 2
9 1074806 (011000- ) Hinge, Horizontal Adj, Cab 6

10 06956 (011000- ) Screw, Hex, M8 X 1.25 X 45, 8.8 2
11 01685 (011000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
12 1074911 (011000- ) Cap, Nut, 0.38 Hex, Nyl, Blk 12
13 39231 (011000- ) Screw, Hex, .38-16 X 5.00, G5 6
14 1074274 (011000- ) Washer, Flat, 0.41b 0.73d .06, Brs 18
15 50902 (011000- ) Nut, Hex, Lock, .38-16, NI 6
16 35710 (011000- ) Screw, Hex, .38-16 X 3.75, G5 2
17 50902 (011000- ) Nut, Hex, Lock, .38-16, NI 2
18 1073581 (011000- ) Cab, Widt 2
19 1074714 (011000- ) Insulation, Ctr Console, Lh 2

Sentinel 9018519 (12-2018) 2-93



STANDARD PARTS

Fig. 46 - Cab Door Group, Right

20

Sentinel 9018519 (2-2020)



STANDARD PARTS

354136
Fig. 46 - Cab Door Group, Right
Ref. Part No. Serial Number Description Qty.
v 1073936 (011000- ) Door Assy, Rh 1
A 1 1073455 (011000- ) Door Widt, Cab, Rh 1
A 2 1075887 (011000- ) Window, Slider, E-Cert, Rh 1
A 3 1075856 (011000- ) Pane, Wndw, E-Cert, Rh, Lower, Door 1
AV 4 1074216 (011000- ) Handle, External Door Release 1
AA 1074436 (011000- ) Key Set, Door, Sentinel Cab [2 Keys] 1
A 5 1074756 (011000- ) Washer, Rubber, 1.13b, 1.75d, 0.12t 1
A 6 09164 (011000- ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 1
A 7 01684 (011000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
A 8 1075201 (011000- ) Washer, Flat, 0.50b 1.00d .06, Neo 1
A 9 1074221 (011000- ) Lever, Inside Door Release, Rh 1
A 10 33943 (011000- ) Screw, FIt, Soc, M8 X 1.25 X 40, 10.9 2
A 11 41186 (011000- ) Washer, Flat, Belleville, .31 2
A 12 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
A 13 1074220 (011000- ) Cover, Door Latch, Rh 1
A 14 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 15 1019526 (011000- ) Screw, Pan, Phl, M6 X 1.00 X 25, Ss 1
A 16 87515 (011000- ) Grommet, Rbr, 0.50id, F/0.8h, .25 Matl 1
A 17 1074395 (011000- ) Bushing, 0.26id, 0.500d, Nylon 2
A 18 56992 (011000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl (W/O RH Vario Brush) 4
A 19 64757 (011000- ) Bumper, Rbr, Adh, 0.50d 0.14th 8
A 20 1075360 (011000- ) Seal, Afmkt, Bulb, Clsd Cell, Adh, 20ft 1
A 21 1074824 (011000- ) Label, Striping, Black 1
22 1074437 (011000- ) Bracket, Mtg, Mirror, 24.5 Inch 1
23 41620 (011000- ) Screw, Hex, .31-18 X 1.00, G8 2
24 32983 (011000- ) Nut, Hex, Lock, .31-18, NI 2
25 1074278 (011000- ) Washer, Flat, 0.32b, 0.88d, 0.06, Nyl 2
26 01685 (011000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
27 1074434 (011000- ) Mirror, 8 X 12 Convex, Blk 1
28 1074476 (011000- ) Mirror, 8 Inch Od, Convex 1
29 1074435 (011000- ) Clamp, Mirror, 0.75 Od Tube 2
30 25046 (011000- ) Screw, Hex, .25-20 X 1.00, G5 1
31 32483 (011000- ) Washer, Flat, 0.25, Sae 1
32 01684 (011000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
33 50902 (011000- ) Nut, Hex, Lock, .38-16, NI 1
34 1074841 (011000- )  Clamp, Mirror, 0.75 Dia Tube, 0.43 Hole 1
35 32492 (011000- ) Washer, Flat, 0.38, Std 1

Sentinel 9018519 (2-2020) 2-95



STANDARD PARTS

Fig. 47 - Cab Door Group, Left
27

20

FRONT

2—-96 Sentinel 9018519 (12-2018)



STANDARD PARTS

354137
Fig. 47 - Cab Door Group, Left
Ref. Part No. Serial Number Description Qty.
v 1073859 (011000- ) Door Assy, Lh 1
A 1 1073460 (011000- ) Door Widt, Cab, Lh 1
A 2 1075888 (011000- ) Window, Slider, E-Cert, Lh 1
A 3 1075886 (011000- ) Pane, Wndw, E-Cert, Lh, Lower, Door 1
AV 4 1074216 (011000- ) Handle, External Door Release 1
AA 1074436 (011000- ) Key Set, Door, Sentinel Cab [2 Keys] 1
A 5 1074756 (011000- ) Washer, Rubber, 1.13b, 1.75d, 0.12t 1
A 6 09164 (011000- ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 1
A 7 01684 (011000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
A 8 1075201 (011000- ) Washer, Flat, 0.50b 1.00d .06, Neo 1
A 9 1074215 (011000- ) Lever, Inside Door Release, Lh 1
A 10 33943 (011000- ) Screw, FIt, Soc, M8 X 1.25 X 40, 10.9 2
A 11 41186 (011000- ) Washer, Flat, Belleville, .31 2
A 12 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
A 13 1074214 (011000- ) Cover, Door Latch, Lh 1
A 14 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 15 1019526 (011000- ) Screw, Pan, Phl, M6 X 1.00 X 25, Ss 1
A 16 87515 (011000- ) Grommet, Rbr, 0.50id, F/0.8h, .25 Matl 1
A 17 1074395 (011000- ) Bushing, 0.26id, 0.500d, Nylon 2
A 18 56992 (011000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl (W/O LH Vario Brush) 4
A 19 64757 (011000- ) Bumper, Rbr, Adh, 0.50d 0.14th 8
A 20 1075360 (011000- ) Seal, Afmkt, Bulb, Clsd Cell, Adh, 20ft 1
A 21 1074824 (011000- ) Label, Striping, Black 1
22 1074437 (011000- ) Bracket, Mtg, Mirror, 24.5 Inch 1
23 41620 (011000- ) Screw, Hex, .31-18 X 1.00, G8 2
24 32983 (011000- ) Nut, Hex, Lock, .31-18, NI 2
25 1074278 (011000- ) Washer, Flat, 0.32b, 0.88d, 0.06, Nyl 2
26 01685 (011000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
27 1074434 (011000- ) Mirror, 8 X 12 Convex, Blk 1
28 1074476 (011000- ) Mirror, 8 Inch Od, Convex 1
29 1074435 (011000- ) Clamp, Mirror, 0.75 Od Tube 2
30 25046 (011000- ) Screw, Hex, .25-20 X 1.00, G5 1
31 32483 (011000- ) Washer, Flat, 0.25, Sae 1
32 01684 (011000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
33 50902 (011000- ) Nut, Hex, Lock, .38-16, NI 1
34 1074841 (011000- )  Clamp, Mirror, 0.75 Dia Tube, 0.43 Hole 1
35 32492 (011000- ) Washer, Flat, 0.38, Std 1

Sentinel 9018519 (2-2020) 2-97



STANDARD PARTS

Fig. 48 - Cab Upper and Front Console Group

2-98 Sentinel 9018519 (12-2018)



STANDARD PARTS

356846
Fig. 48 - Cab Upper and Front Console Group

Ref. Part No. Serial Number Description Qty.
1 768430 (011000- ) Cover, Top 1
2 768431 (011000- ) Cover, Back 1
3 768425 (011000- ) Panel, Console, Upper, Switch 1
4 72970 (011000- ) Rivet, Plstc, .250d X 0.90 30
5 768443 (011000- ) Plate, Switch, Upper 1
6 762519 (011000- ) Bezel 2
7 762520 (011000- ) Bezel, Cntr Switch 5
8 762522 (011000- ) Switch, Rocker, Spst, On / Off 4
9 762523 (011000- ) Switch, Rocker, Dpst, On / Off 1

Sentinel 9018519 (12-2018) 2-99



STANDARD PARTS

Fig. 49 - Cab Center Console Group

Sentinel 9018519 (12-2018)



STANDARD PARTS

356843
Fig. 49 - Cab Center Console Group

Ref. Part No. Serial Number Description Qty.
1 1240931 (011000- ) Panel, Console, Cntrl, Cntr 1
2 1074114 (011000- ) Louver, Adj, Heat-A/C, 49mm X 121mm 2
3 768492 (011000- ) Duct, Air 2
4 768595 (011000- ) Insulation, Acstc, 0.3, 31.8 X 12.8 Nich 1
5 10632-2 (011000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
6 01493 (011000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 4
7 10962 (011000- ) Diode, Bridge 12.0amp 2
8 19065 (011000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
9 06928 (011000- ) Screw, Pan, Phl, M4 X 0.70 X 20, 4.8 2

10 02850 (011000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
11 41142 (011000- ) Washer, Lock, Int-Ext, 0.38 1
12 32491 (011000- ) Washer, Flat, 0.31, Std 1
13 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
14 222290 (011000- ) Diode, Ele, Plug 10
15 57804 (011000- ) Relay, 12vdc, 040a, Spdt No 10
16 762513 (011000- ) Fuse, Blade, 010a, 32vdc [Atof] 6
16 762514 (011000- ) Fuse, Blade, 015a, 32vdc [Atof] 5
16 762515 (011000- ) Fuse, Blade, 020a, 32vdc [Atof] 1
16 762583 (011000- ) Fuse, Blade, 025a, 32vdc [Atof] 2
16 762516 (011000- ) Fuse, Blade, 030a, 32vdc [Atof] 3
16 1009751 (011000- ) Fuse, Blade, 080a, 32vdc [Maxi] 1
17 1008586 (011000- ) Cover, Panl, Fuse, Cab [Sentinel] 1
18 768451 (011000- ) Latch, Cover, Access 2
19 768580 (011000- ) Sensor Assy, Dir, Level 1
20 1074768 (011000- ) Circuitboard, Diode / Timer, Vario 1
21 10632 (011000- ) Grommet, Rbr, 0.89id, F/1.2h, .14 Matl 2
22 1076192 (011000- ) Membrane Switch Assy 1
23 72970 (011000- ) Rivet, Plstc, .250d X 0.90 8
24 1076221 (011000- ) Cable, Ribbon [20 Pos., 60.0l, Sentinel] 1
25 1076235 (011000- ) Cable, Ribbon [16 Pos., 60.0L, Sentinel] 1
26 1240902 (011000- ) Back Housing, Ui Touchscreen 1
27 768449 (011000- ) Plate, Console, Hold-Down 1
28 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 5
29 32490 (011000- ) Washer, Flat, 0.25, Std 5
v 30 9018683 (011000- ) Kit, Touchscreen Assy 1
A 31 1225119 (011000- ) Cap, Usb, Universal 1
A 32 1205618 (011000- ) Cap, Usb 1
33 763147 (011000- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 8
34 12271 (011000- ) Nut, U, M6 X 1.00 8
35 1073202 (011000- ) Plate, Control Panel Brace, Cab, Widt 1
36 1040467 (011000- ) Screw, Hex, M6 X 1.00 X 20, 9.8 Sems 4

Sentinel 9018519 (2-2020) 2—101



STANDARD PARTS

Fig. 50 - Steering Wheel Group

2-102 Sentinel 9018519 (12-2018)



STANDARD PARTS

356847
Fig. 50 - Steering Wheel Group

Ref. Part No. Serial Number Description Qty.
1 1058996 (011000- )  Wheel, Steering, 14.0d 0.81b 36tooth 1
2 768482 (011000- ) Cap, Cntr, Horn, Btn 1
v 3 762501 (011000- ) Switch, Steering Column [Hlight/Wiper] 1
A 4 762601 (011000- ) Switch Assy, Wiper [Cobo] 1
A 5 762602 (011000- ) Switch Assy, Turn / Light [Cobo] 1
A 6 762603 (011000- ) Screw, Switch, Steering Unit [Cobo] 2
7 771014 (011000- ) Steer-Control, Hyd10, 04.5 4000 (See Breakdowns) 1
8 762438 (011000- ) Fitting, Hyd, Str, Fm06/0m08 4
9 762427 (011000- ) Fitting, Hyd, E90, Fm04/0Om04 1
10 39283 (011000- ) Screw, Hex, M10x1.50x25, 8.8 4
11 763042 (011000- ) Washer, Flat, Belleville, M10 4
12 1034397 (011000- ) Column, Steering, 29.01 .81d 36tooth 1
13 768457 (011000- ) Bolt, U, Steering Column 1
14 57676 (011000- ) Nut, Hex, Spcl, .81-20 1
15 82727 (011000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
16 762504 (011000- ) Switch, Ignition [Cobo] 1
17 762517 (011000- ) Key, Switch, Ignition 2
18 1075003 (011000- ) Keychain, Rectangle, Parts & Service 1
19 1076148 (011000- ) Plate, Control Panl, Cab 1
20 1074438 (011000- ) Lighter, Cigarette, 12 Vdc 1
21 762519 (011000- ) Bezel 2
22 762525 (011000- ) Switch, Rocker, Dpdt, On / Off / On 1
23 762523 (011000- ) Switch, Rocker, Dpst, On / Off 1
24 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 3
25 1243489 (011000- ) Alarm, 82-103 db 1
26 1240475 (011000- ) Connector, Deutsch, Hd10-9-1939p-B022 1

Sentinel 9018519 (12-2018) 2—-103



STANDARD PARTS

Fig. 51 - Cab Seat Group

Sentinel 9018519 (12-2018)

2-104



STANDARD PARTS

356851
Fig. 51 - Cab Seat Group

Ref. Part No. Serial Number Description Qty.
1 768447 (011000- ) Support, Seat, Driver 1
2 768493 (011000- ) Seat, Suspension, W/ Connector 1
3 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
4 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 8
5 39349 (011000- ) Washer, Flat, 0.31, Sae 8
6 41186 (011000- ) Washer, Flat, Belleville, .31 4
7 1073982 (011000- ) Mat, Floor, Rh 1
8 1073962 (011000- ) Mat, Floor, Lh 1

Sentinel 9018519 (2-2020) 2—-105



STANDARD PARTS

Fig. 52 - Cab Lights, Camera, Visor, and Pedal Group

Sentinel 9018519 (12-2018)

2—-106



STANDARD PARTS

356852
Fig. 52 - Cab Lights, Camera, Visor, and Pedal Group

Ref. Part No. Serial Number Description Qty.
1 1075124 (011000- ) Pedal Widt, Propel, Cab 1
2 1073022 (011000- ) Bracket, Pedal, Cab 1
3 1074121 (011000- ) Visor, Sun, Tinted 2
4 1074141 (011000- ) Light, Signal, Amber 2
5 1074142 (011000- ) Grommet, Turn Signal 2
6 763054 (011000- ) Screw, Hex, M10 X 1.50 X 75, Ss 1
7 1074352 (011000- ) Light, Dome, Map, 12vdc 3x7 1
8 1045487 (011000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 8
v 9 768550 (011000- ) Headlight, 12vdc, 55watt, Rt 2
A 768607 (011000- ) Lamp, 12vdc, 60/55watt, Halogen [H4] 1
v 10 768591 (011000- ) Light, Flood, Side Brush 2
A 768606 (011000- ) Lamp, 12vdc, 55watt, Halogen, Hd [H3] 1
11 56992 (011000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 2
12 08714 (011000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
13 06961 (011000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
14 24196 (011000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
15 09200 (011000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 4
16 87308 (011000- ) Screw, Hex, M6 X 1.00 X 12, 8.8 2
17 763040 (011000- ) Washer, Flat, Belleville, M6 2
v 18 1241886 (011000- ) Valve, Hyd, Spd Cntrl 1
A 19 1039201 (011000- ) Boot, Rbr 1
20 762425 (011000- ) Fitting, Hyd, E90, Fm04/0Om06 3
21 1074731 (011000- ) Plate, Adapter [Halo Headlight] 2
22 17185 (011000- ) Screw, Pan, Phl, M5 X 0.80 X 40, Ss 8
23 1241341 (011000- ) Camera, Color, 135 Deg [Sentinel 2018] 2
24 1218852 (011000- ) Cable, Camera, 197.0I [Hvs] 2
25 1218853 (011000- ) Cable, Camera, 28.0I [Hvs] 2

Sentinel 9018519 (12-2018) 2-107



STANDARD PARTS

Fig. 53 - Cab Heater Group

FRONT

Sentinel 9018519 (12-2018)

2—-108



STANDARD PARTS

356854
Fig. 53 - Cab Heater Group

Ref. Part No. Serial Number Description Qty.
v 1243526 (011000- ) Kit, Expansion Coil-Htr [Sentinel 2018] 1
A 1 1242017  (011000- ) Switch 3 Spd 25 Amp 1
A 2 1242018 (011000- ) Thermostat 1
A 3 1242015 (011000- ) Drain Fitting, Duck Bill 2
A 4 1242016 (011000- ) Drain Tube 2
A 5 1242024 (011000- ) Blower Adaptor Plate 1
A 6 1242025 (011000- ) Coil Shroud 1
A 7 1242030 (011000- ) Knob 1
A 8 1243820 (011000- ) Knob Black/Black Fan Graphics 1
A 9 1243822 (011000- ) Knob Black/Black Snwflake Grap 1
A 10 1242031 (011000- ) Cable Control With 44” Cable 1
A 1242019 (011000- ) 1/2 X 1/2 Poly Connector 1
A 1242028 (011000- ) Foam 1.125x13.5 1
11 761950 (011000- ) Valve, Water, Heater, Bm10/Bm10 1
12 769038 (011000- ) Hose, Heater, 0.62id 1
13 63810 (011000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
14 769046 (011000- ) Hose, Heater, 0.62id, 150.0l 2
15 1074139 (011000- ) Grommet, Rbr, 1.00id, 1.2hole, .19 Grv 2
16 1074947 (011000- ) Tray WIdt, Drip [Condenser] 1
17 09740 (011000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
18 01685 (011000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
19 769039 (011000- ) Bracket, Coll 1
20 769040 (011000- ) Seal, Rbr 2
21 87308 (011000- ) Screw, Hex, M6 X 1.00 X 12, 8.8 1
22 763040 (011000- ) Washer, Flat, Belleville, M6 1
23 15675 (011000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
24 30268 (011000- ) Fitting, Brs, E90, Em10/Pm08 1

Sentinel 9018519 (12-2018) 2—-109



STANDARD PARTS

Fig. 54 - Cab Air Conditioning Group

2-110 Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 54 - Cab Air Conditioning Group

356855

Ref. Part No. Serial Number Description Qty.
v 1245639 (011000- ) Kit, Ac Condenser, Low Profile 1
A 1 1245842 (011000- ) Condenser Unit [Sentinel] 1
A 2 1242014 (011000- ) Hose 10-12 Comp To Evap 1
A 3 1245844 (011000- ) Condenser Hose #8 Compr to Cond 1
A 4 1245845 (011000- ) Condenser Hose, #6 Evap to Cond 1
A 5 1242009 (011000- ) Comp Direct 8 Grv 12v Top Port 1
A 1242010  (011000- ) Clamp, Tinnerman 5/16 X 1/2 4
A 1242011 (011000- ) #6 Hose Clamp-Vinyl Dip 1
6 41342 (011000- ) Screw, Hex, M8 X 1.25 X 40, 8.8 4
7 32491 (011000- ) Washer, Flat, 0.31, Std 4
8 1074000 (011000- ) Bracket, Ac Hose 1
9 06943 (011000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 4
10 19066 (011000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 8
11 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 69234 (011000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
13 82829 (011000- ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 1
14 1074139 (011000- ) Grommet, Rbr, 1.00id, 1.2hole, .19 Grv 1
15 10632-8 (011000- ) Grommet, Rbr, 0.75id, F/1.3h, .12 Matl 1
16 768473 (011000- ) Plug, Hole, Rnd 1
17 1054368 (011000- ) Plug, Hole, Rnd, 0.25h .03-.12, Blk Nyl 1
Sentinel 9018519 (12-2018) 2-111




STANDARD PARTS

Fig. 55 - Side Brush Group, Right Hand

FRONT

2—-112 Sentinel 9018519 (12-2018)



STANDARD PARTS

354120
Fig. 55 - Side Brush Group, Right Hand

Ref. Part No. Serial Number Description Qty.
1 1007954 (011000- ) Fitting, Hyd, E90, Fm06/0Om10 2
v 2 771072 (011000- ) Motor, Hyd, Gear, Int 11.9 Bi-Dir 3000 1
A 1031670 (011000- ) Seal Kit, Motor, Hyd, Gear 1
3 761209 (011000- ) Bracket 1
4 768834 (011000- ) Channel Widt, Sppt, Lower 1
5 761428 (011000- ) Hub, Brush 1
6 1074666 (011000- ) Bar Widt, Sppt, Brush 4
7 1042138 (011000- ) Cylinder, Hyd, 1.8b 07.71 01.70strk 3000 1
8 761229 (011000- ) Pin, Cyl, Hyd 1
9 763005 (011000- ) Ring, Retaining, M16 1
10 767644 (011000- ) Shaft, Brush, Side 1
11 768843 (011000- ) Bracket WIdt, Brush, Side, Rh 1
12 761225 (011000- ) Bolt, Eye, .50-13 X 3.50 X 1.00 Eye 1
13 761223 (011000- ) Spring 1
14 763003 (011000- ) Bearing, Sleeve [Mb3020du] 2
15 762432 (011000- ) Fitting, Hyd, E90, Fm06/0Om06 1
16 47801 (011000- ) Fitting, Grease, Str Pm04 .63I 1
17 32985 (011000- ) Nut, Hex, Lock, .50-13, NI 1
18 32493 (011000- ) Washer, Flat, 0.56b 1.38d .11, Stl, PI 1
19 32969 (011000- ) Washer, Flat, 1.00, Sae 1
20 08180 (011000- ) Pin, Cotter, .125 X 2.00 1
21 768842 (011000- ) Tube, 0.47id 0.620d 00.8I, Stl 8
22 767641 (011000- ) Bushing, Fing, 0.63b 0.82d 0.75I, Bnz 8
23 763007 (011000- ) Bearing, Sleeve [Mb1620du] 1
24 39285 (011000- ) Screw, Hex, M10 X 1.50 X 40, 8.8 3
25 763042 (011000- ) Washer, Flat, Belleville, M10 3
26 41346 (011000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
27 763074 (011000- ) Washer, Flat, M16, Fendr 1
28 763043 (011000- ) Washer, Flat, Belleville, M12 1
29 763139 (011000- ) Washer, Flat, 1.12, Sae Rep.Bynone 2
30 06971 (011000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 9
31 32486 (011000- ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 18
32 08167 (011000- ) Nut, Hex, Stover, M12 X 1.75 9
33 15331 (011000- ) Washer, Flat, 0.62, Sae 2
34 33342 (011000- ) Nut, Hex, Lock, M16 X 2.00, NI 2
35 06416 (011000- ) Screw, Hex, M12 X 1.75 X 50, FI 1
36 763065 (011000- ) Nut, Hex, Jam, M12 X 1.75, [Din439] 1
37 41346 (011000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
38 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75, NI 2
39 09741 (011000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 4
40 33440 (011000- ) Screw, Hex, M12 X 1.75 X 40, Ss, NI 4
41 1074441 (011000- )  Shaft, Brush, Side 1
42 769589 (011000- ) Sleeve, 0.47B 1.25D 0.8L Stl PI 2

Sentinel 9018519 (12-2018) 2-113



TINO HSNYE NIVN

Fig. 56 - Hydraulic Schematic

L13INI_3OHVHO $|_x
dNNd 13d08d OL

g0¢AS

=
1

ors wBol T

SN
ISd 0022

LW
1HOIY
dio 6711 N
1431

A
! \ .
_r«.\_ Q.w 8.:8.—@ 1IND HSN¥E 3AIS
(NOLJO) dnd Hsnu onva o 4 od Lm
B o BK6S
m ﬂ......---.rWJ _ o
EEEY Nan = [ e
1HOIY « _ GAS 120
! YOEAS
|
ciLl _m_
| ml W HOAIANOD
_ N A0 TYe
SH -
an wo_ _FKo_n_ 7! HSNYE NIV
L « | oS BT
_ S MR [STan ayvmyo
1
1
|
[
1
1

2

[

i

l£0'e

J3ANMAD
NOONE NIV

STANDARD PARTS

1058282

H3IANMAD
147 "ANOD

Sentinel 9018519 (12-2018)

2-114



STANDARD PARTS

Fig. 56 - Hydraulic Schematic

dANG 191 WieH No_ 740
N— ot
— 7
Wi =
- asE oo
[ dN=— ]

0¥0'e
= 1

|
|
_
| |
|
|
|

INOALS/
‘NI'ND 6§ 1711 avo

ey
©
<

SYIANITAD
1711 43ddOH

A0 HOLY ﬂ

J00d ¥3ddOH

|
_
_
|
_
_
_
_
|
_
_ £90%
_
_
|
_
_
_
ﬂ

". 7(
T na _ AUND ¥3ddOH
1
1
“
uD 6'g A
SENUAS
ﬁ@ \} 5 _
1
@F>mm% _
05z !
N
mwp _ J0MINGD
Z8nS _h HSYM 38NSS34d
g . &l
#u. ¢_>mmm Hw.mm mug
ON | wo  wo |6N 9 49
oL co'L

SNV4 OVA 7 /

m
1
1
1

1058282

2-115

Sentinel 9018519 (12-2018)




Fig. 56 - Hydraulic Schematic

Al
[e0]
Al
[e0]
n
o
MS
SBivag m SIHivaE _:\Ilf\\
WHR ol INOAA
Nm_a| zay «_m 39v0
SNIANITAD O s
X ONI¥33LS el " 18 -
ENTERD S S AR R%mm._
i 1IN2¥10 \/
39v0 1 dNfd T3d0Nd
zd[ e~ T4l
& |\ N_annd avao
_| IR 2
1 1
_ _L_\ _ 39v9 S S
W _ I S
I ISd 0SLL - .
_ | _ DY, T
. FER
_ _ _ . Y - _
| | . an__ o — .m m _
_ B - ol m !
_ '
_l I |_ (@EDS ov| {E _ m _
3 M- | |
T T T T D T m L |
A L 1
7 7 \
T Ty
1 Q] 13
G INTVA ALINOINA
—\ IIvYE/ININIILS

STANDARD PARTS

Sentinel 9018519 (12-2018)

2—-116



STANDARD PARTS

Fig. 56 - Hydraulic Schematic

LIFT —== UP TIFT L/R TILT F/B
LEFT<— FRONT~——
A
0.047 ) __ % L‘ T_ ‘ 4
OR9 ’J OR1O
C19[— cg _68_ C17 c18__ ci15 ci6
pC4 0.026 ( 0026)
\ PC5 PC6 PC8
| SV24 |
. E m .
SV29 SV24 SV23 SV06 Sv22 SV11
0.030%¢ T
T T o T TP T16
) 6
$V20 RIGHT TRAVERSE
PCI -y 2A ) 2.2 CIR
| J3 3¢ MT4
I OR3 | I
svm% PCIO™ 28 h
! ngé Svie PCII . 2D ! Mc1133
7
cwW M12 1 N J50r7 | BP o—*¢
— S e——" i | 2l SWING
N v \J — Y/
M1 > o sv25 PCI25C P! l ccw
VARIO BRUSH L EE 8 !
11.9 CIR Sves
_ ERV(&
| 4A |
| |
RVIO 1 . RVS
sVze% 48
1 - o o o L
TO COOLER INLET & P8
T16
[
SIDE BROOM CIRCUT
E D\ (VARIO OPTION)
FROM FILTER CHARGE PORT
Sentinel 9018519 (12-2018) 2—-117



STANDARD PARTS

Fig. 56 - Hydraulic Schematic

N
©
ol
140d 9
394VHO ISd £ 3
Y3114 Wod4 -
2 Hva 2
O 1sd 62
A\ 4 \ A —
A4 \ \ "
dNNd T3408d
1S4 05190 1.3 EY % e LS WED WP A5 N
“3NDHOL HOLYA OL puouo 4
dS1a 0L XYW OL NIA Wod4
SILVINAON HOLON ‘[Sd Q0SS 1V
dS10 XYW “1Sd 00ES < NIHM
dS1a NIW ‘1Sd O0ES > NIHM
: ININIOVIdS1a HOLONW . r. € € o -
9E129L HOLON EIIZ
4317139
9 £X 21 1 v 154 ﬁ“{ 1Sd
o £---—0 LLe uln o' | ooso 410
I JOUVHO 2b°€-0
JATHA AN
NV4 QYA
15d VN 7
XV 00£S ./ I0Tg ﬁ\ ENENE!
I : { ) 154 0S/1 d3In JATVA RECENE
NN ﬁ\ 1V N9 2°5 NS I =
a5 4317139
d10 89°0 _ > 1Sd
88" Y %HI 00S9
I = 15d
O _ 0s19 \_ S
) € € O W ooy
W x| IX g — u u
= H _= —
al ag o 9 [
asona .
1Sd 0519-0 - § .
T
..
d M 1H0d FHNSSIHd HOTH HOLOW
X 1X LHOd 3UNSS3Hd 10HINOD HOLOW ONI®O 8.
d v 1H0d UNSS3™d HOTH dANd
IX 2X 1¥0d FHNSSTHA 10HLINOD dWNd
q o QION3TI0S dnnd ]J
ESEENE] qgvmg0d
ONTHO ©- _.«._ L
ONIHO 9-
(TvQ3d) ZHLT

IATYA TIOHLNOD d33ds

Sentinel 9018519 (12-2018)

2—-118



STANDARD PARTS

Sentinel 9018519 (12-2018) 2-119



STANDARD PARTS

Fig. 57 - Hydraulic Hose Group, Low Dump

JapullAg 1L JaddoH

Z
.w ﬁ@
JapullAo 11 JeddoH

NI
1010
%_! ue4 oA
m 1no
L
/ =
/ vi
Japullko
/I \ J00Q JaddoH
O ——
%. g &
1010 m m
JENEITS
f €l
B 4
ot _| N
|~ 9l
-
| Sl

| Lz
L\

P

aAleA J0AsAuoD/ysnig urep

(43) IATVA ALIHOIHd OL

Hd10Ad3S3d dAH OL

\

ﬁ.m Y e

61 L

aAJeA |04luo) JaddoH WO

6N OLIN 9N SIN

d LD 210

60 2o 010
|

a8 mﬁ

i o

?uﬂlﬂu

Sentinel 9018519 (12-2018)

2—-120



STANDARD PARTS

354121
Fig. 57 - Hydraulic Hose Group, Low Dump

Ref. Part No. Serial Number Description Qty.
1 1059162 (011000- ) Hose, Hyd,Tc 10, Ff10e90/Ff10str, 079.0 1
2 767333 (011000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 49.0 1
3 767225 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06str , 77.0 1
4 762335 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 20.0 1
5 762349 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06str , 18.0 2
6 767224 (011000- ) Hose, Hyd,Tc 06, FfO6str /Ff06str , 83.0 1
7 762350 (011000- ) Hose, Hyd, Tc 06, Ff06e90 /Ff06e90 , 21.5 1
8 767290 (011000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 ,101.5 1
9 767232 (011000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90m,124.5 1
10 767234 (011000- ) Hose, Hyd,Tc 06, FfO6str /Ff06str , 25.5 1
11 767231 (011000- ) Hose, Hyd,Tc 10, Ff10str /Ff10str , 21.0 1
12 767230 (011000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 71.0 1
13 767235 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 82.5 1
14 767236 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 86.0 1
15 767238 (011000- ) Hose, Hyd, Tc 04, Ff04str /Ff04str , 26.0 1
16 767237 (011000- ) Hose, Hyd, Tc 04, Ff04str /Ff04€90, 26.0 1

Sentinel 9018519 (12-2018) 2-121



STANDARD PARTS

Fig. 58 - Hydraulic Hose Group, Steering and Brake

Rear Axle

2—122 Sentinel 9018519 (12-2018)



STANDARD PARTS

354122
Fig. 58 - Hydraulic Hose Group, Steering and Brake
Ref. Part No. Serial Number Description Qty.
1 770002 (011000- ) Hose, Hyd,Tc 04, JfO4E45 /Ff04Str, 252.0 1
2 1007893 (011000- ) Hose, Hyd,Tc 04, Jf04str /Ff06e90 , 50.0 1
3 79840 (011000- ) Hose, Hyd,Tc 06, Ff06Str /FFOBEQO , 21.0 2
4 1007891 (011000- ) Hose, Hyd,Med06, Ff06str /Ff06e901,100.0 1
5 767241 (011000- ) Hose, Hyd,Tc 06, Ff06Str /FFOBEQQ , 59.5 1
6 767242 (011000- ) Hose, Hyd,Tc 06, Ff06Str /FfFOBEQ0 ,244.5 1

Sentinel 9018519 (12-2018) 2-123



urepy /iohenuon

uoisua] ye

Fig. 59 - Hydraulic Hose Group, Conveyor and Main Brush

STANDARD PARTS

JopuiiAg

JopuiiAg

(4}

cl

Sentinel 9018519 (12-2018)

2—-124



STANDARD PARTS

354123
Fig. 59 - Hydraulic Hose Group, Conveyor and Main Brush
Ref. Part No. Serial Number Description Qty.
1 1010943 (011000- ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 052.0 1
2 1058265 (011000- ) Hose, Hyd, Tc04, Ff06str/Ff04e90 058.0 1
3 767282 (011000- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 051.0 1
4 1007884 (011000- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 036.0 1
5 771032 (011000- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 020.0 1
6 1059149 (011000- ) Hose, Hyd, Tc06, Ff06str/Ff06str, 063.0 1
7 1007885 (011000- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
8 767230 (011000- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 071.0 1
9 1058153 (011000- ) Hose, Hyd, Tc04, Ff04str/Ff06e45, 035.0 1
10 1058264 (011000- ) Hose, Hyd, Tc06, Ff06str/Ff06e45 062.0 1
11 771074 (011000- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 148.0 1
12 771076 (011000- ) Hose, Hyd, Med06, Ff06str/Ff06str, 032.0 1
13 1007898 (011000- ) Hose, Hyd, Med08, Ff08e90/Ff08str, 148.0 1
14 1010944 (011000- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
15 1076150 (011000- ) Hose, Hyd, Tc16, Fm16str/Ff16e45, 040.0 1
16 1007890 (011000- ) Hose, Hyd, Med16, Ff16e90/Ff16str, 084.0 1
17 1076151 (011000- ) Hose, Hyd, Med16, Ff16str/Ff16e90 014.0 1
18 1076154  (011000- ) Hose, Hyd, Med16, Ff16str/Fm16str, 013.0 1
19 1058154 (011000- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 080.0 1
20 762371 (011000- ) Hose, Hyd, Tc04, Ff04str/FfO4str, 085.0 1
Sentinel 9018519 (12-2018) 2—-125




STANDARD PARTS

Fig. 60 - Hydraulic Hose Group, Reservoir

To Hopper

%]: Shaker Motor

Reservoir

Aux Gear

-
Z
o
o
L

2—-126 Sentinel 9018519 (12-2018)



STANDARD PARTS

354124
Fig. 60 - Hydraulic Hose Group, Reservoir

Ref. Part No. Serial Number Description Qty.
1 1007882 (011000- ) Hose, Hyd,Suc12, Ff12str /Ff12e90 , 56.0 1
2 1007901 (011000- ) Hose, Hyd,Med12, Ff12str /[Ff12e90 , 31.0 1
3 771037 (011000- ) Hose, Hyd,Med06, Fm06strb/Ff06e90 ,184.0 1
4 767264 (011000- ) Hose, Hyd,Tc 08, Ff08str /Ff08e45 , 57.0 1
5 771094 (011000- ) Hose, Hyd,Suc20, Ff20e90 /Ff20e90 , 28.s 1
6 1076153 (011000- ) Hose, Hyd, Tc16, Ff16str/Ff16e45, 018.0 1
7 767324 (011000- ) Hose, Hyd, Tc 10, Ff10str /Ff10e90 , 18.0 1
8 1007887 (011000- ) Hose, Hyd,Suc20, Ff20str /Ff20e90 , 31.0 1
9 1076152 (011000- ) Hose, Hyd, Tc16, Ff16str/Ff16e45, 020.0 1

Sentinel 9018519 (12-2018) 2-127



STANDARD PARTS
Fig. 61 - Hydraulic Hose Group, Steer, Brakes, Side Brush

To P7 Hopper

Cooler

16

Valve

N
c2t @  Side Brush

Reservoir

Aux Gear
Pump

2—-128 Sentinel 9018519 (12-2018)



STANDARD PARTS

354125
Fig. 61 - Hydraulic Hose Group, Steer, Brakes, Side Brush
Ref. Part No. Serial Number Description Qty.
1 762366 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06str , 88.5 1
2 767235 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 82.5 1
3 1007881 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e45 , 72.0 2
4 771043 (011000- ) Hose, Hyd,Tc 06, FfO6str /Ff06str , 62.0 1
5 767230 (011000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 71.0 1
6 771045 (011000- ) Hose, Hyd,Med08, Ff08str /Ff08e45 , 62.0 1
7 1007895 (011000- ) Hose, Hyd,Tc 04 Ff04str /Ff04e90 , 42.0 1
8 767239 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 ,265.0 1
9 762399 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 21.0 1
10 771038 (011000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 14.0 1
11 769314 (011000- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 051.0 1
12 771041 (011000- ) Hose, Hyd,Med08, Ff08str /Ff08e90 , 24.0 1
13 767291 (011000- ) Hose, Hyd,Tc 04, FfO4str /FfO4str , 39.0 1
14 771092 (011000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 44.0 1
15 771007 (011000- ) Hose, Hyd,Med12, Ff16str /Ff12e90 , 50.0 1
16 767266 (011000- ) Hose, Hyd,Tc 10, Fm10strb/Ff10str ,187.0 1

Sentinel 9018519 (12-2018) 2—-129



STANDARD PARTS

Fig. 62 - Hydraulic Hose Group, Propel

A\
\ SRR
B T oo
\Jo

2-130 Sentinel 9018519 (12-2018)



STANDARD PARTS

354126
Fig. 62 - Hydraulic Hose Group, Propel
Ref. Part No. Serial Number Description Qty.
1 767262 (011000- ) Hose, Hyd,Uhi12, F 12e90 /F 16e90, 90.0 1
2 767308 (011000- ) Hose, Hyd, Tc 04, FfO4str /Ff04str , 96.0 1
3 767311 (011000- ) Hose, Hyd,Tc 04, Ff04str /Ff04str ,125.5 2
4 767309 (011000- ) Hose, Hyd,Tc 04, Ff04str /Ff04str , 90.0 1
5 767312 (011000- ) Hose, Hyd, Tc 04, FfO4str /Ff06e90 ,118.0 1
6 767265 (011000- ) Hose, Hyd, Tc 08, Ff08str /Ff08e90 , 77.0 1
7 1076170 (011000- ) Hose, Hyd, Uhi12, F16e90/F12str, 082.0 1

Sentinel 9018519 (12-2018) 2—-131



STANDARD PARTS

Fig. 63 - Hydraulic Reservoir Group

2—-132 Sentinel 9018519 (12-2018)



STANDARD PARTS

354143
Fig. 63 - Hydraulic Reservoir Group
Ref. Part No. Serial Number Description Qty.
1 762075 (011000- ) Gauge, Sight, Tank, Hyd 5.0 1
2 1008261 (011000- ) Plate, Floor, Eng 1
v 3 1074452 (011000- ) Reservoir, Hyd, 25.0gal 1
A 4 31613 (011000- ) Strainer, Hyd, 025gpm 100mesh 03psi 1
v 5 767019 (011000- ) Breather, Hyd, 10 Mic 1
A 6 70006 (011000- ) Gasket, Cap, Brea 1
A 7 61288 (011000- ) Gasket, Breather, Reservoir 1
v 8 771018 (011000- ) Filter Assy, Hyd, 05mic 050gpm [Hydac] 1
A 771078 (011000- ) Element, Flir, Oi 1
A 9003022 (011000- ) Seal Kit, Fltr [Hydac] 1
A 9 1037643 (011000- ) Gauge, Press 1
10 763042 (011000- ) Washer, Flat, Belleville, M10 8
11 79872 (011000- ) Fitting, Hyd, Str, Fm12/0m16 1
12 767407 (011000- ) Fitting, Hyd, E90, Fm12/0Om16 1
13 762484 (011000- ) Fitting, Hyd, E90, Fm20/0m20 1
14 762445 (011000- )  Fitting, Hyd, Str, Fm08/Om08 2
15 762448 (011000- ) Fitting, Hyd, Plug, Fm08 1
16 762433 (011000- ) Fitting, Hyd, Str, Fm06/0m06 2
17 762105 (011000- ) Valve, Check, 0030psi 10om/100rs 1
18 771089 (011000- ) Fitting, Hyd, Tee, Fm20/Fm20/0m20, Br 1
19 762432 (011000- ) Fitting, Hyd, E90, Fm06/0Om06 1
20 767315 (011000- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 030.0 1
21 760757 (011000- ) Rod, Thrd, Full, M12 X 1.8 03.5I 1
22 763061 (011000- ) Bumper, Eng Door 1
23 39313 (011000- ) Nut, Hex, Std, M12 X 1.75 2
24 762446 (011000- ) Fitting, Hyd, E90, Fm08/0Om08 1
25 03192 (011000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 4
26 76570 (011000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
27 41186 (011000- ) Washer, Flat, Belleville, .31 2
28 39890 (011000- ) Washer, Flat, M8, Fendr 2
29 06962 (011000- ) Screw, Hex, M10 X 1.5 X 45 2
30 39284 (011000- ) Screw, Hex, M10 X 1.50 X 35, 8.8 2
31 763072 (011000- ) Washer, Flat, M10, Fendr 4

Sentinel 9018519 (2-2020) 2—-133



STANDARD PARTS

Fig. 64 - Hydraulic Pumps Group

2-134 Sentinel 9018519 (12-2018)



STANDARD PARTS

356826
Fig. 64 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
v 9001442 (011000- ) Pump Kit, Hyd, Gear, Replmt [Sentinel] 1
A 1 1010859 (011000- ) Pump, Hyd, Gear, Ext, 2, 01.77 3500, Cw 1
A 2 769004 (011000- ) Seal, Org, .103 X 03.00id 1
A 3 769005 (011000- ) Seal, Org, .103 X 04.00id 1
4 39811 (011000- ) Screw, Hex, .50-13 X 1.50, G5 2
5 763043 (011000- ) Washer, Flat, Belleville, M12 2
6 1066392 (011000- ) Pump, Piston (See Breakdown) 1
7 48416 (011000- ) Screw, Hex, .62-11 X 1.75, G5 2
8 763117 (011000- ) Washer, Flat, M16 X 17.0d X 30, Hard 2
9 1239530 (011000- ) Fitting, 90 Deg -12 Flange -12 Orfs 1
10 1076112 (011000- ) Pump, Hyd, Gear, 1-Stage, 9.6cc/Min 1
11 767407 (011000- ) Fitting, Hyd, E90, Fm12/0Om16 2
12 1007954 (011000- ) Fitting, Hyd, E90, Fm06/0Om10 1
13 41349 (011000- ) Screw, Soc, M10 X 1.50 X 30, 12.9 2
14 32485 (011000- ) Washer, Flat, 0.38, Sae 2
15 9018237 (011000- ) Gasket, Hydraulic Pump 1
16 9018247 (011000- ) Adapter, Hydraulic Pump 1
17 1007978 (011000- ) Fitting, Hyd, E90, Fm20/0Om16 1
18 1007953 (011000- ) Fitting, Hyd, Str, Fm20/Om16 1
19 762463 (011000- ) Fitting, Hyd, Str, Fm10/Om10 2
20 762487 (011000- ) Fitting, Hyd, Fing, 12, Sae62 2
21 762457 (011000- )  Fitting, Hyd, Str, Fm08/Om12 1
22 762288 (011000- ) Fitting, Hyd, E90, Ff08/Fm08 1
23 762469 (011000- ) Fitting, Hyd, E90, Fm10/0Om12 1
24 762427 (011000- ) Fitting, Hyd, E90, Fm04/0Om04 3
25 762433 (011000- ) Fitting, Hyd, Str, Fm06/0m06 1
26 762425 (011000- ) Fitting, Hyd, E90, Fm04/0Om06 1

Sentinel 9018519 (2-2020) 2—-135



STANDARD PARTS
Fig. 65 - Hydraulic Main Brush/Conveyor Lift Valve Group

14

11 7

@““ tﬁ’:
A
iy

2—-136 Sentinel 9018519 (12-2018)



STANDARD PARTS

354145
Fig. 65 - Hydraulic Main Brush/Conveyor Lift Valve Group

Ref. Part No. Serial Number Description Qty.
1 1237098 (011000- ) Valve, Hyd, Solenoid, 13gpm (See Breakdown) 1
2 1055355 (011000- ) Bracket, Mtg, Valve, Hyd 1
3 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
4 41186 (011000- ) Washer, Flat, Belleville, .31 4
5 06961 (011000- ) Screw, Hex, M10 X 1.50 X 20, 8.8 4
6 763042 (011000- ) Washer, Flat, Belleville, M10 4
7 762426 (011000- ) Fitting, Hyd, Str, Fm04/0m06 2
8 771090 (011000- ) Fitting, Hyd, Str, Fm06/0Om06, Long 2
9 762481 (011000- ) Fitting, Hyd, Str, Fm16/0m16 2
10 762463 (011000- ) Fitting, Hyd, Str, Fm10/Om10 1
11 762464 (011000- ) Fitting, Hyd, E90, Fm10/Om10 2
12 769077 (011000- ) Switch Assy, Press, No 02400psi 1
13 762456 (011000- ) Fitting, Hyd, Str, Fm08/Om10 1
14 762425 (011000- ) Fitting, Hyd, E90, Fm04/0Om06 1
15 762432 (011000- ) Fitting, Hyd, E90, Fm06/0Om06 2
16 762468 (011000- ) Fitting, Hyd, Str, Fm10/Om12 1
17 1009229 (011000- ) Cover, Valve, Outer 1
18 1057765 (011000- ) Cover, Valve, Inner 1
19 768471 (011000- ) Plug, Hole, Rnd 1
20 59118-2 (011000- ) Molding, Trim, Pvc, .00-.06 19.9I 2
21 12271 (011000- ) Nut, U, M6 X 1.00 2
22 767425 (011000- ) Fitting, Hyd, E45, Fm10/Fm10 Bh 1

Sentinel 9018519 (2-2020) 2—-137



STANDARD PARTS

Fig. 66 - Hydraulic Hopper Control Valve Group

7 o
g ~C -

. S,
? F\>§

> ///

N Phd // o _-
\?/// //// -
e _ =7 ///

2—-138 Sentinel 9018519 (12-2018)



STANDARD PARTS

351909
Fig. 66 — Hydraulic Hopper Control Valve Group

Ref. Part No. Serial Number Description Qty.
1 1239746 (011000- ) Valve, Hyd, Solenoid, 12vdc [High Dump] (See Breakdown) 1
2 762432 (011000- ) Fitting, Hyd, E90, Fm06/0Om06 2
3 762433 (011000- ) Fitting, Hyd, Str, Fm06/0Om06 2
4 762463 (011000- ) Fitting, Hyd, Str, Fm10/Om10 2
5 762464 (011000- ) Fitting, Hyd, E90, Fm10/Om10 2
6 762428 (011000- ) Fitting, Hyd, Str, Fm04/Om04 1
7 762427 (011000- ) Fitting, Hyd, E90, Fm04/0Om04 1
8 767026 (011000- ) Angle, Mtg, Valve, Hyd 1
9 03192 (011000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 2
10 32492 (011000- ) Washer, Flat, 0.38, Std 4
11 41430 (011000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
12 06961 (011000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 4
13 763042 (011000- ) Washer, Flat, Belleville, M10 4

Sentinel 9018519 (2-2020) 2—-139



STANDARD PARTS

Fig. 67 - Hydraulic Side Brush Valve Group

Sentinel 9018519 (12-2018)

2—-140



STANDARD PARTS

354146
Fig. 67 — Hydraulic Side Brush Valve Group
Ref. Part No. Serial Number Description Qty.
1 1237089 (011000- ) Valve, Hyd, Solenoid, 24gpm (See Breakdown) 1
2 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
3 32490 (011000- ) Washer, Flat, 0.25 Std 4
4 762445 (011000- ) Fitting, Hyd, Str, Om08/Fm08 1
5 762427 (011000- ) Fitting, Hyd, E90, Om04/Fm04 1
6 762441 (011000- ) Fitting, Hyd, E90, Ff06/Om06 1
7 771040 (011000- )  Fitting, Hyd, Str, Fm06/0m04 1
8 762435 (011000- ) Fitting, Hyd, Tee, Ff06/Fm06/FmO06, Run 1
9 1007959 (011000- ) Fitting, Hyd, E90, Fm06/0Om04 1
10 768602 (011000- )  Switch, Press, 12vdc 06a Spst Nc 0750psi 1
11 762442 (011000- ) Fitting, Hyd, E45, Om06/Fm06 1
12 762433 (011000- ) Fitting, Hyd, Str, Om06/Fm06 1
13 762432 (011000- ) Fitting, Hyd, E90, Om06/ Fm06 1
14 762440 (011000- ) Fitting, Hyd, Cap, Ff06 1
15 762160 (011000- ) Fitting, Hyd, Cap, Ff04 1
16 771006 (011000- ) Tube, Hyd, Return [Sentinel] 1
17 395974 (011000- ) Fitting, Hyd, E90, Om04/Qm04 1

Sentinel 9018519 (2-2020) 2—-141



STANDARD PARTS

N/ /

/NN
7 | o

/ \

\
\

/o

\
0\
N

Fig. 68 - Hydraulic Manifold and Priority Valve Group

X /o ,/oo \

\

\

’ \\ﬁ/, | % / Q
\ \ N

Q QN

\

AN
A\

FRONT

Sentinel 9018519 (12-2018)

2—-142



STANDARD PARTS

354147
Fig. 68 - Hydraulic Manifold and Priority Valve Group
Ref. Part No. Serial Number Description Qty.
1 767221 (011000- ) Valve, Hyd, Strg, Accumulator, Dual 1
2 06976 (011000- ) Screw, Hex, M12 X 1.75 X 100, 8.8 3
3 32486 (011000- ) Wasbher, Flat, 0.50 Sae 8
4 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
5 12138 (011000- ) Screw, Hex, M12 X 1.75 X 120, 8.8 1
6 33812 (011000- ) Fitting, Hyd, Plug, Om04 1
7 46482 (011000- ) Fitting, Hyd, Plug, Om06 1
8 762445 (011000- )  Fitting, Hyd, Str, Om08/Fm08 1
9 762468 (011000- ) Fitting, Hyd, Str Fm10/Om12 2
10 762428 (011000- ) Fitting, Hyd, Str, Om04/Fm04 1
11 762438 (011000- ) Fitting, Hyd, Str, Om06/Fm08 1
12 762433 (011000- ) Fitting, Hyd, Str, Om06/Fm06 1
13 762434 (011000- ) Fitting, Hyd, Tee, Fm06 /Fm06 /Om06 1
14 771042 (011000- ) Tube, Hyd, Return, Cooler 1
15 396287 (011000- ) Clamp, Hyd, 0.75d 2
16 65084-1 (011000- ) Fitting, Hyd, Qdc Assy, Of08/Qm10 1
17 33862 (011000- ) Cap, Dust Coupling, Hyd 1
18 396288 (011000- ) Channel, Clamp, Hyd 2
19 12459 (011000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 4
20 32490 (011000- ) Washer, Flat, 0.25 Std 4
21 762440 (011000- ) Fitting, Hyd, Cap, Ff06 1

Sentinel 9018519 (12-2018) 2—-143



STANDARD PARTS

Fig. 69 - Water Tank Group

S\ \
S DAF
2 @V.F\
} T ™

s

&
CO-aim—a
2]
) ™

&
A

Sentinel 9018519 (2-2020)

2-144



STANDARD PARTS

354148
Fig. 69 - Water Tank Group
Ref. Part No. Serial Number Description Qty.
1 11399 (011000- ) Clamp, Hose, Wormdrive 2
2 22297 (011000- ) Clamp, Hose, Wormdrive 2
3 54333 (011000- ) Clamp, Hose, Wormdrive 6
4 57702 (011000- ) Cable, .06D, 12.0L, .26 Eye/.26 Eye 1
5 58366 (011000- ) Clamp, Cable, Stl, 1.25D X 1.00W, 1H 1
6 1008149 (011000- ) Bracket, Mount, Hose 1
7 03192 (011000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 7
8 32492 (011000- ) Washer, Flat, 0.38 STD 7
9 41430 (011000- ) Nut, Hex, Lock, M10 X 1.5, NL 5
10 762209 (011000- ) Filter, Assy, Water, 050 Mesh 1
11 761828 (011000- ) Pump, Water, Ele, 12vdc 1
12 06948 (011000- ) Screw, Hex, M6 X 1.0 X 45, 8.8 4
13 32483 (011000- ) Washer, Flat, 0.25 Sae 12
14 08708 (011000- ) Nut, Hex, Lock, M6 X 1.0, NL 4
15 762212 (011000- ) Fitting, Plstc, Tee, PM08/PM08/PM08 2
16 762214 (011000- ) Nipple, .50M X .75B 2
17 762228 (011000- ) Valve, Ball, 08PF Brs W/ Handle 3
18 86508 (011000- ) Fitting, Plstc, Str, Pm08/PmO08 3
19 63244-1 (011000- ) Fitting, Plstc, E90, BM08/PM08, PP 4
20 762220 (011000- ) Fitting, Spray Water 2
21 762221 (011000- ) Nozzle, Spray Water 4
22 762225 (011000- ) Fitting, Hyd, Str, PM08/PM12 1
23 762234 (011000- ) Cap, Nozzle, Spray, Nylon 4
24 762249 (011000- ) Fitting, Brs, Str, BM08/PM04 2
25 376716 (011000- ) Hose, Pvc, Brd, 0.50id 0.730d 3
26 762255 (011000- ) Hose, Poly Wire, .75ID 1
27 1006142 (011000- ) Tank Assy, Water 1
28 57145 (011000- ) Sensor, Level, Liquid, 14 Vdc 01A .88-14 1
29 763042 (011000- ) Washer, Belleville, M10 5
30 763072 (011000- ) Washer, Flat, M10, Fender 5
31 1006224 (011000- ) Bracket, Angle, Mtg, Tank 2
32 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
33 39890 (011000- ) Washer, Flat, MO8 Fender 8
34 41186 (011000- ) Washer, Belleville, .31 8
35 768304 (011000- ) Ring, Split 1
36 768320 (011000- ) Coupling, Water 1
37 768323 (011000- ) Plug, Dust, Coupling, Water 1
38 768324 (011000- ) Hose, Water 1
39 1240535 (011000- ) Bracket, Nozzle, Tank,Water 1
40 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
41 762236 (011000- ) Knob, Star, 1.96D 4Ear 1.30L 0.33B 2
42 767205 (011000- ) Manifold, Water 1
43 762217 (011000- ) Valve, Water Spray 2
44 17521 (011000- ) Fitting, Pipe, Plug, Pm08, Sq Head 1
(W/O Left Hand Side Brush)
45 17521 (011000- ) Plug 1

Sentinel 9018519 (2-2020) 2—145



STANDARD PARTS

Fig. 70 - Wet Dust Control Skirt Group

2—-146 Sentinel 9018519 (12-2018)



STANDARD PARTS

356577
Fig. 70 - Wet Dust Control Skirt Group

Ref. Part No. Serial Number Description Qty.
1 761215 (011000- ) Skirt, Rubber 1
2 761216 (011000- ) Retainer,Skirt 2
3 761217 (011000- ) Bracket,Skirt 2
4 40758 (011000- ) Chain,Link#2/08 5Links,Br.Zinc 2

Sentinel 9018519 (12-2018) 2-147



STANDARD PARTS

Fig. 71 - Dry Dust Control Group

Sentinel 9018519 (12-2018)

2—-148



STANDARD PARTS

Ref. Part No.
12271
41178
768091
768089
58595
764261
764260
768100
9 764254
10 764253
11 764234
12 764235
183 769087
14 768096
15 764238
16 764263
17 764240
18 764241
19 764244
20 764245
21 764256
22 760552
23 760532
24 768103
25 768104
26 768038
27 768039
28 08708
29 06944
30 06943
31 763040
32 41186
33 76570
34 39890

o~NO O~ WN =

Fig. 71 - Dry Dust Control Group

Serial Number

N N N N~~~ o~ o~ o~ o~

011000-
011000-
011000-
003100-
003100-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
003100-
003100-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-

N e e e e v v e e e e e v N n e e N e S S n e S N N S S S N

Description

Nut, U, M6 X 1.00

Washer, Flat, 0.25, Fendr

Bar, Seal, Upper

Skirt, Rbr, .12, 08.25w 13.25I, 04/ SI
Nut, U, M8 X 1.25

Skirt Kit, Dust-Cntrl, Side

Skirt Kit, Dust-Cntrl, Front

Shroud Assy

Panel, Baffle, Sppt, Lh

Panel, Baffle, Sppt, Rh

Panel, Baffle, Skirt, Rh

Panel, Baffle, Skirt, Lh

Arm, Seal, Upper

Shroud, Brush [W/ No Left Side Brush]
Retainer, Skirt, .19, 1.0w X 41.2], None
Retainer, Front End, Sbdc

Retainer, Skirt, .13, 1.5w X 39.5l, None
Panel, Baffle

Bar, Sppt, Rh

Bar, Sppt, Lh

Bar, Flat, 0.18, 1.00 X 13.50I, 3/.38h
Seal, Bulb, Str, 0.75d .19grip 052.0I
Gasket

Bracket, Skirt, Lh

Bracket, Skirt, Rh

Bracket, Door, Brush, Lh

Bracket, Door, Brush, Rh

Nut, Hex, Lock, M6 X 1.00, NI
Screw, Hex, M6 X 1.00 X 25, 8.8
Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, Belleville, M6
Washer, Flat, Belleville, .31

Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, M8, Fendr

354149

Qty.
32

Sentinel 9018519 (2-2020)

2—-149




STANDARD PARTS

Fig. 72 - Dry Dust Control Group, Left Side Brush

2-150 Sentinel 9018519 (12-2018)



STANDARD PARTS

356047
Fig. 72 - Dry Dust Control Group, Left Side Brush

Ref. Part No. Serial Number Description Qty.
1 769087 (011000- ) Arm, Seal, Upper 1
2 768100 (011000- ) Shroud Assy 1
3 768091 (011000- ) Bar, Seal, Upper 1
4 764256 (011000- ) Bar, Flat, 0.18, 1.00 X 13.50I, 3/.38h 2
5 764240 (011000- ) Retainer, Skirt, .13, 1.5w X 39.5l, None 1
6 764261 (011000- ) Skirt Kit, Dust-Cntrl, Side 1
7 06944 (011000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
8 41178 (011000- ) Washer, Flat, 0.25, Fendr 30
9 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 14

10 763040 (011000- ) Washer, Flat, Belleville, M6 2
11 06943 (011000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 9
12 41186 (011000- ) Washer, Flat, Belleville, .31 4
13 76570 (011000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 4
14 39890 (011000- ) Washer, Flat, M8, Fendr 4

Sentinel 9018519 (2-2020) 2—151



Fig. 73 - Electrical Schematic

STANDARD PARTS

- N ™ <
1H917 dn dove 1437
YTa/ED K = Ngg/201
4
div 02, QI0NTI0S 354N
YHa/ET < 7 Nga/Z01
Z10s
Y1a/E] P> Ngg/201
€a
. 01005 GuVi04 ¢ / N
dhY 0* 2] Sa/ET T B 1HM/B1
1708
NS A3d/QNd
YTa/ET >, TAR/6T TAR/6T
a NHG/201 9
S24 NO1LO3S 335 LNANT GHVAHOS LHW/B1 v mass a1
81 <——1meT TAR/BT e[ [N
(QYVME04 = MOT) o and 2 nlgsg1  N1a/91 & 77 and/L2
! AVT3Y NS 1V3S
2ns
IIVHLNIN = YIINFD :NO/440/NO)
wnd/L2 uNd/2
o
02y NOIL03S T3S N
IAVIV NO N¥NL P 13d0dd 378YSI1a = MOT) R
< VIV ONIAON Y3ddOH ® 318vSIQ T3d0dd | NVIV_ONTAON-H3ddOH, | N
& und/LE HNd/LE = - _ o und/iz 0
(VILHVd) SSINUVH H3ddOH .9
o O
. VIV ONIAON ¥3ddOH WVIV_ON 1 AON-Y3cidOH | 82 =
ON9 ¥3<dOH ™—5eg7eT s g v B NY9/S9 AP wnd/Lz o@5
Q01N Q5H
v E
> > Sw
AT 2 X0y W G| YFH
Y1a/ET YT/ET B ® und/L2 >
[\\]
NV S

AVI3Y 1 XNV A | 90V
Aa/el a/el = - - ® und/Le o T 1€ a3y/1
124

(039VON3 3xvye = d3sS070)
18VIS

3 z_u_._.om.m 33 ONIYNVHD 3NTONT ><:_wm¢._._3 o_%o 1 18vis _ = ..|_|n|
DINVED "ON3 = +8) 9 <T—g/g @ & und/L und/z 1VIHINd
azn v/l ol & a3y/1
WIS NW g V33 live
MS A3N
A¥3LLva LT0A 21 IS
»1a/€l | _ | _ | _ /1

356858-1076547

Sentinel 9018519 (2-2020)

2—-152




STANDARD PARTS

Fig. 73 - Electrical Schematic

N~
<
o)
©
~
S 7o) © N~ <
b
% MS 3VHE ONIMHVL
%3 05 3V INNE g / 5 . \
[] v
9 M18/€1 N5g/22 |A NGTZ
YOEAS 135
z
o0 3 >
STa/eT D, Nga/22 Nga/22 undrze
ESERE]
024 NOILO3S 335 3IALLOV *MS LV3S AVI3H KS 1V3S
(3A1LOV LV3S = *ON9) NE9/S1 &N
NS VIS N AVI34 378VS10 T3d0ud
Ya/eT o~ NGo/ST ENS\ ey N A e Nga/22
oMs
SSANUVH NOILdD STV133dS S _HOOQLHOIY
© N und/7L91
Shs
1HOIT ¥YrY_ 4000 A4S 4000 L no_u</\oo_
Y1871 % Y aNd7797 NV1/0Z
T-11 NS 024
0S¥ NOILO3S 335
dHY 01
f2—)_ JOLIS HOMMV :0L Ao
LHM/62 LHm/62 oo Nv1/02 SIVI93dS/SNOI L0
SS3NGYH NOI1dO SVIJ3dS ¥04 S3snd
05V NOIL035 335 v ol Q3TI0HINOD HOLINS
H3an1oLny 0L o\/\c A3X 40 MNVE ONZ
03T (=] GE] NV1/02
€24
[STVIO3dS HO4) VHLX3 anv ol AV € XY W 0E
VHO/EE N\e NVI/02 =< P>\~ ERVA)
13¥00S H3IMOd AHOSSIOOV 124 azIn E
_ dv S1
nv 8L @® = Ma/9E % NV1/0Z
¥4
1108
€6V *SIV SNOILO3S 335 *+@ GIHOLINS
HINOD "XV
%< 1/06 NVL/06
10
dHY 01
STa/eT >, VH0/€5 Vi3 "\ 1706
AVI3H NHOH 24
NHOH
NV B'ET—mazen V0755 =< ey
m aIn
dnv 01 dhv oE
NOLLNG NeOH
YTa/E] TET vv0 2225 6] XH9/8% = ® TAR/6% N\ A—RV1/08 < P g\ e a3a/1
2EMS 014 avi 14
524 01103 335 [P AV 1 XY
(35H3A3H = HOT) 201 < \ma/zo1 NGa/Z01
(WI14Vd) SSINMYH H3ddOH
WHVTV_dn Yove
YTa/eT g s m 7 3 Nga/201
1H917 dn YovE IHIIY
Ya/ET HK ez Nga/201
N
4 N ® <

2—-153

Sentinel 9018519 (12-2018)



Fig. 73 - Electrical Schematic

STANDARD PARTS

o
>

“ON9 8YJ

“ON9 H3ddOH T

YO0'y - HSNHE OS LHOIY

YO'# - HSNYE 0S 143

“ON9 avd

“ON9 8vd
ve*y - NOJv3g Hv3d

*ON9 8vd
Ve ¥ - NOJV3g8 INOY4

356858-1076547

13/BLK

=

BATTERY POSITIVE
SEE SECTIONS
A29 AND A49.

_b

&

z

(=]

- o
> 5 ¥
rxouw
wZzon N
Eduw -
-4 (VI 14vd) SS3NGVH Bv0
12} n

NS LHOIT IS HV3Y
s S/ET
(WILHVd) SSINUVH @v0 ru_@._
ONICTINS V3
" & AMWV D TRRE v 7 19/95 NH0/55
811 11hs
/e
ONId33NS_INOHA LHOTH NS 1HOIT JTNS LNOMS
S AMWV D>t
gl
ONIdIINS INOMS L4 W 0z
S ® > warTe =T NWo/5S 3 3 Ngas o W GEYZ)
911 01AS Ied
g S/ET
HSNH 1S LHOTH NS 1H9I7 HSMWE 301S
Nea/28
11 w W._
HSMME 301S 1437 |
< AMWV > NGa/28 v NG8/28 —e REZ]
¥-11 eMs
g | YR/ET
¢ AMWV 5 A4S 1HOIT NOOV3E
(V1.16Vel) SSINVH EV0 NOOV3E INo¥d © 7
| NOOV3E Hy3Y _@_ dny 02
0 < 3 N/ T8 W NI/18 o~ REIVE] g T TEAAS o GEYZ)
C11 ens €4
¥24 NO11035 335
(135 3iveE = NO) No mx<ﬂmo vwvwﬁm vumm<_n_
AV 1N0XI0T L8VIS 591 < —\gescor K _ NG/ TZ
+a
/el
705 35vaTay Inwug
< o> NG/2Z
G0EAS ,—
n (o] N~ <

Sentinel 9018519 (12-2018)

356858-1076547

2—-154



STANDARD PARTS

Fig. 73 - Electrical Schematic

N~
<
0
©
N~
o
N
o
Yo
& < ©
bre) ™
™
dnv otz "Na/ZL
aw 50 | /R
NS VNOIS NHNL TYNOILJ3HIQ M !
dnv otz Nd/IL [ _ )
® M N9/5h NdO/Sy =
dnv S0 K678 E5] ¥3HSV 4
LHOIT NENL VY L4
dhv o'z ymazen = CS S JRCVETA X89/8L d
% (W114vd) SSINYVH @V
. Av =2
dnv 0°2 NiNL 301S 1431 yYSYTA T9978L NS LHOIT ONINYVA
. Ya/E]
dn 50 o
P IS €1-11 nRe |nd/ZL H z NY9/Sh <
. NHNL INOHA 1437 <~ 5 5
dnv 0°2 :sy XEo/8L XG678L vHo/Es NeO/Sy
dnv 5'0 | E/ED NOa/ZE vsa . s . Sa/ET
2T 431411034 300148
YTa/ET 0 0 Ya/ET
(TVI1HVd) SS3NHVH H3ddOH
1HO17 3LV 3SN30IT
v 1°0 N T@ VLS
g T O/ET v v Ngg/ZE ¥S oI
" Lo.N. dnv S1
AVIRd WY3E A0 e N\ o=
o T — 3] THR/6L v a3/
IEal =< ® Nga/2L NHa/2L @ e
A49/89 (Pgg)  ¥® [ b
L= <>
AVI34 W38 HOIH Wv3a-TH oW
e =< ¢’W -@- O v
AV V3G MO
dAV 1°F - W33 MO | 1HO1T QV3H 1HO1Y T3A/vL REIVZ7A = ﬁmn_w @ NV1/0L
AV S'v - W3 HolH | TTE/EL TEYa)
o1-11
AR 1HO17 QvaH Em._:v./ AL By wvaa HeIH v 0z
v 5ty - wvaE HotH | TE/ED Ng8/29 < [T NH8/29 =< )W NVLOL  © VT a3l
@ . Q z2 8 QN 94 +
oaN 6-11 Z W [ M
z o %] <
avio [ Bz Y 4 z| 2z
28 w2 Il sS 3
[Cn) NER: NEES =
<+ N | WO Wi
£ 8 2y 88y 2k
g JSu 2B w BB ()
Bzl VER e Low
o oo n

2—-155

Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 73 - Electrical Schematic

SdNV S°E/8°2

Sd\V £-9

356858-1076547

d\v S0

N~ © o ©
T [ P AVT3Y 033dS HOIH
nase AH9/8E =< )= 1HM/6 1HM/6
PHLN P gen
1 1S5V
¥OLSIS3H 033dS AVI3H 033dS Q3N ZAJEN
NVL/0E Cl = TAM/6 IAM/6
asm
n18/92
RE
HSVM ) "o | S [ (n) NIO/5 .
1]
H N=O/S2 NHg9/G2 WH € o8 dAv 01 o m
I MOT M -8k B2 20 NP
5 eIV 52 - NJ9/S Nd9/S o AH9/82 % m
N )T VEo/ES VH0/EZ 092HS Dm =
AS HIHSVM QI3THSONIM - x
AVI3H Nv4 HOSNIONOOD OV v 0z
NV4 HOSN3ANOD DV, m m $
S18/ET 0 THN/691 & & AHO/891 N @@
! GNNCHO SISSVHO @va QuIN s 4
1H9IT 3vea 1HR 1Y
S8/ET <K 1z THN/65
14
LHOIT ivdg LIT3
S18/ET _\m\A_ <s 0z-11 THN/65
Y24 NOILO3S 35 * (NO ivHa Hvd = +a) HOLIAS LHOLT Biveg dNY 52
LNANT 3AVHE Ydvd:0L
s <Fwosser K TAR/65 v v T REIV222 N\
80 P €4
1HO1T HOLVOIONI ¥3HSVY
a/el g/€l NvL/09 <+
1HO17 VL WY BBTY 61-11 W
S18/ET =&K& BNd/ZL wNd/LL 2|53
N4 81-11 NI
1HIT TIVL BV 1431 gl o
/el S-d €-d Nyd/2E U] z i
L £1-11 SH = o
1HIT TIVL WV3H IHOIH SF @ S <
Ag/el S-d m A A €-d Ngg/2€ © <
s 91-11
() < ©

Sentinel 9018519 (12-2018)

2—-156



STANDARD PARTS

Fig. 73 - Electrical Schematic

356858-1076547

SdiY 0°81

SdNY 2°2

SSINHYH SVI03dS 21d0
dvA
/e w1 40 > NG9/SE NG9/SE
BZMS M—”.Lnn_ﬁ dAV 01
THR-NG9T0TaVE g N99/5E Nz
S1HOIT 8vd 14
I dWv 01
= N\ o— 575
TAR-vVg0t01avE % v X@o/81 X976
24
NEOTOTGVE
: *_uH HIWVIAS LHOTY
Sa/e TAR-YaroTava BRI A
m H3IMV3adS L4317
EE R B bk kel k
<] v M0 Ve KoM 4w W 0 KOI/T
H3AVId 3dvL 3113SSvJ/0IQvH  :°Ld0
928 NOILO3S 335 *SSINGVH INION3 OL
¥24 NOILO3S 335 * INO IiveE dvd = +@) LVISONSTHL /¥
HMS._O HOSSIMANDD IV as .
A YV 3A/¥8 v s < > Nga/21
82ZMS
YTa/eT > RELS)
«a AVI3H NV HOSN3ANGD OV,
YTa/ET Y18/E1 = - - ® Nga/21 Nga/z1
AV134 (33dS HOIH
Sa/ET Sa/ET = - _ ® VHO/ER Fs
O
N
)
AVI3d 03345 03N N
Sa/e Y1a/e] = - - % S 033ds NV
o Nga/2) v oe
T IAR/6 AN/ < \°Tg782 |
LINN ONITT00D ONV ONILV3H @v0 1411 0ma N
NI/ Tv
a6a
= VHO/E0T
N~ (o] ()]

2—-157

Sentinel 9018519 (12-2018)



Fig. 73 - Electrical Schematic

GROUND. SEE SECTION Gl4

BATTERY
™

STANDARD PARTS

- N ™
NMOQ_HSNHE NIVA
N18/9%1 g v NHE/26
S
IN1T NOISSIMAANS JOVLTOA w,/:\m_
SING/1S1 G [ Nea/26 NHE/26
14
17N4 H3ddOH 2# SLINOHIO 1417 37aVN3
SR/ET P s N&9/Sv1 = a g v NI/ T6
5 L3 ¥AS
Nado ¥a' SSANVH H3dd0H 3 14 SLINJYID 1411 F8VN3
= ams g 3 VE0/Ev1 ] 5 & X99786 < v NI/ T6
2 8AS
Y/ g L s = NO_HSN¥8 30151431
! ® ° TN/ L] & = NVL/0T g v NI/ 16
= SINS o olAS
S NAOG HSNHB 30151431 .
= = N13/96 @ v N/ 16
LAS
Q3711 H3ddOH HON NO_HSNH@ 30IS LHOIY
YE/ET vy NG/ 1T = vz VHO/EST B v NI/ T6
YIMS 6AS
HOAIANOD 03400718 NMOQ_HSN¥g 301S IHOIY
SE/ET X v NVL/0v1 & s v NG/ 16
EINS SAS
INIT NOISSIHIANS FIVITOA st
zza NG/ 16 WNJ/ 16
914
Y3ONIS T3A3T 13Nd 5
Ya/ET DAY AHO/BET W T v REIVZS
135N35 w vEAS
WavY 378100V R—
Y8/E1 v TEA/POT =W w2 N&9/SET \._n_.f TIA/VE
clhs 60 (V1L4Vd) SSINGVH Bvo
N
= NEO/GZT ¢ v ? z TEA/YE N
70S H3IHSVA SS3Hd EE-AS F4
dANd HILVM, =
=] TAW/6E LK élv - —o B
6N 4
QN9 H3MOd 3NI1 NOISS3HddNS 39VLT0A oY ST NVL/0B|
Ya/El Sa/ET == = TIA/VE TIA/VE o
ON9_H3MOd 84 .
Ya/El Sa/ET = v ol ro
K aN9 H3MOd ¥3M0d 21901 [
| e Sa/ET =3 = NHO/S6 NHO/S6 NV1/06|S m
S 814 oLz
il : R
HOIVNGEI W S =
1 [F NHO/S6 NHO/S6 oell< o

Sentinel 9018519 (12-2018)

2—-158



STANDARD PARTS

Fig. 73 - Electrical Schematic

5

CAN+/YEL

Fl-

- <
(228 NOI103S 335)
+8 035N4/03HILIAS z
VH0/E6 VEo/Es — 8 N
)
Z
S
p
HOSN3S 13371 INTHOVK E£35N35
YT/ET 3 v REVE) EEr]
Z3SN3S (- 9IS
Xa/e1 LLA THN/6%1 ®1d
.“.
HOSN3S 033dS T3AVYL NTHOVN
(TVI14Vd) SSINHVH 6VD
/el S Ya/Er s - L v Ngg/zsl ® EE
— K< Voo/es T (HSVA *SS34d JT8VN3 = MO
VIZhS  E2529L#
£1-1d
64 NOILO3S 336
ALV LV3S = 'OND
o< A [ m—r
NOILISOd Wa3d 1004 "
VH0/E6 -
. g X69/8h1 e
/e YaET ¥
T-430NASNVHL
-

MAIN CONTROL BOARD

CNTRL1

(223 NOIL33S 339)

._)6

dnv ol
+9 03SN4/QIHOLINS
86<—"—Vuoses VHO/ES N\ w1706
614
(V1 L4Vd) SSINUVH H3ddOH
_nl 31GYNI_ H3ddOH
= Nga@/ze1 3 3 a v THR/66
2605
= 1HR/66
61AS
< ¥OVE 111 H3ddOH
oy B 5 v THA/66
8IAS
* 734 H000 ¥3ddOH
[z Nga/zel ¢ v < v THA/66
AN
R kA R K> 1HN/66
21
YN0 H3ddOH
&= WI/ogT 0 0 v 1HN/66
4
Is
N
NI NOISSTddNS FOVITON _4 MQ\om_
= THN/66
£4 NOILO3S 335 64
(R 3LVALLOV P T3d0dd IT1BVSIQ = AOT LNdLAO)
SAVI3Y ONIAON H3ddOH ® 318VS1Q T3d0Md 0L e
= ENd/LE
(VIL4Vd) SSINYVH H3ddOH
UIAVHS AL
= NdzTeEr v v 9 v Nga/26
s
SNV4 WNNJVA,
== NVLI/0ET  °® g B v Nga/26
IS
NE8/26
NY8/26 |

2—-159

Sentinel 9018519 (12-2018)



Fig. 73 - Electrical Schematic

13/BLK

Sentinel 9018519 (2-2020)

STANDARD PARTS

o

©  SSIYVH INIONZ T3SI(A SINIWAND ¥ HI1L OL SIOINNOO
T SSINYVH INION3 T13S3IA SNIAKND € H3IL 0L SLIINNOD
. 2 a 5
o o | n
. © u o
=] w T o
w | 0 o
5 T % o o 3
S
c 188 8 o
wn o o] 0 el <
L J1d
Aﬁ A o o o o o n_ 3 K_ ] u_ = 9_
m M —_—
o
R
. REIVZE:)
=@ REE) +8
h m. 6€4 NOILO3S 335
g B HOLNTD HOSS3WdNOD IV
I
£ m
=
e lbd &
>lo _|u N N
x|o>D + '
O|< Jd|n m mx
S| o
Slusld 2 2
N R
U _
8 ©
i g £588121 ‘ZS881Z1 378VD VHINVO EYHINYD
5 5 [ émmwsuw @WVA'_
NOED [ _u
Z-9 Kl_m
94 NOILO3S 335 T [eET]
— (A3Y = HOIH) LNdNI 3S3N3Y
21 Nyg/c01 Nug/2c01 EE €988121 ‘2588121 318v0 VHIWD SNy
¥4 NOILO3S 335 o LCERMEEN
(*OAd = HOIH) INGNI QHVHYO0S o W = L '
51— IHN/BT TAR/B1 ik Y &
(¥E4 ONV 014 NOILO3S 33S * (NO IivHE dvd = +@) m I _
NO 3vHg Ydvd =& 8
< vinav
sl NH9/S91 Nd9/S91 or-zr o] o GED]
*€EQ NOILO3S 335 * (NO ¥3HSV4 = +@) = Prvv——
o NO_Y3HSVd o 9¥1901 SSANGVH VHIAVO =
NVL1/09 Nv1/09 ez 2 VH3NVO-Hv3Y
623 NOIL035 335 *(NO SAV3E MO = +@) - i N '
L— NO_S1HO1TQVH [
g REIV;7A AL e R o [
623 NO[LJ3S 335 * (NO V3G HOIH = +@) o e 8
+@710
NOA“ ZIm\Nw®>_._.u< S1HO11aV3H Wv3g HIIH TS S T a3y aNnoNe  E1<F ST7ET
Sa/ET o e VHO/E6 VH0/E6
i %
/—W [
< n

2—-160




STANDARD PARTS

Fig. 73 - Electrical Schematic

M < 1N

1437 L1711 QV3H HSNHBA

NVL/021 =7 (=73

1HOTIY 1711 azasH

WV1/021
NS 1711 Wa/121
QV3H/3NON MY TAR/BTT
i -, Ia/aT1
» - ot
| o— 3
T 4 ] =] 4 HNd/L01 3
2ENS £l¥ el
NENN N
- m o1
N SEEE

7

103/0RA

u T A9/8TT YH0/€01|

00831 1 1/MJ30A 1d

WI1L/2H192 THIvt.::S.:Eﬁ

Sa/E]] > 0%
2y & MO LOATd WV HSNHEA prattu/mzAond
Z|
d | 4 M W NE9/GT1 TS % V-S1AS _4 U0 30Un, for
> NERK 3 1 L o o soragof 130Un4 %135
N EE o o =| - MOD LOAL WHV HSNYEA | T
5
L . REIVOI N V= . . B
- , 016sH 1+ g v v VH0/E01
1HOTY LAIHS WV HSNug TRERE
” 1 _ @ VHO/€11 oS % V-ies EENS
J1@sH S>—— AT YE0/E01
1437 LAIHS Wav _..m@
Y8/El WE/EL . 4_ TNa/Z11 23 V-62rs 1HM/601 i e
g185H
Py
Q49 HINIL V_ KA !
+30010 01HVA VE0/E0T Veo/£0!1
of » E e XHo/811
NVL/0TT
ERCNE)
MNdZTT1 awns e Vd0/E0T
/P11 JlasH
NEO/511
VHO/ETT
TAR/60T TAN/601
Nd/LTT |Nd/L11
HSNHE OIYVA :1d0
~
N - ﬂ
g% -4z L
« m §22 2z
=EF 596 &
NE Tw N
o .5 oo g
- xuw = 0)
w n X=w
i 2=W D
e <0 06
o5

2—-161

10 AMP

Sentinel 9018519 (12-2018)




STANDARD PARTS

Fig. 73 - Electrical Schematic

dAvoZ
8/l 2 ' 9 9 NVL/0% e a3y/1
Hva dAVT YOI LSMOMYY €14
31N ()= Sdnv1 8—f) $HIND
Addns
IWROL ® HOLIINNOD Nid 21 € v v ._vI;\ON mﬂ
“VNOIL1dO bl (22-3sn4)
W YITIOHINOD  MOILSMOYMY :1dO +8 (3SN4/03HILINS
3
1140 <S>
SSINYYH STVIJ3dS §1d o aw s
prievel i RVITETamTOIV NPT
T3AEFEN 101NV - e
o H ]
e n7dsd3anToLny e OEEI0LNY a34:438n70.LNY
(E2-35n4)

y¥3gnoLny

H3TI0HINOD 3807 01NV :1d0

+8 03SN4/03HILIMS

“SNOILdO STVIO3dS HO4 S3YIM SS3NYVH Y3ddOH OL NIVA £1d0

SEE SECTION Al4
-=

BATTERY POSITIVE

YR/ 191 g T YNd/TS1
NV1/7091 3 T NVL/7091
SSINUVH NIVA SSINUVH_H3ddOH
SSANUVH SVIO3dS :1d0
18/901 n18/901 WS NOLVO14/Q7I0H/dN WaY
NG _LVOT4 N9V HSMEA, o T2
YI/ET YIG/ET ol i 718/907 1a/901 T i .
r
o MY HSHOA ¢ / S 7
STa/ET YTa7ET v e NG9/501 Ng9/501 3 ER o
2854 1E0S |
A00 31VIOH HSMHE Hi Q
Ya/ET SAZET X G RVl /Y01 v o
g18sH g
NH9/301 N9/50T
RETZ] REIVZGH “MS 3LVIOH HSNE
MO F1VI0H HSNHE HSNNEA o T2
Ya/ET YIa/ET vz &= YNd/T01 =y .
H19sH
v 2
,_\ WNI/101 YNd/ 101 v LB
oEMS
N ™ T N{e] N~

Sentinel 9018519 (12-2018)

2—-162



STANDARD PARTS

Sentinel 9018519 (2-2020) 2—-163



STANDARD PARTS

Fig. 74 - Electrical Schematic, 3A Engine Harness

Slee iij : B Eﬁg @
1
: D)) 2
3
4
)] L)1l ) 5

6
—— 7
@
k- s Ee & E:
é@\ PLM«L\ B |‘F|m\.‘n\ \ﬁg o B B
g 888 ¢ HEEREY ggé s 3
8 ggd - o E 535 g %
:

2—164 Sentinel 9018519 (2-2020)



STANDARD PARTS

Fig. 74 - Electrical Schematic, 3A Engine Harness

9¢-0¢ SNOILISOd Sl 69
HL-V] SNOILISOd Sl 80
Oe-vE€ SNOILISOd Sl 29
_ HY-¥# SNOILISOd S1 80 .
QT3IHS 6E6LI - §I 3OITdS HOLSIS3Y WHO 02l BEBLF - V&I
§ - ¥ 30I1dS 6E6Lr - 22D
LZI HOLIMSAIM - gl 3DITdS NOILI3INNOD ¥INO0LSNI - 12D
z - 686Lr - ¥ 3017dS YOSN3S JIM - 020
+ BE6Lr - € 30IdS 03A-8D
w S SO A M [ ] - W03 -Z 30I1eS D3A-80
d0E Onlz oo oM o Ox On|E o O@ O |E 5 Joe gOE omE| H +8NO3 - | 30IdS 93A- 19
Jo \OWE Jg 0§ Hp \OWE 3z \C“s 5| 32\ g2 \ouE| g\ ISIT0rds 03A-92
%\ m %\ 4 %\ (& 0 \ e | ¥ o8 \yte w \Ooue| § HOSSTUANOD MIV - §9
HOSNIS TIATT LNW1003 MOT - €D
< WOI W30 - 1O
LSITHOLOINNOD
ar B a vi ElS El ol HE ¢ er I E 4 HP a oe O MM m mw @
T T | ] ,
PTT-] 2 ] Ok} 14 1S b L3 e 43 L-43 P43
TN Yo W_ HALVEH
T v T304
[e235]
o _H!\l@ aNNoHD Wo3
FNLISOd HILWYLS Om oo
B I—— — b—d——l— [l.
O 3sA4 LTV
_Hulél +41V
FNLVOIN MALNVLS s A R S SR G g AQEM W¥EL1 LTV
CCOTIM] IVYEL S HALHYLS
+EMS
L—l—] — b—d———] ‘@  QIONZT08
) vams  WALMVIS
W SNG +@ - an
o—rO)ovn] ¥ALVEH QNS
Y Y i YT YN 38Nd ¥3LVYEH Ol
dionNg108
WALVEH
— anio
%001 68 (OB F—s—————————— L—l— |— = =
- AN®M < 0 © N~

2—-165

Sentinel 9018519 (2-2020)




Fig. 75 - Electrical Schematic, F4 Engine Harness

STANDARD PARTS

(=} - N n O N (22}
™ QNS DO N~ 0O ™ vrrvrvr - - - -
FUNSST HIV LNIIBAY
o m ATddNS MOSNIS n—<%._.
SIALL IV LNJIGAY
[ Mnddosas INIONI
m [0
[v]  NenLTH ¥OSN3S
i EREES e
6
[1] iNss3ud AV INJIEWY
=]
[or}
[
im; R b L — — 72+ 9ZNv0  YINOSSOHD
1 [ [—{— [ [ [— lez] -2 NvD W30
[ =)
ANSWLVIHLEELEY @
ezl AL
€ LVaHaNM O ——— A L] L—{— — I— | ovacannuos
[E10] b [SZ] LvaH @S <
Z1vaH 3NN @ ———AA e L — —| x| oo o
[210] = — | —— A —==* {£8] LN@HIO®] LAIVLS <
L LVaH 3N :E-I =1 Pl [— ] L=l — g€ OVIE | INMAIS <
— ] >
—— — +3NTVAONILYZH 236
SAVALVEH @H@ = e A I — AT HW ATddns 230
(o] oy — AT LVaH 3N 430
H3MOd diNd T1MAON AlddNS HA [ ¢ by Ly by BL| AlddMS ¥OLON diNd 430
SATVADNLVIAIN HE 1 [————[~ [ — SATVA ONLNZATN 330
HOSNIS MNSEINA HOLOAMNI Ha [« I [ [— oIS SSud NI 338
UIAIN dWEUSTON N ATedNS 5 o — I [l [— 3] dNEL TINGON ATddNS
3INAON NfLLTH N FINTON AN [1]— = ————IA] [—] [— ANO WOLOW AN 436
Alddns NN WO 5 [—] [—] — 2 N1 W30
Ny RALIVE [+ = —
0
VTR HELY3H TNAON Alddns 230 [¢ 7
NENL3Y HOSNISWEO [+
AS ATddNE MEMOd HOSNES [=
ELLLEI
[l
= I~ L b NHNLR AS
(EaN) PanN U TYNSIS 1071
L Ly L AlddnS AS
E3]
[ — 2 -IATVAONISed 38
[ — +IATVA ONISeS 336
JENTTEN] z L — NOWNED ‘NunLTM
4Mm TNOIS M [ ] [— M
o +a o3
HOSSRIINOD Lo« %: +a o3
A — L— +a W3
+8N03
w—{1] +8ND3
oIS 29V (W]
aEIHS 6567 =] ol
eReLr o1 b — Tov| 86810
68611 o] i [— | +Gesit
| fei| aND WO3
(HOLIMSASD! HLW SNV [ — Fas| AND WO3
HOLIMSATH / Nl [v] N WO3
For| WND WO3
= [o] ano W3
Dol
—0) aND WO3
oM

Sentinel 9018519 (2-2020)

2—-166



STANDARD PARTS

Fig. 75 - Electrical Schematic, F4 Engine Harness

QT3IHS Z 6£64F - 02 30I1dS H3LV3IH 13N4 - 920
9207 SNOLLIS®d S| 680 -Z6€64r - 61 30IdS dval-sz0
HL "yl SNOLLISOd SI 89 NMILIM AV - 2} TS M WHO 021} 65647~ 200
. - HOISIST - -
Of-vE wzo__%__w.“ w_ wo +8 GIHOLIMS LV - 91 301dS L 686Ir - 220
- Hr-vy SNOLLISOd SI 90 OIS | 6€61F - S} 301dS NOILOINNOD ¥IWOLSNI - 120
[ , -4- v 301dS UOSNES 1M - 020
NHNLIH AS - €1 3I1dS IATVA LV3H 430 - 610
(om] g HOLIMSAZY - Z} 30I1dS MNVL 430 - 810
d o | 35 o] €Y +@ € ¥3LV3H 3NN 430 - 1 3011dS £ M3LVIH AN 430 - 710
z o +8 2 ¥3LV3H 3N 430 - 04 3011dS ZM3LV3H AN 430 - €10
" - - - ¢ ] _I..‘m +8 1L ¥3LV3H 3NN 430 - 6 301dS L ¥31V3H AN 430 - 210
m J " JE o «|E o 3 ° olg 0STH3LVAH 3NN 430 - 8 30I1dS O3A- 6D
= M 5 M g % 3 m E z sl NYNLIY AS - L 3011dS 03A-80
5 EGa sy EOn\onjy B 0w Ouly B8 \ou(E B[ds \oulp NYNLIH AG - 9 30ITdS 23A- 20
L ] ] L] g AlddNS AS - § 30I1dS 03A-90
e/ -1 6E6LP - ¥ 301dS HOSSTUINOD HIV SO
+1 6660 - € 301dS FINAOW ATddNS 430 - ¥
-4WD03-Z30MdS  YOSNIS TAATTLNVIO0D MO1- €D
0 0 oo c +8 W03 - | 30IdS HYINOSSOUD WO W30 - 20
b J( LT v ._ﬁ 3 J J. ﬂ ‘n_-w_l_ IIMdS WOI W30 - 1D
z [ 1o} zo] E0) 0| 50 o) . 8% - 80} 0] 2| 05 ol i [t l_-w_l_ mol_uomzzoo
@AI] ——
YTy S5 ¥aLvaH
A = ¥
o1 — QR ENNONO WO
INILISOd HELAVIS | g B oo oota
EmC T - L L e e P ) ISNA LV
—crOEm +8 1TV
o — r— | ——— ——— —iep o y—oQEa WNI3L-T 1V
JAILYOIN WILWYLS @. N =] - e o
) (03—~ L= — oM WYL S HALHVIS
O HAMS
— Ll — — S9—E0) +u
”ﬁ%n\ b L L o o, o—a MM s Qonanos
% —a L O
wvasne +8 | o = =
[P0 & I E— —cOF® WILYIH GO
O — Il H.Jwﬂ 3SN4 ¥ALVIH €O
v —O0m} —, | *AIMS  qioNT10S5
—COlom) b ¥31VIH
L Ol | HAMS TG
— . —J—{— —— — =@ ano
MNVL 430 = L L b
[E)
AT DO N~ [cel =] ™ AN n o N ()]
- - - - - - -

2—-167

Sentinel 9018519 (2-2020)




Fig. 76 - Wire Harnesses Group

STANDARD PARTS

/)]
(7]
Q
c
E )
T
[}]
£
c
©
TO: BRIDGE DS TOs BRIDGE DB
= B Ph B T e
WIRE 41: DO: POSITIVE WIRE 78B: D8: AC

[1008100A/TAN_|FEM3CATHODE |
E E »w»oo)\_;z [FEM3 CATHODE

T RO
[foA 18]
Clo CORIC
TO: ARROW STICK CONTROL

LABEL (1) ARROW STICK CONTROL !

WIRE NO. [PCB.]
18/0RY
-]

35/0AN.
45B/0RN
s A—h
0] gas = ||l
[81/PNK H
—
E - DETAIL: 77-1 DETAIL: 1-1
— DETAIL: 93-1
S c DETAIL AX
CONT INUED
LageL (111701 CaB. Faness
o] g =
H
g & @A i |[[1] AO|||[Au
| c > @ oeraic: za—l| AT|[|[[AT {[[I| AV|{|[la%DETAIL: S0
] S (=)
g )
<] B1 82 B3 mﬂ
2 g @ e LABELS (4)
AS SHOWN
. AW « 707 NYY «><<
& 11 jimimil
=] = 00
DETAIL 6
TO DASH CONSOLE N5
CONTINUED el TSR T BT
o Uea's FUSE_AND RELAY PANEL ASSY SEE

SHEET 12 OF 17 FOR VIEW AW-AW
FOR_WIRE LOADING SEQUENCE SEE
SHEETS 13 THRU 17 OF 17
DETAILS AS, AT, AU AND AV

Sentinel 9018519 (12-2018)

2—-168



STANDARD PARTS

Fig. 76 - Wire Harnesses Group
Main Wire Harness

.06 d31v10Yd
J3NNTLINOD
9 11vL3a

+(€)713gv
TAS ¥3M0TE avO

28
3
2
&

IH tAMO/VBE MIN

"MW H3MOTE GVD :11173Ev
“HIN H3MOTE GVD

B

Eleg

=k
g
S ] ]

i TP
g; CEEIG) = ii
g

d3NN1 INOD
W T1vL13d

Sentinel 9018519 (12-2018) 2—-169



STANDARD PARTS

Main Wire Harness

[e]

CONNECTOR “PI "
NATURAL_KEYED BODY
OPERATOR'S LEFT

POS. WIRE #

[

TO: LEFT HEADLIGHT
LABEL (17 SLEFT HEADLIGHT

5

L44/YEL |6

[T43/0RA 7

145/GRN_|8
Q s TO: CONTROLLER:P1 (LEFT)
I (e (NATURAL KEYED BODY) TO: GONTROLLER:PZ (RIGHT)
O [iss/ean OPERATOR S -ET T OPERATOR'S RIGHT
3= [OPEN
O [isz/ern 14

[94/YEL |15
O [opeN 16
@ [oPEN 17
o) [oFEN 18
7]
[
c
S
©
I
[}]
=
1
©
~
o
L

: 13-1
- DETAIL: 19, 95, DETAIL: 13-10, 32-1
/ DETAIL: 15, 102-1 J1939+, J1939- DETAIL: 62
DETAIL M
CONTINUED

/ﬁ

DETAIL: 74, 78-1

DETAIL Y-Y
CONTINUED ON

Sentinel 9018519 (12-2018)

2-170



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

gR Main Wire Harness
4>
o= o
E< 3
O=< ,:
&
8] @
N
N

NHO/VS|
T
Nid[ “ON Su(A]

N O O W ;
) B oo B
g i N
gﬂ 3|2 ﬂg) g §
gﬁi“ ii. $ b
i (T ;5
.
6 ] g = gg
e OB
1 e--§E§
\ ﬁ (») 0z [ g
[}

.-.55 wEE |
E-ili i N _ [}
# -

I\II_\

i
£ 35“
28 .
= 3
S — &
3% gg
ig
g
}.—.{ @
255 ®
i
" it
B ;

Sentinel 9018519 (12-2018) 2-171



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

Zr w
c
=3 I
(9]
iE =l
i 1T
R I\
iE= |
e é
§§ o =¥

d3NNILINOD
4v 11v13a

5 =T

/_/Z-BL ‘2-LL
) 7=

\\Z-ZE :STIVL3a

il H “HOSN3S NOILISOd VO3d 1004 #7138V
430NASNVAL NOIL150d VG3d 1004 0L

i

T8 |

Main Wire Harness

:.y/b-EI :ST1vLi3a

vE ='IlV.LEGf

*MS LHOIT 3XvaEt (1)73avV1
NS 1HOIT 3)viE 0L

ME T >
@@:Ka@
[o]@ ©)

2—-172

Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

Main Wire Harness

<

DETAIL AF
CONTINUED

o

v\_um.;:l" 13-6

\Dm._.\:_lm" 9l

[WIRE NO. [POS. ]
Bm): 2=

T0: SV-7
LABEL (1) 3SV-7

TO: SWEEP SPD.LIMIT VALVE SV-34
LABEL.(1)SV-34

DETAIL AL
CONT INUED

DETAILS: NN\\\

——.————— . —— — — — -

B [WTRE o[PS |
|2 [O] ezt
©| [153/0RA [B ]

\—.

T0: SV-9
LABEL (1)3SV-9

DETAIL AP
TO ENGINE, HOPPER,
TILT & CONVEYOR DOOR
CONT INUED

E/

TO: SV-10
LABEL (1)3SV-10

TO: SV-30A
LABEL (1) $SV-30A

WIRE NO. [PIN | 77
[S3C/0RA__|A 7
136L/BLK Z
140/WHT _|C \\s
F L aioarmer,
7 [WIRE No. [Pos. |
y i
DETAILS: 13-5, ~DN.N1/‘}
R t—} 3
DETAIL AL DETAIL AV
CONTINUED CONT INUED

2-173

Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

Main Wire Harness

DETAIL AP
CONTINUED

ROTATED 90'

TO: FUEL SENDER
LABEL: FUEL SENDER

e [o]
© ©
ngN

OC

TO: PRESS. WASH SOLENOID
LABELL1): SV-33

TOOA/TANIA |
[125A/GRNB |

[]

FH

o8l
139.01

\\Dm._.\i_l" 13-7

TO: FORWARD SOL.
LABEL (1) sFWD

13BU/BLK[1 |

o

ke

m

|

|

m
[
=
B

IRE NO. |POS.
A C
D D
E E
H F
J G
P H
Q A
T B
TO: ENGINE B+ POWNER CONNECTOR
LABEL (1) : ENGINE B+

ISC/WHT [2 |

TO: REVERSE SOL.

LABEL(1): REV
I [WIRE_No. [PoS. |
— E [138V/BLK[L |
=l [1620/8RN[Z |

Sentinel 9018519 (12-2018)

2-174



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

"
73
o
c
S
&
I
e DETAIL BD
S CONTINUED
=
®
=
TO: HOPPER I_Q_..Ng HARN.
.>m_r>m-w.MjI|§Mz m.m-vO‘.
il
M= [eos. | o - N
EZ=NTI [133/0rA_Jc | Tt e
65/GRN__ |8 | %“ svay
Bi/Ank [ | o —
[102F/BRN [E___| [144/¥EL_J6 |
[557rm s
B minp
TO: SV-4
LABEL(1)8
o =)
M_ DETAIL: oN.NI/A
[WIRE NO. [POS. ] g .
— — o e B e
- DETAIL: 92-1
/ \)\lD_m._.)H_l" 13-8 \4\’ DETAILS: uON.wf/\)
DETAIL AV El\ DETAIL BE
CONTINUED FROM CONT [NUED

2-175

Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 76 - Wire Harnesses Group
§

§ Main Wire Harness
3

06 03L1v10Y
03NNT1INOD
38 1Ivi3a

[_e]pna/zeeT]
[ VI OINd/TpT]

(]
AS L1111 H3ddOH
(1)738Y1

[~soal~on auin|
171 !ﬂ.m dhNNa*7 toL
P A
\\\69 $TIvLi3a
€-2€ 1I1v1i3a

AN

a3NNTLINOJ
ag 1Ivil3a

B}
gg @ [ ———————
% TTETTE
: /1

[ [ nea/reol]

L
£ T
i

2-176 Sentinel 9018519 (12-2018)



STANDARD PARTS

86

Fig. 76 - Wire Harnesses Group

Main Wire Harness

cJ
0
0
0
s

e
=)

=
¥

5

o
el
et ]|
]|
o]
e
Obo o oho
Y]
o [ ee |
el
la=< ]
ot
I
ot

=2
e

o |EREREE]
i
LR ]|
e
SRR

[ F ]

E3EmEn]
F_l

T
lital

I

VIEW AW-AW — CONTINUED FROM

FUSE(RELAY PANEL  DETAILS AS, AT,
WIRE LOADING SIDE. AU AND AV

ISE-16 [91891A/PNK
USE- 17 |92892A/BRN
USE - 18 |95/GRN
FUSE- 19 [93A493D/0RA
USE - 20 |OPEN

pul

ﬁ_t
¢
B

7
8
3

| amen o arm
WA R
P RATEY

b

F4

e
REREE
igi

90/TAN BUS BAR = 4 POSITION, #92768 & INSULATOR #75565.
28B/GRY BUS BAR 3 POSITION, #927689 & INSULATOR #75642.
FUSES 29, 30, 31 AND 32 = MAXI FUSE.

B7A 86
87 30
85

RELAY SOCKET
SHOWN FOR
REFERENCE ONLY

i
P=l
5 M MY
Db eyl b Bebeh
| | n_.uu:m. qF miz
. P Y
b b pchch b ok &
| | n_.uuz_o. qF il

E

AGELA|
9555 P eg ]
MM “m_v_u_&«“
Ia

T e

&

G e

FUSE/RELAY
PANEL AS
VIEWED FROM
THE FRONT

NOTE: FUSE/RELAY ASSEMBLY TO HAVE
SILKSCREEN WITH WHITE TEXT AS SHOWN

BOTTOM
FUSE TOP FOSITION FUSE Iﬁﬂom:_oz DEFINING EACH OF THE FUSES AND RELAYS.
FUSE- T USE-1_|66/BLU
FUSE- 1P/RED FUSE-2 [4/vEL |
FUSE-. 10/RED FUSE-3 | 44844A/YEL
wrmm:”_H\.;z FUSE-4_|36/BLU
FUSE - 1T/RED FUSE-S5 |168/GRY
FUSE- [1M/RED FUSE - 70/TAN
FUSE- IN/RED FUSE-7 [ 79/WHT
FUSE - 90D/TAN BUS BAR |[FUSE-B [34A&34B/YEL
FUSE - S0D/TAN BUS BAR |FUSE-9 [99889A/WHT
FUSE-10__[90D/TAN BUS BAR |FUSE- 10 | 49849A/ WHT
FUSE-11 /RED BUS BAR _|FUSE- 11 [35/GRN
FUSE-12 )/RED BUS BAR FUSE - OPEN
FUSE-13 /RED BUS BAR __|FUSE- 13 [40/TAN
FUSE-14 )/RED BUS BAR FUSE- OPEN
NOTES:
SOD/TAN BUS BAR = 3 POSITION, 92769 & INSULATOR 75642.
ID/RED BUS BAR 4 POSITION, 92768 & INSULATOR 75565

2-177

Sentinel 9018519 (12-2018)



Fig. 76 - Wire Harnesses Group

STANDARD PARTS

RIS

mo mv>

2

7

/L 5
iy
Z

Main Wire Harness

e
NN

NN N
NI () A Jet Joh Joh Jah o
s BN SIS el
RELAY 485 ﬁ_l
" [l &5
:
R 85 RELAY SOCKET
SHOWN FOR
REFERENCE ONLY
RELAY 56
+30
#85
RELAY
[}
e VIEW AW-AW
FUSE/RELAY PANEL
.87 AS VIEWED FROM
WIRE LOADING SIDE.
#30
mm_w>< . LABEL
TERMINAL LOADING DETAIL AS
SEQUENCE FOR +86 CONT INUED
FUSE AND RELAY
PANEL - BUNDLE 1 s
RELAY
M10
+87
s
RELAY .85
RELAY .85
S 85
RELAY 85
RELAY .85
R e 2T e
RELAY g5

Sentinel 9018519 (12-2018)

2—-178



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

Main Wire Harness

R
|
ﬁ_ 2 e
v Een®
|
E Bep®
T PepQ
i g e ®
TERMINAL LOADING
SEQUENCE FOR
FUSE AND RELAY
PANEL - BUNDLE 2 . @ T @
e
+87 Eﬂwu @
LY &)
RPN O O
reaY o )
#87 ﬂa [ o) Q&

O O
4ol | _I_muu_l
el sl
it || I RELAY SOCKET
e mns 2 et B
_ﬂ_ﬁﬁm
vl
O O
_VIEW AW-AW
FUSE/RELAY PANEL
AS VIEWED FROM
WIRE LOADING SIDE.
LABEL
DETAIL AT

CONTINUED

2-179

Sentinel 9018519 (12-2018)



Fig. 76 - Wire Harnesses Group

STANDARD PARTS

Main Wire Harness

(J ]
(]
(1=
(]
(Jen]

e
EEE
=L _ Simun _ oy
ruse @ BU@ _Lm-m_m REFERENCE ONLY
7 .r.m
) ! R ﬂ:n.n e

O O

D)
FUSE
T K & VIEW AW-AW
v e
w Y &K WIRE LOADING SIDE.
(OO
N ==

DETAIL AU

TERMINAL LOADING et
SR
MODULE - BUNDLE 3 o (=)=) L 1a
37 3
SR s Y
#B7A E gu@
2 [ _UH@
RELAY s [y unu@
w7 AW @

Sentinel 9018519 (12-2018)

2—-180



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

Main Wire Harness

TERMINAL LOADING \

SEQUENCE FOR FUSE
PANEL - BUNDLE 4
SEE SHEET 17 OF 17

2 ] O]
RELAY s [aV] Do @
w7 AV O]
30 [ay] B3 ®
ws AV O ®
TERMINAL LOADING RELAY
SEQUENCE FOR RELAY w (=)
PANEL - BUNDLE 4 w06 [AV] B
87 EE > o m@
30 EH jm > =
mmz_.u: s E [ ! @
A w7 AV 2 @
0 [av] T3 C)
RELAY s [AV] ®

)44

7

L ﬂﬂ u RELAY SOCKET
SHOWN FOR
0D REFERENCE ONLY
(Eeficts
) ) | me
O O
VIEW AW-AW

FUSE/RELAY PANEL
AS VIEWED FROM
WIRE LOADING SIDE.

DETAIL AV
CONTINUED

2—-181

Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

(7]
2
£ Fuse
©
I Fuse
(]
S
m FUSE
[
=
T Fuse
=
MAXI -FUSE
#31
MAX1 -FUSE
32
FUSE
3
FUSE
]
FUSE
¥4
FUSE
7] O
558
MAXI-FUSE Y BUO
548
MAXT -FUSE
s M &=
v e
TERMINAL LOADING %
SEQUENCE FOR FUSE

PANEL - BUNDLE 4 FusE ] &K

)
% ﬂcmm@muuﬂg

+16

FUSE g

+7 @ am

FUSE

418

FUSE
+19

FUSE
#20

FUSE
#22

FUSE
22

FUSE
21

FUSE
#°1

FUSE
TERMINAL LOADING #23

SEQUENCE FOR RELAY

PANEL - BUNDLE 4

O
&
FUSE FUSE
+5 +5 5
k7 4 K
0 R UH&
it 1 ol -
1 T w M
(D)) 1]
1
FROM: I 1
FUSE #21
LABEL (1)t
VIRE #33
(F] o
©,

VIEW AW-AW

FUSE/RELAY PANEL
AS VIEWED FROM
WIRE LOADING SIDE.

LABEL

RELAY SOCKET
SHOWN FOR
REFERENCE ONLY

DETAIL AV
CONTINUED

Sentinel 9018519 (12-2018)

2—-182



STANDARD PARTS

(]
(7]
o
c
E )
©
I
o
—_— AHOIT d33MS 1437
= ot M o
LHOIT NOOV3E
Q vt e, EIRE)
o B & [0
m ﬂ_ 6 1
€l
vie €l q -
1) rel
-w‘_o-—mm(-un__u 7 1HO1T 433MS LHOIH f H
AHOIT 3n00 *o1 Lo EeRey 1oL . Hm
] 7 Q>
ye (e1) = m v
¢ (9) -~
= £ O < g
3 (o) .
S
o €1 =71vL3a Y v]
% & — A\J\I X =
&#  aaniiNog -
[ (9] — m H
< .
©
I 9 =
£ R \ i
= ol o L—
[ SOd[“ON SHTA]
| _M_ H =
© Y
~ %, m K1
. olavy toL I o
-MU [ €] _inwez]
F [2]>naoeT]
[a]
sy
“ANOD XJILS OLNV 0L
H 1Iv.13a 9 1IvL3a 4 71vl3a 3 7Ivl3a a 1Ivi3a Q 11v.i3a

HOLIMS

HOLINS HOLINS
LHOITT 1HO1
HSN¥E 301S NOOv3a

AHOTT QHvVZVH
(1) 73av)
*AS 1HOIT GMVZVH 1L

HSMMA 301S
2(1)73avV1
*AS HSNME 30IS 101

17 d3IMS INOMJ
2 (1) 738V
17 d33S INGHJ 1OL

17 JEINS MVEY
LIITRC VAN

2—-183

Sentinel 9018519 (12-2018)



Fig. 76 - Wire Harnesses Group

STANDARD PARTS

WIRE NO. |POS. TO: AUTO STICK CONT.
E 29/WHT LABEL (1)
20/TAN AUTO STICK

o>

Cab Wire Harness

WIRE NO. [POS.

18/GRY__|A

35A/GRN_|B

! 45A/GRN_|C TO: MAIN HARNESS

54A/YEL |D NO LABEL

SS5A/GRN_|E

S6/BLU__|F

77/PUR__|G

81A/PNK_[H

B
(e}
([
[ — [WIRE NO. [POS.
2/BRN__|A
3/0RA 1B TO: MAIN HARNESS
4/YEL __|C :
H 5 0RM B NO LABEL
52/BRN_|E
00/TAN_|F.
[ 3J/BLK_|G

3M/BLK_|[H

Sentinel 9018519 (12-2018)

2—-184



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

Hopper Wire Harness

TD: MAIN HARNESS
NO LABELS H

\

SV- TO: SV-18 TO: SV-18

HOP. TILT BACK

- LABEL+ SV-18 LABEL: SV-18

[Wire nD. [PGS.] [WiRe noO. [PoS.] [WIRE NO.TPoS. ]

[soM/WHT [A | [S2M/BRN [A | [ssS/wHT [A |

tos sy-; L2ZeewRIe | o o, [sleeks | o o, [3seceAle ]
HOP.LOWER VAC FANS HOP.DOOR REL.
LABELs SV-1 LABEL: SV-14 LABEL: SV-17
[WIRE NO. TPos. | [WIRE NO. [POS. | [WIRE NO. [PoS. ]
[ssL wHT A~ [S2L/8RN [A | [SORAWHT A |
[[S0B/TAN[E ] [1308/TAN]E | [1328/8AN|E |

TO: SV-32
HOP \ENABLE

LABELs SV-32

[wIRE NO.TPOS.]

[sgu/wHT JA |

o1 sy-1g L1EZB/BNE ]
HOP.TILT FWD
LABEL+ SV-1B
[NIRE NO. JPOS. ]
[eoT/wHT [A |
[1346/veL |5 |

CONNECTORS _"M™ AND "N" TO

BE WIRE TIED TO THE HORIZONTAL
SECTION OF CONDUIT, AND NOT CONNECTED
TOGETHER.

DETA[L: 99-2

DETAIL: ONI/N:

/3

HOPPER HARNESS #770180.
LABEL 1) 3
CONNECT TO “N" ONLY IF REPLACING

HARNESS #770180.

WIRE TIE "M" HERE

CONT INUED

/

DETAIL: 13-1, OO.—N

O)

WIRE TIE "N" HERE

CONNECT TQ "M" _IF USING THIS

HARNESS AS A REPLACEMENT FOR
HOPPER HARNESS #770180.
LABEL(1)s
CONNECT TO "M* ONLY IF REPLACING
HARNESS #770180.

[WIRE ND.[POS.
1438/0RA[A |
[13e8/BLk[B |

[

TO: HOPPER DOOR OPEN SW.
LABEL (1) HOP.DOOR DPEN SW.

e 103 OPTLIC.PLATE LT,
I LIC.PLATE LT,

2—-185

Sentinel 9018519 (12-2018)



STANDARD PARTS

~ _Taimageva
1HO17 NOOV3S MVEM 101

ol
I

Fig. 76 - Wire Harnesses Group

ﬂ@

*AS TVIEHL
EAR=2)
*AS VANIHL 0L

g
&)

7

| Bv

2
21

2

/_/—Z-SI :71vL3a

@

d3NNTLNOD

3€1
)/8S9)

[ __v[ Nd9/8ss|
WEYTIV ONIAON M3ddOH 30

=]
[apnesr:

+01)138v1
WHYY SNIADN Y3ddOH 39 0L

{3
1

o

p H-@

1HO1T IS HVIY
111)738v1
1HOIT d33NS ¥v3Y :0L

,.
H
S3HIN ONO/H3NOd *ISIW 101

Hopper Wire Harness

2—-186

Sentinel 9018519 (12-2018)



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

3A Engine Wire Harness

wHLH 13N,
920

£z

%
z +
5|
O
3SN4HO.
=
HE18.
.Sng +8, = (O1T = )= ,+8 1S, loo
MO0 T8 m® (T _.ﬁ = @LJEERTCER
384 How = QX o T oue
M1H QD mm (T -  )om
90 UVEN SSINYVH OL
€0
10

2—-187

Sentinel 9018519 (2-2020)




STANDARD PARTS

Fig. 76 - Wire Harnesses Group

4F Engine Wire Harness

s

J4ONY Jeeld.

+JEOHLYO 360IQ. s

«1H 73N,

920

0N 4NS.
O

o]

oo
Gb|

=

.
+ z

+ - + + ]
oL 31eN 338 - £l
Bl \
4 £3
o~ ©- 2
N~ o JISNAATH.
s 35N HOW 3SNA/ATM.
o]
N 3N
e 1S,

JNT@ «PZ.
E - J D
K

L3

+

5 r@ﬁo 8

03N B 2
[ 3] s H
SNE +4, = O - )= ,+q LS. o STISNYATAL
AD@ =0 O .mr H@l ASYD NO3. £}
wISNd HOu=» Q1 -  )mm
KT} @S HO
WALH @D, 50 C - Y % 1L
90 WVY3N SSANAYH L m
fytenl
s AINIWLVINLNELIV,

Sentinel 9018519 (2-2020)

2—-188



STANDARD PARTS

Fig. 76 - Wire Harnesses Group

356589- 356860

Ref. Part No. Serial Number Description Qty.
1 1075979 (011000- ) Harness, Main [Sentinel 2017] 1
2 1075980 (011000- ) Harness, Cab {Sentinel, 2017] 1
3 1075981 (011000- ) Harness, Hppr [Sentinel, 2017] 1
v 4 1235980 (011000- ) Harness, Eng, Interface, [3A Sentinel] 1
A 5 222290 (011000- ) Diode, Ele, Plug 1
v 6 1236128 (011000- ) Harness, Eng, Interface, [4F Sentinel] 1
A 7 222290 (011000- ) Diode, Ele, Plug 1
Sentinel 9018519 (2-2020) 2-189




STANDARD PARTS

Fig. 77 - Labels Group

354168
Ref. Part No. Serial Number Description Qty.
1 1214251 (011000- ) Nameplate, Tennant, Domed, 10 Inch 1
2 17200 (011000- ) Label, Tennant Logo- 10.0 Blue 1
3 760980 (011000- ) Label, Slow Moving Vehicle 1
4 1009154 (011000- ) Label, Instr, Tilt, Cab 1
5 765960 (011000- ) Label, Set, Info & Hazard 1
6 315910 (011000- ) Label Set, Opertnl [Sentinel] 1
7 760983 (011000- ) Label, Info, [Tire Pressure] 4
8 09905 (011000- ) Label, Tennant Logo 2

2-190 Sentinel 9018519 (12-2018)



OPTIONS

SECTION 3

Contents Page

Fig. 1 - High Dump Hopper Lift Group ........ 3-2
Fig. 2 - High Dump Hopper Lift Cylinders Group 3-4
Fig. 3 — High Dump Hopper Hydraulic

Hose Group ...................... 3-6
Fig. 4 - Left Side Brush Group .............. 3-8
Fig. 5 - Left Side Brush Hydraulic Hose Group 3-10
Fig. 6 — Vario Brush Dolly Group ............ 3-12
Fig. 7 - Vario Brush Hydraulic Control Group . 3-14
Fig. 8 - Vario Brush Pivot Group ............ 3-16
Fig. 9 - Vario Brush Lift Group .............. 3-18
Fig. 10 - Vario Brush Motor Group ........... 3-20
Fig. 11 - Vario Brush Cab Controls and

Water Supply Group .............. 3-22
Fig. 12 - Vario Brush Hydraulic Hose Group .. 3-24
Fig. 13 - Vario Brush Harnesses Group ...... 3-26
Fig. 14 — High Pressure Sprayer Wand Group . 3-30
Fig. 15 - High Pressure Sprayer

HydraulicGroup .................. 3-32
Fig. 16 - CabJack Kit ..................... 3-34
Fig. 17 - Left Hand Operator Group . ......... 3-36
Fig. 18 — Hydraulic Hose Group,

Left Hand Steering ............... 3-38
Fig. 19 - Vacuum Wand Group .............. 3-40
Fig. 20 - Vacuum Wand Door Group ......... 3-42
Fig. 21 - Vacuum Wand Extension Group .... 3-44
Fig. 22 - Hopper Cleanout Tool Kit ........... 3-46
Fig. 23 - Foam Filled Tire Group ............ 3-47
Fig. 24 - Protectoseal Fuel Cap Group ....... 3-48
Fig. 25 — Rear Rubber Bumper Kit ........... 3-49
Fig. 26 - Fire Extinguisher Group ............ 3-50
Fig. 27 - Filter Bag Lift Kit .................. 3-51
Fig. 28 - Hydrant Hose Wash Down Group ... 3-52
Fig. 29 - Hydrant Hose Group .............. 3-54
Fig. 30 - Engine Access Step Kit ............ 3-56
Fig. 31 - Light Kit, Night ... ................. 3-57
Fig. 32 - Light Kit, Strobe .................. 3-58
Fig. 33 - Light Kit, Arrow Stick,

Without Strobe Light .............. 3-60
Fig. 34 - Light Kit, Arrow Stick,

With Strobe Light ................. 3-62
Fig. 35 - Passenger SeatKit................ 3-64
Fig. 36 - Passenger Suspension SeatKit .. ... 3-65
Fig. 37 - RadioKit ......................... 3-66
Fig. 38 - Auto-Lube System Group .......... 3-68
Fig. 39 - Auto-Lube Pump Kit .............. 3-71
Fig. 40 - Side Brush Spring Kit .............. 3-72
Fig. 41 - Storage Kit .................... ... 3-73
Fig. 42 - Documentation Group ............. 3-74

Sentinel 9018519 (12-2018) 3-1



OPTIONS

Fig. 1 - High Dump Hopper Lift Group

Sentinel 9018519 (12-2018)



OPTIONS

351919
Fig. 1 - High Dump Hopper Lift Group

Ref. Part No. Serial Number Description Qty.
1 769547 (011000- ) Leg Assy, Upper W/Label 1
2 769548 (011000- ) Leg Assy, Lower W/Label 1
v 3 769503 (011000- ) Guide,Cam Roller,Lh 1
A 4 765435 (011000- ) Guide,Cam Roller,Up 1
v 5 769504 (011000- ) Guide,Cam Roller,Rh 1
A 6 765435 (011000- ) Guide,Cam Roller,Up 1
7 765465 (011000- ) Plate Widt, Brush, Pulley 1
8 765620 (011000- ) Mount,Frame,Rear Lh 1
9 765621 (011000- ) Mount,Frame,Rear Rh 1
v 769509 (011000- ) Pin Assy,Leg,Inside 2
A 10 769510 (011000- ) Pin, Leg, Inside 2
11 06961 (011000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
12 769522 (011000- ) Bushing, Sleeve, 30mmb 40mmd 25mml, Bnz 4
v 769511 (011000- ) Pin Assy, Roller, Hpr 1
A 13 769512 (011000- )  Pin, Roller,Hopper 1
14 32988 (011000- )  Washer, Lock, Int, .38 1
v 769513 (011000- ) Pin Assy,Leg,Outsid 2
A 15 769514 (011000- ) Pin, Leg, Outside 2
16 32492 (011000- ) Washer, Flat, 0.38 Std 2
17 769522 (011000- )  Bushing 2
18 769524 (011000- ) Bearing, Spherical 4
19 769528 (011000- ) Follower, Cam 2
20 769529 (011000- ) Ring, Retaining 4
21 769534 (011000- )  Ftg, Nipple, Grease 6
22 39283 (011000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 12
23 41187 (011000- )  Washer, Belleville, M10 12
24 06992 (011000- ) Screw, Hex, M20 X 2.5 X 50, 8.8 2
25 763067 (011000- ) Nut, Hex, Jam M20 X 2.5 2
26 769541 (011000- ) Screw 2
27 769542 (011000- ) Nut, Lock, Ny 4
28 769554 (011000- ) Washer 4
29 47801 (011000- ) Fitting, Grease, Str Pm04 .63l 2
30 769545 (011000- )  Washer, Flat 5
31 769523 (011000- ) Bushing, Sleeve 4
32 09294 (011000- ) Screw, Soc, M 8 X 1.25 X 60, 12.9 3
33 08709 (011000- ) Nut, Hex, Lock, M 8 X 1.25 NI 3
34 769549 (011000- ) Roller, Hopper 1
35 769563 (011000- ) Bushing 2
36 760917 (011000- ) Pin, Clevis, Lift, Brush 1
37 760916 (011000- )  Pulley, Cable, 123mm Dia 1
38 02942 (011000- )  Pin, Hair Cotter, 0.62 D .120 Wir 1
39 763118 (011000- ) Bushing, Sleeve 1
40 1075462 (011000- ) Washer, Flat, 1.25B 2.75D .06, Stl, PI 1
41 1075464 (011000- )  Washer, Flat, 1.25B, 2.75D .12, Stl, PI 1

Sentinel 9018519 (12-2018) 3-3



OPTIONS

Fig. 2 - High Dump Hopper Lift Cylinders Group

Sentinel 9018519 (12-2018)



OPTIONS

354150
Fig. 2 - High Dump Hopper Lift Cylinders Group

Ref. Part No. Serial Number Description Qty.
v 1 1019759  (011000- )  Cylinder, hyd, 3.5B 25.3L 16.50 Strk 3000 2
A 384928 (011000- ) Seal Kit, Cyl, Hyd 1
2 765445 (011000- ) Support, Maintenance, Lift W/Label 1
3 1019760 (011000- ) Cylinder, Hyd, 2.0b,30.0l,19.25strk,3000 2
4 765444 (011000- ) Tilt, Maintenance, Stand W/Label 1
5 769518 (011000- ) Ring, Lock 1
v 769507 (011000- ) Pin Assy, Cyl,Lift 2
A 6 769508 (011000- ) Pin, Cyl, Lift 2
7 765491 (011000- ) Tube 1
v 769515 (011000- ) Pin Assy, Cyl,Tilt 2
A 8 769516 (011000- ) Pin, Cyl, Tilt 2
9 765492 (011000- ) Tube 1
10 769523 (011000- ) Bushing 3
11 769522 (011000- ) Bushing 4
12 769561 (011000- ) Pin, Rod Cyl, Lift 1
13 769562 (011000- ) Bushing 1
14 769525 (011000- ) Bearing, Spherical 2
15 769526 (011000- ) Bearing, Spherical 2
16 769527 (011000- ) Rod, End, Cyl,Tilt 2
17 769530 (011000- ) Fuse, Velocity 2
18 769531 (011000- )  Fuse, Velocity 2
19 09294 (011000- ) Screw, Soc, M 8 X 1.25 X 60 6
20 08709 (011000- ) Nut, Hex, Lock, M 8 X 1.25 6
21 769558 (011000- )  Clevis Assy, Support 1
22 762432 (011000- )  Fitting, Hyd, E90, Fm06/0m06 4
23 769540 (011000- ) Nut, Jam 3
24 762425 (011000- ) Fitting, Hyd 4
25 762444 (011000- ) Fitting, Hyd 2
26 47801 (011000- ) Fitting, Grease 7
27 760682 (011000- ) Pin Widt, Safety Leg, Lower 2
28 760695 (011000- ) Pin 1
29 762433 (011000- ) Fitting, Hyd, Str, Fm06/0m06 2

Sentinel 9018519 (12-2018) 3-5



OPTIONS

Fig. 3 - High Dump Hopper Hydraulic Hose Group

[~

/ll 1L
IANIMAD

1L
m m_n_Z_n_>O

141

H3ANITAD |/

141

H3ANITAD |/

T
NI
NV OVA

1no

@ —TQAH ‘HOLOW

‘/F

-

HSNYE NIVIW/HOAIANOD

(43) IATVA ALIHOIHL OL

HIOA"3S3H AAH OL

N ——

6L

Zd

TLND H3ddOH

60
|

o+ mor——F

6N OLN 9N SN
[ T
L L

Sentinel 9018519 (12-2018)



OPTIONS

354154
Fig. 3 - High Dump Hopper Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.
1 767233 (011000- ) Hose, Hyd,Tc 06, FfO6str /Ff06e90 ,198.0 1
2 771031 (011000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 ,184.0 1
3 767319 (011000- ) Hose, Hyd,Tc 04, FfO6str /Ff04e45 , 23.5 2
4 767320 (011000- ) Hose, Hyd,Tc 04, FfOBstr /Ff04e45 , 14.5 2
5 767321 (011000- ) Hose, Hyd,Tc 06, FfO6str /Ff06e90 , 77.0 2
6 767323 (011000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 ,154.5 1
7 767325 (011000- ) Hose, Hyd,Tc 04, FfO6str /Ff06e45 ,173.0 1
8 1058980 (011000- ) Hose, Hyd, Tc04, FfO6E90/Ff06Str, 173.0 1

Sentinel 9018519 (12-2018) 3-7



OPTIONS

Fig. 4 — Left Side Brush Group

el Vi /'7/\ /ﬁﬁ??\:\ﬁ RN

3-8 Sentinel 9018519 (12-2018)



OPTIONS

354151
Fig. 4 — Left Side Brush Group

Ref. Part No. Serial Number Description Qty.
1 1007954 (011000- )  Fitting, Hyd, E90, Fm06/0m10 2
v 2 771072 (011000- ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (011000- ) Seal Kit, Motor, Hyd, Gear 1
3 761209 (011000- )  Bracket,Hyd.Motor Support 1
4 768834 (011000- ) Channel Weldt,Lower Support 1
5 761428 (011000- ) Hub Weldt,Side Brush 1
6 762434 (011000- )  Fitting, Hyd, Tee, Fm06/Om06/Fm06 1
7 1074666 (011000- ) Bar, WIdt. Brush Support 3
8 1042138 (011000- ) Cylinder, Hyd, 1.8B 07.7L 01.70Strk 3000 1
9 761229 (011000- ) Pin,Hyd.Cylinder 1
10 763005 (011000- ) Retaining Ring, M16 1
11 767644 (011000- ) Shaft, Side Brush 1
12 768852 (011000- )  Bracket WiIdt,Side Brush Lh 1
13 761225 (011000- ) Eyebolt, .50-13X3.5” 1
14 761223 (011000- ) Spring 1
15 762432 (011000- )  Fitting, Hyd, E90, Om06/ Fm06 2
16 768842 (011000- ) Tube 8
17 767641 (011000- ) Bearing, Flange 8
18 763003 (011000- ) Bearing, 2
19 47801 (011000- ) Ftg, Grease.25-28Th Strt .63L 1
20 763007 (011000- ) Bearing 1
21 06971 (011000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 9
22 33342 (011000- ) Nut, Hex, Lock, M16 X 2.0, NI 2
23 15331 (011000- ) Washer, Flat, 0.62 Sae 2
24 08167 (011000- ) Nut, Hex, Stover, M12 X 1.75 9
25 32486 (011000- ) Washer, Flat, 0.50 Sae 19
26 32985 (011000- ) Nut, Hex, Lock, .50-13, NI 1
27 32493 (011000- ) Washer, Flat, 0.50 Std 1
28 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
29 41346 (011000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 3
30 33440 (011000- ) Screw, Hex, M12 X 1.75 X 40, Ss, NI 4
31 12317 (011000- ) Screw, Hex, M10 X 1.50 X 30, Ss 3
32 32969 (011000- ) Washer, Flat, 1.00 Sae 1
33 38490 (011000- ) Nut, Slot, Pump, Hyd, Gear 1
34 08180 (011000- ) Pin, Cotter, .125 X 2.00 1
35 09741 (011000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 4
36 41346 (011000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
37 763074 (011000- ) Washer, Flat, M16, Fender [Din9021] 1
38 763043 (011000- )  Washer, Belleville, M12 1
39 763139 (011000- ) Washer, Flat, 1.12 Sae 2
40 1237089 (011000- ) Valve, Hyd, Solenoid, 24gpm 1
41 1074441 (011000- ) Shaft, Brush, Side 1
42 769589 (011000- ) Sleeve, 0.47B 1.25D 0.8L Stl PI 2

Sentinel 9018519 (2-2020) 3-9



OPTIONS

Manifold

&

(&

Fig. 5 — Left Side Brush Hydraulic Hose Group

‘///'F
Mf g rX‘\h'.
xr = M

S 7} ‘?/\‘
L
[}
=
S
@ o
o >
23
">

FRONT

Sentinel 9018519 (12-2018)



OPTIONS

354152
Fig. 5 - Left Side Brush Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.

1 771043 (011000- ) Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 62.0 2

2 1010941 (011000- ) Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 66.0 1

Sentinel 9018519 (12-2018) 3-11



OPTIONS

Fig. 6 — Vario Brush Dolly Group

3-—-12 Sentinel 9018519 (12-2018)



OPTIONS

Ref. Part No.
1011527
03192
32492
1006939
06963
761317
09278
1006148
9 1008985
10 1008982
11 1009201
12 1008883
13 1008853
14 09741
15 32493
16 06974
17 06960
18 1009571
19 41187
20 1010399
21 1010697
22 09744
23 01684
24 1009784
25 06969
26 1010759
27 09029
28 41619
29 32486
30 06975
31 36328
32 86318

o~NO O~ WN =

Fig. 6 - Vario Brush Dolly Group

Serial Number

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-

—— e e e e v e e e e N n e S n e e N N e S N e S S S S S

Description

Channel Widt

Screw, Hex, M10 X 1.5 X 30, 8.8
Washer, Flat, 0.38 Std

Block, Stop

Screw, Hex, M10 X 1.5 X 60, 8.8
Rack, Undercarriage

Screw, Soc, M8 X 1.25 X 30, 12.9
Dolly Widt

Follower, Cam

Bearing, Ball,20.0b 47.0d 20.6w [Ang]
Ring, Retaining, Int, 47mm

Bushing, Sleeve, 12.3b 19.9d 55.9I, Ss
Sleeve, Pm, 29.00d 20.0b 6.6l Ss
Nut, Hex, Lock, M12 X 1.75,NI, Ss
Washer, Flat, 0.50 Std

Screw, Hex, M12 X 1.75 X 80, 8.8
Screw, Hex, M10 X 1.5 X 16, 8.8
Plate, Spacer

Washer, Belleville, .38

Button, Plug, 1.25h .183 [Black Stl]
Cover, Follower

Screw, Hex, M6 X 1.0 X 12, Ss
Washer, Flat, 0.25 Ss

Latch Widt

Screw, Hex, M12 X 1.75 X 40, 8.8
Guard Widt

Screw, Hex, M12 X 1.75 X 40, Ss
Washer, Flat, 0.50 Ss

Washer, Flat, 0.50 Sae

Screw, Hex, M12 X 1.75 X 90, 8.8
Washer, Belleville, .50

Button, Plug, 0.50h Blind, [Black Stl]

354138

Qty.
1
14
14

N

WOPArNNPAPPAPRAR22PEA2NON—=200Pr0ONDPOPNMODED—=220-=Db

Sentinel 9018519 (12-2018)




OPTIONS

Fig. 7 - Vario Brush Hydraulic Control Group

Sentinel 9018519 (12-2018)

3—-14



OPTIONS

354170
Fig. 7 — Vario Brush Hydraulic Control Group

Ref. Part No. Serial Number Description Qty.
v 1 1005753 (011000- ) Motor, Hyd, Gear [In] 02.2 B 2250 1
A 373423 (011000- ) Seal Kit, Motor 1
2 06971 (011000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2
3 32486 (011000- ) Washer, Flat, 0.50 Sae 4
4 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75,NI 2
5 761328 (011000- ) Gear 1
6 761449 (011000- )  Washer, 0.33b 1.50d .47, Stl, C / Bore 1
7 25046 (011000- ) Screw, Hex,.25-20X1.00, 5 1
8 32490 (011000- ) Washer, Flat, 0.25 Std 1
9 1237096 (011000- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc 06 Gpm (See Breakdown) 1
10 06961 (011000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 3
11 762439 (011000- ) Fitting, Hyd, Str, Fm06/0Om10 2
12 32492 (011000- )  Washer, Flat, 0.38 Std 3
13 1076111 (011000- ) Pump, Hyd, Gear, 9.6 / 8.3 Cc/Min 1
14 9018237 (011000- ) Gasket, Hydraulic Pump 1
15 32485 (011000- ) Wasbher, Flat, 0.38, Sae 2
16 767407 (011000- )  Fitting, Hyd, E90, Fm12/0Om16 1
17 1007954 (011000- )  Fitting, Hyd, E90, Fm06/0Om10 1
18 41349 (011000- ) Screw, Soc, M10 X 1.50 X 30, 12.9 2
19 762433 (011000- ) Fitting, Hyd, Str, Om06/Fm06 3
20 762426 (011000- ) Fitting, Hyd, Str, Fm04/0m06 6
21 762438 (011000- )  Fitting, Hyd, Str, Fm06/0m08 2
22 395973 (011000- )  Fitting, Hyd, Str, Om04/Qm04 1

Sentinel 9018519 (12-2018) 3-15



OPTIONS

Fig. 8 — Vario Brush Pivot Group

Sentinel 9018519 (12-2018)



OPTIONS

Ref. Part No.
1006894
1008689
83733
32492
39285
41430
763042
1010219
9 54618
10 55767
11 1013169
12 32493
13 1007327
14 1007496
15 1008264
16 32492
17 1008254
18 08714
19 1008235
20 32491
21 39311
22 1010306
23 09010
24 1009443
25 41445
26 1010217
27 1010266
28 1010272
29 71388
30 1008156
31 1007053
32 06949
33 1014717
34 1013494
35 1010249
36 54620
37 762427
38 1012561
39 15678
40 01685
41 08185
42 08711
43 08708
44 1013847
45 06955
46 08709
47 32490

o~NO O~ WN =

Fig. 8 — Vario Brush Pivot Group

Serial Number

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-

e e e v N e v e e v e e n v e e e e e e e e e e e N n e S e e e N n S S N e S N N S S S

Description

Cylinder, Hyd, 2.0B,15.5L,07.50Strk
Plate WiIdt, Cyl

Bushing, FIing, 1.00b 1.13d 0.38I
Washer, Flat, 0.38 Std

Screw, Hex, M10 X 1.5 X 40, 8.8
Nut, Hex, Lock, M10 X 1.5, NI
Washer, Belleville, M10

Support Widt
Bushing, FIing, 1.00b 1.13d 1.00I
Tube, 01.00d 00.50b 02.71 Stl Plt
Pin, Pivot, Main

Washer, Flat, 0.50 Std

Spring, Extn, 1.900d X .306wir, 8.0l
Bar, Hex, Stl, 0.75 3.21 M10 X 1.50 Thru
Screw, Hex, M10 X 1.5 X 70, 8.8 FI
Washer, Flat, 0.38 Std

Bolt, Eye, M10x1.50 X 30mm, 10 Eye
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Cable, 3.96D, 109 L, M8-1.25/Plug
Washer, Flat, 0.31 Std

Nut, Hex, Std, M08 X 1.25

Angle, Guard

Screw, Hex, M8 X 1.25 X 25, Ss
Bumper, Rbr, 2.0d 1.7t 0.34h

Screw, Soc, M8 X 1.25 X 35, 12.9
Pivot Widt, Arm

Pivot Widt, Arm

Bumper

Screw, Soc, M6 X 1.0 X 16, 12.9
Bushing, Fing, 1.50b 1.65d .750I

Pin, 0.75d 05.11 2/.16h 2/Cham Chm
Screw, Hex, M6 X 1.0 X 50, 8.8

Pin, Pivot

Nut, Hex, Sltd, M12 X 1.75

Pivot Widt
Bushing, FIing, 1.50b 1.65d 1.00I
Fitting, Hyd, E90, Om04/Fm04

Bar WIdt, Mtg, Hose

Screw, Hex, M6 X 1.0 X 16, Ss
Washer, Flat, 0.31 Ss

Pin, Cotter, .125 X 1.50

Nut, Hex, Lock, M12 X 1.75,NI

Nut, Hex, Lock, M6 X 1.0, NI

Guard Widt

Screw, Hex, M8 X 1.25 X 35, 8.8
Nut, Hex, Lock, M8 X 1.25, NI
Washer, Flat, 0.25, Std

354139

Qty.

N = =

—_
N

AMNON=2L=2PNOPNONON=2NDNPRAEA2PODN=22=2PNDNOR=22=2DODNONN=2NDNO=2DPODPEADEAOMNDMNPANDNDPAD

Sentinel 9018519 (12-2018)




OPTIONS

Fig. 9 - Vario Brush Lift Group

3-18 Sentinel 9018519 (12-2018)



OPTIONS

354140
Fig. 9 — Vario Brush Lift Group
Ref. Part No. Serial Number Description Qty.
1 1007123  (011000- )  Bushing, Fing, 25b 28d 25| 4
2 1006590 (011000- ) Arm WiIdt, Upper 1
3 1013513 (011000- ) Pin, Cotter, .25 X 2.00 7
4 1006606 (011000- ) Pin, 25.00d 175.0l 1/6.35h 2/Cham 3
5 1007327 (011000- ) Spring, Extn, 1.900d X .306wir, 8.0l 1
6 25015 (011000- ) Nut, Hex, Std, .50-13 1
7 32486 (011000- ) Washer, Flat, 0.50 Sae 2
8 32985 (011000- ) Nut, Hex, Lock, .50-13, NI 1
9 761225 (011000- ) Bolt, Eye, .50-13 X 03.5 1
10 1006612 (011000- ) Arm WiIdt, Lower 1
11 1009443 (011000- ) Bumper, Rbr, 2.0d 1.7t 0.34h 2
12 41445 (011000- ) Screw, Soc, M8 X 1.25 X 35,12.9 2
13 1042226 (011000- ) Cylinder, Hyd, 1.5b 11.01 02.94strk 3000 2
14 1006669 (011000- ) Pin, 15.70d 110.0l 1/6.35h 2/Cham 4
15 771086 (011000- )  Fitting, Hyd, Orifice, 0.047 1
16 762426 (011000- ) Fitting, Hyd, Str, Fm04/0m06 8
17 762425 (011000- )  Fitting, Hyd, E90, Fm04/0Om06 4
18 1007880 (011000- ) Support Widt 1
19 1007854 (011000- ) Bolt, U, 48mm Id, 6mm 2
20 08708 (011000- ) Nut, Hex, Lock, M 6 X 1.0, NI 4
21 32490 (011000- ) Washer, Flat, 0.25 Std 4
22 360357 (011000- ) Spring, Die, 1.000d 0.50id 1.25I 3
23 1011254 (011000- ) Tube, 01.00d 00.44b 00.3I Stl 3
24 06964 (011000- ) Screw, Hex, M10 X 1.5 X 70, 8.8 3
25 32492 (011000- ) Washer, Flat, 0.38 Std 7
26 41430 (011000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
27 1237097 (011000- ) Valve, Hyd, Solenoid, 3gpm (See Breakdown) 1
28 06961 (011000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 4
29 1009537 (011000- )  Fitting, Hyd, Orifice, 0.026 2
30 1005978 (011000- ) Pivot Widt, Head 1
31 1007123 (011000- ) Bushing, Fing, 25b 28d 25| 2
32 07782 (011000- ) Nut, Hex, Std, M16 X 2.0 1
33 57702 (011000- ) Cable, .06d, 12.0l, .26eye /.26eye 1
34 761490 (011000- ) Pin, Hair, Double 1
35 06943 (011000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
36 763040 (011000- ) Washer, Belleville, M06 2
37 08708 (011000- ) Nut, Hex, Lock, M 6 X 1.0, NI 1
38 1013272 (011000- ) Guard, Wire, Vario Brush 1
39 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
40 32491 (011000- ) Washer, Flat, 0.31 Std 2
41 07791 (011000- ) Nut, Hex, Fing, M8 X 1.25 2
42 1013447 (011000- ) Tube, Rnd, 1.125d 0.63b 0.3I Stl PIt 4

Sentinel 9018519 (2-2020) 3-19



OPTIONS

Fig. 10 - Vario Brush Motor Group

Sentinel 9018519 (12-2018)

3—-20



OPTIONS

354141
Fig. 10 - Vario Brush Motor Group
Ref. Part No. Serial Number Description Qty.
1 761311 (011000- ) Bearing 1
2 761451 (011000- ) Bracket 1
3 49145 (011000- ) Washer, 0.76b 1.50d .06, Ss 1
4 763036 (011000- ) Nut, Hex, Lock, M20 X 2.5, NI 1
5 761463 (011000- ) Bracket 1
6 08713 (011000- ) Nut, Hex, Lock, M 8 X 1.25, NI, Ss 2
7 09010 (011000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
8 1028491 (011000- ) Cylinder, Hyd, 1.5b 07.8| 01.60strk 3000 1
9 06986 (011000- ) Screw, Hex, M16 X 2.0 X 70, 8.8 1
10 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
11 32486 (011000- ) Washer, Flat, 0.50 Sae 1
12 33342 (011000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
13 761428 (011000- ) Hub, Brush 1
14 01686 (011000- ) Washer, Flat, 0.38 Ss 3
15 12317 (011000- ) Screw, Hex, M10 X 1.5 X 30, Ss 3
v 16 771072 (011000- ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (011000- ) Seal Kit, Motor, Hyd, Gear 1
17 32969 (011000- ) Washer, Flat, 1.00 Sae 1
18 08202 (011000- ) Pin, Cotter, .125 X 1.75 1
19 06971 (011000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 4
20 32493 (011000- ) Washer, Flat, 0.50 Std 4
21 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
22 762426 (011000- ) Fitting, Hyd, Str, Fm04/0Om06 2
23 762461 (011000- )  Fitting, Hyd, E45, Fm08/Om10 2

Sentinel 9018519 (12-2018) 3-21



OPTIONS

Fig. 11 - Vario Brush Cab Controls and Water Supply Group

Sentinel 9018519 (2-2020)



OPTIONS

354162
Fig. 11 - Vario Brush Cab Controls and Water Supply Group

Ref. Part No. Serial Number Description Qty.
1 762217 (011000- ) Valve, Water, Flow Cntrl 2
2 762236 (011000- ) Knob, Star, 1.96d 4ear 1.301 0.33b 2
3 63244-1 (011000- )  Fitting, Plstc, E90, Bm08/Pm08, Pp 2
4 54333 (011000- )  Clamp, Hose, Wormdrive, 0.31-0.88D 12
5 762219 (011000- )  Fitting, Plstc, Tee, Bm08/Bm08/Bm08 2
6 762221 (011000- ) Nozzle, Spray, Water 8
7 762249 (011000- )  Fitting, Brs, Str, Bm08/Pm04 4
8 41619 (011000- )  Washer, Flat, 0.50 Ss 4
9 769777 (011000- )  Fitting, Brass, Unijet 1/4 T 4
10 769778 (011000- )  Fitting, Brass, Unijet Cap 8
11 763115 (011000- ) Tie, Cable 6.0 Lg 15
12 1242257 (011000- ) Joystick, Third Brush, [Apem] 1
13 392171 (011000- ) Switch, Rocker, 36Vdc 05A Dpdt On/Of/On 1
14 398528 (011000- ) Switch, Rocker, 36Vdc 05A Dpdt On/Of/Mo 1
15 397889 (011000- ) Switch, Rocker, 36Vdc 05A Dpdt On/N/On 1
16 1074637 (011000- ) Plate, Box, Bottom, Lh (LH Option) 1
17 1074647 (011000- ) Plate WIdt, Box, Cntrl, Lh (LH Option) 1
18 74027 (011000- ) Screw, Pan, M6 X 1.0 X 12, NI 4
19 32490 (011000- )  Washer, Flat, 0.25, Std 3
20 32491 (011000- )  Washer, Flat, 0.31 Std 4
21 16735 (011000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
22 1011835 (011000- ) Hose, Afmkt Repimt, Pvc, Brd 0.50id 20ft 2
23 1024020 (011000- ) Hose, Afmkt, Pvc, Wir, 0.50id, 01ft, Clr 2
24 1011403 (011000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Cir 2
25 1074266 (011000- ) Plate, Panl, Cntrl, Bottom 1
26 1074259 (011000- ) Plate WIdt, Box, Cntrl, Rh 1
27 768497 (011000- ) Insert, M8 X 1.25 4

Sentinel 9018519 (2-2020) 3-23



OPTIONS

Fig. 12 - Vario Brush Hydraulic Hose Group

IOJON
Jesn
onespAH

piousjos
olnelpAH

JlioAIesey

sispullAD
ysnug ouep

yr aunespAy
ysnig ouep

aNEA 8

-
-

(1
Q

7

Sentinel 9018519 (12-2018)

3—-24



OPTIONS

354142
Fig. 12 - Vario Brush Hydraulic Hose Group
Ref. Part No. Serial Number Description Qty.
1 771047 (011000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E45 , 14.0 2
2 762377 (011000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E90 , 55.5 2
3 1011125 (011000- ) Hose, Hyd,Tc 04, Ff06Str /Ff04E45 , 17.0 2
4 767253 (011000- ) Hose, Hyd,Tc 04, Ff04Str/Ff04E90, 15.0 2
5 767329 (011000- ) Hose, Hyd,Tc 06, FfO6Str /Ff06Str , 94.0 1
6 771057 (011000- ) Hose, Hyd, Tc 06, Ff06Str /FfO6E90 ,161.0 1
7 771050 (011000- ) Hose, Hyd,Med06, Ff06Str /Ff06Str , 98.0 1
8 771032 (011000- ) Hose, Hyd, Tc04, Ff04E90/Ff04Str, 020.0 1
9 771048 (011000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E90 , 19.0 3
10 771051 (011000- ) Hose, Hyd,Tc 06, Ff08Str, FfO6E90 , 82.0 2
11 1007882  (011000- ) Hose, Hyd,Suc12, Ff12Str /Ff12E90 , 94.0 1

Sentinel 9018519 (12-2018) 3-25



T

SNOILJ3NNOD
AJILSAOr

_— S

S 1[7_@
1 Gey
ESr Pj_g
S )
I

H

H

//(1\

=&

Isr .|_|_l_ @

HOLIMS

— NOI1.133d10

e

— NOILvLlOY

ONIGNL LINANOD 31€IX3 14 /
d TvL3aa

Hsnyg

Fig. 13 - Vario Brush Harnesses Group

<
=
o

o

g
L

w

o

- >
X

(s}

3
@

<

OPTIONS

D TIvLiIa

d TIvLad

HOLIMS
dn L1411
WYY HSny8

d MIIA a M3IIA 3 MIIA o=

r M3IA

S

HOLIMS 300W
1711 Qv 3H
/LN3IN3IAONW
Nyv

Sentinel 9018519 (12-2018)

3—-26




OPTIONS

Fig. 13 - Vario Brush Harnesses Group

JIANILNOD
d TIvidd

S

B 'd NN

b TvL3da

d TvL3d

N T1IvL3d

BRI

STvLdad

O TIVLId

r "H 0 ‘4 STvVLId

4 TIvLdd

d ‘a sTvLaa

206 31V10Y M3IA
9-0 TIvi3ad

OoeEoeEeeeee

(0/Q[60608(0/6EI0E)

<

d
000000000000
—NMTOONOOO =N

)
=z

13%J08

aNNo Yo

avo

*0

V¥

ayvog

1INJ419

3ao1a

Y

K

N

@ = = 2
=
=

=] S o
o

SS3NYVH
AJILSAOM

-3 MJIA

veoas3

3-27

Sentinel 9018519 (12-2018)



OPTIONS

Fig. 13 - Vario Brush Harnesses Group

QuvYMy04 LIIL
Imnm_m\,m_z«i

AvE LIl
HSNHB 014YA
2ZAS

S TvlLia

.....~....~.~..~.~....~.~..~.~.. <<<<<<<‘<44
XX RTINS

SN AR

L4317

LIIL aY3H
HSNYE OlYvA

E2AS

LHOTY
1711 QY3H
HSNYE 018VA
8AS

378VN

HSNYE O1HVA

92AS

1HO1Y 14371
1 4IHS 141HS
HSNYE OIY¥vA HSNYY OI¥vA M
12AS 02AS 31vioy
HSNAE 01dvA
L2AS

MJ2
LOAId WYV
HSNYg 0lyvA
S2AS
M32 M2
3Lvioy L0AId
HSNYE 0IHVA HSNYE O1dvA
82AS SIAS

3

ONIgNLl LINANOD
37g1X374

S TvLaa

NMOQ
Honug o1
dan_ Wy
vers HSNYE O14VA
62A5

M TIVLIA

Q3IANLLNOD
y TIvLad

X ‘M
A 0 L STIvLaa

L TvLad

Sentinel 9018519 (12-2018)

3—-28



OPTIONS

Ref. Part No.
1 1242258
2 767646
3 1008297

Fig. 13 - Vario Brush Harnesses Group

Serial Number
(011000-
(011000-
(011000-

Description

Harness, Wire, Vario Cntrl
Harness, Wire, Vario
Ciruitboard, Diode / Timer, Vario

354163 - 354164

Qty.

—_

Sentinel 9018519 (12-2018)




OPTIONS

Fig. 14 - High Pressure Sprayer Wand Group

(€

-

VAR
@e{ (@

s\

‘.’ﬁ‘
O

)

®

777

\¥

3-30 Sentinel 9018519 (2-2020)



OPTIONS

356845
Fig. 14 - High Pressure Sprayer Wand Group

Ref. Part No. Serial Number Description Qty.
1 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
2 16735 (011000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 10
3 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 13
4 32490 (011000- ) Washer, Flat, 0.25, Std 10
5 40716 (011000- ) Tube, 0.38id 0.620d 00.6l, Sl 4
6 1225829 (011000- ) Pump, Hyd, Press Washer 1
7 1234932 (011000- ) Bracket, Press Washer 1
8 1235067 (011000- ) Dust Cover, Press Washer 1
9 54333 (011000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4

10 762229 (011000- )  Fitting, Plstc, Str, Bm08/Pm08 3
11 762240 (011000- ) Hose, .50id [Poly Wire] 1
12 762269 (011000- )  Filter, Strainer, In-Line 1
13 1237250 (011000- )  Fitting, Brs, E45, PmO08/Pf08 1
14 86508 (011000- )  Fitting, Plstc, Str, Pm08/Pm08 1
15 376716 (011000- ) Hose, Pvc, Brd, 0.50id 0.730d, Bulk, Clr 1
16 762212 (011000- )  Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
17 1017532 (011000- )  Fitting, Plstc, EQ0, Bm08/Pm06 1
18 45142 (011000- ) Bolt, U, .25-20 X 2.00, 1.10id 2
19 1039046 (011000- ) Valve, Needle 1
20 1042191 (011000- ) Fitting, Ss, Qdc, Mal 2
21 1044428 (011000- )  Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
22 1242716 (011000- ) Cap, Protective, Qdc, 0.5 I.D. 1
23 1039042 (011000- ) Handle, Gun, Trigger 1
24 1039044 (011000- ) Wand, Str, Ss, 28I 1
25 1039056 (011000- ) Hose, Rbr, 25ft 1
26 1041935 (011000- ) Nozzle, Spray [Pressure Washer] 1
27 1042051 (011000- ) Fitting, Ss, Qdc, Fem 1
28 1042772 (011000- )  Fitting, Brs, Str, Pf06/Pm04 1
29 39890 (011000- ) Washer, Flat, M8, Fendr 8
30 67004 (011000- )  Clip, Grip, Finger, 1.00-1.88d,White Wyl 1
31 761524 (011000- ) Clip, Grip, Hose, 0.38-0.62, Stl,Blk VyI 3
32 1234170 (011000- ) WIdmt, Tray, Accssry, Storage, Outer 3
33 1235272 (011000- ) Angle, Sprayer, Sppt 1
34 1235305 (011000- ) Angle, Wand, Sppt 1
35 1235345 (011000- ) Angle, Pin, Sppt, Rear 1
36 1235358 (011000- ) Angle, Pin, Sppt, Front 1
37 1235798 (011000- ) WIdmt, Tray, Accssry, Storage, Inner 1
38 06549 (011000- ) Nut, Hex, Lock, M5 X 0.80, NI 1
39 06935 (011000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 1
40 19066 (011000- )  Washer, Flat, 0.25b 0.56d .05, PI, 10 4
41 41186 (011000- )  Washer, Flat, Belleville, .31 13
42 02850 (011000- ) Nut, Hex, Lock, M4 X 0.70, NI 3
43 06927 (011000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 3
44 19065 (011000- )  Washer, Flat, 0.19b 0.44d .05, PI, 08 3
45 87677 (011000- )  Sleeve, Nyl, 1.22id 20.0 1
46 763115 (011000- ) Tie, Cable, 6.0l, 1.25d Max 1

Sentinel 9018519 (12-2018) 3-31



OPTIONS

Fig. 15 - High Pressure Sprayer Hydraulic Group

Reservoir

3-32 Sentinel 9018519 (12-2018)



OPTIONS

356844
Fig. 15 - High Pressure Sprayer Hydraulic Group

Ref. Part No. Serial Number Description Qty.
1 771081 (011000- )  Fitting, Hyd, Tee, Fm10/Fm10/0m10 1
2 771082 (011000- )  Fitting, Hyd, Str, Ff10/Fm06 1
3 762437 (011000- )  Fitting, Hyd, E90, Fm06/0Om08 1
4 1058264 (011000- ) Hose, Hyd, Tc06, Ff06str/Ff06e45 062.0 1
5 762435 (011000- )  Fitting, Hyd, Tee, Ff06/Fm06/Fm06, Run 1
6 762438 (011000- ) Fitting, Hyd, Str, Fm06/0m08 3
7 771092 (011000- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 044.0 1
8 32490 (011000- ) Washer, Flat, 0.25, Std 6
9 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
10 39281 (011000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 2
11 1237099 (011000- ) Valve, Hyd, Solenoid, 12vdc [1064633] (See Breakdown) 1

12 1235193 (011000- ) WIdmt, Bracket, Hyd Solenoid 1
13 1237246  (011000- ) Fitting, Hyd, Str, Fm06/0Om12 1
14 1237247 (011000- ) Hose, Hyd, Tc06, Ff06str/Ff06e90I, 303.0 1
15 1237245 (011000- ) Hose, Hyd, Tc06, FfO6str/FfO6str, 301.0 1
16 1237248 (011000- )  Fitting, Hyd, E90, Fm06/0Om12 1
17 762425 (011000- )  Fitting, Hyd, E90, Fm04/0Om06 1
18 1237249 (011000- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 351.0 1
19 79883 (011000- ) Hose, Hyd, Tc08, Ff08e45/Fm08str, 031.5 1
20 1240283 (011000- )  Fitting, Hyd, Str, Pm08/Fm08 2
21 1240284  (011000- )  Fitting, Hyd, E45, Ff08/Fm08 1

Sentinel 9018519 (2-2020) 3-33



OPTIONS

Fig. 16 - Cab Jack Kit

3-34 Sentinel 9018519 (12-2018)



OPTIONS

354156
Fig. 16 - Cab Jack Kit
Ref. Part No. Serial Number Description Qty.
v 9003498 (011000- ) Jack Kit, Cab, Ci 1
A 1 771059 (011000- ) Pump, Hyd, Piston, Hand, 0.55 2800 1
A 2 1028063 (011000- ) Cyl, Hyd, 2.0b, 19.0l, 12.0strk, 2500 1
A 3 771088 (011000- ) Plug, Orifice, 0.040 1
A 4 363616 (011000- ) Bushing, Sleeve, 0.50b 0.59d 0.95I, Fgl 1
A 5 1009226 (011000- ) Bracket WiIdt, Tilt, Cab 1
A 6 1009227 (011000- ) Angle 2
A 7 1007150 (011000- ) Bracket WiIdt, Tilt, Cab, Lower 1
A 8 1009099 (011000- ) Pin, 0.50d 03.2], 2/.11h, 2cham 1
A 9 1008571 (011000- ) Bracket WiIdt, Tilt, Pump 1
A 10 1009676 (011000- ) Plate, Fender, Lh 1
AV 771070 (011000- ) Hose Kit, Hyd [830-lii Cab Tilt] 1
AA 11 771079 (011000- ) Fitting, Hyd, Str, Fm04/Pm04 2
AA 12 767422 (011000- )  Fitting, Hyd, Tee, Ff04/Fm04/Fm04, Run 1
AA 13 79874 (011000- )  Fitting, Hyd, E45, Fm04/0Om04 1
AA 14 762427 (011000- ) Fitting, Hyd, E90, Fm04/0Om04 1
AA 15 767255 (011000- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 034.5 3
AA 16 1011123 (011000- )  Fitting, Hyd, E45, Ff04/Fm04 1
A 17 760660 (011000- ) Clip 2
A 18 06935 (011000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
A 19 06964 (011000- ) Screw, Hex, M10 X 1.50 X 70, 8.8 2
A 20 32485 (011000- ) Washer, Flat, 0.38, Sae 14
A 21 08179 (011000- ) Pin, Cotter, .094 X 1.00 2
A 22 32486 (011000- )  Washer, Flat, 0.53b 1.06d .10, Stl, PI 6
A 23 06969 (011000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 3
A 24 08711 (011000- ) Nut, Hex, Lock, M12 X 1.75, NI 5
A 25 06968 (011000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 2
A 26 32493 (011000- )  Washer, Flat, 0.56b 1.38d .11, Stl, PI 2
A 27 06963 (011000- ) Screw, Hex, M10 X 1.50 X 60, 8.8 4
A 28 41430 (011000- ) Nut, Hex, Lock, M10 X 1.5, NI 6
A 29 39285 (011000- ) Screw, Hex, M10 X 1.50 X 40, 8.8 2
A 30 03192 (011000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 2
A 31 763042 (011000- ) Washer, Flat, Belleville, M10 4
A 32 763072 (011000- ) Washer, Flat, M10, Fendr 5
A 33 32895 (011000- ) Screw, Hex, .50-13 X 3.50, G5 1
A 34 19066 (011000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 35 06549 (011000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 36 32985 (011000- ) Nut, Hex, Lock, .50-13, NI 1
A 37 1009154 (011000- ) Label, Instr, Tilt, Cab 1

Sentinel 9018519 (12-2018) 3-35



OPTIONS

Fig. 17 - Left Hand Operator Group

Sentinel 9018519 (12-2018)

3—-36



OPTIONS

356856

Fig. 17 - Left Hand Operator Group

Ref. Part No. Serial Number Description Qty.
1 75428 (011000- ) Plug, Hole, Rnd, 0.75h .03-.12, Blk Nyl 1
2 80061 (011000- )  Plug, Hole, Rnd, 0.30h 0.3l 3
3 1074113 (011000- ) Motor, Wiper, 12vdc 1
4 1074109 (011000- ) Mount, Adapter, Wiper Blade 1
5 761738 (011000- ) Nozzle Kit, Spray, Windshield 1
6 768469 (011000- ) Panel, Console, Upper, Lh 1
7 768445 (011000- ) Plate, Switch, Blank 1
8 72970 (011000- ) Rivet, Plstc, .250d X 0.90 4
9 1242381 (011000- ) Plate, Control Panl, Cab, Lh 1

10 16931 (011000- )  Screw, Hex, M8 X 1.25 X 20, 8.8 3
11 1074444 (011000- )  Bracket, Column, Steering 1
12 1074112 (011000- ) Blade, Wiper, 28 Inch 1
13 769615 (011000- ) Arm, Wiper, Panel, 28.0 1
14 1074719 (011000- ) Plate, Cover, Steering Column, Cab 1

56992 (011000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 1

57167 (011000- ) Plug, Hole, Rnd, 0.62h .03-.12, Blk Nyl 1

Sentinel 9018519 (12-2018) 3-37



OPTIONS

Fig. 18 - Hydraulic Hose Group, Left Hand Steering

Manifold

Steering
Valve

Rear Axle

Front Axle

3-38 Sentinel 9018519 (12-2018)



OPTIONS

354122
Fig. 18 - Hydraulic Hose Group, Left Hand Steering
Ref. Part No. Serial Number Description Qty.
1 9000735 (011000- Hose, Hyd,Tc 04, Ff04e90 /Jf04e45 ,204.0 1
2 762387 (011000- Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 64.0 2
3 9000736 (011000- Hose, Hyd,Tc 06, Ff06str /Ff06e90 ,190.0 1
Sentinel 9018519 (12-2018) 3-39




OPTIONS

Fig. 19 - Vacuum Wand Group

Sentinel 9018519 (12-2018)



OPTIONS

354157
Fig. 19 - Vacuum Wand Group
Ref. Part No. Serial Number Description Qty.
1 760591 (011000- ) Bracket, Sppt, Hose, Vacuum 2
2 770682 (011000- ) Tube, Adaptor, Wand 1
3 770696 (011000- ) Nozzle, Rubber, Vac Wand 1
4 765650 (011000- ) Wand, Vacuum, Extended 1
5 763075 (011000- ) Rivet, Blind, .156d X 0.71 X .31d 4
6 49891 (011000- )  Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
7 770155 (011000- ) Boom WiIdt, Vacuum Wand 1
8 768717 (011000- ) Retainer 1
9 763212 (011000- ) Clamp 2
10 761233 (011000- ) Chain, Snap 1
11 760991 (011000- ) Tube WiIdt, Sppt, Rear 1
12 57702 (011000- ) Cable, .06d, 12.0l, .26eye /.26eye 2
13 760507 (011000- ) Support, Hose, Vacuum 2
14 760509 (011000- ) Hose 1
15 760640 (011000- ) Strip, Nylon, 0.38 01.5w 11.8b 2/.2h 2
16 760649 (011000- ) Strap, Wand, Vacuum 2
17 761490 (011000- )  Pin, Hair, Dbl 1
18 763045 (011000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
19 41186 (011000- ) Washer, Belleville, .31 1
20 32815 (011000- ) Tie, Cable, Nyl, 28.31 .50w 8.0 Max D 1
21 763114 (011000- ) Tie, Cable, 11.3I, 2.75d Max 2
22 06943 (011000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
23 32490 (011000- ) Washer, Flat, 0.25 Std 10
24 08708 (011000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
25 68567 (011000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 5
26 09010 (011000- ) Screw, Hex, M8 X 1.25 X 25, Ss 6
27 19066 (011000- )  Washer, Flat, #10 1

Sentinel 9018519 (12-2018) 3-41



OPTIONS

Fig. 20 - Vacuum Wand Door Group

S <10 FRONT T
I 4

3-42 Sentinel 9018519 (2-2020)



OPTIONS

356863
Fig. 20 - Vacuum Wand Door Group

Ref. Part No. Serial Number Description Qty.
1 1010413 (011000- ) Switch, Micro 1
2 1240817 (011000- )  Door WIdt, Vacuum Wand 1
3 1240812 (011000- ) Bracket, Mtg, Hinge, Rh 1
4 1240814  (011000- )  Bracket, Mtg, Hinge, Lh 1
5 1013454  (011000- ) Hinge, .31pin .15, Offset, 3.51 4/0.34h 2
6 364614 (011000- )  Bumper, Rubber Recessed 6
7 03292B (011000- )  Grip, Handle-Rnd .72Id X 5.0L 1
8 760653 (011000- )  Tube, Vac Wand Door 1
9 760660 (011000- ) Clip,Finger Grip 3

10 1235888 (011000- )  Bracket, Tool, Vac Wand Door 2
11 06942 (011000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 1
12 32483 (011000- )  Washer, Flat, 0.25 Sae 5
13 32490 (011000- ) Washer, Flat, 0.25 Std 20
14 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 16
15 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 12
16 763127 (011000- ) Rivet, Blind, .188d X 0.69 X .62d 2
17 19065 (011000- )  Washer, Flat, #08 4
18 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
19 06928 (011000- ) Screw, Pan, M4 X 0.7 X 20, 4.8 2
20 32978 (011000- ) Washer, Lock, Int, #08 2
21 02850 (011000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
22 06943 (011000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 4
23 06935 (011000- ) Screw, Pan, M5 X 0.8 X 25, 4.8 3
24 06549 (011000- ) Nut, Hex, Lock, M5 X 0.8, NI 2

Sentinel 9018519 (12-2018) 3-43



OPTIONS

Fig. 21 - Vacuum Wand Extension Group

3-44 Sentinel 9018519 (12-2018)



OPTIONS

351964
Fig. 21 - Vacuum Wand Extension Group
Ref. Part No. Serial Number Description Qty.
1 763212 (011000- ) Clamp, 6” Dia Bridge R.S. 2
2 760509 (011000- ) Hose, 6” Dia x 150 R.S. 1
3 760665 (011000- )  Tube, Coupler Vac Wand 1

Sentinel 9018519 (12-2018) 3-45



OPTIONS

Fig. 22 - Hopper Cleanout Tool Kit

> ol
FRONT N
[ (1N
9 \Q "l
/ |
8 . |

- Ly

N . i

\/&&

356857
Ref. Part No. Serial Number Description Qty.
v 9018682 (011000- ) Kit, Hopper Cleanout Tool [Sentinel] 1
AY 79518 (011000- )  Tool Assy, Clean-Out, Debris 1
Aa 1 03292B (011000- ) Grip, Handle, Rnd 1
AA 2 79517 (011000- ) Handle WiIdt, Tool, Clean-Out, Debris 1
AA 3 79515 (011000- ) Blade, Sqge, .25 3.00w 011.0l, Rbr 1
AA 4 79508-1 (011000- ) Strip, Stl, 0.11 02.50w 10.00I, Blk 1
AA 5 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
AA 6 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 7 760660 (011000- ) Clip 2
A 8 06933 (011000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 6
A 9 NA (011000- ) 2
3—-46 Sentinel 9018519 (12-2018)



OPTIONS

Fig. 23 - Foam Filled Tire Group

09208
Ref. Part No. Serial Number Description Qty.
1 760105 (011000- ) Tire Assy, Foam Filled, Bias 1
1 761795 (011000- ) Tire Assy, Foam Filled, Radial 1

Sentinel 9018519 (12-2018) 3-47



OPTIONS

Fig. 24 - Protectoseal Fuel Cap Group

| N
N
N
§ \
09209
Ref. Part No. Serial Number Description Qty.
1 02506-6 (011000- )  Cap, Fuel, Protectoseal 1
3—-48 Sentinel 9018519 (12-2018)



OPTIONS

Fig. 25 - Rear Rubber Bumper Kit

351971
Ref. Part No. Serial Number Description Qty.

v 760073 (011000- ) Rear Rubber Bumper Kit

A 1 770504 (011000- )  Bumper, Rear Rubber 2

Sentinel 9018519 (12-2018) 3—-49



OPTIONS

Fig. 26 - Fire Extinguisher Group

NS

07516
Ref. Part No. Serial Number Description Qty.
1 25312 (011000- )  Extinguisher, Fire 1

3-50 Sentinel 9018519 (12-2018)



OPTIONS

Fig. 27 - Filter Bag Lift Kit

10953
Qty.

Description

Serial Number

(011000-
(011000~

Ref. Part No.

~—

Lift Kit, Filter Bag

)
)

761501
761791

Angle, Weld*t, Filterbag Lift

1

A

3-51

Sentinel 9018519 (12-2018)



OPTIONS

Fig. 28 - Hydrant Hose Wash Down Group

FRONT

Sentinel 9018519 (2-2020)

3-52



OPTIONS

356861
Fig. 28 - Hydrant Hose Wash Down Group

Ref. Part No. Serial Number Description Qty.
1 761524 (011000- )  Clip, Grip, Hose, 0.38-0.62, Stl,Blk Vyl 2
2 762253 (011000- ) Hose, Water, Hydrant, 1.50id X 50ft 1
3 1234170 (011000- ) WIdmt, Tray, Accssry, Storage, Outer 1
4 1235345 (011000- ) Angle, Pin, Sppt, Rear 1
5 1235358 (011000- ) Angle, Pin, Sppt, Front 1
6 1235798 (011000- ) WIdmt, Tray, Accssry, Storage, Inner 1
7 768318 (011000- ) Wrench, Hydrant 1
8 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
9 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 12

10 41186 (011000- )  Washer, Flat, Belleville, .31 6
11 02850 (011000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
12 06927 (011000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
13 19065 (011000- )  Washer, Flat, 0.19b 0.44d .05, PI, 08 2
14 39890 (011000- ) Washer, Flat, M8, Fendr 8

Sentinel 9018519 (2-2020) 3-53



OPTIONS

Fig. 29 - Hydrant Hose Group

FRONT

Sentinel 9018519 (2-2020)

3—-54



OPTIONS

356862
Fig. 29 - Hydrant Hose Group

Ref. Part No. Serial Number Description Qty.
1 761524 (011000- )  Clip, Grip, Hose, 0.38-0.62, Stl,Blk Vyl 2
2 762210 (011000- ) Hose, Water, 1.50id X 20ft 1
3 1234170 (011000- ) WIdmt, Tray, Accssry, Storage, Outer 1
4 1235345 (011000- ) Angle, Pin, Sppt, Rear 1
5 1235358 (011000- ) Angle, Pin, Sppt, Front 1
6 1235798 (011000- ) WIdmt, Tray, Accssry, Storage, Inner 1
7 768318 (011000- ) Wrench, Hydrant 1
8 768325 (011000- ) Washer, Flat, 0.81b 2.00d .15, Ss 1
9 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 12

10 41186 (011000- )  Washer, Flat, Belleville, .31 6
11 02850 (011000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
12 06927 (011000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
13 19065 (011000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 2
14 39890 (011000- ) Washer, Flat, M8, Fendr 8
15 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
16 762201 (011000- ) Coupling, Tank, Fill Hose 1
17 762207 (011000- )  Clamp, 1.25-2.12d [Powr-Gear] 1
18 768322 (011000- )  Adapter, Cam Coupler, Hose Shank 1

Sentinel 9018519 (2-2020) 3-55



Fig. 30 - Engine Access Step Kit

OPTIONS

- T T T

351990
\

Engine Access Step Kit
Handle, Lift, Conveyor
Step, Large Folding
Sitrip, Large Step

Description

// \ \
N\ ; i i\
7 — - _ / N
/s - ////
\ / M —--—) /

—_

N4 A
e SN
/LA

)
)
)
)

/
/ /

//

al Number

B \\% /
7 / Lo
— \\ ocooo
AP Sy 888¢
o S e ST TCECC
7 ceece

/ A o 2 ) f ) 3
c /a vaw\v S \\K\\\m\\\\m\w\w\\ / |

\
eIy

1 32708
2 761525
3 761526

/\
/' \
/,// \
R
IDJ\QQ\
A
\\
S
\\\
Ref. Part No
v 760143

Sentinel 9018519 (12-2018)

3—-56



OPTIONS

Fig. 31 - Light Kit, Night

N\

AVANERN

™

| — = ) , /
= X E i , o/ | //
’\%\\\ \\\\Z\\ \\ \\\/"ﬁ “h/// ! \,'/\/
| /
|

[

wel Wil

352008

Ref. Part No. Serial Number Description Qty.
v 765293 (011000- )  Light Kit, Halogen Night 1
AV 1 768555 (011000- )  Light, Halogen Flood 3
AA 768606 (011000- ) Lamp, Flood, Halogen 3
A 2 762572 (011000- ) Bracket, Light, Night Sweeping 3
A 3 10632-11  (011000- )  Grommet,Rbr,0.38Id,For .19Matl 3
A 768612 (011000- ) Switch Kit, Spst 2
A 762515 (011000- ) Fuse, 20Amp 1

Sentinel 9018519 (12-2018) 3-57



OPTIONS

| /'@s@\ e

\

Fig. 32 - Light Kit, Strobe

1 ///

.\//
1 /,’\/
L=

Sentinel 9018519 (12-2018)



OPTIONS

Fig. 32 - Light Kit, Strobe

354082

Ref. Part No. Serial Number Description Qty.
v 770169 (011000- ) Light Kit, Strobe, Amb, Ci [Sentinel] 1
A 1 396440 (011000- ) Light, Strobe, Amb [Whelen 2022] 1
A 2 768604 (011000- ) Guard, Light, Rotating 1
A 3 10632-2 (011000- )  Grommet, Rbr, 0621d, F/0.9H, .12 Matl 1
A 4 12459 (011000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 6
A 5 08708 (011000- ) Nut, Hex, Lock, M6 X 1.0, NI 3
A 6 762522 (011000- ) Switch, Rocker, 28vdc 15a Spst On/Of 1
A 7 45223 (011000- ) Terminal, Qdc, [.25m, Insf,14] 1
A 8 45224 (011000- ) Terminal, Qdc, [.25f, Insf,14] 1
A 9 768810 (011000- ) Label Set, Switches 1
Sentinel 9018519 (12-2018) 3-59




OPTIONS

Fig. 33 - Light Kit, Arrow Stick, Without Strobe Light

3—-60 Sentinel 9018519 (12-2018)



OPTIONS

Fig. 33 - Light Kit, Arrow Stick, Without Strobe Light

354396

Ref. Part No. Serial Number Description Qty.
v 770171 (011000- ) Light Kit, Arrow, Ci, W/O Revl Light 1
A 1 768504 (011000- ) Light, Arrow Stick, 8 Lamp [Whelen] 1
A 2 768505 (011000- ) Cable Assy, Arrow Stick 1
A 3 1234840 (011000- ) Bracket, Arrow Stick 2
A 4 10632-2 (011000- ) Grommet, Rbr, 0.62id, F/ 0.9h, .12matl 2
A 5 06944 (011000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 4
A 6 19066 (011000- ) Washer, Flat, #10 8
A 7 08708 (011000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
A 8 06947 (011000- ) Screw, hex, m6 X 1.00 X 40, 8.8 1
A 9 39311 (011000- ) Nut, hex, Std, M8 X 1.25 1
A 10 762515 (011000- ) Fuse, Blade, 020A, 32Vdc [Atof] 1
A 11 762534 (011000- ) Fuse, 005A [Ato] 1
A 12 763116 (011000- ) Tie, Cable, Nyl, 15.3L .25W 4.50D max 50
Sentinel 9018519 (12-2018) 3—-61




OPTIONS

Fig. 34 - Light Kit, Arrow Stick, With Strobe Light

Sentinel 9018519 (12-2018)



OPTIONS

Fig. 34 - Light Kit, Arrow Stick, With Strobe Light

354388

Ref. Part No. Serial Number Description Qty.
v 770170 (011000- )  Light Kit, Arrow, Ci, W/ Revl Light 1
A 1 768504 (011000- )  Light, Arrow Stick, 8 Lamp [Whelen] 1
A 2 768505 (011000- ) Cable Assy, Arrow Stick 1
A 3 1234840 (011000- ) Bracket, Arrow Stick 2
A 4 10632-2 (011000- ) Grommet, Rbr, 0.62id, F/ 0.9h, .12matl 3
A 5 06944 (011000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 7
A 6 19066 (011000- ) Washer, Flat, #10 11
A 7 08708 (011000- ) Nut, Hex, Lock, M6 X 1.0, NI 7
A 8 06947 (011000- ) Screw, hex, m6 X 1.00 X 40, 8.8 1
A 9 39311 (011000- ) Nut, hex, Std, M8 X 1.25 1
A 10 762515 (011000- ) Fuse, Blade, 020A, 32Vdc [Atof] 1
A 11 762534 (011000- ) Fuse, 005A [Ato] 1
A 12 763116 (011000- ) Tie, Cable, Nyl, 15.3L .25W 4.50D max 50
A 13 769300 (011000- ) Bracket, Mtg, Strobe, Rh 1
Sentinel 9018519 (12-2018) 3—63




OPTIONS

Fig. 35 - Passenger Seat Kit

W

356808

Ref. Part No. Serial Number Description Qty.
v 9002029 (011000- ) Seat Kit, Passenger, Ci 1
A 1 1057149 (011000- ) Seat, Std 1
A 2 76955 (011000- ) Screw, Hex, .31-18 X 1.00, 5 4
A 3 32490 (011000- ) Washer, Flat, 0.25 Std 4
A 4 1073041 (011000- ) WIdt, Lh Seat, Cab 1
A 5 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
A 6 41186 (011000- ) Washer, Flat, Belleville, .31 4
AV 9001924 (011000- )  Seatbelt Kit, Lh, Ci 1
AA 7 1076514 (011000- ) Seatbelt, Lh, Orange 1
AA 8 1028112 (011000- ) Bracket, Seatbelt, Lh 1
AA 9 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
Aa 10 32490 (011000- ) Washer, Flat, 0.25 Std 4
Aa 11 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 2

3—-64 Sentinel 9018519 (12-2018)



OPTIONS

Fig. 36 - Passenger Suspension Seat Kit

356850

Ref. Part No. Serial Number Description Qty.
v 765283 (011000- ) Seat Kit, Suspension, Passenger, Ci 1
A 1 768447 (011000- ) Support, Seat, Driver 1
A 2 1057148 (011000- ) Seat, Suspension 1
A 3 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 4 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
A 5 39349 (011000- )  Washer, Flat, 0.31, Sae 8
6 39277 (011000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
7 41186 (011000- ) Washer, Flat, Belleville, .31 4

Sentinel 9018519 (12-2018) 3—-65



OPTIONS

Fig. 37 - Radio Kit

3—-66 Sentinel 9018519 (12-2018)



OPTIONS

353284
Fig. 37 - Radio Kit

Ref. Part No. Serial Number Description Qty.
v 765292 (011000- ) Radio Kit, Ci [W/ Cd Player] 1
A 1 1039495 (011000- ) Radio [Am/Fm/Cd/Weather Band] 1
A 2 768435 (011000- ) Bracket, Mtg, Radio 4
A 3 06942 (011000- )  Screw, Hex M06x1.0x16 4
A 4 08708 (011000- ) Nut, Hex, Lock, M06x1.0 4
A 5 19066 (011000- ) Washer, Fit 1
A 6 768438 (011000- ) Bracket, Antenna 2
A 7 12459 (011000- )  Screw, Hex M06x1.0x20 1
A 8 10632-11  (011000- ) Grommet 1
A 25831 (011000- )  Connector 3
A 78951 (011000- ) Terminal, Metripk280, Fem 16 3
A 10917 (011000- ) Seal 1
A 78954 (011000- ) Connector, Wire Lock 4
A 49247 (011000- ) Terminal 1
A 762513 (011000- ) Fuse 1

Sentinel 9018519 (12-2018) 3—-67



OPTIONS

Fig. 38 - Auto-Lube System Group

13, 14, 15, 16, 17

/

=

/18

19, 20

A
-

21,22

Sentinel 9018519 (12-2018)



OPTIONS

Fig. 38 - Auto-Lube System Group

Sentinel 9018519 (12-2018) 3—-69



OPTIONS

353677
Fig. 38 - Auto-Lube System Group

Ref. Part No. Serial Number Description Qty.
1 761741 (011000- )  Fitting, Plug 1
2 761742 (011000- )  Fitting, E90 1

770035 (011000- ) Reservoir, Grease, 10Ib 1
3 9008957 (011000- )  Fitting, Hyd, E90, Pm04/T05 1
4 761748 (011000- )  Fitting, Brs, Tee 1
5 761752 (011000- )  Fitting, Str [02pm-.25-28sae] 1
6 761753 (011000- )  Fitting, E90, Snap 1
7 761754 (011000- )  Fitting, Brs, E90 [02pm-03com] 1
8 761755 (011000- )  Fitting, Brs, Str [02pm-03com] 1
9 761756 (011000- )  Fitting, Brs, Str [03com-.25-28sae] 1
10 761757 (011000- )  Fitting, E90 [02pm-.25-28 Sae] 1
11 761758 (011000- )  Fitting, Pipe, Str, Pf02/Pm02 1
12 761759 (011000- ) Tube, Plstc, 0.310d 0.18id[1pk=60ft] 1
13 761761 (011000- ) Valve, Metering #0 1
14 761762 (011000- ) Valve, Metering #1 1
15 761763 (011000- ) Valve, Metering #2 1
16 761781 (011000- ) Valve, Metering #3 1
17 761782 (011000- ) Valve, Metering #8 1
18 761783 (011000- )  Fittting, Cmpr, Ferrule, .31id 1
19 761784 (011000- ) Nut, Brs [03com] 1
20 761785 (011000- ) Nut, Brs [05com] 1
21 761786 (011000- )  Fitting, Cmpr, Ferrule, .188id 1
22 761787 (011000- )  Fitting, Cmpr, Ferrule, .312id 1
23 761790 (011000- ) Tube, Plstc, W/ Grease .1880d X 15ft 1
24 761595 (011000- ) Fitting, Qf 1
25 9008958 (011000- )  Fitting, Hyd, Str, Pm04/T05 1
761743 (011000- )  Fitting, Stud 1
761788 (011000- ) Timer 1
761745 (011000- ) Cable, Power 1
761746 (011000- )  Plug, Outlet Rep.Bynone 1
761747 (011000- )  Fitting, Plug Rep.Bynone 1
761749 (011000- )  Fitting, Str 1
761750 (011000- )  Fitting, Str, Nipple, Npt 1
761751 (011000- )  Fitting, Brs, E9QO 1
761789 (011000- ) Valve, Relief 1
770646 (011000- )  Fitting, Tube, Union 1
770149 (011000- ) Label, CIr, Pyes, 8.5 X 11.0 1
769090 (011000- ) Grease, Gen Purpose, Ep [1 Drum = 35 Lb] 1
26 9008960 (011000- ) Pump Assy, Lube 1
27 9008954 (011000- )  Fitting, Hyd, Tee, Pf04/Pf04/Pm04 1
28 9008956 (011000- )  Fitting, Hyd, EQO, Pf04/Pf04 1

3-70 Sentinel 9018519 (12-2018)



OPTIONS

Fig. 39 - Auto-Lube Pump Kit

354587

Ref. Part No. Serial Number Description Qty.
v 9003286 (011000- ) Pump Kit, Auto-Lube, Réfill, Ci 1
A 1 1035958 (011000- ) Pump, Refill, Auto-Lube 1
A 2 762249 (011000- )  Fitting, Brs, Str, Bm08/Pm04 2
A 3 54333 (011000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
A 4 761595 (011000- )  Fitting, Qf 1
A 5 382745 (011000- ) Hose, Pvc, Brd, 0.50id 0.730d 060.0l,Clr 1

Sentinel 9018519 (12-2018) 3-71



OPTIONS

Fig. 40 - Side Brush Spring Kit

R P
| <
“\\© @ g /@
A < S
\ . /
o ) N )
4
353152
Ref. Part No. Serial Number Description Qty.
v 760107 (011000- ) Spring Kit, Side Brush 1
A 1 06969 (011000- ) Screw Hex M12X1.75X40 1
A 2 1074611 (011000- )  Bushing, Retainer, spring 1
A 3 32486 (011000- )  Washer Flt .50 SAE 2
A 4 32985 (011000- ) Nut HxLocNyln .50-13 Std. 1
A 5 1074667 (011000- )  Eyebolt, .50-13X3.00X1.00 Eye 1
A 6 761235 (011000- ) Spring, Tension 30X5.5X149 1

3-72 Sentinel 9018519 (12-2018)



OPTIONS

Fig. 41 - Storage Kit

L7

@fz

\ \7/, %5\\

Eyil
o " \\

= ./\Rw%m 2

356576
Qty.

Description

Serial Number
(011000-

Ref. Part No.

Storage Kit, Cover, Ci [Sentinel]

)

1 9000246

3-73

Sentinel 9018519 (12-2018)



OPTIONS

Ref.

Part No.
9018519
9018513
9018515
9018517
9018518
9018521
9018522
9018523
9018524

Fig. 42 - Documentation Group

Serial Number

(
(
(
(
(
(
(
(
(

011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-

~— N N N N N~ S S~ ~—

Description

Manual, Parts, [Sentinel, En]
Manual, Oprtr, {Sentinel, En]
Manual, Oprtr, {Sentinel, Es]
Manual, Oprtr, {Sentinel, Fr]
Manual, Oprtr, {Sentinel, Jp]
Manual, Oprtr, {Sentinel, Cn]
Manual, Oprtr, {Sentinel, Ko]
Manual, Oprtr, {Sentinel, Ptb]
Manual, Service {Sentinel, En]

Qty.

JEN G W U U G WY WU G §

Sentinel 9018519 (12-2018)



BREAKDOWNS

SecTiON 4

Contents Page

Fig. 1 - Hydraulic Piston Pump

Breakdown, 1066392 .............. 4-2
Fig. 2 - Hydraulic Piston Motor

Breakdown, 762136 ............... 4
Fig. 3 - Hydraulic Motor Breakdown, 762035 ... 4-
Fig. 4 - Hydraulic Motor Breakdown, 762032 ... 4
Fig. 5 - Axle And Spindle Breakdown, Front .. 4-1
Fig. 6 - Axle Wheel Hub and Brake

Breakdown, Front ................ 4-12
Fig. 7 — Axle Differential Breakdown, Front 4-14
Fig. 8 - Axle Input Breakdown, Front 4-16
Fig. 9 - Axle CV Joint Breakdown, Front 4-18

Fig. 10 - Axle And Spindle Breakdown, Rear ~ 4-20
Fig. 11 - Axle Wheel Hub and Brake

Breakdown,Rear ................. 4-22
Fig. 12 - Hydraulic Steering Valve
Breakdown, 771014 .............. 4-24

Fig. 13 - Hydraulic Solenoid Valve, 1237097 .. 4-26
Fig. 14 - Hydraulic Solenoid Valve, 1237098 .. 4-28
Fig. 15 - Hydraulic Solenoid Valve, 1237099 .. 4-30
Fig. 16 — Hydraulic Solenoid Valve, 1237096 .. 4-32
Fig. 17 - Hydraulic Solenoid Valve, 1239746 .. 4-34
Fig. 18 — Hydraulic Solenoid Valve, 1237089 .. 4-36

Sentinel 9018519 (2-2020) 4—1



BREAKDOWNS

Fig. 1 — Hydraulic Piston Pump Breakdown, 1066392

Sentinel 9018519 (12-2018)



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 1066392

Sentinel 9018519 (12-2018) 4-=3



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 1066392

Sentinel 9018519 (12-2018)



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 1066392

Ref. Part No. Serial Number Description Qty.
v 1066392 (000000- )  Pump, Piston 1
A 1 763521 (000000- ) Rotary Group 1
A 2 763527 (000000- )  Stroking Piston Assembly 1
A 3 9008701 (000000- ) Control, Pump 1
A 4 9008702 (000000- ) Coil, W/Stem 1
A 5 763535 (000000- ) Stroking Piston Cover 1
A 6 763536 (000000- )  Stroking Piston Cover 1
A 7 763538 (000000- ) Snap Ring 1
A 8 763537 (000000- ) Thru Drive Charge Pump Assembly 1
A 9 763943 (000000- )  Orifice (0.8 mm) 1
A 10 13904 (000000- ) Plug 2
A 11 763443 (000000- ) Eccentric Screw 1
A 12 763539 (000000- ) H.P.R.V. with Tow Option (4000-6100 psi) 2
A 13 763446 (000000- )  Charge Pressure Relief Valve Kit 1
A 14 763447 (000000- ) Plug 3
A 15 13907 (000000- ) Plug 1
A 16 763449 (000000- ) DA Cartridge 1
A 17 763450 (000000- ) Jam Nut 1
A 18 74098 (000000- ) Plug 6
A 19 763541 (000000- ) Cap Screw 8
A 20 763542 (000000- ) Seal Kt 1
A 21 763518 (000000- ) Shaft 1
A 22 763519 (000000- ) Bearing 1
A 23 763520 (000000- ) Retaining Ring 2
A 24 763522 (000000- ) Housing 1
A 25 763523 (000000- ) Bushing 2
A 26 763524 (000000- ) Locating Pin 1
A 27 79779 (000000- ) Plug 1
A 28 763525 (000000- ) Pin 1
A 29 763526 (000000- ) Plug 1
A 30 763528 (000000- ) P.O.R. Assembly 1
A 31 763529 (000000- ) Adjusting Screw 1
A 32 763451 (000000- ) Orifice (1.8 mm) 1
A 33 763530 (000000- ) Cap Screw 4
A 34 763452 (000000- ) Plug 3
A 35 763531 (000000- )  Bushing Support 1
A 36 763532 (000000- ) Bushing 1
A 37 763533 (000000- ) Dowell Pin 2
A 38 763534 (000000- )  Port Block 1
A 39 1027904 (000000- ) Gasket, Cntrl Valve [EZ] 1

Sentinel 9018519 (12-2018) 4-5



BREAKDOWNS

Fig. 2 — Hydraulic Piston Motor Breakdown, 762136

Sentinel 9018519 (12-2018)



BREAKDOWNS

10975

Fig. 2 - Hydraulic Piston Motor Breakdown, 762136
NOTE: This hydraulic motor is available as a “rebuilt” motor, Tennant part number 376059.

Ref. Part No. Serial Number Description Qty.
v 762136 (000000- ) Motor, Piston, Rexroth 1
A 1 763948 (000000- ) Rotary Group 1
A 2 763949 (000000- ) Rear Cover Assembly 1
A 3 763950 (000000- ) DA Control Kit 1
A 4 763951 (000000- ) Check Valve Kit 2
A 5 763457 (000000- ) Swivel Orifice Kit 1
A 6 763952 (000000- )  Stroking Piston Cover 1
A 7 763447 (000000- ) Plug (M18 x 1.5) 2
A 8 763461 (000000- ) Stop Screw 2
Av 9 763956 (000000- ) Seal Kit 1
AA 10 763464 (000000- ) Shaft Seal 1
A 11 763953 (000000- ) Shim 1
A 12 763954 (000000- ) Housing 1
A 13 763955 (000000- ) Snap Ring 1

Sentinel 9018519 (12-2018) 4—7



BREAKDOWNS

Fig. 3 — Hydraulic Motor Breakdown, 762035

Sentinel 9018519 (12-2018)



BREAKDOWNS

10312-09670
Fig. 3 - Hydraulic Motor Breakdown, 762035
Ref. Part No. Serial Number Description Qty.

v 762035 (000000- ) Motor, Hyd Shaker W/End Ports 1
A 1 37555 (000000- ) Screw 4
A 2 763504 (000000- ) Flg, Mtg 2-Bolt 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- )  Thrust Bearing 1
A 5 763508 (000000- ) Output Shaft 1
A 6 74092 (000000- ) Housing 1
A 7 74093 (000000- ) Plug, Housing 1
A 8 34172 (000000- ) Drive 1
A 9 74094 (000000- ) Spacer Plate 1
A 10 763506 (000000- )  Gerotor Assy 1
A 11 763509 (000000- ) End Cap 1
A 12 74191 (000000- ) Screw, Cap 5
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- ) Key-Wdruff 0.25 1.00 Asa#0808 1
A 15 28835 (000000- ) Seal Kit, Motor A/H-Stnd 1

16 763507 (000000- ) Repair Info, Mtr 1

Sentinel 9018519 (NIL) 4—9



BREAKDOWNS

Fig. 4 - Axle And Spindle Breakdown, Front

Sentinel 9018519 (12-2018)



BREAKDOWNS

351949

Fig. 4 — Axle And Spindle Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 4, Fig. 5, Fig. 6, Fig. 7 and
Fig. 8.

Ref. Part No. Serial Number Description Qty.
1 761601 (000000- ) Rod End Pivot Lh 1
2 761602 (000000- ) Rod End Pivot Rh 1
3 761727 (000000- ) Nut, Rh 1
4 761728 (000000- ) Nut, Lh 1
5 761600 (000000- )  Steering Rod Front 1
6 761606 (000000- )  Front Axle Housing 1
7 761607 (000000- )  Screw, M8x50 2
8 761609 (000000- ) Gasket 4
9 761610 (000000- ) Bearing 4

10 761613 (000000- ) Breather 1
11 761615 (000000- )  Screw, M12x30 1
12 761616 (000000- ) Magnetic Plug 2
13 08709 (000000- ) Nut, Self Lock M8 2
14 761629 (000000- )  Pivoting Hub 4
15 761630 (000000- ) Flange 2
16 761631 (000000- ) Grease Zerk 4
17 06969 (000000- ) Screw, M12x40 8
18 761611 (000000- ) Washer 16
19 761634 (000000- ) Steering Lever, Rh, Lower 1
20 761732 (000000- )  Steering Lever, Lower 1
21 41346 (000000- )  Screw, M12x30 8
v 22 762080 (000000- ) Cylinder, Hydraulic 1
A 761714 (000000- ) Seal Kit, Cylinder 1
23 761715 (000000- )  Pivoting Hub 1
24 761716 (000000- ) RodEnd 1
25 761717 (000000- ) Nut, M18x1.5 1
26 08280 (000000- ) Cotter Pin 1
27 769093 (000000- ) Cylinder Anchor Pin 1
28 761720 (000000- ) Spacer 1
29 761729 (000000- ) Cap, Dust 4
30 9002764 (000000- ) Shim, Half, 0.10mm 2
31 9002765 (000000- ) Shim, Half, 0.25mm 2

Sentinel 9018519 (12-2018) 4-11



BREAKDOWNS

Fig. 5 - Axle Wheel Hub and Brake Breakdown, Front

Sentinel 9018519 (12-2018)



BREAKDOWNS

352000

Fig. 5 - Axle Wheel Hub and Brake Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 4, Fig. 5, Fig. 6, Fig. 7 and
Fig. 8.

Ref. Part No. Serial Number Description Qty.
v 767767 (000000- ) Hub Assy, Front W/Brake 1
A 1 767762 (000000- ) Kit, Seal, Brake 1
A 2 767737 (000000- ) Flange, Driven 1
A 3 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 10
A 4 767738 (000000- ) Nut 1
A 5 767739 (000000- ) Washer 1
A 6 761644 (000000- ) Bearing 1
A 7 767764 (000000- ) Spacer 1
A 8 761641 (000000- ) Stud 6
A 9 767740 (000000- ) Hub, Wheel 1
A 10 767741 (000000- ) Bearing 1
A 11 761025 (000000- ) Nut, Wheel, Fing 6
A 12 761647 (000000- ) Ring 1
A 13 761646 (000000- ) Pin 2
A 14 767763 (000000- ) Kit, Discs, Brake 1
A 15 767745 (000000- ) Circlip 1
A 16 767746 (000000- ) Cover 1
A 17 767747 (000000- ) Screw 3
A 18 767748 (000000- ) Spring 3
A 19 767749 (000000- ) Hub, Brake 1
A 20 767750 (000000- ) Plug 3
A 21 761993 (000000- ) Washer 3
A 22 767752 (000000- )  Piston 1
A 23 767753 (000000- ) Screw, Bleed 1
A 24 761613 (000000- ) Breather 1
A 25 761643 (000000- ) Cover 1
A 26 767742 (000000- ) Housing, Steering 1

Sentinel 9018519 (12-2018) 4-13



BREAKDOWNS

Fig. 6 - Axle Differential Breakdown, Front

Sentinel 9018519 (2-2020)



BREAKDOWNS

Fig. 6 - Axle Differential Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 4, Fig. 5, Fig. 6, Fig. 7 and

351951

Fig. 8.
Ref. Part No. Serial Number Description Qty.

v 9015075 (000000- ) Differential Assy, Front (Sentinel) 1
A 1 39284 (000000- ) Screw, M10x1.5 8
AV 761988 (000000- ) Kit, Speed Reducer Gear Set 1
AA 2 761670 (000000- ) Bearing 1
AA 3 761672 (000000- ) Output Gear 1
AA 4 761655 (000000- ) Nut 1
A 5 761604 (000000- ) Bushing, Thrust, Axle 1
A 6 761674 (000000- ) Spacer 1
A 7 761650 (000000- ) Planetary Gear 2
A 8 761651 (000000- ) Satellite Gear 2
A 9 761652 (000000- ) Differential Pivot 1
A 10 761653 (000000- ) Differential Flange 1
A 11 761654 (000000- ) Retaining Ring 2
A 12 761669 (000000- ) Lock Nut, D.25 1
A 13 761649 (000000- ) Differential Housing 1
A 14 761656 (000000- ) Spacer 1
A 15 372944 (000000- ) Gear Assy, Ring And Pinion [13.6:1] 1
A 16 761658 (000000- ) Planetary Spherical Washer 2
A 17 761659 (000000- )  Satellite Spherical Washer 2
A 18 761661 (000000- ) Spacer 2
A 19 761662 (000000- ) Spacer 1
A 20 761663 (000000- ) Screw, M12x20 1
A 21 761665 (000000- ) Washer, A6 1
A 22 761666 (000000- ) Bearing 1
A 23 761667 (000000- ) Bearing 1
A 24 761668 (000000- ) Bearing, 32012 2
A 25 761608 (000000- ) Differential Cover 1
A 26 761611 (000000- ) Washer 10
A 27 41346 (000000- ) Screw, M12x30 9
A 28 761614 (000000- ) Nut 1
A 29 761678 (000000- ) Front Housing 1
A 30 761682 (000000- ) Pin, M8x20 2
Sentinel 9018519 (2-2020) 4-15




BREAKDOWNS

ig-7 - Axle Input Breakdown, Front

4-16 Sentinel 9018519 (12-2018)



BREAKDOWNS

Fig. 7 - Axle Input Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 4, Fig. 5, Fig. 6, Fig. 7 and
Fig. 8.

Ref. Part No. Serial Number Description Qty.
1 767705 (000000- ) Gear, Input 1
2 372945 (000000- ) Seal, Hyd, O-ring 2.62mm X .88.57 Mm 1
3 767707 (000000- ) Bearing, Hub 1
4 767709 (000000- ) Circlip 1
5 767710 (000000- ) Circlip 1
6 1023437 (000000- ) Seal, Oil, 40mm B X 62mm D X 7mm H 1
7 1023442 (000000- ) Bearing, 35mm B X 72mm D X 17mm H 1

Sentinel 9018519 (12-2018) 4-17



BREAKDOWNS

Fig. 8 - Axle CV Joint Breakdown, Front

Sentinel 9018519 (12-2018)



BREAKDOWNS

10973

Fig. 8 - Axle CV Joint Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 4, Fig. 5, Fig. 6, Fig. 7 and
Fig. 8.

Ref. Part No. Serial Number Description Qty.
v 1 761986 (000000- ) Kit, Cv Joints 2
A 2 761660 (000000- )  Cross Bearing Kit 2
A 3 761623 (000000- ) Bearing 1
A 4 761624 (000000- ) Seal, QOil, [G42XC52X4 Ina] 1
A 5 761625 (000000- ) Seal, Oil, 42 X 55X 8 1
A 6 761626 (000000- ) Bearing 1
A 7 761618 (000000- )  Dust Protector 1

Sentinel 9018519 (12-2018) 4-19



BREAKDOWNS

Fig. 9 - Axle And Spindle Breakdown, Rear

Sentinel 9018519 (12-2018)

4-20



BREAKDOWNS

351945

Fig. 9 - Axle And Spindle Breakdown, Rear
NOTE: The Rear Axle Breakdown, Tennant part number 767702, includes Fig. 9 and Fig. 10.

Ref. Part No. Serial Number Description Qty.
1 761601 (000000- ) Rod End Pivot Lh 1
2 761602 (000000- ) Rod End Pivot Rh 1
3 761603 (000000- ) Steering Rod Rear 1
4 761727 (000000- ) Nut, Rh 1
5 761728 (000000- ) Nut, Lh 1
6 767703 (000000- ) Rear Axle Housing 1
7 761729 (000000- ) Cap, Dust 4
8 767742 (000000- ) Housing, Steering 2
9 761629 (000000- )  Pivoting Hub 4

10 761630 (000000- ) Flange 1
11 761643 (000000- ) Cover 2
12 761631 (000000- ) Grease Zerk 4
13 41346 (000000- ) Screw, M12x30 4
14 761733 (000000- ) Lever, Steering, Upper, Rh 1
15 08709 (000000- ) Nut, Self Lock M8 2
16 761609 (000000- ) Gasket 4
17 761610 (000000- ) Bearing 4
18 761635 (000000- ) Lever, Steering, Lower, Lh 1
19 761611 (000000- ) Washer 16
20 06969 (000000- ) Screw, M12x40 12
v 21 762080 (000000- )  Cylinder, Hydraulic 1
A 761714 (000000- ) Seal Kit, Cylinder 1
22 761720 (000000- ) Spacer 1
23 761715 (000000- )  Pivoting Hub 1
24 761716 (000000- ) RodEnd 1
25 761717 (000000- ) Nut, M18x1.5 1
26 08280 (000000- ) Cotter Pin 1
27 769093 (000000- ) Cylinder Anchor Pin 1
28 06960 (000000- ) Screw M10x16 1
29 767704 (000000- ) Plate 1
30 761732 (000000- ) Lever, Steering, Lower 1
31 761607 (000000- )  Screw, M8x50 2
32 9002764 (000000- ) Shim, Half, 0.10mm 2
33 9002765 (000000- ) Shim, Half, 0.25mm 2

Sentinel 9018519 (12-2018) 4-21



BREAKDOWNS

Fig. 10 - Axle Wheel Hub and Brake Breakdown, Rear

Sentinel 9018519 (12-2018)



BREAKDOWNS

351947

Fig. 10 - Axle Wheel Hub and Brake Breakdown, Rear
NOTE: The Rear Axle Breakdown, Tennant part number 767702, includes Fig. 9and Fig. 10.

Ref. Part No. Serial Number Description Qty.
v 767768 (000000- ) Axle Assembly, Rear W/Brake 1
A 1 767734 (000000- ) Cover, Hub 1
A 2 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 5
A 3 767762 (000000- )  Kit, Seal, Brake 1
A 4 767738 (000000- ) Nut 1
A 5 767739 (000000- )  Washer 1
A 6 761644 (000000- ) Bearing 1
A 7 767764 (000000- ) Spacer 1
A 8 761025 (000000- ) Nut, Lug, Flanged 6
A 9 761641 (000000- ) Stud 6
A 10 767740 (000000- ) Hub, Wheel 1
A 11 767741 (000000- ) Bearing 1
A 12 767742 (000000- ) Housing, Steering 1
A 13 767735 (000000- ) Gasket 1
A 14 767763 (000000- ) Kit, Discs, Brake 1
A 15 767745 (000000- ) Circlip 1
A 16 767746 (000000- ) Cover 1
A 17 767747 (000000- ) Screw 3
A 18 767748 (000000- ) Spring 3
A 19 767749 (000000- ) Hub, Brake 1
A 20 767750 (000000- ) Plug 3
A 21 761993 (000000- )  Washer 3
A 22 767752 (000000- )  Piston 1
A 23 767753 (000000- ) Screw, Bleed 1
A 24 761613 (000000- ) Breather 1

Sentinel 9018519 (12-2018) 4-23



BREAKDOWNS

Fig. 11 - Hydraulic Steering Valve Breakdown, 771014

Sentinel 9018519 (12-2018)



BREAKDOWNS

Fig. 11 - Hydraulic Steering Valve Breakdown, 771014

Ref. Part No. Serial Number Description Qty.
v 771014 (000000- )  Steer—control, Hyd, 10 04.5 4000 1
A 1 373619 (000000- ) Seal Kit, Scu 1
2 373620 (000000- ) Instr, Repair, Scu 1

Sentinel 9018519 (12-2018) 4-25



BREAKDOWNS

Fig. 12 - Hydraulic Solenoid Valve, 1237097

Sentinel 9018519 (2-2019)



BREAKDOWNS

356976
Fig. 12 - Hydraulic Solenoid Valve, 1237097

Ref. Part No. Serial Number Description Qty.
v 1237097 (000000- ) Valve, Hyd, Solenoid, 3gpm [1053648] 1
AV 1 373637 (000000- ) Valve, Cntrl, Solenoid 3
AA 2 373684 (000000- ) Nut, Coil, Nyl Patch 1
AA 3 373671 (000000- ) Seal Kit, Cartridge 1
A 4 9017973 (000000- )  Check Valve [Cv08-20-0-N-40] 4
A 5 9017975 (000000- ) Pilot Piston Double [7013380] 2
A 6 9017969 (000000- ) Valve Check [Pc08-30-0-N] 1
A 7 373640 (000000- ) Solenoid, 12vdc, Hyd [Sz08] 6
A 8 373639 (000000- ) Spacer, Coil, #8 3
A 9 9017953 (000000- ) Plug Omo06 1
A 10 9017928 (000000- ) Plug [515-04] 1
A 11 9017974 (000000- ) Plug Orifice [Or10011-030] 1
A 12 9017979 (000000- ) Plug Orifice [6112026] 2

Sentinel 9018519 (2-2019) 4-27



BREAKDOWNS

Fig. 13 - Hydraulic Solenoid Valve, 1237098

Sentinel 9018519 (2-2019)

4-28



BREAKDOWNS

356977
Fig. 13 - Hydraulic Solenoid Valve, 1237098

Ref. Part No. Serial Number Description Qty.
v 1237098 (000000- ) Valve, Hyd, Solenoid, 13gpm [1053650] 1
A 1 9017923 (000000- ) Spool [Sv10-40-0-N-00] 2
A 2 9017967 (000000- ) Valve Stem [Sv12-21-0-N-00] 1
A 3 9017949 (000000- ) Solenoid Valve [Ca10066] 2
A 4 9017959 (000000- ) Relief Valve [Rv10-22a-0-N-35/27.5] 1
A 5 9017970 (000000- ) Valve Pr [Pr58-38a-0-N-05/2.3] 1
A 6 9017969 (000000- ) Valve Check [Pc08-30-0-N] 1
A 7 9017953 (000000- ) Plug Om06 3
A 8 9017972 (000000- ) Plug Orifice [6112052] 1
A 9 9017968 (000000- )  Flow Divider [Fd50-45-0-N-44] 1
A 10 9017966 (000000- ) Check Valve [Cv12-20-0-N-60] 1
A 11 9017971 (000000- ) Valve Dc [VI10287] 1
A 12 9017928 (000000- ) Plug [5615-04] 2
A 13 9017952 (000000- ) Plug Org6 1

Sentinel 9018519 (2-2019) 4-29



BREAKDOWNS

Fig. 14 - Hydraulic Solenoid Valve, 1237099

Fig. 14 - Hydraulic Solenoid Valve, 1237099

356981

Ref. Part No. Serial Number Description Qty.
v 1237099 (000000- ) Valve, Hyd, Solenoid, 12vdc [1064633] 1
A 1 9017982 (000000- )  Flow Regulator [Fr12-30f-0-N-6.0] 1
AV 2 373667 (000000- ) Valve, Stem, Hyd 1
AA 3 373648 (000000- ) Nut, Coil, F/#8 1
AA 4 373671 (000000- ) Seal Kit, Cartridge 1
A 5 9017949 (000000- ) Solenoid Valve [Ca10066] 1
4-30 Sentinel 9018519 (2-2019)



BREAKDOWNS

Sentinel 9018519 (12-2018) 4-31



BREAKDOWNS

Fig. 15 - Hydraulic Solenoid Valve, 1237096

Sentinel 9018519 (2-2019)



BREAKDOWNS

356980
Fig. 15 - Hydraulic Solenoid Valve, 1237096

Ref. Part No. Serial Number Description Qty.
v 1237096 (000000- ) Valve, Hyd, Solenoid, 6gpm [1053645] 1
AV 1 373631 (000000- ) Valve, Check 4
AA 2 373647 (000000- ) Seal Kit, Cartridge 1
A 3 (000000- ) 1
AV 4 373663 (000000- ) Valve, Stem, No 1
AA 5 373670 (000000- ) Nut, Solenoid 1
AA 6 373671 (000000- )  Seal Kit, Cartridge 1
A 7 9017979 (000000- ) Plug Orifice [6112026] 1
A 8 9017928 (000000- ) Plug [515-04] 2
A 9 9017978 (000000- ) Pilot Piston [7013380] 2
A 10 (000000- ) 2
A 11 373660 (000000- ) Plug, Orifice, Valve, Hyd, .030 1
A 12 9017977 (000000- ) Relief Seq [Ps10-34a-0-N-17/14] 1
A 13 9017952 (000000- ) Plug Org6 1
AV 14 373637 (000000- ) Valve, Cntrl, Solenoid 2
Aa 15 373684 (000000- ) Nut, Coil, Nyl Patch 1
AA 16 373671 (000000- )  Seal Kit, Cartridge 1
A 17 373639 (000000- ) Spacer, Coil, #8 2
A 18 373640 (000000- ) Solenoid, 12vdc, Hyd [Sz08] 4
AV 19 373638 (000000- ) Valve, Cntrl, Solenoid 1
AA 20 373648 (000000- ) Nut, Coil, F/#8 1
AA 21 373646 (000000- )  Seal Kit, Cartridge 1
A 22 373643 (000000- ) Spacer, Coil, #10 1
A 23 373642 (000000- ) Solenoid, 12vdc, Hyd [Sz10] 2

Sentinel 9018519 (2-2019) 4-33



BREAKDOWNS

Fig. 16 - Hydraulic Solenoid Valve, 1239746

~—

Sentinel 9018519 (2-2019)

4—34



BREAKDOWNS

356978
Fig. 16 - Hydraulic Solenoid Valve, 1239746

Ref. Part No. Serial Number Description Qty.
v 1239746 (000000- ) Valve, Hyd, Solenoid, 12vdc [High Dump] 1
A 1 9017961 (000000- ) Relief Valve [Rv10-20a-0-N-23/12.5] 1
A 2 (000000- ) 1
A 3 9017923 (000000- ) Spool [Sv10-40-0-N-00] 1
A 4 9017932 (000000- ) Seal Kit [Sk—-10-4n-Mmm] 1
A 5 9017960 (000000- ) Spool [Sv10-34-0-N-00] 3
A 6 9017967 (000000- ) Valve Stem [Sv12-21-0-N-00] 2
A 7 9017959 (000000- ) Relief Valve [Rv10-22a-0-N-35/27.5] 1
AV 8 373667 (000000- ) Valve, Stem, Hyd 2
AA 9 373648 (000000- ) Nut, Coil, F/#8 1
AA 10 373671 (000000- ) Seal Kit, Cartridge 1
A 1 (000000- ) 1
A 12 9017964 (000000- ) Plug Orifice [6112063] 1
A 13 9017928 (000000- ) Plug [515-04] 2
A 14 9017953 (000000- ) Plug Om06 2
A 15 9017957 (000000- ) Valve Solenoid [Ca10066] 8

Sentinel 9018519 (2-2019) 4-35



BREAKDOWNS

Fig. 17 - Hydraulic Solenoid Valve, 1237089

<3 Dp
Y L

DIH)OM

Sentinel 9018519 (2-2019)

4-36



BREAKDOWNS

356979
Fig. 17 - Hydraulic Solenoid Valve, 1237089

Ref. Part No. Serial Number Description Qty.
v 1237089 (000000- ) Valve, Hyd, Solenoid, 24gpm [1048792] 1
A 1 9017952 (000000- ) Plug Org6 1
A 2 9017928 (000000- ) Plug [515-04] 1
A 3 9017953 (000000- ) Plug Om06 2
A 4 9017954 (000000- ) Plug Om10 1
A 5 9017955 (000000- ) Plug Cavity 1
A 6 9017952 (000000- ) Plug Org6 1
A 7 9017936 (000000- ) Check Valve [Pc10-30-0-N-70] 1
A 8 9017937 (000000- ) Seal Kit [Sk10-3n-Tm] 1
A 9 9017959 (000000- ) Relief Valve [Rv10-22a-0-N-35/27.5] 1
A 10 9017947 (000000- ) Valve Stem [Sv08-20-0-N-00] 1
A 11 9017946 (000000- ) Valve Stem [Sv08-21-0-N-00] 1
A 12 9017923 (000000- ) Spool [Sv10-40-0-N-00] 1
A 13 9017932 (000000- ) Seal Kit [Sk—-10-4n-Mmm] 1
AV 14 373663 (000000- ) Valve, Stem, No 2
AA 15 373646 (000000- ) Seal Kit, Cartridge 1
AA 16 373670 (000000- ) Nut, Solenoid 1
Ao 17 9017957 (000000- ) Valve Solenoid [Ca10066] 3
A 18 9017948 (000000- ) Solenoid Vlave [Ca10071] 2

Sentinel 9018519 (2-2019) 4-37



BREAKDOWNS

Sentinel 9018519 (12-2018)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... e 5-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 5-13

Sentinel 9018519 (2-2020)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00500-15 .. .... 4-9 06974 ........ 3-13 09294 ........ 3-3,3-5
01493 ........ 2-101 06975 ........ 2-23, 3-13 09570 ........ 2-63
01684 ........ 2-7,2-11,2-95,2-97, 06976 ........ 2-143 09718 ........ 2-13

3-13 06981 ........ 2-67, 2-69, 2-73, 09740 ........ 2-109
01685 ........ 2-93, 2-95, 2-97, 2-75 09741 ........ 2-113, 3-9, 3-13

2-109, 3-17 06986 ........ 3-21 09744 ........ 3-13
01686 ........ 2-81, 3-21 06992 ........ 3-3 09905 ........ 2-190
02247 ........ 2-45, 2-47 06993 ........ 2-9,2-13 1002939 ....... 2-67
02506-6 . ...... 3-48 07471 ........ 2-57 1005173 ....... 1-1, 2-69
02850 ........ 2-101, 3-31, 3-43, 07592 ........ 2-87 1005175 ....... 1-1, 2-67, 2-69

3-53, 3-55 07782 ........ 2-69, 2-73, 2-75, 1005678 ....... 2-69
02942 ........ 3-3 3-19 1005718 ....... 2-69
03192 ........ 2-133, 2-139, 2-145, 07783 ........ 2-5 1005719 ....... 1-1, 2-69

3-13, 3-35 07791 ........ 3-19 1005722 ....... 2-69
03193 ........ 2-45, 2-47 08166 ........ 2-69 1005753 ....... 3-15
03292B ....... 3-43, 3-46 08167 ........ 2-113, 3-9 1005819 ....... 2-71
05881 ........ 2-49, 2-51 08179 ........ 3-35 1005888 . ...... 2-67
06415 ........ 2-11 08180 ........ 2-113, 3-9 1005923 ....... 2-71
06416 ........ 2-113 08185 ........ 3-17 1005925 ....... 2-71
06418 ........ 2-15, 2-17 08202 ........ 3-21 1005936 . ...... 2-67, 2-69
06549 ........ 3-31, 3-35, 3-43 08280 ........ 4-11, 4-21 1005954 ....... 2-71
06927 ........ 2-77, 3-31, 3-53, 08708 ........ 2-5,2-7, 2-11, 2-45, 1005978 ....... 3-19

3-55 2-47, 2-59, 2-61, 1006006 . ...... 2-71
06928 ........ 2-101, 3-43 2-65, 2-95, 2-97, 1006031 ....... 2-67, 2-69
06933 ........ 3-46 2-111, 2-145, 2-149, 1006065 . ...... 2-17
06935 ........ 3-31, 3-35, 3-43 2-151, 3-17, 3-19, 1006103 ....... 2-65
06941 ........ 2-49, 2-51 3-41, 3-59, 3-61, 1006108 ....... 1-1, 2-65
06942 ........ 3-43, 3-67 3-63, 3-67 1006142 ....... 2-145
06943 ........ 2-7, 2-9, 2-13, 2-59, 08709 ........ 2-7,2-9, 2-11, 2-13, 1006148 ....... 3-13

2-61, 2-65, 2-78, 2-29, 2-31, 2-37, 1006175 ....... 1-1

2-89, 2-111, 2-149, 2-39, 2-41, 2-43, 1006224 . . ..... 2-145

2-151, 3-19, 3-41, 2-45, 2-47, 2-49, 1006225 . ...... 1-1, 2-65

3-43 2-51, 2-53, 2-55, 1006391 ....... 2-67, 2-69
06944 ........ 2-45, 2-47, 2-149, 2-57, 2-63, 2-65, 1006519 ....... 2-73, 2-75

2-151, 3-61, 3-63 2-69, 2-73, 2-75, 1006521 ....... 2-19
06947 ........ 3-61, 3-63 2-91, 2-95, 2-97, 1006554 .. ..... 2-65
06948 ........ 2-145 2-101, 2-105, 3-3, 1006556 . . ..... 2-73, 2-75
06949 ........ 2-57,3-17 3-5,3-17,3-31,3-43, 1006590 ....... 3-19
06955 ........ 2-11, 2-78, 3-17 3-46, 3-53, 3-55, 1006606 . . ..... 3-19
06956 ........ 2-93 3-64, 3-65, 4-11, 1006612 ....... 3-19
06957 ........ 2-25, 2-27, 2-49, 4-21 1006617 ....... 2-65

2-51 08711 ......... 2-65, 2-67, 2-69, 1006629 . ...... 2-73, 2-75
06960 ........ 3-13, 4-21 2-71, 2-73, 2-75, 1006648 . ...... 2-73, 2-75
06961 ........ 2-23, 2-107, 2-137, 2-113, 2-143, 3-9, 1006669 . . ..... 3-19

2-139, 3-3, 3-15, 3-15, 3-17, 3-21, 1006691 ....... 2-65

3-19 3-35 1006801 ....... 2-73, 2-75
06962 ........ 2-133 08712 ........ 2-7,2-9, 2-11, 2-13 1006828 . ...... 2-73, 2-75
06963 ........ 3-13, 3-35 08713 ........ 2-78, 2-81, 2-87, 1006842 ....... 2-73, 2-75
06964 ........ 3-19, 3-35 3-21 1006843 ....... 2-73, 2-75
06968 ........ 2-65, 2-67, 2-71, 08714 ........ 2-81, 2-107, 3-17 1006888 . ...... 2-73, 2-75

2-73, 2-75, 3-35 08716 ........ 2-7,2-11, 2-63 1006894 .. ..... 3-17
06969 ........ 2-7,2-69,2-73,2-75, 09010 ........ 3-17, 3-21, 3-41 1006939 ....... 3-13

3-13, 3-35, 3-72, 09029 ........ 3-13 1007049 ....... 2-73, 2-75

4-11, 4-21 09145 ........ 2-91 1007053 ....... 3-17
06970 ........ 2-67 09162 ........ 2-73, 2-75 1007105 ....... 2-71, 2-73, 2-75
06971 ........ 2-113, 3-9, 3-15, 09164 ........ 2-95, 2-97 1007123 ....... 3-19

3-21 09200 ........ 2-107 1007150 ....... 3-35
06972 ........ 2-67, 2-69 09278 ........ 3-13 1007315 ....... 2-69
5-2 Sentinel 9018519(2-2020)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1007327 ....... 3-17,3-19 100939 . ...... 2-67, 2-69 1019760 ....... 3-5
1007331 ....... 2-71 1009443 ....... 3-17,3-19 1023437 ....... 4-17
100749 .. ..... 3-17 1009447 ....... 2-73, 2-75 1023442 ....... 4-17
1007616 ....... 2-73, 2-75 1009537 ....... 3-19 1023833 ....... 2-71
1007764 ....... 2-73, 2-75 1009571 ....... 3-13 1023835 ....... 2-71
1007854 ....... 3-19 1009614 ....... 2-73 1024020 ....... 3-23
1007880 ....... 3-19 1009651 ....... 2-75 1025192 ....... 1-1, 2-67, 2-69
1007881 ....... 2-129 1009653 ....... 2-73, 2-75 1026950 . ...... 2-23
1007882 ....... 2-127,3-25 1009676 . ...... 3-35 1026997 ....... 2-23
1007884 ....... 2-125 1009751 ....... 2-101 1027904 ....... 4-5
1007885 ....... 2-125 1009784 ....... 3-13 1028021 ....... 2-91
1007887 ....... 2-127 1009951 ....... 2-71 1028063 . ...... 3-35
1007890 ....... 2-125 1010153 ....... 2-23 1028112 ....... 3-64
1007891 ....... 2-123 1010217 ....... 3-17 1028491 ....... 3-21
1007893 ....... 2-123 1010219 ....... 3-17 1028504 .. ..... 2-23
1007895 ....... 2-129 1010249 ....... 3-17 1029852 ....... 2-83
1007898 ....... 2-125 1010266 . ...... 3-17 1030017 ....... 2-91
1007901 ....... 2-127 1010272 ....... 3-17 1031670 ....... 2-21, 2-113, 3-9
1007953 ....... 2-135 1010306 ....... 3-17 3-21
1007954 ....... 2-113, 2-135, 3-9, 1010399 ....... 3-13 1034397 ....... 2-103

3-15 1010413 ....... 3-43 1035699 ....... 2-83
1007955 ....... 2-19 1010423 ....... 2-71 1035701 ....... 2-83
1007959 ....... 2-71, 2-141 1010495 ....... 2-5 1035958 ....... 3-71
1007978 ....... 2-135 1010697 ....... 3-13 1036050 ....... 2-87
1008020 . ...... 2-67, 2-69 1010759 ....... 3-13 1036052 ....... 2-87
1008149 ....... 2-145 1010859 ....... 2-135 1037346 ....... 2-25, 2-27, 2-33,
1008156 ....... 3-17 1010941 ....... 3-11 2-35, 2-37, 2-39
1008235 ....... 3-17 1010943 ....... 2-125 2-43, 2-57, 2-65
1008248 .. ..... 2-17 1010944 . ... ... 2-125 2-67, 2-69, 2-71
1008254 .. ..... 3-17 1011123 ....... 3-35 1037354 ....... 2-25, 2-27, 2-33
1008261 ....... 2-133 1011125 ....... 3-25 2-37, 2-39, 2-41,
1008264 . ...... 3-17 1011254 .. .. ... 2-49, 2-51, 3-19 2-43, 2-45, 2-47
1008297 ....... 3-29 1011403 ....... 3-23 2-49, 2-53, 2-55
1008571 ....... 3-35 1011429 ....... 2-5 2-57, 2-65, 2-145
1008586 . . ..... 2-101 1011527 ....... 3-13 1037355 ....... 2-45, 2-47, 2-55
1008607 ....... 2-73, 2-75 1011835 ....... 3-23 1037643 ....... 2-133
1008644 .. ..... 2-73, 2-75 1012159 ....... 2-59, 2-61 1039042 ....... 3-31
1008689 . ...... 3-17 1012160 ....... 2-59, 2-61 1039044 ....... 3-31
1008823 ....... 2-5 1012561 ....... 3-17 1039046 ....... 3-31
1008853 ....... 3-13 1013169 ....... 3-17 1039056 . ...... 3-31
1008883 . ...... 3-13 1013272 ....... 3-19 1039201 ....... 2-107
1008982 . ...... 3-13 1013447 ....... 3-19 1039495 ....... 3-67
1008985 . ...... 3-13 1013454 ....... 3-43 1040467 ....... 2-25, 2-27, 2-45
1009012 ....... 2-5 1013494 .. .. ... 3-17 2-47, 2-57, 2-63
1009099 ....... 3-35 1013513 ....... 3-19 2-101
1009154 ....... 2-190, 3-35 1013847 ....... 3-17 1040830 ....... 2-71, 2-73, 2-75
1009169 ....... 1-1 1014717 ....... 3-17 1041780 ....... 2-81
1009170 ....... 1-1 1015179 ....... 2-81 1041935 ....... 3-31
1009191 ....... 2-77 1015444 . ... ... 2-67, 2-69 1042051 ....... 3-31
1009199 ....... 2-81 1015478 ....... 2-17 1042138 ....... 2-113, 3-9
1009201 ....... 3-13 1015530 ....... 2-77 1042191 ....... 3-31
1009226 . ...... 3-35 1016562 ....... 2-57 1042226 . . ..... 2-77,3-19
1009227 ....... 3-35 1016719 ....... 2-67, 2-69 1042485 .. ..... 2-17
1009229 . ...... 2-137 1016732 ....... 2-67, 2-69 1042772 .. .. ... 3-31
1009237 ....... 2-77 1017282 ....... 2-3 1044428 . ...... 3-31
1009266 . ...... 2-11 1017532 ....... 3-31 1045487 ....... 2-107
1009306 . ...... 2-7 1017948 .. .. ... 2-5 1046088 . ...... 2-5
1009349 ....... 2-5 1019488 ....... 2-71 1048150 ....... 2-37, 2-39, 2-41,
1009367 ....... 2-77 1019526 ....... 2-95, 2-97 2-43
1009386 . ...... 2-9,2-13 1019759 ....... 3-5 1049834 ....... 2-19
Sentinel 9018519 (2-2020) 5-3




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1049971 ....... 2-77 1073982 ....... 2-105 1074841 ....... 2-95, 2-97
1051521 ....... 2-49, 2-51 1074000 ....... 2-1M1 1074911 ....... 2-93
1051522 ....... 2-49, 2-51 1074107 ....... 2-5 1074947 ....... 2-109
1054368 ....... 2-111 1074108 ....... 2-89 1075003 ....... 2-103
1054874 ....... 2-89, 2-93 1074109 ....... 2-89, 3-37 1075124 ....... 2-107
1055355 ....... 2-137 1074110 ....... 2-89 1075201 ....... 2-95, 2-97
1057148 ....... 3-65 1074111 ....... 2-89 1075360 ....... 2-95, 2-97
1057149 ....... 3-64 1074112 ....... 2-89, 3-37 1075462 ....... 3-3
1057707 ....... 1-1 1074113 ....... 2-89, 3-37 1075464 . ... ... 3-3
1057708 ....... 1-1 1074114 ....... 2-93, 2-101 1075505 ....... 2-27
1057765 ....... 2-137 1074115 ....... 2-93 1075621 ....... 2-45, 2-47
1058153 ....... 2-125 1074118 ....... 2-89 1075629 ....... 2-77
1058154 ....... 2-125 1074119 ....... 2-89 1075636 . ...... 2-63
1058264 .. ..... 2-125, 3-33 1074121 ....... 2-107 1075705 ....... 2-63
1058265 .. ..... 2-125 1074139 ....... 2-109, 2-111 1075707 ....... 2-63
1058980 ....... 3-7 1074141 .. ... .. 2-107 1075711 ....... 2-63
1058996 . ...... 2-103 1074142 ... ... 2-107 1075723 ....... 2-63
1059149 ....... 2-125 1074178 ... ... 2-91 1075724 . ...... 2-63
1059162 ....... 2-121 1074212 ....... 2-89 1075846 ....... 2-57
10632 ........ 2-101 1074214 .... ... 2-97 1075856 . . ..... 2-95
10632-11 ... ... 3-57, 3-67 1074215 ....... 2-97 1075865 .. ..... 2-55
10632-2 ....... 2-101, 3-59, 3-61, 1074216 ....... 2-95, 2-97 1075871 ....... 2-55

3-63 1074220 .. ..... 2-95 1075877 ....... 2-45, 2-47
10632-8 ....... 2-111 1074221 ....... 2-95 1075884 ....... 2-25, 2-27
1066392 ....... 2-135,4-5 1074259 ....... 3-23 1075886 .. ..... 2-97
1069312 ....... 2-93 1074266 . ...... 3-23 1075887 ....... 2-95
1070678 ....... 2-77 1074274 .. .. ... 2-93 1075888 .. ..... 2-97
1071248 ....... 2-67 1074278 ....... 2-95, 2-97 1075889 ....... 2-89
1071276 ....... 2-5 1074333 ....... 1-1,2-89 1075897 ....... 2-25, 2-27
1071278 ....... 2-67 1074352 ....... 2-107 1075901 ....... 2-25, 2-27
1071279 ....... 2-67 1074393 ....... 2-89 1075905 ....... 2-29, 2-31
1071292 ....... 2-67, 2-69 1074395 ....... 2-95, 2-97 1075908 .. ..... 2-49, 2-51
1071330 ....... 2-67, 2-69 1074405 ....... 2-65 1075910 ....... 2-25, 2-27
1071723 .. .. ... 2-67, 2-69 1074433 ....... 2-93 1075955 . ...... 2-27
1071813 ....... 2-67, 2-69 1074434 . ... ... 2-95, 2-97 1075956 . . ..... 2-25, 2-27
1072320 .. ..... 2-77 1074435 ....... 2-95, 2-97 1075979 ....... 2-189
1072918 ....... 2-91 1074436 ....... 2-95, 2-97 1075980 ....... 2-189
1072919 ....... 2-91 1074437 ....... 2-95, 2-97 1075981 ....... 2-189
1073015 ....... 2-89 1074438 ....... 2-103 1076036 . ...... 2-63
1073022 .. ..... 2-107 1074441 .. ... .. 2-113, 3-9 1076067 ....... 2-63
1073041 ....... 3-64 1074444 . ... ... 2-89, 3-37 1076072 ....... 2-63
1073047 ....... 2-91 1074452 . ... ... 2-133 1076082 ....... 2-45, 2-47
1073149 ....... 2-7, 2-11 1074455 ....... 2-81 1076092 ....... 2-63
1073202 .. ..... 2-101 1074476 ....... 2-95, 2-97 1076093 ....... 2-63
1073455 ....... 2-95 1074528 .. ..... 2-5 1076094 .. ..... 2-63
1073460 ....... 2-97 1074530 ....... 2-5 1076104 ....... 2-29, 2-31
1073503 ....... 2-93 1074611 ....... 3-72 1076111 ....... 3-15
1073581 ....... 2-93 1074637 ....... 3-23 1076112 ....... 2-135
1073583 ....... 2-89 1074647 ....... 3-23 1076139 ....... 2-49, 2-51
1073694 ....... 2-59, 2-61 1074666 .. ..... 2-113, 3-9 1076146 ....... 2-87
1073859 ....... 2-97 1074667 ....... 3-72 1076148 ....... 2-103
1073901 ....... 2-5 1074703 ....... 2-89 1076150 ....... 2-125
1073936 ....... 2-95 1074714 .. ... .. 2-93 1076151 ....... 2-125
1073941 ....... 2-91 1074719 ....... 3-37 1076152 ....... 2-45, 2-47, 2-127
1073942 ....... 2-91 1074731 ....... 2-107 1076153 ....... 2-127
1073944 . ... ... 2-91 1074755 ....... 2-5 1076154 ....... 2-125
1073945 ....... 2-91 1074756 . ...... 2-95, 2-97 1076170 ....... 2-131
1073961 ....... 2-93 1074768 ....... 2-101 1076177 ....... 2-63
1073962 ....... 2-105 1074806 . ...... 2-93 1076180 ....... 2-57
1073963 ....... 2-89 1074824 .. .. ... 2-89, 2-95, 2-97 1076192 ....... 2-101
5—4 Sentinel 9018519(2-2020)



CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number
1076193 ....... 2-63 1237097 ....... 3-19, 4-27 1242257 . ... ... 3-23

1076221 ....... 2-101 1237098 ....... 2-137,4-29 1242258 .. ... .. 3-29

1076223 ....... 2-49, 2-51 1237099 ....... 3-33, 4-30 1242360 ....... 2-41, 2-43
1076224 .. ..... 2-49, 2-51 1237245 . ... ... 3-33 1242361 ....... 2-53

1076225 .. ..... 2-47 1237246 .. ..... 3-33 1242381 ....... 3-37

1076226 . . ..... 2-49, 2-51 1237247 ....... 3-33 1242422 . ... ... 2-25, 2-27
1076228 . ...... 2-49, 2-51 1237248 . ... ... 3-33 1242590 ....... 2-53

1076229 .. ..... 2-51 1237249 .. .. ... 3-33 1242716 ....... 3-31

1076230 ....... 2-51 1237250 ....... 3-31 1243155 ....... 2-37, 2-39, 2-41,
1076232 ....... 2-49, 2-51 1239184 ....... 2-29, 2-31 2-43

1076233 ....... 2-49, 2-51 1239530 ....... 2-135 1243468 .. ..... 2-37, 2-39, 2-41,
1076235 ....... 2-101 1239676 ....... 2-53 2-43

1076236 ....... 2-55 1239680 ....... 2-53 1243470 ....... 2-41, 2-43
1076237 ....... 2-55 1239742 ....... 2-49 1243471 ... ... 2-41, 2-43
1076247 ....... 2-59, 2-61 1239743 ....... 2-49 1243489 ....... 2-103

1076260 . ...... 2-25, 2-27 1239746 ....... 2-139, 4-35 1243526 ....... 2-109

1076277 ....... 2-45, 2-47 1239755 ....... 2-49 1243820 ....... 2-109

1076288 .. ..... 2-55 1239762 ....... 2-33 1243822 ....... 2-109

1076361 ....... 2-87 1239874 ....... 2-25, 2-27 1244537 ....... 2-45, 2-47
1076513 ....... 2-91 1240283 ....... 3-33 1244547 . ... ... 2-7

1076514 ....... 3-64 1240284 .. ..... 3-33 1244548 . ... ... 2-7

10917 ........ 3-67 1240430 ....... 2-55 1244630 .. ..... 2-63

10962 ........ 2-101 1240475 ....... 2-103 1245639 ....... 2-111

1399 ......... 2-49, 2-51, 2-145 1240535 ....... 2-145 1245842 . ... ... 2-111

1516 ......... 2-67, 2-69, 2-71 1240551 ....... 2-57 1245844 . ... ... 2-111

17796 ........ 2-49, 2-51 1240606 . ...... 2-55 1245845 . ... ... 2-111

1201434 ....... 2-39, 2-43 1240812 ....... 3-43 12459 ........ 2-5, 2-143, 3-59
1205618 ....... 2-101 1240814 ....... 3-43 3-67

12138 ........ 2-143 1240817 ....... 3-43 1246145 . ... ... 2-25, 2-27
1214251 ....... 2-190 1240902 ....... 2-101 1246147 ....... 2-25, 2-27
1218852 ....... 2-107 1240931 ....... 2-101 1246648 .. ..... 2-39, 2-43
1218853 ....... 2-107 1241341 ... ... 2-107 1246744 . ... ... 2-39

1225119 ....... 2-101 1241446 . ... ... 2-45, 2-47, 2-57 1249604 ....... 2-39, 2-43
1225829 ....... 3-31 1241785 ....... 2-53 13904 ........ 4-5

12271 ........ 2-101, 2-137, 2-149 1241789 ....... 2-53 13907 ........ 4-5

1231069 ....... 2-25 1241798 .. .. ... 2-37, 2-39, 2-41, 14432 ........ 2-59, 2-61
12317 ........ 3-9, 3-21 2-43 150516 ........ 2-45, 2-47
1233706 ....... 2-45, 2-47 1241852 ....... 2-37, 2-39, 2-41, 15331 ........ 2-23, 2-25, 2-27
1233707 ....... 2-45, 2-47 2-43 2-67, 2-69, 2-73
1233731 ....... 2-45, 2-47 1241857 ....... 2-37, 2-39, 2-41, 2-75,2-113, 3-9
1234170 ....... 3-31, 3-53, 3-55 2-43 15675 ........ 2-109

1234654 . ... ... 2-45, 2-47 1241859 ....... 2-37,2-39 15678 ........ 3-17

1234840 ....... 3-61, 3-63 1241860 ....... 2-37, 2-39, 2-41, 16695 ........ 4-9

1234932 ....... 3-31 2-43 16735 ........ 2-73, 2-75, 3-23
1235067 ....... 3-31 1241862 ....... 2-41, 2-43 3-31

1235193 ....... 3-33 1241886 ....... 2-107 16930 ........ 2-69

1235205 ....... 2-45, 2-47 1242009 ....... 2-111 16931 ........ 2-9, 2-11, 2-13, 2-19
1235267 ....... 2-87 1242010 ....... 2-111 2-29, 2-31, 2-57
1235272 ....... 3-31 1242011 ....... 2-1M1 2-77, 2-89, 2-91,
1235305 ....... 3-31 1242014 ....... 2-111 2-101, 2-103, 2-137
1235345 ....... 3-31, 3-53, 3-55 1242015 ....... 2-109 2-141, 2-145, 3-19
1235358 ....... 3-31, 3-53, 3-55 1242016 ....... 2-109 3-31, 3-37, 3-43
1235442 . ... ... 2-25 1242017 ....... 2-109 3-53, 3-55, 3-64
1235513 ....... 2-45, 2-47 1242018 ....... 2-109 17185 ........ 2-107

1235798 ....... 3-31, 3-53, 3-55 1242019 ....... 2-109 17200 ........ 2-190

1235888 ....... 3-43 1242024 .. ..... 2-109 17521 ........ 2-145

1235980 ....... 2-189 1242025 .. ..... 2-109 18141 ........ 2-67

1236128 ....... 2-189 1242028 .. ..... 2-109

1237089 ....... 2-141, 3-9, 4-37 1242030 ....... 2-109

1237096 . ...... 3-15, 4-33 1242031 ....... 2-109

Sentinel 9018519 (2-2020) 5-5




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
19065 ........ 2-7,2-11,2-33,2-35, 32490 ........ 2-5,2-7,2-9, 2-11, 373620 ........ 4-25
2-77, 2-81, 2-101, 2-13, 2-33, 2-35, 373631 ........ 4-33
3-31, 3-43, 3-53, 2-57, 2-63, 2-65, 373637 ........ 4-27,4-33
3-55 2-77, 2-81, 2-87, 373638 ........ 4-33
19066 ........ 2-7, 2-33, 2-35, 2-45, 2-91, 2-101, 2-141, 373639 ........ 4-27,4-33
2-47, 2-57, 2-87, 2-143, 3-15, 3-17, 373640 ........ 4-27,4-33
2-111, 3-31, 3-35, 3-19, 3-23, 3-31, 373642 ........ 4-33
3-41, 3-61, 3-63, 3-33, 3-41, 3-43, 373643 ........ 4-33
3-67 3-64 373646 ........ 4-33, 4-37
19315 ........ 2-33, 2-35 32491 ........ 2-23, 2-25, 2-27, 373647 ........ 4-33
19676 ........ 2-63 2-29, 2-31, 2-45, 373648 ........ 4-30, 4-33, 4-35
19895 ........ 2-7,2-63 2-47, 2-49, 2-51, 373660 ........ 4-33
21195 . ........ 2-15, 2-17 2-53, 2-57, 2-65, 373663 ........ 4-33, 4-37
222158 .. ... ... 2-23 2-73, 2-75, 2-89, 373667 ........ 4-30, 4-35
222159 ........ 2-23 2-101, 2-111, 3-17, 373670 ........ 4-33, 4-37
222290 ........ 2-101, 2-189 3-19, 3-23 373671 ........ 4-27, 4-30, 4-33
222516 . ....... 2-73, 2-75 32492 ........ 2-19, 2-95, 2-97, 4-35
22297 ........ 2-49, 2-51, 2-59, 2-139, 2-145, 3-3, 373684 ........ 4-27,4-33
2-61, 2-145 3-13, 3-15, 3-17, 37555 ........ 4-9
24196 ........ 2-107 3-19 375642 ........ 2-67, 2-69
25015 ........ 3-19 32493 ........ 2-113, 3-9, 3-13, 376716 ........ 2-145, 3-31
25046 ........ 2-95, 2-97, 3-15 3-17, 3-21, 3-35 381981 ........ 2-65
25047 ........ 2-33, 2-35 32494 .. ...... 2-77 382745 ........ 3-7
25312 ........ 3-50 32708 ........ 2-65, 3-56 384033 ........ 2-59, 2-61
25831 ........ 3-67 32815 ........ 3-41 38490 ........ 3-9
26239 ........ 2-23 32895 ........ 3-35 384928 ........ 3-5
26395-1....... 2-25, 2-27 32969 ........ 2-113, 3-9, 3-21 392171 ........ 3-23
27978 ........ 2-33, 2-35 32978 ........ 2-77,3-43 39231 ........ 2-93
27990 ........ 2-15, 2-17 32980 ........ 2-33, 2-35, 2-87 39272 ........ 2-63
28270 ........ 2-67, 2-69 32982 ........ 2-33, 2-35 39277 ........ 2-9, 2-13, 2-19, 2-29
28835 ........ 4-9 32983 ........ 2-95, 2-97 2-31, 2-63, 2-65
30268 ........ 2-57,2-109 32984 ........ 2-33, 2-35 2-73, 2-75, 2-78
313092 ........ 2-7 32985 ........ 2-113, 3-9, 3-19, 2-105, 3-33, 3-43
315858 ........ 2-89 3-35, 3-72 3-46, 3-64, 3-65
315910 ........ 2-190 32988 ........ 2-19, 2-33, 2-35, 3-3 39281 ........ 2-57,3-33
31613 ........ 2-133 32989 ........ 2-63, 2-77 39283 ........ 2-11, 2-19, 2-103
32129 ........ 2-73, 2-75 33342 ........ 2-21, 2-73, 2-75, 3-3,4-13, 4-23
32483 ........ 2-59, 2-61, 2-71, 2-77, 2-113, 3-9, 39284 ........ 2-11, 2-19, 2-69
2-89, 2-95, 2-97, 3-21 2-133, 4-15
2-145, 3-43 33440 ........ 2-78, 2-113, 3-9 39285 ........ 2-59, 2-61, 2-67
32485 ........ 2-11, 2-33, 2-35, 33812 ........ 2-143 2-113, 3-17, 3-35
2-39, 2-43, 2-49, 33862 ........ 2-143 39311 ......... 2-11, 2-39, 2-43
2-69, 2-135, 3-15, 33943 ........ 2-95, 2-97 3-17, 3-61, 3-63
3-35 34172 ... .. 4-9 39312 ........ 2-73, 2-75
32486 ........ 2-7,2-23,2-25,2-27, 34392 ........ 2-15,2-19 39313 ........ 2-45, 2-47, 2-73
2-33, 2-35, 2-63, 35710 ........ 2-93 2-75,2-133
2-65, 2-67, 2-69, 360074 ........ 2-21 393135........ 2-65
2-71, 2-73, 2-75, 360357 ........ 3-19 39349 ........ 2-105, 3-65
2-113, 2-143, 3-9, 361339........ 2-65, 2-73, 2-75 393995........ 2-49
3-13, 3-15, 3-19, 36328 ........ 3-13 395973 ........ 3-15
3-21, 3-35, 3-72 363616 ........ 3-35 395974 ........ 2-141
364587 ........ 2-73, 2-75 396287 ........ 2-143
364614 ........ 3-43 396288 ........ 2-143
36643 ........ 2-15, 2-17 396440 ........ 3-59
367679 ........ 2-77 397889 ........ 3-23
369704 ........ 2-5 39811 ......... 2-135
372944 .. ... ... 4-15 398528 ........ 3-23
372945 .. ...... 4-17 398806 ........ 2-63
373423 ........ 3-15
373619........ 4-25
5—6 Sentinel 9018519(2-2020)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
39890 ........ 2-7,2-9, 2-11, 2-13, 54333 ........ 2-45, 2-47, 2-57, 760507 ........ 3-41
2-29, 2-31, 2-63, 2-145, 3-23, 3-31, 760509 ........ 3-41, 3-45
2-77, 2-87, 2-133, 3-71 760522 ........ 2-77
2-145, 2-149, 2-151, 54618 ........ 3-17 760523 ........ 2-77
3-31, 3-53, 3-55 54620 ........ 3-17 760532 ........ 2-149
40716 ........ 3-31 55767 ........ 3-17 760535........ 2-81
40758 ........ 2-147 55845 ........ 2-77 760536 ........ 2-81
41140 ......... 2-33, 2-35 56992 ........ 2-95, 2-97, 2-107, 760540 ........ 2-81
AaNngt......... 2-11 3-37 760543 ........ 2-77
4142 . ........ 2-63, 2-101 57048 ........ 2-15, 2-17 760545 ........ 2-81
41143 . ........ 2-33, 2-35 57145 ........ 2-145 760548 ........ 2-77
4178 ......... 2-149, 2-151 57167 ........ 3-37 760552 ........ 2-149
41186 ......... 2-9,2-13,2-19,2-63, 57676 ........ 2-103 760554 ........ 2-85
2-65, 2-78, 2-89, 57702 ........ 2-7, 2-19, 2-145, 760560 ........ 2-87
2-95, 2-97, 2-105, 3-19, 3-41 760562 ........ 2-87
2-133, 2-137, 2-145, 57804 ........ 2-101 760565 ........ 2-77
2-149, 2-151, 3-31, 58366 ........ 2-21, 2-145 760566 ........ 2-87
3-41, 3-53, 3-55, 58595 ........ 2-149 760577 ........ 2-77
3-64, 3-65 59118-2 ....... 2-137 760586 ........ 2-77
41187 ......... 2-55,2-67,2-69,3-3, 59965 ........ 2-83 760591 ........ 3-41
3-13 60428 ........ 2-7, 2-11 760598 ........ 2-77
41342 ........ 2-1M1 61288 ........ 2-133 760640 ........ 3-41
41345 ........ 2-33, 2-35, 2-69 61923 ........ 2-77 760647 ........ 2-77
41346 ........ 2-25, 2-27, 2-71, 63244-1....... 2-145, 3-23 760649 ........ 3-41
2-73, 2-75, 2-113, 63810 ........ 2-57,2-109 760653 ........ 3-43
3-9, 4-11, 4-15, 4-21 64757 ........ 2-95, 2-97 760660 ........ 2-85, 3-35, 3-43
41349 ........ 2-135, 3-15 65084-1....... 2-143 3-46
41430 ........ 2-11, 2-19, 2-139, 65869-5....... 1-1 760663 ........ 2-77
2-145, 3-17, 3-19, 65870-5....... 1-1 760665 ........ 3-45
3-35 66612 ........ 2-67 760668 ........ 2-85
41445 ... .... 3-17,3-19 67004 ........ 3-31 760673 ........ 2-85
41517 ........ 2-25, 2-27 68567 ........ 3-41 760679 ........ 2-85
41619 ........ 3-13, 3-23 69234 ........ 2-25, 2-27, 2-49, 760682 ........ 2-77, 2-83, 3-5
41620 ........ 2-95, 2-97 2-51, 2-57, 2-11 760691 ........ 2-85
41732 ........ 2-65 70006 ........ 2-133 760695 ........ 2-85, 3-5
42467 ........ 2-67 70157 ........ 2-19 760721 ........ 2-65
43844 .. ...... 2-59, 2-61 70650 ........ 2-77 760740 ........ 2-73, 2-75
43955 ........ 2-89 71388 ........ 3-17 760757 ........ 2-45, 2-47, 2-73
45142 .. ...... 3-31 72970 ........ 2-99, 2-101, 3-37 2-133
45223 ........ 3-59 74027 ........ 3-23 760785 ........ 2-65
45224 .. ...... 3-59 74092 ........ 4-9 760798 ........ 1-1, 2-65
45290 ........ 2-69 74093 ........ 4-9 760824 ........ 2-85
45628 ........ 4-9 74094 ........ 4-9 760828 ........ 2-75
46314 ........ 2-5 74098 ........ 4-5 760837 ........ 1-1, 2-65
46482 ........ 2-143 74099 ........ 4-9 760838 ........ 2-65
46711 ......... 2-77 74191 ... .. 4-9 760882 ........ 1-1, 2-65
47801 ........ 2-9,2-13,2-77,2-83, 75428 ........ 3-37 760883 ........ 2-65
2-85,2-113,3-3,3-5, 75430 ........ 2-5 760884 ........ 2-65
3-9 760073 ........ 3-49 760896 ........ 2-65
48183 ........ 2-11 760098 ........ 1-1 760897 ........ 1-1, 2-65
48416 ........ 2-135 760099 ........ 1-1 760916 ........ 2-23,3-3
49145 .. ...... 3-21 760105........ 3-47 760917 ........ 3-3
49247 ........ 3-67 760107 ........ 2-3,3-72 760921 ........ 2-23
49891 ........ 3-41 760143 ........ 3-56 760925 ........ 2-23
50902 ........ 2-49, 2-51, 2-93, 760205 ........ 2-7, 2-11 760980 ........ 2-190
2-95, 2-97 760208 ........ 2-7, 2-11 760983 ........ 2-190
51538 ........ 2-5 760357 ........ 2-5 760991 ........ 3-41
53466 ........ 2-63 760395 ........ 2-5 761004 ........ 2-15
760447 .. ...... 2-83 761005 ........ 2-15, 2-17
760504 ........ 2-77 761010 ........ 2-15, 2-17

Sentinel 9018519 (2-2020)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
761011 ........ 2-15, 2-17 761524 .. ...... 2-85, 3-31, 3-53, 761712 ........ 2-15,2-19
761012 ........ 2-15, 2-17 3-55 761714 .. ... ... 4-11, 4-21
761013 ........ 2-15, 2-17 761525 ........ 3-56 761715 .. ... ... 4-11, 4-21
761014 ........ 2-15, 2-17 761526 . ....... 3-56 761716 ..... ... 4-11, 4-21
761017 ........ 2-15, 2-17 761542 .. ... ... 2-77 761717 .. ... ... 4-11, 4-21
761018 ........ 2-15, 2-17 761595 ........ 3-70, 3-71 761720 . ....... 4-11, 4-21
761019 ......... 2-15, 2-17 761600 ........ 4-11 761727 .. ... ... 4-11, 4-21
761020 ........ 2-15, 2-17 761601 ........ 4-11, 4-21 761728 . .... ... 4-11, 4-21
761025........ 2-15, 2-17, 4-13, 761602 ........ 4-11, 4-21 761729 .. ... ... 4-11, 4-21
4-23 761603 ........ 4-21 761732 ........ 4-11, 4-21
761035........ 2-59, 2-61 761604 ........ 4-15 761733 ........ 4-21
761036 ........ 2-59, 2-61 761606 ........ 4-11 761738 ........ 2-89, 3-37
761043 ........ 2-5 761607 ........ 4-11, 4-21 761741 .. ... ... 3-70
761044 .. ...... 2-5 761608 ........ 4-15 761742 .. ...... 3-70
761093 ........ 2-5 761609 ........ 4-11, 4-21 761743 ..... ... 3-70
761106 ........ 2-9,2-13 761610 ........ 4-11, 4-21 761745 .. ... ... 3-70
761111 ... ... .. 2-67, 2-69 761611 ........ 4-11, 4-15, 4-21 761746 .. ... ... 3-70
761117 ........ 1-1, 2-11 761613 ........ 4-11, 4-13, 4-23 761747 .. .. .. .. 3-70
761118 ........ 2-11 761614 .. ... ... 4-15 761748 .. ...... 3-70
761119 ........ 2-11 761615 ........ 4-11 761749 .. ...... 3-70
761120 ........ 2-9, 2-13 761616 ........ 4-11 761750 ........ 3-70
761121 ........ 2-9, 2-13 761618 ........ 4-19 761751 ........ 3-70
761124 .. ... ... 2-9, 2-13 761623 ........ 4-19 761752 ........ 3-70
761125 ........ 2-9, 2-13 761624 .. ...... 4-19 761753 ........ 3-70
761126 ........ 2-3 761625 ........ 4-19 761754 .. .. .. .. 3-70
761128 ........ 2-21 761626 ........ 4-19 761755 ........ 3-70
761130 ........ 2-21 761629 ........ 4-11, 4-21 761756 ........ 3-70
761131 ........ 2-21 761630 ........ 4-11, 4-21 761757 ........ 3-70
761134 ........ 2-21 761631 ........ 4-11, 4-21 761758 ........ 3-70
761141 .. ... ... 2-21 761634 ........ 4-11 761759 ........ 3-70
761148 .. ...... 2-65 761635........ 4-21 761761 ........ 3-70
761153 ........ 2-65 761641 ........ 4-13, 4-23 761762 ........ 3-70
761158 ........ 1-1, 2-7, 2-11 761643 ........ 4-13, 4-21 761763 ........ 3-70
761179 ........ 2-7, 2-11 761644 .. ... ... 4-13, 4-23 761781 ........ 3-70
761209 ........ 2-113, 3-9 761646 ........ 4-13 761782 ........ 3-70
761211 ........ 2-3 761647 ........ 4-13 761783 ........ 3-70
761213 ........ 2-3 761649 ........ 4-15 761784 .. ...... 3-70
761215 ........ 2-147 761650 ........ 4-15 761785........ 3-70
761216 ........ 2-147 761651 ........ 4-15 761786 ........ 3-70
761217 .. ...... 2-147 761652 ........ 4-15 761787 ........ 3-70
761223 ........ 2-113, 3-9 761653 ........ 4-15 761788 ........ 3-70
761225 ........ 2-113, 3-9, 3-19 761654 ........ 4-15 761789 ........ 3-70
761229 ........ 2-113, 3-9 761655........ 4-15 761790 ........ 3-70
761233 ........ 3-41 761656 ........ 4-15 761791 ........ 3-51
761235........ 3-72 761658 ........ 4-15 761795 ........ 3-47
761237 ........ 2-5 761659 ........ 4-15 761798 ........ 2-15, 2-17
761238 ........ 2-3 761660 ........ 4-19 761799 ........ 2-15, 2-17
761239 ........ 2-3 761661 ........ 4-15 761828 ........ 2-145
761311 ........ 3-21 761662 ........ 4-15 761882 ........ 2-5
761317 ........ 3-13 761663 ........ 4-15 761950 ........ 2-109
761328 ........ 3-15 761665 ........ 4-15 761986 ........ 4-19
761372 ........ 2-3 761666 ........ 4-15 761988 ........ 4-15
761417 .. ... ... 2-77 761667 ........ 4-15 761992 ........ 2-15,2-19
761428 ........ 2-113, 3-9, 3-21 761668 ........ 4-15 761993 ........ 2-15, 2-19, 4-13,
761449 .. ...... 3-15 761669 ........ 4-15 4-23
761451 .. ... ... 3-21 761670 ........ 4-15 761995 ........ 2-15,2-19
761463 ........ 3-21 761672 ........ 4-15 761996 ........ 2-15
761490 ........ 3-19, 3-41 761674 .. ...... 4-15 761997 ........ 2-15
761501 ........ 1-1, 3-51 761678 ........ 4-15 761998 ........ 2-19
761505 ........ 2-81 761682 ........ 4-15 761999 ........ 2-19
5-8 Sentinel 9018519(2-2020)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
762007 ........ 2-17 762434 .. ...... 2-17, 2-83, 2-143, 763040 ........ 2-5, 2-9, 2-13, 2-33,
762035........ 2-77,4-9 3-9 2-35, 2-63, 2-73
762075 ........ 2-133 762435 ........ 2-71, 2-83, 2-141, 2-75, 2-107, 2-109
762080 ........ 4-11, 4-21 3-33 2-149, 2-151, 3-19
762105........ 2-133 762436 ........ 2-87 763042 ........ 2-45, 2-47, 2-59
762109 ........ 2-17 762437 ........ 2-77,3-33 2-61, 2-103, 2-113
762116 ........ 2-67 762438 ........ 2-19, 2-103, 2-143, 2-133, 2-137, 2-139
762136 ........ 2-17,4-7 3-15, 3-33 2-145, 3-17, 3-35
762160 ........ 2-141 762439 ........ 3-15 763043 ........ 2-25, 2-27, 2-67
762180 ........ 2-5 762440 ........ 2-141, 2-143 2-113, 2-135, 3-9
762201 ........ 3-55 762441 .. ...... 2-17, 2-141 763045 ........ 2-23, 3-41
762207 ........ 3-55 762442 .. ...... 2-141 763050 ........ 2-23
762209 ........ 2-145 762443 .. ...... 2-83 763054 ........ 2-107
762210 ........ 3-55 762444 . . ... ... 3-5 763061 ........ 2-45, 2-47, 2-73
762212 ........ 2-145, 3-31 762445 .. ...... 2-133, 2-141, 2-143 2-75,2-133
762214 .. ...... 2-145 762446 .. ...... 2-133 763065........ 2-63, 2-113
762217 .. ...... 2-145, 3-23 762448 .. ...... 2-133 763067 ........ 3-3
762219 ........ 3-23 762456 ........ 2-137 763072 ........ 2-59, 2-61, 2-77
762220 ........ 1-1,2-145 762457 .. ...... 2-135 2-133, 2-145, 3-35
762221 ........ 1-1, 2-145, 3-23 762461 ........ 3-21 763074 ........ 2-113, 3-9
762225 ........ 2-145 762463 ........ 2-21, 2-135, 2-137, 763075........ 2-77, 2-81, 3-41
762228 ........ 2-145 2-139 763092 ........ 2-71
762229 ........ 3-31 762464 .. ...... 2-67,2-137,2-139 763100 ........ 2-9
762234 ........ 1-1,2-145 762468 ........ 2-87,2-137,2-143 763114 .. ...... 3-41
762236 ........ 2-145, 3-23 762469 ........ 2-87,2-135 763115 ........ 3-23, 3-31
762240 ........ 3-31 762481 ........ 2-137 763116 ........ 2-5, 3-61, 3-63
762249 ........ 2-145, 3-23, 3-71 762484 .. ...... 2-133 763117 ........ 2-135
762253 ........ 3-53 762487 ........ 2-135 763118 ........ 2-23,3-3
762255 ........ 2-145 762488 ........ 2-17 763126 ........ 2-5
762269 ........ 3-31 762501 ........ 2-103 763127 ........ 3-43
762288 ........ 2-135 762504 ........ 2-103 763131 ........ 2-21
762335........ 2-121 762513 ........ 2-101, 3-67 763133 ........ 2-21
762349 ........ 2-121 762514 .. ...... 2-101 763134 ........ 2-21
762350 ........ 2-121 762515 ........ 2-101, 3-57, 3-61, 763139 ........ 2-113, 3-9
762366 ........ 2-129 3-63 763147 ........ 2-101
762371 ........ 2-125 762516 ........ 2-101 763212 ........ 3-41, 3-45
762377 ........ 3-25 762517 ........ 2-103 763244 .. ...... 2-77
762387 ........ 3-39 762519 ........ 2-99, 2-103 763278 ........ 2-77
762399 ........ 2-129 762520 ........ 2-99 763284 ........ 2-77
762415 ........ 2-45, 2-47 762522 ........ 2-99, 3-59 763443 ........ 4-5
762425 ........ 2-19, 2-23, 2-107, 762523 ........ 2-99, 2-103 763446 ........ 4-5

2-135, 2-137, 3-5, 762525 ........ 2-103 763447 .. ...... 4-5,4-7

3-19, 3-33 762534 ........ 3-61, 3-63 763449 ........ 4-5
762426 ........ 2-19, 2-23, 2-77, 762572 ........ 3-57 763450 ........ 4-5

2-137, 3-15, 3-19, 762583 ........ 2-101 763451 ........ 4-5

3-21 762601 ........ 2-103 763452 ........ 4-5
762427 ........ 2-17, 2-73, 2-75, 762602 ........ 2-103 763457 ........ 4-7

2-103, 2-135, 2-139, 762603 ........ 2-103 763461 ........ 4-7

2-141, 3-17, 3-35 763003 ........ 2-23, 2-113, 3-9 763464 ........ 4-7
762428 ........ 2-17,2-139, 2-143 763005........ 2-113, 3-9 763504 ........ 4-9
762430 ........ 2-15, 2-17 763007 ........ 2-23, 2-113, 3-9 763506 ........ 4-9
762431 ........ 2-15, 2-17 763021 ........ 2-15, 2-17 763507 ........ 4-9
762432 ........ 2-15, 2-19, 2-83, 763022 ........ 2-23 763508 ........ 4-9

2-87, 2-113, 2-133, 763024 ........ 2-23 763509 ........ 4-9

2-137, 2-139, 2-141, 763025........ 2-33, 2-35, 2-57, 763518 ........ 4-5

3-5,3-9 2-87 763519 ........ 4-5
762433 ........ 2-17, 2-133, 2-135, 763036 ........ 2-9, 2-13, 2-23, 3-21 763520 ........ 4-5

2-139, 2-141, 2-143, 763521 ........ 4-5

3-5, 3-15 763522 ........ 4-5

763523 ........ 4-5

Sentinel 9018519 (2-2020) 5-9




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
763524 ........ 4-5 765335........ 2-11 767291 ........ 2-129
763525 ........ 4-5 765336 ........ 2-7 767308 ........ 2-131
763526 ........ 4-5 765360 ........ 2-5 767309 ........ 2-131
763527 ........ 4-5 765370 ........ 2-23 767311 ........ 2-131
763528 ........ 4-5 765380 ........ 2-23 767312 ........ 2-131
763529 ........ 4-5 765381 ........ 2-23 767315........ 2-133
763530 ........ 4-5 765391 ........ 2-5 767319 ........ 3-7
763531 ........ 4-5 765435........ 3-3 767320 ........ 3-7
763532 ........ 4-5 765444 . ... .... 3-5 767321 ........ 3-7
763533 ........ 4-5 765445 ........ 3-5 767323 ........ 3-7
763534 ........ 4-5 765450 ........ 2-83 767324 . ....... 2-127
763535........ 4-5 765465 ........ 3-3 767325 ........ 3-7
763536 ........ 4-5 765488 ........ 2-23 767329 ........ 3-25
763537 ........ 4-5 765491 ........ 3-5 767333 ........ 2-121
763538 ........ 4-5 765492 ........ 3-5 767407 ........ 2-133, 2-135, 3-15
763539 ........ 4-5 765612 ........ 2-77 767422 . ....... 3-35
763541 ........ 4-5 765614 ........ 2-77 767425 ........ 2-137
763542 ........ 4-5 765620 ........ 3-3 767641 ........ 2-113, 3-9
763943 ........ 4-5 765621 ........ 3-3 767644 .. ...... 2-113, 3-9
763948 ........ 4-7 765650 ........ 3-41 767646 ........ 3-29
763949 ........ 4-7 76570 ........ 2-7,2-9, 2-11, 2-13, 767702 ........ 2-15
763950 ........ 4-7 2-63, 2-65, 2-69, 767703 ........ 4-21
763951 ........ 4-7 2-133, 2-149, 2-151 767704 .. ... ... 4-21
763952 ........ 4-7 765805 ........ 2-67, 2-69 767705 ........ 4-17
763953 ........ 4-7 765806 ........ 2-67, 2-69 767707 . ....... 4-17
763954 ........ 4-7 765817 ........ 2-67, 2-69 767709 ........ 4-17
763955 ........ 4-7 765845 ........ 1-1, 2-71 767710 ........ 4-17
763956 ........ 4-7 765960 ........ 2-190 767734 ........ 4-23
764016 ........ 2-5 766031 ........ 2-19 767735........ 4-23
764057 ........ 2-59, 2-61 766406 ........ 2-37, 2-41 767737 ........ 4-13
764064 ........ 2-59, 2-61 766966 ........ 2-5 767738 ........ 4-13, 4-23
764070 ........ 2-23 766980 ........ 2-5 767739 ........ 4-13, 4-23
764073 ........ 2-5 767019 ........ 2-133 767740 ........ 4-13,4-23
764082 ........ 2-49, 2-51 767026 . ....... 2-139 767741 .. ... ... 4-13, 4-23
764087 ........ 2-59, 2-61 767180 ........ 2-67 767742 . .... ... 4-13, 4-21, 4-23
764090 ........ 2-59, 2-61 767205 ........ 2-145 767745 . ....... 4-13, 4-23
764126 . ....... 2-59, 2-61 767212 ..... ... 2-19 767746 .. ...... 4-13, 4-23
764129 .. ... ... 2-59, 2-61 767221 .. ... ... 2-143 767747 .. ... ... 4-13, 4-23
764139 ........ 2-25, 2-27, 2-59, 767224 .. ... ... 2-121 767748 . .... ... 4-13, 4-23
2-61 767225 .. ...... 2-121 767749 ........ 4-13, 4-23
764234 . ....... 2-149 767230 .. ...... 2-121, 2-125, 2-129 767750 ........ 4-13, 4-23
764235 .. ...... 2-149 767231 ........ 2-121 767752 . ....... 4-13, 4-23
764238 ........ 2-149 767232 ........ 2-121 767753 ........ 4-13, 4-23
764240 .. ...... 2-149, 2-151 767233 ........ 3-7 767762 ........ 4-13,4-23
764241 .. ... ... 2-149 767234 ........ 2-121 767763 ........ 4-13,4-23
764244 .. ... ... 2-149 767235 ........ 2-121,2-129 767764 .. ... ... 4-13,4-23
764245 .. ... ... 2-149 767236 .. ...... 2-121 767766 .. ...... 1-1
764253 ........ 2-149 767237 ........ 2-121 767767 ........ 4-13
764254 .. ... ... 2-149 767238 ........ 2-121 767768 . ....... 4-23
764256 . . ...... 2-7, 2-11, 2-149, 767239 ........ 2-129 768009 ........ 2-9,2-13
2-151 767241 .. ... ... 2-123 768014 ........ 2-23
764260 .. ...... 1-1, 2-149 767242 . .... ... 2-123 768019 ........ 2-23
764261 ........ 1-1, 2-149, 2-151 767253 ........ 3-25 768025 ........ 2-3
764263 ........ 2-149 767255 ........ 3-35 768026 ........ 2-3
76438 ........ 2-73, 2-75 767262 ........ 2-131 768028 ........ 2-3
765283 ........ 3-65 767264 ........ 2-127 768029 .. ...... 2-3
765292 ........ 3-67 767265 ........ 2-131 768030 ........ 2-3
765293 ........ 3-57 767266 ........ 2-129 768031 ........ 2-3
765307 ........ 2-5 767282 ........ 2-125 768032 ........ 2-3
765322 ........ 2-11 767290 ........ 2-121 768033 ........ 2-3
5—-10 Sentinel 9018519(2-2020)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
768034 ........ 2-3 768607 ........ 2-107 769589 ........ 2-113, 3-9
768036 ........ 2-3 768612 ........ 3-57 769590 ........ 2-3
768038 ........ 2-149 768717 ........ 3-41 769598 ........ 2-9
768039 ........ 2-149 768810 ........ 3-59 769615........ 3-37
768089 ........ 1-1,2-149 768834 ........ 2-113, 3-9 769777 ........ 3-23
768091 ........ 2-149, 2-151 768842 ........ 2-113, 3-9 769778 ........ 3-23
768096 ........ 2-149 768843 ........ 2-113 770000 ........ 2-13
768099 ........ 2-7, 2-11 768852 ........ 3-9 770002 ........ 2-123
768100 ........ 2-149, 2-151 768872 ........ 2-15, 2-17 770016 ........ 2-17
768103 ........ 2-149 769004 ........ 2-135 770025 ........ 2-83
768104 ........ 2-149 769005 ........ 2-135 770035........ 3-70
768200 ........ 2-13 769038 ........ 2-109 770148 ........ 2-19
768202 ........ 2-9,2-13 769039 ........ 2-109 770149 ........ 3-70
768205........ 2-9 769040 ........ 2-109 770154 .. ...... 2-87
768207 ........ 2-9,2-13 769046 ........ 2-109 770155 ........ 3-41
768209 ........ 2-9,2-13 769071 ........ 2-89 770169 ........ 3-59
768210 ........ 2-9,2-13 769077 ........ 2-137 770170 .. ...... 3-63
768211 ........ 2-9,2-13 769087 ........ 2-149, 2-151 770171 ........ 3-61
768222 ........ 2-9,2-13 769090 ........ 3-70 770176 .. ...... 2-77,2-83
768304 ........ 2-145 769093 ........ 4-11, 4-21 770504 ........ 3-49
768318 ........ 3-53, 3-55 769208 ........ 2-49, 2-51 770525 ........ 2-63
768320 ........ 2-145 769300 ........ 3-63 770526 ........ 2-63
768322 ........ 3-55 769314 ........ 2-129 770612 ........ 2-39, 2-43
768323 ........ 2-145 769503 ........ 3-3 770646 ........ 3-70
768324 ........ 2-145 769504 ........ 3-3 770682 ........ 3-41
768325........ 3-55 769507 ........ 3-5 770696 . ....... 3-41
768410 ........ 2-19 769508 ........ 3-5 771001 ........ 2-19
768411 ........ 2-19 769509 ........ 3-3 771002 .. ...... 2-19
768412 ........ 2-5 769510 ........ 3-3 771003 ........ 2-19
768413 ........ 2-19 769511 ........ 3-3 771006 ........ 2-141
768425 ........ 2-99 769512 ........ 3-3 771007 ........ 2-129
768430 ........ 2-99 769513 ........ 3-3 771008 ........ 2-21
768431 ........ 2-99 769514 ........ 3-3 771014 .. ... .. 2-103, 4-25
768435........ 3-67 769515........ 3-5 771018 ........ 2-133
768438 ........ 3-67 769516 ........ 3-5 771029 ........ 2-75
768443 ........ 2-99 769518 ........ 3-5 771031 ........ 3-7
768445 .. ...... 3-37 769522 ........ 3-3,3-5 771032 ........ 2-125, 3-25
768447 .. ...... 2-105, 3-65 769523 ........ 3-3,3-5 771037 ........ 2-127
768449 ........ 2-101 769524 .. ...... 3-3 771038 ........ 2-129
768451 ........ 2-101 769525 ........ 3-5 771040 .. ...... 2-141
768457 .. ...... 2-103 769526 ........ 3-5 771041 ........ 2-129
768467 ........ 2-93 769527 ........ 3-5 771042 ........ 2-143
768469 ........ 3-37 769528 ........ 3-3 771043 ........ 2-129, 3-11
768471 ........ 2-137 769529 ........ 3-3 771045 .. ...... 2-129
768473 ........ 2-1M1 769530 ........ 3-5 771047 .. ... .. 3-25
768482 ........ 2-103 769531 ........ 3-5 771048 ........ 3-25
768487 ........ 2-5 769534 ........ 3-3 771050 .. ...... 3-25
768492 ........ 2-101 769540 ........ 3-5 771051 ........ 3-25
768493 ........ 2-105 769541 ........ 3-3 771052 ........ 1-1
768497 ........ 3-23 769542 ........ 3-3 771057 ........ 3-25
768504 ........ 3-61, 3-63 769545 ........ 3-3 771059 ........ 3-35
768505 ........ 3-61, 3-63 769547 ........ 3-3 771070 .. .. .. .. 3-35
768550 ........ 2-107 769548 ........ 3-3 771072 ........ 2-113, 3-9, 3-21
768555 ........ 3-57 769549 ........ 3-3 771074 ... ..... 2-125
768580 ........ 2-101 76955 ........ 3-64 771076 .. ...... 2-125
768591 ........ 2-107 769554 ........ 3-3 771078 ........ 2-133
768595 ........ 2-101 769558 ........ 3-5 771079 ........ 3-35
768602 ........ 2-141 769561 ........ 3-5 771081 ........ 3-33
768604 ........ 3-59 769562 ........ 3-5 771082 ........ 3-33
768606 ........ 2-107, 3-57 769563 ........ 3-3 771086 ........ 3-19

Sentinel 9018519 (2-2020) 5—11



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
771088 ........ 3-35 9017928 ....... 4-27, 4-29, 4-33, 9018261 ....... 2-37, 2-39, 2-41,
771089 ........ 2-133 4-35, 4-37 2-43
771090 ........ 2-137 9017932 ....... 4-35, 4-37 9018262 ....... 2-37, 2-39, 2-41,
771092 ........ 2-129, 3-33 9017936 ....... 4-37 2-43
771094 ........ 2-127 9017937 ....... 4-37 9018263 ....... 2-37, 2-39, 2-41,
771096 . ....... 2-67 9017946 . ...... 4-37 2-43
77602 ........ 2-63 9017947 . ...... 4-37 9018264 ....... 2-37, 2-39, 2-41,
77752 ........ 2-13, 2-69 9017948 . ...... 4-37 2-43
78951 ........ 3-67 9017949 . ...... 4-29, 4-30 9018265 ....... 2-37, 2-39, 2-41,
78954 ........ 3-67 9017952 ....... 4-29, 4-33, 4-37 2-43
79508-1....... 3-46 9017953 ....... 4-27, 4-29, 4-35, 9018266 ....... 2-37,2-39
79515 ........ 3-46 4-37 9018267 ....... 2-53
79517 ........ 3-46 9017954 . ...... 4-37 9018268 ....... 2-37, 2-39, 2-41,
79518 ........ 3-46 9017955 ....... 4-37 2-43
79779 ........ 4-5 9017957 ....... 4-35, 4-37 9018269 ....... 2-59, 2-61
79840 ........ 2-123 9017959 ....... 4-29, 4-35, 4-37 9018270 ....... 2-25, 2-27
79872 ........ 2-133 9017960 . ...... 4-35 9018271 ....... 2-29, 2-31
79874 ........ 3-35 9017961 ....... 4-35 9018272 ....... 2-29, 2-31
79883 ........ 3-33 9017964 . ...... 4-35 9018273 ....... 2-29, 2-31
80061 ........ 3-37 9017966 ....... 4-29 9018274 . ...... 2-29, 2-31
82727 ........ 2-103 9017967 ....... 4-29, 4-35 9018275 ....... 2-29, 2-31
82733 ........ 2-77 9017968 ....... 4-29 9018276 ....... 2-59, 2-61
82829 ........ 2-33, 2-35, 2-111 9017969 ....... 4-27,4-29 9018277 ....... 2-37,2-39
83733 ........ 3-17 9017970 ....... 4-29 9018278 . ...... 2-37,2-39
86318 ........ 3-13 9017971 . ...... 4-29 9018279 ....... 2-33, 2-35
86385 ........ 1-1 9017972 . ...... 4-29 9018280 ....... 2-25, 2-27
86508 ........ 2-145, 3-31 9017973 . ...... 4-27 9018281 ....... 2-45, 2-47
87308 ........ 2-71, 2-73, 2-75, 9017974 . ...... 4-27 9018282 ....... 2-37,2-39

2-107, 2-109 9017975 ....... 4-27 9018283 ....... 2-37,2-39
87515 ........ 2-95, 2-97 9017977 . ...... 4-33 9018284 ....... 2-33, 2-35
87677 ........ 3-31 9017978 . ...... 4-33 9018285 ....... 2-37, 2-39, 2-41,
9000119 ....... 1-1 9017979 . ...... 4-27,4-33 2-43
9000246 . .. .... 3-73 9017982 ....... 4-30 9018286 ....... 1-1, 2-29, 2-31
9000688 . ...... 1-1 9018224 . ...... 2-29, 2-31 9018288 ....... 2-57
9000689 ....... 1-1 9018226 ....... 2-29, 2-31 9018291 ....... 2-27
9000735 ....... 3-39 9018227 ....... 2-29, 2-31 9018292 ....... 2-57
9000736 ....... 3-39 9018229 ....... 2-33, 2-35 9018293 ....... 2-27
9001442 . ...... 2-135 9018232 ....... 2-33, 2-35 9018294 ....... 2-27
9001923 ....... 2-91 9018233 ....... 2-29, 2-31 9018296 ....... 2-51
9001924 . ...... 3-64 9018235 ....... 2-49, 2-51 9018300 ....... 2-31
9002029 . ...... 3-64 9018237 ....... 2-135, 3-15 9018301 ....... 2-57
9002764 . ...... 4-11, 4-21 9018239 ....... 2-49, 2-51 9018302 ....... 2-57
9002765 ....... 4-11, 4-21 9018240 ....... 2-29, 2-31 9018303 ....... 2-45, 2-47
9003022 . ...... 2-133 9018242 . ...... 2-29, 2-31 9018304 ....... 2-31
9003286 . ...... 3-71 9018243 . ...... 2-29, 2-31 9018306 ....... 2-55
9003311 ....... 2-73 9018245 ....... 2-29, 2-31 9018307 ....... 2-55
9003312 ....... 2-75 9018246 ....... 2-59, 2-61 9018308 ....... 2-57
9003314 ....... 2-73 9018247 . ...... 2-135 9018309 ....... 2-57
9003315 ....... 2-75 9018248 . ...... 2-33, 2-35 9018310 ....... 2-35
9003498 ....... 3-35 9018250 ....... 2-33, 2-35 9018311 ....... 2-55
9008701 ....... 4-5 9018251 ....... 2-33, 2-35 9018312 ....... 2-55
9008702 . ...... 4-5 9018252 ....... 2-33, 2-35 9018313 ....... 2-57
9008954 . ...... 3-70 9018253 ....... 2-33, 2-35 9018314 ....... 2-55
9008956 . ...... 3-70 9018254 ....... 2-33, 2-35 9018315....... 2-55
9008957 ....... 3-70 9018255 ....... 2-29, 2-31 9018316 ....... 2-55
9008958 ....... 3-70 9018256 ....... 2-33, 2-35 9018317 ....... 2-55
9008960 . ...... 3-70 9018257 ....... 2-33, 2-35 9018318 ....... 2-57
9015075 ....... 4-15 9018258 ....... 2-25, 2-27 9018319 ....... 2-57
9017923 . ...... 4-29, 4-35, 4-37 9018260 ....... 2-25, 2-27 9018320 ....... 2-57

9018321 ....... 2-57

5—-12 Sentinel 9018519(2-2020)



CROSS REFERENCE

Part Page
Number Number
9018322 ....... 2-55
9018323 ....... 2-57
9018324 ....... 2-57
9018325 ....... 2-55
9018326 ....... 2-31
9018327 ....... 2-31
9018328 ....... 2-31
9018368 ....... 2-29, 2-31
9018369 ....... 2-33, 2-35
9018370 ....... 2-31
9018416 ....... 1-1, 2-37, 2-39, 2-41,
2-43
9018417 ....... 1-1, 2-37, 2-39, 2-41,
2-43
9018513 ....... 3-74
9018515 ....... 3-74
9018517 ....... 3-74
9018518 ....... 3-74
9018519 ....... 3-74
9018521 ....... 3-74
9018522 ....... 3-74
9018523 ....... 3-74
9018524 ....... 3-74
9018682 ....... 3-46
9018683 ....... 2-101
9020919 ....... 1-1, 2-59
9020920 . ...... 1-1, 2-61
NA........... 3-46

Sentinel 9018519 (2-2020) 5—-13



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

NUMERIC

#6 Hose Clamp-Vinyl Dip, 2-111

1/2 X 1/2 Poly Connector, 2-109

3” 90deg Rubber; Elbow, Trimmed, 2-37,
2-39

424 Qil, Brakes, 2.5 Gal., 1-1

A

Accumulator, Piston, Brake, Ce, 2-19

Adapter, Cam Coupler, Hose Shank, 3-55

Adapter, Filter Head, 2-29, 2-31

Adapter, Hydraulic Pump, 2-135

Adjusting Screw, 4-5

Air Filter, 800 Series, 2-37, 2-39, 2-41,
2-43

Alarm, 82-103 db, 2-103

Alarm, Backup, 12-24vdc 82-107dba,
2-77

Alarm, Backup, 12-48vdc 112dba, 2-77

Angle, 3-35

Angle, Guard, 3-17

Angle, Guide, 2-67, 2-69, 2-71

Angle, Mtg, Valve, Hyd, 2-139

Angle, Paddle, Conveyor, 2-69

Angle, Pin, Sppt, Front, 3-31, 3-53, 3-55

Angle, Pin, Sppt, Rear, 3-31, 3-53, 3-55

Angle, Sprayer, Sppt, 3-31

Angle, Switch, Rear Door, 2-77

Angle, Wand, Sppt, 3-31

Angle, Weld, Filterbag Lift, 3-51

Arm WiIdt, Brush Lever, 2-23

Arm Widt, Lower, 3-19

Arm WiIdt, Upper, 3-19

Arm, Drive, Wiper, 2-89

Arm, Lift, 2-73, 2-75

Arm, Seal, Upper, 2-149, 2-151

Arm, Wiper, 28 Inch, 2-89

Arm, Wiper, Panel, 28.0, 3-37

Assy, Step, 2-7

Axle Assembly, Rear W/Brake, 4-23

Axle, Front [13.6:1, 830iii], 2-17

Axle, Rear, 2-15

Back Housing, Ui Touchscreen, 2-101

Bar WIdt, Beater, 2-77

Bar Wdt, Mtg, Hose, 3-17

Bar Widt, Sppt, Brush, 2-113

Bar, Flat, 0.18, 1.00 X 13.50l, 3/.38h, 2-7,
2-11, 2-149, 2-151

Bar, Hex, Stl, 0.75 3.2 M10 X 1.50 Thru,
3-17

Bar, Retainer, 2-67, 2-69

Bar, Seal, Upper, 2-149, 2-151

Bar, Shackle, Spring [830, 1pick=1bar],
2-15, 2-17

Bar, Sppt, Lh, 2-149

Bar, Sppt, Rh, 2-149

Bar, Widt. Brush Support, 3-9

Base, LIft, Lower, 2-83

Battery Holddown, WIdt, 2-63

Battery, Wet, 12vdc 0700cca [Tr], 2-63

Bearing, 3-9, 3-21, 4-5, 4-11, 4-13,
4-15, 4-19, 4-21, 4-23

Bearing,, 3-9

Bearing, 32012, 4-15

Bearing, 35mm B X 72mm D X 17mm H,
4-17

Bearing, Ball, 1.18b 2.44d 0.63w, 2-21

Bearing, Ball,20.0b 47.0d 20.6w [Ang],
3-13

Bearing, Cam Roller 52x14x20, 2-73,
2-75

Bearing, Flange, 2-69, 3-9

Bearing, Fing, 2-67

Bearing, Hub, 4-17

Bearing, Rlr, 50mmb 90mmd 28mmw
[Sphrcl], 2-67, 2-69

Bearing, Sleeve [Mb1620du], 2-23, 2-113

Bearing, Sleeve [Mb3020du], 2-23, 2-113

Bearing, Sleeve 16du24-38.1 Mm Lg,
2-77

Bearing, Spherical, 3-3, 3-5

Belt,V Ribbed, 2-25, 2-27

Bezel, 2-99, 2-103

Bezel, Cntr Switch, 2-99

Blade, Sqge, .25 3.00w 011.0I, Rbr, 3-46

Blade, Wiper, 28 Inch, 2-89, 3-37

Blanket, Exhaust, Elbow, 3”, 2-55

Blkhd, Str, -4 Jic X -2 Fmnpt, 2-37, 2-39,
2-41,2-43

Block Widt, Spring, 2-71

Block, Retainer, 2-71

Block, Stop, 3-13

Blower Adaptor Plate, 2-109

Bolt, Eye, .50-13 X 03.5, 3-19

Bolt, Eye, .50-13 X 3.50 X 1.00 Eye,
2-113

Bolt, Eye, M10x1.50 X 30mm, 10 Eye,
3-17

Bolt, Modif, 2-5

Bolt, U, .25-20 X 2.00, 1.10id, 3-31

Bolt, U, 48mm Id, 6mm, 3-19

Bolt, U, Spring, Rear [830], 2-15, 2-17

Bolt, U, Steering Column, 2-103

Boom Widt, Vacuum Wand, 3-41

Boot, Rbr, 2-107

Bracket, 2-5, 2-49, 2-51, 2-113, 3-21

Bracket Widmt, Coolant Valve, 2-57

Bracket Widt, 2-45, 2-47

Bracket WIdt, Battery Tray, 2-63

Bracket WIdt, Brush, Side, Rh, 2-113

Bracket WIdt, Doc Exhaust [Sentinel
2018], 2-55

Bracket WIdt, Door, 2-5, 2-63

Bracket Wdt, Door, Rh, 2-63

Bracket WIdt, Eng Sppt, 2-57

Bracket WIdt, Mtg, Tank, Fuel, 2-59, 2-61

Bracket WIdt, Scr Canister [Sentinel 2018],
2-55

Bracket Wldt, Stop, 2-45, 2-47

Bracket WIdt, Tilt, Cab, 3-35

Bracket WIdt, Tilt, Cab, Lower, 3-35

Bracket WIdt, Tilt, Pump, 3-35

Bracket Widt,Side Brush Lh, 3-9

Bracket, 800 Series Air Cleaner, 2-37,
2-39, 2-41, 2-43

Bracket, Ac Hose, 2-111

Bracket, Access Door, 2-63

Bracket, Angle, Mtg, Tank, 2-145

Bracket, Angle, Retainer, Hose, 2-5

Bracket, Angle, Skid, 2-9, 2-13

Bracket, Antenna, 3-67

Bracket, Arrow Stick, 3-61, 3-63

Bracket, Cab, Tilt, 2-19

Bracket, Channel, Cab Sppt, 2-19

Bracket, Coil, 2-109

Bracket, Column, Steering, 2-89, 3-37

Bracket, Cooling, 2-49, 2-51

Bracket, Def Tank, Mtg, Sentinel 2018,
2-29, 2-31

Bracket, Door, Brush, Lh, 2-149

Bracket, Door, Brush, Rh, 2-149

Bracket, Extended Pin, 2-85

Bracket, Fan, Guard, 2-45, 2-47

Bracket, Hose Clamp, 2-25, 2-27

Bracket, Latch, 2-63, 2-73

Bracket, Light, Night Sweeping, 3-57

Bracket, Mount, Hose, 2-145

Bracket, Mtg, Hinge, Lh, 3-43

Bracket, Mtg, Hinge, Rh, 3-43

Bracket, Mtg, Mirror, 24.5 Inch, 2-95, 2-97

Bracket, Mtg, Radio, 3-67

Bracket, Mtg, Rear Dust Skirt, 2-11

Bracket, Mtg, Strobe, Rh, 3-63

Bracket, Mtg, Valve, Hyd, 2-137

Bracket, Nozzle, Tank,Water, 2-145

Bracket, Pedal, Cab, 2-107

Bracket, Plate, Latch, Door, Lh, 2-75

Bracket, Press Washer, 3-31

Bracket, Seatbelt, Lh, 3-64

Bracket, Seatbelt, Rh, 2-91

Bracket, Skirt, Lh, 2-149

Bracket, Skirt, Rh, 2-149

Bracket, Sppt, Hose, Vacuum, 3-41

Bracket, Step, 2-5, 2-7

Bracket, Support, Hd Aircleaner, 2-39,
2-43

Bracket, Support, Oil Fill, 2-31

Bracket, Switch, 2-83

Bracket, Tool, Vac Wand Door, 3-43

Bracket, Tube, Filler, 2-59, 2-61

Bracket,Hyd.Motor Support, 3-9

Bracket,Skirt, 2-147

Brake Kit, Parking, 2-17

Brake, Parking, 2-17

Brakeline, Front, Lh, Jf04/Jf, 2-19

Brakeline, Front, Rh, Jf04/Jf, 2-19

Brakeline, Rear, Lh, 2-15

5—-14

Sentinel 9018519(2-2020)



CROSS REFERENCE

Brakeline, Rear, Rh, 04jf/04j, 2-15

Breather, 4-11, 4-13, 4-23

Breather, Hyd, 10 Mic, 2-133

Brkt, Bus Bar, 2-33, 2-35

Brkt, Electrical, 2-33, 2-35

Brkt, Solenoid, 2-33

Brkt, Support, Air Intake, 2-37, 2-39

Brkt, Support, Cac, 2-49

Brush Kit, Segmented -32 D-Flatwire, 2-3

Brush Kit, Segmented -32
D-Polypropylene, 2-3

Brush Kit, Segmented -32
D-Polypropylene &Wire, 2-3

Brush Kit, Segmented -38
D-Polypropylene, 2-3

Brush Kit, Segmented -38
D-Polypropylene &Wire, 2-3

Brush-Main Sweep,51Lg Strp
Polypropylene, 2-3

Brush-Side Sweep -32D Flatwire, Side,
2-3

Brush-Side Sweep -32D Polypropylene,
Side, 2-3

Brush-Side Sweep -38D Polypropylene,
Vario, 2-3

Brush-Side Sweep 32D Polypropylene
&Wire, Side, 2-3

Brush-Side Sweep-38D
Polypropylene&Wire, Vario, 2-3

Brush-Side Sweep, 4 Segments-Flatwire,
2-3

Brush-Side Sweep, 4
Segments-Polypropylene, 2-3

Brush-Side Sweep, 4
Segments-Polypropylene &wire, 2-3

Bumper, 3-17

Bumper, Eng Door, 2-45, 2-47, 2-133

Bumper, Engine Door, 2-73, 2-75

Bumper, Rbr, 2.0d 1.7t 0.34h, 3-17, 3-19

Bumper, Rbr, Adh, 0.50d 0.14th, 2-95,
2-97

Bumper, Rear Rubber, 3-49

Bumper, Rubber Recessed, 3-43

Bus Bar, Hi-Amp 3 Point, 2-33, 2-35

Bushing, 2-5, 3-3, 3-5, 4-5

Bushing Support, 4-5

Bushing, 0.26id, 0.500d, Nylon, 2-95,
2-97

Bushing, 1.125 X .875 X 3.00, 2-15, 2-17

Bushing, Fing, 0.63b 0.82d 0.75l, Bnz,
2-113

Bushing, Fing, 1.00b 1.13d 0.38, 3-17

Bushing, Fing, 1.00b 1.13d 1.00I, 3-17

Bushing, FIng, 1.50b 1.65d .750I, 3-17

Bushing, Fing, 1.50b 1.65d 1.00I, 3-17

Bushing, FIng, 25b 28d 25l, 3-19

Bushing, Hinge, Door, Side, Eng
2-5

Bushing, Retainer, spring, 3-72

Bushing, Sleeve, 2-23, 3-3

Bushing, Sleeve, 0.50b 0.59d 0.95I, Fgl,
3-35

(830,

Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz,
2-73,2-75

Bushing, Sleeve, 12.3b 19.9d 55.91, Ss,
3-13

Bushing, Sleeve, 30 X 38 X 10, 2-23

Bushing, Sleeve, 30mmb 40mmd 25mml,
Bnz, 3-3

Bushing, Thrust, Axle, 4-15

Button, Plug, 1.25h .183 [Black Sti],
3-13

Button, Plug, 0.50h Blind, [Black Sti],
3-13

Cc

Cab, Widt, 2-93

Cable [Camera, 17.4m Long], 2-87

Cable Assy, Arrow Stick, 3-61, 3-63

Cable Control With 44” Cable, 2-109

Cable, .06d, 12.0l, .26eye /.26eye, 3-19,
3-41

Cable, .06D, 12.0L, .26 Eye/.26 Eye,
2-145

Cable, 3.96D, 109 L, M8-1.25/Plug, 3-17

Cable, Batt [2 8.51 M8 Ring/M9 Ring],
2-63

Cable, Battery[Blk, 2/0, Lugs, M12 Ring],
2-63

Cable, Battery[Red, 2/0, Lugs, M12 Ring],
2-63

Cable, Camera, 197.01 [Hvs], 2-107

Cable, Camera, 28.01 [Hvs], 2-107

Cable, Ele [2ga 47.5] M12 Ring/M9 Ring],
2-63

Cable, Glv .06d 012.01 .26eye /.26eye,
2-7,2-19

Cable, Glv .09d 013.01 .38eye /.38eye,
2-63

Cable, Glv .25d 021.01 .51ring /.51ring, 2-5

Cable, Glv .25d 077.81 .52eye [ M12, 2-23

Cable, Hppr Door, 2-77

Cable, Power, 3-70

Cable, Ribbon [16 Pos., 60.0L, Sentinell,
2-101

Cable, Ribbon [20 Pos., 60.01, Sentinell,
2-101

Camera [Sentinel,Performance View],
2-87

Camera, Color, 135 Deg [Sentinel 2018],
2-107

Cap Screw, 4-5

Cap, -10 Jic, 2-29, 2-31

Cap, Bearing, Lower, 2-69

Cap, Brg, Lower, 2-67

Cap, Cntr, Horn, Btn, 2-103

Cap, Dust, 4-11, 4-21

Cap, Dust Coupling, Hyd, 2-143

Cap, Fuel, Protectoseal, 3-48

Cap, Nozzle, Spray, Nylon, 2-145

Cap, Nut, 0.38 Hex, Nyl, Blk, 2-93

Cap, Protective, Qdc, 0.5 1.D., 3-31

Cap, Spray Nozzle (Wet Dust Control), 1-1

Cap, Tank, Fuel, Filler, 2-59, 2-61

Cap, Usb, 2-101

Cap, Usb, Universal, 2-101

Cartridge, Lub Oil Filter, 1-1, 2-29, 2-31

Catch, Strike, .44-14 X .71, 0.68d, 2-89

Chain WiIdt, Brush, Cage, 2-9, 2-13

Chain, 1.654 Pitch. 92P Long, 2-69

Chain, Coil, Str, 2/0, 14.11 11 Link, 2-11

Chain, Coil, Str, 2/0, 16.91 13 Link, 2-9,
2-13

Chain, Rlr, 1.65 Pitch, 92 Pitches, 1-1,
2-67

Chain, Snap, 3-41

Chain,Link#2/08 5Links,Br.Zinc, 2-147

Channel Weldt,Lower Support, 3-9

Channel Widt, 3-13

Channel Widt, Sppt, Lower, 2-113

Channel, Clamp, Hyd, 2-143

Charge Pressure Relief Valve Kit, 4-5

Check Valve [Cv08-20-0-N-40], 4-27

Check Valve [Cv12-20-0-N-60], 4-29

Check Valve [Pc10-30-0-N-70], 4-37

Check Valve Kit, 4-7

Circlip, 4-13, 4-17, 4-23

Circuitboard, Diode / Timer, Vario, 2-101

Ciruitboard, Diode / Timer, Vario, 3-29

Clamp, 3-41

Clamp, 1.25-2.12d [Powr-Gear], 3-55

Clamp, 6” Dia Bridge R.S., 3-45

Clamp, 800 Series Air Cleaner, 2-37,
2-39, 2-41, 2-43

Clamp, Cable, Ss, 2.50d X 1.00w, 1hole,
2-19

Clamp, Cable, Stl, 0.56d X 0.38w, 1hole,
2-25, 2-27

Clamp, Cable, Stl, 0.63d X 0.75w, 1hole,
2-33, 2-35, 2-111

Clamp, Cable, Stl, 0.75d X 0.75w, 1hole,
2-57

Clamp, Cable, Stl, 0.90d X 0.62w, 1hole,
2-63

Clamp, Cable, Stl, 1.00d X 0.75w, 1hole,
2-25, 2-27, 2-49, 2-51, 2-57, 2-111

Clamp, Cable, Stl, 1.25D X 1.00W, 1H,
2-145

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-21

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-63

Clamp, Cshn, 1.38 Id, 2-31

Clamp, Gasket, Front, 2-77

Clamp, Hose, 18mm Dia, En45545, 2-57

Clamp, Hose, 21.3mm Dia, En45545, 2-57

Clamp, Hose, Wormdrive, 2-145

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-59, 2-61

Clamp, Hose, Wormdrive, 0.31-0.88D,
3-23

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-45, 2-47, 2-57, 3-31, 3-71

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-57, 2-109

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w, 2-49, 2-51

Sentinel 9018519 (2-2020)

5—-15




CROSS REFERENCE

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 2-49, 2-51, 2-59, 2-61

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-59, 2-61

Clamp, Hose, Wormdrive, 4.63-5.50,
0.5W, 2-39, 2-43

Clamp, Hose, Wormdrive, 5.56-6.50d,
56w, 3-41

Clamp, Hyd, 0.75d, 2-143

Clamp, Mirror, 0.75 Dia Tube, 0.43 Hole,
2-95, 2-97

Clamp, Mirror, 0.75 Od Tube, 2-95, 2-97

Clamp, Muffler, 2.00d, 2-49, 2-51

Clamp, Muffler, 2.50d, 2-49, 2-51

Clamp, Spring & Screw, 110-120Mm, Ss,
2-39, 2-43

Clamp, Spring & Screw, 65-75mm, Ss,
2-49, 2-51

Clamp, Spring & Screw, 75-85mm, Ss,
2-49, 2-51

Clamp, Spring loaded, 3.28-3.58, 2-41,
2-43

Clamp, spring Loaded, 4.28-4.58, 2-37,
2-39, 2-41, 2-43

Clamp, Strain Relief, Harness, 2-35

Clamp, T-Bolt, 3.28-3.59, 2-37, 2-39

Clamp, T-Bolt, 4.28-4.59, 2-53

Clamp, T-Bolt, 4.28-4.59, 800 Series,
2-37, 2-39, 2-41, 2-43

Clamp, Tinnerman 5/16 X 1/2, 2-111

Clamp, Tube, Hyd, Main Return, 2-45,
2-47

Clamp, U Bolt, 1-5/16", 2-31

Clamp, U-Bolt, 3.00”, 2-37, 2-39

Clamp, U-Bolt, 37, 2-53

Clamp, V-Band, 3", Spherical Marmon,
2-55

Clamp, V-Band, 4", Spherical Marmon,
2-55

Clamp, Worm; .75-1.75, 2-31

Clevis Assy, Support, 3-5

Clip, 3-35, 3-46

Clip, Finger Clip, 2-85

Clip, Finger Clip, Metal, 2-85

Clip, Grip, Finger, 1.00-1.88d,White Vyl,
3-31

Clip, Grip, Hose, 0.38-0.62, Stl,Blk Vyl,
3-31, 3-53, 3-55

Clip,Finger Grip, 3-43

Coil Shroud, 2-109

Coil, W/Stem, 4-5

Collar, Split, 2.00b .69w 2/Bolt Stl, 2-67

Collar, Split, 2.00b 3.00d .69w, Stl, 2-69

Column, Steering, 29.01 .81d 36tooth,
2-103

Comp Direct 8 Grv 12v Top Port, 2-111

Condenser Hose #8 Compr to Cond, 2-111

Condenser Hose, #6 Evap to Cond, 2-111

Condenser Unit [Sentinel], 2-111

Connection, Female, 2-57

Connection, Water Outlet, 2-49, 2-51

Connector, 3-67

Connector, Deutsch,
Hd10-9-1939p-B022, 2-103

Connector, Qck Disconnect, 2-59, 2-61

Connector, Wire Lock, 3-67

Control, Pump, 4-5

Cotter Pin, 4-11, 4-21

Coupling, Elbow Hose, 2-57

Coupling, Flywheel, Hayes, 123428, 2-25,
2-27

Coupling, Rubber, 37, 2-41, 2-43

Coupling, Shaft, 2-67

Coupling, Tank, Fill Hose, 3-55

Coupling, Water, 2-145

Cover, 4-13, 4-21, 4-23

Cover, Back, 2-99

Cover, Channel, Lh, 2-5

Cover, Door Latch, Lh, 2-97

Cover, Door Latch, Rh, 2-95

Cover, Door, Brush, Lh, 2-11

Cover, Door, Brush, Rh, 2-7

Cover, Filter Head, 2-29, 2-31

Cover, Flir, Bag, 2-81

Cover, Follower, 3-13

Cover, Hub, 4-23

Cover, Line, Hyd, 2-77

Cover, Panl, Fuse, Cab [Sentinel], 2-101

Cover, Top, 2-99

Cover, Valve, 2-27

Cover, Valve, Inner, 2-137

Cover, Valve, Outer, 2-137

Cross Bearing Kit, 4-19

Cs, Terminal, Battery, Jumper, Blk, Neg,
2-63

Cs, Terminal, Battery, Jumper, Red, Pos,
2-63

Cyl, Hyd, 2.0b, 19.01, 12.0strk, 2500, 3-35

Cyl, Hyd, 2.5b, 27.3, 17.7strk 3000, 2-83

Cylinder Anchor Pin, 4-11, 4-21

Cylinder, Hyd, 1.5b 07.81 01.60strk 3000,
3-21

Cylinder, Hyd, 1.5b 11.01 02.94strk 3000,
2-77,3-19

Cylinder, Hyd, 1.5b 12.61 05.10strk 3000,
2-23

Cylinder, Hyd, 1.8B 07.7L 01.70Strk 3000,
2-113, 3-9

Cylinder, Hyd, 2.0b 11.31 04.00strk 3000,
2-71,2-73, 2-75

Cylinder, Hyd, 2.0B,15.5L,07.50Strk, 3-17

Cylinder, Hyd, 2.0b,30.01,19.25strk,3000,
3-5

Cylinder, hyd, 3.5B 25.3L 16.50 Strk 3000,
3-5

Cylinder, Hydraulic, 4-11, 4-21

D

DA Cartridge, 4-5

DA Control Kit, 4-7

Def Supply Module, 12v, 2-57

Def Tank WIdt, Sentinel, 2-29, 2-31
Device, Aftertreatment, Doc, Ei, Eo, 2-55
Device, Aftertreatment, Scr, Si (270, 2-55

Differential Assy, Front (Sentinel), 4-15
Differential Cover, 4-15

Differential Flange, 4-15

Differential Housing, 4-15

Differential Pivot, 4-15

Diode, Bridge 12.0amp, 2-101

Diode, Ele, Plug, 2-101, 2-189
Dipstick, Qil, 2-29, 2-31

Dolly Widt, 3-13

Door WiIdt, Hppr, 2-77

Door Assy, Eng, Lh[New Graphics], 2-5
Door Assy, Eng, Rh[New Graphics], 2-5
Door Assy, Lh, 2-97

Door Assy, Rh, 2-95

Door Widt, Cab, Lh, 2-97

Door Widt, Cab, Rh, 2-95

Door Wldt, Vacuum Wand, 3-43

Dowell Pin, 4-5

Downtube, Exhaust, Qsf3.8 Stageiiia, 2-53
Downtube, Exhaust, Qsf3.8 T4f, 2-55
Drain Fitting, Duck Bill, 2-109

Drain Tube, 2-109

Drive, 4-9

Duct, Air, 2-101

Dust Cover, Press Washer, 3-31

Dust Protector, 4-19

E

E90, -2 Npt X -2 Fmnpt, 2-37, 2-39,
2-41, 2-43

E90, -4 Jic X -2 Fnpt, 2-37, 2-39, 2-41,
2-43

Eccentric Screw, 4-5

Elbow, Aftertreatment, 3”, Qsf3.8, 2-55

Elbow, Aftertreatment, 4”, 2-55

Elbow, Air Scoop, 2-37, 2-41

Elbow, Molded Hose, 1.75” 1.D., 2-49,
2-51

Element, Fltr, Oi, 2-133

Element, Primary, Air Filter, 1-1, 2-37,
2-39, 2-41, 2-43

Element, Secondary, Air Filter, 1-1, 2-37,
2-39, 2-41, 2-43

End Cap, 4-9

Eng, Dsl, Qsf3.8 Tier 4f, Cummins, 2-27

Eng, Dsl, Qsf3.81 Stage 3a, Cummins,
2-25

Engine Access Step Kit, 3-56

Exhaust, Rain Cap Sentinel 2018, 2-55

Exhaust, Rain Cap, 3” Id, 2-53

Extinguisher, Fire, 3-50

Eyebolt, .50-13X3.00X1.00 Eye, 3-72

Eyebolt, .50-13X3.5", 3-9

F

Fan, 25deg Pusher, 2-45, 2-47

Filter Air, Cab, 1-1

Filter Assy, Hyd, 05mic 050gpm [Hydac],
2-133

Filter Bag Assy, Hopper, 2-81

5—-16

Sentinel 9018519(2-2020)



CROSS REFERENCE

Filter Bag Lifting Kit, 1-1

Filter, Air, Cab [Merv 15], 2-89

Filter, Air, Foam, Recirculation, 2-89

Filter, Assy, Water, 050 Mesh, 2-145

Filter, Bag [Sentinel], 2-81

Filter, Hepa, Aftmkt 800 [Caf], 2-89

Filter, pre-Cleaner [Turbo II], 2-39, 2-43

Filter, Strainer, In-Line, 3-31

Fitting, 90 Deg -12 Flange -12 Orfs,
2-135

Fitting, Brakeline, 2-15, 2-19

Fitting, Brass, Unijet 1/4 T, 3-23

Fitting, Brass, Unijet Cap, 3-23

Fitting, Brs, E45, Pm08/Pf08, 3-31

Fitting, Brs, E90, 3-70

Fitting, Brs, E90 [02pm-03com], 3-70

Fitting, Brs, E90, Bm05/Pm04, 2-59, 2-61

Fitting, Brs, E90, Em10/Pm08, 2-57,
2-109

Fitting, Brs, Str [02pm-03com], 3-70

Fitting, Brs, Str [03com-.25-28sae], 3-70

Fitting, Brs, Str, Bm08/Pm04, 3-23

Fitting, Brs, Str, Bm06/Pm04, 2-45, 2-47

Fitting, Brs, Str, Bm08/Pm04, 2-145, 3-71

Fitting, Brs, Str, Pf06/Pm04, 3-31

Fitting, Brs, Str, Pm04/Pm06 [Hp], 3-31

Fitting, Brs, Tee, 3-70

Fitting, Cmpr, Ferrule, .188id, 3-70

Fitting, Cmpr, Ferrule, .312id, 3-70

Fitting, E90, 3-70

Fitting, E90 [02pm-.25-28 Sae], 3-70

Fitting, E90, Snap, 3-70

Fitting, Grease, 3-5

Fitting, Grease, E90 Pm04 .75, 2-13

Fitting, Grease, Str Pm02 .66l, 2-15, 2-17

Fitting, Grease, Str Pm04 .63, 3-3

Fitting, Grease, Str Pm04 .63I, 2-9, 2-13,
2-77, 2-83, 2-85, 2-113

Fitting, Hyd, 3-5

Fitting, Hyd, Cap, Ff04, 2-141

Fitting, Hyd, Cap, Ff06, 2-141, 2-143

Fitting, Hyd, E45, Ff04/Fm04, 3-35

Fitting, Hyd, E45, Ff08/Fm08, 3-33

Fitting, Hyd, E45, Fm04/0Om04, 3-35

Fitting, Hyd, E45, Fm08/0Om10, 3-21

Fitting, Hyd, E45, Fm10/Fm10 Bh, 2-137

Fitting, Hyd, E45, Om06/Fm06, 2-141

Fitting, Hyd, E90, Ff06/Om06, 2-17,
2-141

Fitting, Hyd, E90, Ff08/Fm08, 2-135

Fitting, Hyd, E90, Ff10/Fm10, 2-67

Fitting, Hyd, E90, Fm04/0m04, 2-17,
2-73, 2-103, 2-135, 2-139, 3-35

Fitting, Hyd, E90, Fm04/0Om06, 2-19,
2-23, 2-107, 2-135, 2-137, 3-19,
3-33

Fitting, Hyd, E90, Fm06/0m04, 2-71,
2-141

Fitting, Hyd, E90, Fm06/0m06, 2-15,
2-19, 2-83, 2-87, 2-113, 2-133,
2-137,2-139, 3-5

Fitting, Hyd, E90, Fm06/0m08, 2-77,
3-33

Fitting, Hyd, E90, Fm06/Om10, 2-113,
2-135, 3-9, 3-15
Fitting, Hyd, E90, Fm06/0m12, 3-33
Fitting, Hyd, E90, Fm08/0Om08, 2-133
Fitting, Hyd, E90, Fm10/0m10, 2-67,
2-137, 2-139
Fitting, Hyd, E90, Fm10/0m12, 2-87,
2-135
Fitting, Hyd, E90, Fm12/0Om16, 2-133,
2-135, 3-15
Fitting, Hyd, E90, Fm20/Om16, 2-135
Fitting, Hyd, E90, Fm20/0m20, 2-133
Fitting, Hyd, E90, Om04/Fm04, 2-73,
2-75, 2-141, 3-17
Fitting, Hyd, E90, Om04/Qm04, 2-141
Fitting, Hyd, E90, Om06/ Fm06, 2-141,
3-9
Fitting, Hyd, E90, Pf04/Pf04, 3-70
Fitting, Hyd, E90, Pm04/T05, 3-70
Fitting, Hyd, Fing, 12, Sae62, 2-135
Fitting, Hyd, Fing, 16, Sae62, 2-17
Fitting, Hyd, Orifice, 0.026, 3-19
Fitting, Hyd, Orifice, 0.031, 2-23
Fitting, Hyd, Orifice, 0.047, 3-19
Fitting, Hyd, Plug, Fmo08, 2-133
Fitting, Hyd, Plug, Om04, 2-143
Fitting, Hyd, Plug, Om06, 2-143
Fitting, Hyd, Qdc Assy, 0f08/Qm10, 2-143
Fitting, Hyd, Str Fm10/Om12, 2-143
Fitting, Hyd, Str, Ff10/Fm06, 3-33
Fitting, Hyd, Str, Fm04/Omo04, 2-17,
2-139
Fitting, Hyd, Str, Fm04/0m06, 2-19, 2-23,
2-77,2-137, 3-15, 3-19, 3-21
Fitting, Hyd, Str, Fm04/Pm04, 3-35
Fitting, Hyd, Str, Fm06/Fm06 Bh, 2-83
Fitting, Hyd, Str, Fm06/0m04, 2-141
Fitting, Hyd, Str, Fm06/0m06, 2-17,
2-133, 2-135, 2-139, 3-5
Fitting, Hyd, Str, Fm06/0mO06, Long,
2-137
Fitting, Hyd, Str, Fm06/0m08, 2-19,
2-103, 3-15, 3-33
Fitting, Hyd, Str, Fm06/0Om10, 3-15
Fitting, Hyd, Str, Fm06/Om12, 3-33
Fitting, Hyd, Str, Fm08/0Om08, 2-133
Fitting, Hyd, Str, Fm08/Om10, 2-137
Fitting, Hyd, Str, Fm08/Om12, 2-135
Fitting, Hyd, Str, Fm10/0m10, 2-21,
2-135, 2-137, 2-139
Fitting, Hyd, Str, Fm10/0m12, 2-87,
2-137
Fitting, Hyd, Str, Fm12/Om16, 2-133
Fitting, Hyd, Str, Fm16/0Om16, 2-137
Fitting, Hyd, Str, Fm20/Om16, 2-135
Fitting, Hyd, Str, 004/0m086, 2-15, 2-17
Fitting, Hyd, Str, Om M18/Fm08, 2-17
Fitting, Hyd, Str, Om04/Fm04, 2-143
Fitting, Hyd, Str, Om04/Pf02, 2-19
Fitting, Hyd, Str, Om04/Qmo04, 3-15
Fitting, Hyd, Str, Om06/Fm06, 2-141,
2-143, 3-15
Fitting, Hyd, Str, Om06/Fm08, 2-143

Fitting, Hyd, Str, Om08/FmO08, 2-141,
2-143

Fitting, Hyd, Str, Pm04/T05, 3-70

Fitting, Hyd, Str, Pm08/Fm08, 3-33

Fitting, Hyd, Str, PM08/PM12, 2-145

Fitting, Hyd, Str, Spcl, 2-15, 2-17

Fitting, Hyd, Tee, Ff04/Fm04/Fm04, Run,
3-35

Fitting, Hyd, Tee, Ff06/Fm06/Fm06, Run,
2-71,2-83, 2-141, 3-33

Fitting, Hyd, Tee, Fm06 /Fm06 /Om06,
2-143

Fitting, Hyd, Tee, Fm06/Fm06/0Om06, Br,
2-87

Fitting, Hyd, Tee, Fm06/Fm06/Om06, Run,
2-17,2-83

Fitting, Hyd, Tee, Fm06/0Om06/FmO06, 3-9

Fitting, Hyd, Tee, Fm10/Fm10/Om10, 3-33

Fitting, Hyd, Tee, Fm16/Fm16/0Om16, Br,
2-45, 2-47

Fitting, Hyd, Tee, Fm20/Fm20/0m20, Br,
2-133

Fitting, Hyd, Tee, Jm04/Jm04/Jm04,Bh Br,
2-15,2-19

Fitting, Hyd, Tee, Om04/Fm04/Fm04, 2-75

Fitting, Hyd, Tee, Pf04/Pf04/Pm04, 3-70

Fitting, Pipe, Plug, Pm04, Hex Soc, 2-45,
2-47

Fitting, Pipe, Plug, Pm08, Sq Head
(W/O Left Hand Side Brush), 2-145

Fitting, Pipe, Str, Pf02/Pm02, 3-70

Fitting, Plstc, E90, Bm08/Pm06, 3-31

Fitting, Plstc, E90, Bm08/Pm08, Pp,
2-145,3-23

Fitting, Plstc, Str, Bm08/Pm08, 3-31

Fitting, Plstc, Str, Pm08/Pm08, 2-145,
3-31

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-23

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-31

Fitting, Plstc, Tee, PM08/PM08/PMO8,
2-145

Fitting, Plug, 3-70

Fitting, Plug Rep.Bynone, 3-70

Fitting, Plug, .50Npt, 2-49

Fitting, Qf, 3-70, 3-71

Fitting, Spray Water, 2-145

Fitting, Ss, Qdc, Fem, 3-31

Fitting, Ss, Qdc, Mal, 3-31

Fitting, Stl, Str, Pm04/M14-1.5 [O-Ring],
2-59, 2-61

Fitting, Str, 3-70

Fitting, Str [02pm-.25-28sae], 3-70

Fitting, Str, Nipple, Npt, 3-70

Fitting, Stud, 3-70

Fitting, Tee, 3/8” Barb, Brass, 2-47

Fitting, Tube, Union, 3-70

Fittting, Cmpr, Ferrule, .31id, 3-70

Flange, 4-11, 4-21

Flange, Driven, 4-13

Flg, Mtg 2-Bolt, 4-9

Flow Divider [Fd50-45-0-N-44], 4-29

Flow Regulator [Fr12-30f-0-N-6.0], 4-30

Sentinel 9018519 (2-2020)

5—-17




CROSS REFERENCE

Fluid, Hyd Oil, Lo Tp 5 Gal., 1-1

Foam 1.125x13.5, 2-109

Follower, Cam, 3-3, 3-13

Frame WiIdt [Sentinel], 2-5

Frame WiIdt, Conveyor, 2-71

Front Axle Housing, 4-11

Front Housing, 4-15

Ftg, 90, 3/8 Inch Sae J2044, 2-57

Ftg, E90, -10 Jic X M18 Orr, 2-29, 2-31

Ftg, Grease.25-28Th Strt .63L, 3-9

Ftg, Nipple, Grease, 3-3

Ftg, St, 3/8 Inch Sae J2044, 2-57

Ftg, Swivel, E45, -12 Jic X -12 Fjic, 2-29,
2-31

Ftg, Tee, Hose Reducer, 5/8” X 5/8”, 2-57

Fuel Filter Element [Sentinel T3], 1-1,
2-59

Fuel Filter Element [Sentinel T4f], 1-1,
2-61

Fuse, 3-67

Fuse 150a, 2-33, 2-35

Fuse Holder, 2-33, 2-35

Fuse, 005A [Ato], 3-61, 3-63

Fuse, 20Amp, 3-57

Fuse, 250a, 2-33, 2-35

Fuse, Blade, 010a, 32vdc [Atof], 2-101

Fuse, Blade, 015a, 32vdc [Atof], 2-101

Fuse, Blade, 020A, 32Vdc [Atof], 2-101,
3-61, 3-63

Fuse, Blade, 025a, 32vdc [Atof], 2-101

Fuse, Blade, 030a, 32vdc [Atof], 2-101

Fuse, Blade, 080a, 32vdc [Maxi], 2-101

Fuse, Velocity, 3-5

G

Gasket, 2-149, 4-11, 4-21, 4-23

Gasket, 3", Spherical Marmon, 2-55

Gasket, Breather, Reservoir, 2-133

Gasket, Cap, Brea, 2-133

Gasket, Cntrl Valve [EZ], 4-5

Gasket, Hydraulic Pump, 2-135, 3-15

Gasket, Sensor, Thermal, 2-77

Gasket, Spherical, 47, 2-55

Gasket, Ure, .16, .78 X 1.25, 2-63

Gasspring, 38lb, 5.9strk, 2-5

Gauge, Press, 2-133

Gauge, Sight, Tank, Hyd 5.0, 2-133

Gear, 3-15

Gear Assy, Ring And Pinion [13.6:1], 4-15

Gear, Input, 4-17

Gerotor Assy, 4-9

Grease Zerk, 4-11, 4-21

Grease, Anti-Corrosion Electrical, 1-1

Grease, Gen Purpose, Ep [1 Drum = 35
Lb], 3-70

Grip, Handle-Rnd .72Id X 5.0L, 3-43

Grip, Handle, Rnd, 3-46

Grommet, 3-67

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl,
2-5

Grommet, Rbr, 0.50id, F/0.8h, .25 Matl,
2-95, 2-97

Grommet, Rbr, 0.62id, F/ 0.9h, .12matl,
3-61, 3-63

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
2-101

Grommet, Rbr, 0.75id, F/1.3h, .12 Matl,
2-111

Grommet, Rbr, 0.89id, F/1.2h, .14 Matl,
2-101

Grommet, Rbr, 0621d, F/0.9H, .12 Matl,
3-59

Grommet, Rbr, 1.00id, 1.2hole, .19 Grv,
2-109, 2-111

Grommet, Rbr, 1.00id, F/1.4h, .09 Matl,
2-89

Grommet, Rbr, 1.25id, F/0.5h, .31 Matl,
2-5

Grommet, Turn Signal, 2-107

Grommet,Rbr,0.381d,For .19Matl, 3-57

Guard Widt, 3-13, 3-17

Guard, Hose, Rbr, 8.0l, 2-5

Guard, Light, Rotating, 3-59

Guard, Motor Sentinel, 2-87

Guard, Wire, Vario Brush, 3-19

Guide, Chain, Stl, 2-71

Guide, Conveyor Chain, 1-1

Guide,Cam Roller,Lh, 3-3

Guide,Cam Roller,Rh, 3-3

Guide,Cam Roller,Up, 3-3

H

H.P.R.V. with Tow Option (4000-6100 psi),
4-5

Handle WIdt, Tool, Clean-Out, Debris,
3-46

Handle, Container, Rear, 2-65

Handle, External Door Release, 2-95,
2-97

Handle, Gun, Trigger, 3-31

Handle, Lift, Conveyor, 2-65, 3-56

Harness, Cab {Sentinel, 2017], 2-189

Harness, Eng, Interface, [3A Sentinell,
2-189

Harness, Eng, Interface, [4F Sentinel],
2-189

Harness, Hppr [Sentinel, 2017], 2-189

Harness, Main [Sentinel 2017], 2-189

Harness, Wire, Vario, 3-29

Harness, Wire, Vario Cntrl, 3-29

Head, Lub Oil Filter, 2-29, 2-31

Headlight, 12vdc, 55watt, Rt, 2-107

Heater,Kit, Fuel Filter, 12v, 2-59, 2-61

Hinge WIdt, Door, 2-63

Hinge, .31pin .15, Offset, 3.5 4/0.34h,
3-43

Hinge, Horizontal Adj, Cab, 2-93

Holddown, Bolt, 2-63

Hook, 2-77

Hook, Thrd [M20 X 10], 2-23

Hopper Support, Lower, 2-85

Hopper Support, Upper W/Label, 2-85

Hopper Widt, 2-77

Horn, 12vdc, Dba [Wolo], 2-5

Hose, 3-41

Hose 10-12 Comp To Evap, 2-111

Hose End, Str, -4 Jic X -4 Hs, 2-37, 2-39,
2-41, 2-43

Hose Kit, Hyd [830-lii Cab Tilf], 3-35

Hose, .50id [Poly Wire], 3-31

Hose, 45deg, Rubber, 2in 1.D., 2-49, 2-51

Hose, 6" Dia x 150 R.S., 3-45

Hose, Afmkt Replmt, Pvc, Brd 0.50id 20ft,
3-23

Hose, Afmkt, Pvc, Brd, 0.50id, 01it, Clr,
3-23

Hose, Afmkt, Pvc, Wir, 0.50id, 01ft, Clr,
3-23

Hose, Afmkt, Rbr, Heater, 0.62id, 12ft,
2-57

Hose, Brakeline, 04jf/04jm, 2-15, 2-19

Hose, Def, Pressure, 1.50m, 12v, Epd,
2-57

Hose, Def, Return, 1m 90/90, 2-57

Hose, Def, Suction, 1m 90/90, 2-57

Hose, Epdm, 1.00 Id X 3.00 Lg, 2-49,
2-51

Hose, Flexible, Oil, 2-29, 2-31

Hose, Fuel Supply, 2-59, 2-61

Hose, Fuel, 0.31id, 24.0l, 2-59, 2-61

Hose, Fuel, 0.38id, 42.0l, 2-59, 2-61

Hose, Fuel, 2.25id, 03.8l, 2-59, 2-61

Hose, Heater, 0.38 Id Silicone, Blue, 2-45,
2-47, 2-57

Hose, Heater, 0.62id, 2-109

Hose, Heater, 0.62id, 150.0l, 2-109

Hose, Hump, Cac, 2.5 Id, 2-49, 2-51

Hose, Hyd, Med06, Ff06str/Ff06str, 032.0,
2-125

Hose, Hyd, Med08, Ff08e90/Ff08str,
148.0, 2-125

Hose, Hyd, Med16, Ff16e90/Ff16str,
084.0, 2-125

Hose, Hyd, Med16, Ff16str/Ff16e90 014.0,
2-125

Hose, Hyd, Med16, Ff16str/Fm16str,
013.0, 2-125

Hose, Hyd, Tc04, Ff04e45/Ff04str, 052.0,
2-125

Hose, Hyd, Tc04, Ff04E90/Ff04Str, 020.0,
2-125, 3-25

Hose, Hyd, Tc04, Ff04e90/Ff04str, 034.5,
3-35

Hose, Hyd, Tc04, Ff04str/Ff04str, 080.0,
2-125

Hose, Hyd, Tc04, Ff04str/Ff04str, 085.0,
2-125

Hose, Hyd, Tc04, Ff04str/Ff04str, 351.0,
3-33

Hose, Hyd, Tc04, Ff04str/Ff06e45, 035.0,
2-125

Hose, Hyd, Tc04, FI06E90/Ff06Str, 173.0,
3-7

Hose, Hyd, Tc04, Ff06str/Ff04e90 058.0,
2-125

Hose, Hyd, Tc06, Ff06e90/Ff06str, 044.0,
3-33

5—-18

Sentinel 9018519(2-2020)



CROSS REFERENCE

Hose, Hyd, Tc06, Ff06e90/Ff06str, 051.0,
2-129

Hose, Hyd, Tc06, Ff06e90/Ff06str, 148.0,
2-125

Hose, Hyd, Tc06, Ff06str/Ff06e45 062.0,
2-125, 3-33

Hose, Hyd, Tc06, Ff06str/Ff06e90l, 303.0,
3-33

Hose, Hyd, Tc06, Ff06str/Ff06str, 063.0,
2-125

Hose, Hyd, Tc06, Ff06str/Ff06str, 301.0,
3-33

Hose, Hyd, Tc08, Ff08e45/FmO08str, 031.5,
3-33

Hose, Hyd, Tc08, Ff08e90/Ff08str, 030.0,
2-133

Hose, Hyd, Tc10, Ff10e90/Ff10str, 036.0,
2-125

Hose, Hyd, Tc10, Ff10e90/Ff10str, 051.0,
2-125

Hose, Hyd, Tc10, Ff10e90/Ff10str, 071.0,
2-125

Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0,
2-125

Hose, Hyd, Tc16, Ff16str/Ff16e45, 018.0,
2-127

Hose, Hyd, Tc16, Ff16str/Ff16e45, 020.0,
2-45, 2-47,2-127

Hose, Hyd, Tc16, Fm16str/Ff16e45, 040.0,
2-125

Hose, Hyd, Uhi12, F16e90/F12str, 082.0,
2-131

Hose, Hyd,Med06, Ff06str
[Ff06€901,100.0, 2-123

Hose, Hyd,Med06, Ff06Str /Ff06Str , 98.0,
3-25

Hose, Hyd,Med06, Fm06strb/Ff06e90
,184.0, 2-127

Hose, Hyd,Med08, Ff08str /Ff08e45 , 62.0,
2-129

Hose, Hyd,Med08, Ff08str /Ff08e90 , 24.0,
2-129

Hose, Hyd,Med12, Ff12str /Ff12e90 , 31.0,
2-127

Hose, Hyd,Med12, Ff16str [Ff12e90 , 50.0,
2-129

Hose, Hyd,Suc12, Ff12str [Ff12e90 , 56.0,
2-127

Hose, Hyd,Suc12, Ff12Str /[Ff12E90 , 94.0,
3-25

Hose, Hyd,Suc20, Ff20e90 /Ff20e90 ,
28.s, 2-127

Hose, Hyd,Suc20, Ff20str /Ff20e90 , 31.0,
2-127

Hose, Hyd,Tc 04 Ff04str /Ff04e90 , 42.0,
2-129

Hose, Hyd,Tc 04, Ff04e90 /Jf04e45 ,204.0,
3-39

Hose, Hyd,Tc 04, Ff04Str [Ff04E45 , 14.0,
3-25

Hose, Hyd,Tc 04, Ff04Str [Ff04E90 , 19.0,
3-25

Hose, Hyd,Tc 04, Ff04Str [Ff04E90 , 55.5,
3-25

Hose, Hyd,Tc 04, Ff04str /Ff04€90, 26.0,
2-121

Hose, Hyd,Tc 04, Ff04str [Ff04str , 26.0,
2-121

Hose, Hyd,Tc 04, Ff04str [Ff04str , 39.0,
2-129

Hose, Hyd,Tc 04, Ff04str [Ff04str , 90.0,
2-131

Hose, Hyd,Tc 04, Ff04str [Ff04str , 96.0,
2-131

Hose, Hyd,Tc 04, Ff04str /FfO4str ,125.5,
2-131

Hose, Hyd,Tc 04, Ff04str /Ff06e90 ,118.0,
2-131

Hose, Hyd,Tc 04, Ff04Str/Ff04E90, 15.0,
3-25

Hose, Hyd,Tc 04, Ff06str [Ff04e45 , 14.5,
3-7

Hose, Hyd,Tc 04, Ff06Str [Ff04E45 , 17.0,
3-25

Hose, Hyd,Tc 04, Ff06str [Ff04e45 , 23.5,
3-7

Hose, Hyd,Tc 04, Ff06str /[Ff06e45 ,173.0,
3-7

Hose, Hyd,Tc 04, Jf04E45 [Ff04Str, 252.0,
2-123

Hose, Hyd,Tc 04, Jf04str /[Ff06e90 , 50.0,
2-123

Hose, Hyd,Tc 06, Ff06e90 /Ff06e90 , 21.5,
2-121

Hose, Hyd,Tc 06, Ff06str /[Ff06e45 , 72.0,
2-129

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 , 14.0,
2-129

Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 20.0,
2-121

Hose, Hyd,Tc 06, Ff06Str /Ff06E90 , 21.0,
2-123, 2-129

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 , 44.0,
2-129

Hose, Hyd,Tc 06, Ff06Str /Ff06E90 , 59.5,
2-123

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 , 64.0,
3-39

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 , 77.0,
3-7

Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 82.5,
2-121,2-129

Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 86.0,
2-121

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 ,101.5,
2-121

Hose, Hyd,Tc 06, Ff06Str /Ff06E90 ,161.0,
3-25

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 ,190.0,
3-39

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 ,198.0,
3-7

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 ,265.0,
2-129

Hose, Hyd,Tc 06, Ff06str /Ff06str , 18.0,
2-121

Hose, Hyd,Tc 06, Ff06str /Ff06str , 25.5,
2-121

Hose, Hyd,Tc 06, Ff06Str [Ff06Str , 62.0,
2-129, 3-11

Hose, Hyd,Tc 06, Ff06Str [Ff06Str , 66.0,
3-11

Hose, Hyd,Tc 06, Ff06str /Ff06str , 77.0,
2-121

Hose, Hyd,Tc 06, Ff06str /Ff06str , 83.0,
2-121

Hose, Hyd,Tc 06, Ff06str /Ff06str , 88.5,
2-129

Hose, Hyd,Tc 06, Ff06Str [Ff06Str , 94.0,
3-25

Hose, Hyd,Tc 06, Ff06Str /FfFO6E90
,244.5, 2-123

Hose, Hyd,Tc 06, Ff08Str, Ff06E90 , 82.0,
3-25

Hose, Hyd,Tc 08, Ff08str /Ff08e45 , 57.0,
2-127

Hose, Hyd,Tc 08, Ff08str /Ff08e90 , 77.0,
2-131

Hose, Hyd,Tc 10, Ff10e90/Ff10str, 079.0,
2-121

Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 18.0,
2-127

Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 49.0,
2-121

Hose, Hyd,Tc 10, Ff10str /[Ff10e90 , 71.0,
2-121,2-129

Hose, Hyd,Tc 10, Ff10str /[Ff10€90 ,154.5,
3-7

Hose, Hyd,Tc 10, Ff10str /Ff10€90 ,184.0,
3-7

Hose, Hyd,Tc 10, Ff10str
[Ff10e90m,124.5, 2-121

Hose, Hyd,Tc 10, Ff10str /Ff10str , 21.0,
2-121

Hose, Hyd,Tc 10, Fm10strb/Ff10str ,187.0,
2-129

Hose, Hyd,Uhi12, F 12e90 /F 16e90 , 90.0,
2-131

Hose, Intake, 3.75id .25w 5.0l, 2-37, 2-39,
2-41,2-43

Hose, Oil Drain [Sentinel2018], 2-29, 2-31

Hose, Parker, 1/4in Id X 10.00in Lon,
2-37,2-39, 2-41, 2-43

Hose, Plain, 1” Id, 2-31

Hose, Poly Wire, .75ID, 2-145

Hose, Pvc, Brd, 0.50id 0.730d, 2-145

Hose, Pvc, Brd, 0.50id 0.730d 060.01,ClIr,
3-71

Hose, Pvc, Brd, 0.50id 0.730d, Bulk, Clr,
3-31

Hose, Rbr, 25ft, 3-31

Hose, Rbr, Reducer, 4.5” I1d X 4.0 1d, 2-39

Hose, T3, Std Air Filter, 2-37, 2-39

Hose, T4F, Std Air Filter, 2-41, 2-43

Hose, Turbo, 3.0d, 2-49, 2-51

Hose, Water, 2-145

Hose, Water, 1.50id X 20ft, 3-55

Sentinel 9018519 (2-2020)




CROSS REFERENCE

Hose, Water, Hydrant, 1.50id X 50ft, 3-53
Housing, 4-5, 4-7, 4-9

Housing, Brg, 2-67, 2-69

Housing, Sensor, 3.00”, 2-41, 2-43
Housing, Steering, 4-13, 4-21, 4-23
Housing, Widt, Ecm Sentinel, 2-25, 2-27
Hub Assy, Front W/Brake, 4-13

Hub Weldt,Side Brush, 3-9

Hub, Brake, 4-13, 4-23

Hub, Brush, 2-113, 3-21

Hub, Sprkt, 2-67, 2-69

Hub, Wheel, 4-13, 4-23

Impeller, Intake, 2-87

Innertube, 7.00 X 12.00 [Tr440], 2-15,
2-17

Insert, M8 X 1.25, 3-23

Instr, Repair, Scu, 4-25

Insulation, Acstc, 0.3, 31.8 X 12.8 Nich,
2-101

Insulation, Acstc, 1.0, 15.6 X 49.9 Nich,
2-87

Insulation, Acstc, Ctr Console, Rh, 2-93

Insulation, Acstc, Rear, Lh, 2-91

Insulation, Acstc, Rear, Rh, 2-91

Insulation, Acstc, Upper, Lh, 2-91

Insulation, Acstc, Upper, Rh, 2-91

Insulation, Ctr Console, Lh, 2-93

Insulator, Cable Terminal, 2-33, 2-35

Isolator (Tech# 51145), 2-33, 2-35

Isolator, 5/16-18x1x1 Neoprene, 2-33,
2-35

Isolator, Rubber, Ecm, .62dia, 2-33, 2-35

Isolator, Tech Prod, 60278-2, 2-25, 2-27

Isolator, Vib, Bshg, 2.8d 2.4 .8b 1.62h,
2-5

J

Jack Kit, Cab, Ci, 3-35
Jam Nut, 4-5
Joystick, Third Brush, [Apem], 3-23

K

Key Set, Door, Sentinel Cab [2 Keys],
2-95, 2-97

Key-Wdruff 0.25 1.00 Asa#0808, 4-9

Key, Door, Eng [1 Pick = 2 Keys], 2-5

Key, Sq, 0.50 X 0.50, 2.00l, 2-67

Key, Switch, Ignition, 2-103

Keychain, Rectangle, Parts & Service,
2-103

Kit, Ac Condenser, Low Profile, 2-111

Kit, Ci, Linkage, Brush, Side, 2-3

Kit, Cv Joints, 4-19

Kit, Discs, Brake, 4-13, 4-23

Kit, Expansion Coil-Htr [Sentinel 2018],
2-109

Kit, Hardware, 2-25, 2-27

Kit, Hopper Cleanout Tool [Sentinel], 3-46

Kit, Repair, Inside Attmnt, 2-69

Kit, Repair, Outside Attmnt, 2-69

Kit, Seal, Brake, 4-13, 4-23

Kit, Side Brush Spring, 2-3

Kit, Speed Reducer Gear Set, 4-15

Kit, Touchscreen Assy, 2-101

Knab, 2-109

Knob Black/Black Fan Graphics, 2-109

Knob Black/Black Snwilake Grap, 2-109

Knob, Star, 1.96d 4ear 1.301 0.33b, 2-145,
3-23

L

Label Set, Opertnl [Sentinel], 2-190

Label Set, Switches, 3-59

Label, Clr, Pyes, 8.5 X 11.0, 3-70

Label, Info, [Tire Pressure], 2-190

Label, Instr, Tilt, Cab, 2-190, 3-35

Label, Set, Info & Hazard, 2-190

Label, Slow Moving Vehicle, 2-190

Label, Striping, Black, 2-89, 2-95, 2-97

Label, Tennant Logo, 2-190

Label, Tennant Logo- 10.0 Blue, 2-190

Lamp, 12vdc, 55watt, Halogen, Hd [H3],
2-107

Lamp, 12vdc, 60/55watt, Halogen [H4],
2-107

Lamp, Flood, Halogen, 3-57

Latch, 2-63

Latch Widt, 3-13

Latch, Cover, Access, 2-101

Latch, Handle, T, 2-5

Latch, T Handle, 2-7, 2-11

Leg Assy, Lower W/Label, 3-3

Leg Assy, Upper W/Label, 3-3

Lever, Inside Door Release, Lh, 2-97

Lever, Inside Door Release, Rh, 2-95

Lever, Steering, Lower, 4-21

Lever, Steering, Lower, Lh, 4-21

Lever, Steering, Upper, Rh, 4-21

Lift Kit, Filter Bag, 3-51

Light Kit, Arrow, Ci, W/ Revl Light, 3-63

Light Kit, Arrow, Ci, W/O Revl Light, 3-61

Light Kit, Halogen Night, 3-57

Light Kit, Strobe, Amb, Ci [Sentinel], 3-59

Light, Arrow Stick, 8 Lamp [Whelen], 3-61,
3-63

Light, Dome, Map, 12vdc 3x7, 2-107

Light, Flood, Side Brush, 2-107

Light, Halogen Flood, 3-57

Light, Marker, Side, Amb, 12vdc, 2-5

Light, Panl, 12vdc, Clr, 1.5d, 2-77

Light, Signal, Amber, 2-107

Light, Strobe, Amb [Whelen 2022], 3-59

Lighter, Cigarette, 12 Vdc, 2-103

Link, 2-71

Link Kit, Chain [Inside Attmnt], 2-67

Link Kit, Connecting, 2-89

Link WIdt, Push, 2-73, 2-75

Link, Sppt, Brush, 2-9, 2-13

Link, Upper, 2-73, 2-75

Locating Pin, 4-5

Lock Nut, D.25, 4-15

Louver, Adj, Heat-A/C, 49mm X 121mm,
2-93, 2-101

Louver, Nozzle, Spindle, Blk, 2-89

Magnetic Plug, 4-11

Manifold, Water, 2-145

Manual, Oprtr, {Sentinel, Cn], 3-74

Manual, Oprtr, {Sentinel, En], 3-74

Manual, Oprtr, {Sentinel, Es], 3-74

Manual, Oprtr, {Sentinel, Fr], 3-74

Manual, Oprtr, {Sentinel, Jp], 3-74

Manual, Oprtr, {Sentinel, Ko], 3-74

Manual, Oprtr, {Sentinel, Ptb], 3-74

Manual, Parts, [Sentinel, En], 3-74

Manual, Service {Sentinel, En], 3-74

Mat, Floor, Lh, 2-105

Mat, Floor, Rh, 2-105

Membrane Switch Assy, 2-101

Mirror, 8 Inch Od, Convex, 2-95, 2-97

Mirror, 8 X 12 Convex, Blk, 2-95, 2-97

Module, Vec, 2-33, 2-35

Molding, Trim, Pvc, .00-.06 19.91, 2-137

Molding, Trim, Pvc, .18-.31 09.0, 2-5

Motor, Hyd Shaker W/End Ports, 4-9

Motor, Hyd, Gear [In] 02.2 B 2250, 3-15

Motor, Hyd, Gear, [In] 11.9 B 3000, 3-9,
3-21

Motor, Hyd, Gear, Int (See Breakdown),
2-77

Motor, Hyd, Gear, Int 11.9 Bi-Dir 3000,
2-113

Motor, Hyd, Gear, Int 14.9 Bi-Dir 3000,
2-21

Motor, Hyd, Gear, Int 19.2 2900, 2-67

Motor, Hyd, Piston [830] (See Breakdown),
2-17

Motor, Hyd, Vacfan, 1.06 [Cid], 2-87

Motor, Piston, Rexroth, 4-7

Motor, Wiper, 12vdc, 2-89, 3-37

Mount Widt, Pulley, 2-23

Mount, Adapter, Wiper Blade, 2-89, 3-37

Mount,Frame,Rear Lh, 3-3

Mount,Frame,Rear Rh, 3-3

Mounting Band, Exhaust, 8.50”, 2-53

Mir Mount Widt, Lh, Front, 2-25, 2-27

Mtr Mount WIdt, Rear, Sentinel 2018,
2-25, 2-27

Mtr Mount WIdt, Rh, Front, 2-25, 2-27

Muffler, 216d, 508I, 76/76 Id, 2-53

N

Nameplate, 2-27

Nameplate, Tennant, Domed, 10 Inch,
2-190

Nipp, Hex, -2 Npt X -2 Npt, 2-37, 2-39,
2-41,2-43

Nipple, .50M X .75B, 2-145

5-20

Sentinel 9018519(2-2020)



CROSS REFERENCE

Nozzle Kit, Spray, Windshield, 2-89, 3-37

Nozzle, Rubber, Vac Wand, 3-41

Nozzle, Spray [Pressure Washer], 3-31

Nozzle, Spray Water, 2-145

Nozzle, Spray, Water, 3-23

Nozzle, Spray, Windshield Washer, 2-89

Nozzle, Water Spray (Wet Dust Control),
1-1

Nut, 4-13, 4-15, 4-23

Nut HxLocNyIn .50-13 Std., 3-72

Nut, Brake, M16 X 1.5, 2-15, 2-19

Nut, Brs [03com], 3-70

Nut, Brs [05com], 3-70

Nut, Coil, F/#8, 4-30, 4-33, 4-35

Nut, Coil, Nyl Patch, 4-27, 4-33

Nut, Hex, Fing, .25-20, 2-33, 2-35

Nut, Hex, Fing, M8 X 1.25, 3-19

Nut, Hex, Jam M20 X 2.5, 3-3

Nut, Hex, Jam, M12 X 1.75, [Din439],
2-63, 2-113

Nut, Hex, Lock, .31-18, NI, 2-95, 2-97

Nut, Hex, Lock, .38-16, NI, 2-49, 2-51,
2-93, 2-95, 2-97

Nut, Hex, Lock, .38-16, NI, Thin, 2-15,
2-17

Nut, Hex, Lock, .50-13, NI, 2-113, 3-9,
3-19, 3-35

Nut, Hex, Lock, M 6 X 1.0, NI, 3-19

Nut, Hex, Lock, M 8 X 1.25, 3-5

Nut, Hex, Lock, M 8 X 1.25 NI, 3-3

Nut, Hex, Lock, M 8 X 1.25, NI, Ss, 3-21

Nut, Hex, Lock, M06x1.0, 3-67

Nut, Hex, Lock, M10 X 1.5, NI, 2-11, 2-19,

2-139, 2-145, 3-17, 3-19, 3-35
Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-81,
2-107, 3-17
Nut, Hex, Lock, M12 X 1.75, NI, 2-65,
2-67, 2-71, 2-113, 3-35

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-113,

3-9

Nut, Hex, Lock, M12 X 1.75,NI, 2-69,
2-73, 2-75, 2-143, 3-9, 3-15, 3-17,
3-21

Nut, Hex, Lock, M12 X 1.75,NI, Ss, 3-13

Nut, Hex, Lock, M14 X 2.00, NI, 2-25,
2-27

Nut, Hex, Lock, M16 X 2.0, NI, 2-73, 2-75,

3-9, 3-21

Nut, Hex, Lock, M16 X 2.00, NI, 2-21,
2-77,2-113

Nut, Hex, Lock, M20 X 2.5, NI, 2-9, 2-13,
2-23, 3-21

Nut, Hex, Lock, M4 X 0.7, NI, 3-43

Nut, Hex, Lock, M4 X 0.70, NI, 2-101,
3-31, 3-53, 3-55

Nut, Hex, Lock, M5 X 0.8, NI, 3-43

Nut, Hex, Lock, M5 X 0.80, NI, 3-31, 3-35

Nut, Hex, Lock, M6 X 1.0, NI, 2-145, 3-17,

3-41, 3-59, 3-61, 3-63

Nut, Hex, Lock, M6 X 1.00, NI, 2-5, 2-7,
2-11, 2-45, 2-47, 2-59, 2-61, 2-65,
2-95, 2-97, 2-111, 2-149, 2-151

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-7,
2-9, 2-11, 2-13

Nut, Hex, Lock, M8 X 1.25, NI, 2-7, 2-9,
2-11, 2-13, 2-29, 2-31, 2-37, 2- 39
2-41, 2-43, 2-45, 2-47, 2-49, 2-5
2-53, 2-55, 2-57, 2-63, 2-65, 2- 69
2-73, 2-75, 2-91, 2-95, 2-97, 2-101,
2-105, 3-17, 3-31, 3-43, 3-46, 3-53,
3-55, 3-64, 3-65

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-78,
2-81, 2-87

Nut, Hex, Sltd, M12 X 1.75, 3-17

Nut, Hex, Spcl, .81-20, 2-103

Nut, Hex, Std, .44-14, 5, 2-89

Nut, Hex, Std, .50-13, 3-19

Nut, Hex, Std, M08 X 1.25, 3-17

Nut, Hex, Std, M10 X 1.5, 2-73, 2-75

Nut, Hex, Std, M12 X 1.75, 2-45, 2-47,
2-73, 2-75, 2-133

Nut, Hex, Std, M16 X 2.0, 2-69, 2-73,
2-75, 3-19

Nut, Hex, Std, M20 X 2.50, 8, 2-5

Nut, hex, Std, M8 X 1.25, 2-11, 2-39,
2-43, 3-61, 3-63

Nut, Hex, Stover, M10 X 1.5, 2-69

Nut, Hex, Stover, M12 X 1.75, 2-113, 3-9

Nut, Jam, 3-5

Nut, Lh, 4-11, 4-21

Nut, Lock, Ny, 3-3

Nut, Lug, Flanged, 4-23

Nut, M18x1.5, 4-11, 4-21

Nut, Rh, 4-11, 4-21

Nut, Self Lock M8, 4-11, 4-21

Nut, Slot, Pump, Hyd, Gear, 3-9

Nut, Solenoid, 4-33, 4-37

Nut, Spcl, Extended, 2-5

Nut, Spcl, U Bolt, .75-16 [Dp], 2-15, 2-17

Nut, U, M6 X 1.00, 2-101, 2-137, 2-149

Nut, U, M8 X 1.25, 2-149

Nut, Wheel, Fing, 4-13

Nut, Wheel, Fing [830], 2-15, 2-17

Nut, Wing, .31-18, 2-63

(0]
0-Ring Kit, Seal Lok, 1-1
Oil, Hyd [EI, Iso 32, 01 Gal], 1-1
Oil, Hyd [EI, Iso 32, 05 Gal], 1-1
Oil, Hyd, 5/20, 05gal, 1-1
Oil, Hyd, 15/40, 05gal, 1-1
Oil, Hyd, Syn, 5 Gal, 1-1
Oil, Hyd, Synthetic, 05 Gal, 1-1
Orifice (0.8 mm), 4-5
Orifice (1.8 mm), 4-5
Output Gear, 4-15
Output Shaft, 4-9

P
P.O.R. Assembly, 4-5
Pad, Mtg, Cab, 2-5
Paint Kit, Ure, Gal [Gm White], 1-1

Paint Kit, Ure, Gal [Hawk Gray], 1-1

Paint, Airdry, [Gm White], 120z, 1-1

Paint, Airdry, [Hawk Gray], 120z, 1-1

Pan, Oil, 2-29, 2-31

Pane, Wndw, E-Cert, Lh, Lower, Door,
2-97

Pane, Wndw, E-Cert, Rh, Lower, Door,
2-95

Panel Widmt, Filter, 2-81

Panel WIdt, Battery Access, 2-63

Panel WIdt, Brush Wrap, Lower, 2-11

Panel Widt, Rear, Upper, 2-65

Panel Widt, Side, Lh, 2-65

Panel Widt, Side, Rh, 2-65

Panel, Baffle, 2-149

Panel, Baffle, Skirt, Lh, 2-149

Panel, Baffle, Skirt, Rh, 2-149

Panel, Baffle, Sppt, Lh, 2-149

Panel, Baffle, Sppt, Rh, 2-149

Panel, Console, Cntrl, Cntr, 2-101

Panel, Console, Upper, Lh, 3-37

Panel, Console, Upper, Switch, 2-99

Panel, Hppr, Lh, 2-77

Panel, Hppr, Skirt, Rh, 2-77

Panel, Rear, Lower, 2-65

Pedal Widt, Propel, Cab, 2-107

Pilot Piston [7013380], 4-33

Pilot Piston Double [7013380], 4-27

Pin, 3-5, 4-5, 4-13

Pin Assy, Cyl,Lift, 3-5

Pin Assy, Cyl,Tilt, 3-5

Pin Assy, Roller, Hpr, 3-3

Pin Assy,Leg,Inside, 3-3

Pin Assy,Leg,Outsid, 3-3

Pin Kit, Connecting, 2-67, 2-69

Pin W/Label, 2-85

Pin Weldment, Safety Leg Lower, 2-83

Pin Weldment,Safety Leg Lower, 2-85

Pin Weldment,Safety Leg Upper, 2-85

Pin WIdt, Clevis, 2-71, 2-73, 2-75

Pin Widt, Clevis, .550d, 2-23

Pin Widt, Hinge, Door, Lower Eng, 2-5

Pin WIdt, Leg, Lower Safety, 2-77

Pin WIdt, Safety Leg, Lower, 3-5

Pin, 0.50d 03.2l, 2/.11h, 2cham, 3-35

Pin, 0.75d 05.11 2/.16h 2/Cham Chm,
3-17

Pin, 15.70d 110.0l 1/6.35h 2/Cham, 3-19

Pin, 25.00d 175.01 1/6.35h 2/Cham, 3-19

Pin, Clevis, 0.50d X 5.00l, 2-5

Pin, Clevis, Lift, Brush, 2-23, 3-3

Pin, Cotter, .094 X 1.00, 3-35

Pin, Cotter, .125 X 1.50, 3-17

Pin, Cotter, .125 X 1.75, 3-21

Pin, Cotter, .125 X 2.00, 2-113, 3-9

Pin, Cotter, .25 X 2.00, 3-19

Pin, Cyl, Hyd, 2-77, 2-113

Pin, Cyl, Lift, 3-5

Pin, Cyl, Tilt, 3-5

Pin, Hair Cotter, 0.62 D .120 Wir, 3-3

Pin, Hair, Dbl, 3-41

Pin, Hair, Double, 3-19

Pin, Leg, Inside, 3-3

Sentinel 9018519 (2-2020)




CROSS REFERENCE

Pin, Leg, Outside, 3-3

Pin, M8x20, 4-15

Pin, Pivot, 2-73, 2-75, 3-17

Pin, Pivot, Main, 3-17

Pin, Plug, Brush, 2-21

Pin, Qdc, 2-19

Pin, Qdc, 0.50D X 1.00 Grip X 1.44L, 2-7

Pin, Rod Cyl, Lift, 3-5

Pin, Roll, .187 D X 0.75I, .187/.192, 2-69

Pin, Roll, .187d X 0.501, .187/.192, 2-67

Pin, Roll, .187d X 0.75I, .187/.192, 2-67

Pin, Roll, .250 D X 1.75I, .250/.256, 2-69

Pin, Roll, .250d X 1.25I, .250/.256, 2-23

Pin, Roll, .250d X 1.75I, .250/.256, 2-67,
2-71

Pin, Roller,Hopper, 3-3

Pin, Spring, Leaf [1pick=1pc], 2-15, 2-17

Pin,Hyd.Cylinder, 3-9

Pipe, Air Transfer, 2-49, 2-51

Pipe, Airtransfer, 2-51

Piston, 4-13, 4-23

Pivot Widt, 3-17

Pivot Wldt, Arm, 3-17

Pivot WIdt, Door, Upper, Eng, 2-5

Pivot Widt, Head, 3-19

Pivot Widt, Hppr, Lh, 2-77

Pivot Widt, Hppr, Rh, 2-77

Pivot, Shaft, Wiper, 2-89

Pivoting Hub, 4-11, 4-21

Planetary Gear, 4-15

Planetary Spherical Washer, 4-15

Plate, 4-21

Plate Widt, Back, Conveyor, 1-1, 2-65

Plate Widt, Box, Cntrl, Lh (LH Option),
3-23

Plate Widt, Box, Cntrl, Rh, 3-23

Plate Widt, Brush, Pulley, 3-3

Plate Widt, Cage, Rh, 2-9

Plate Widt, Cage, Sppt, Brush, Lh, 2-13

Plate Widt, Cyl, 3-17

Plate WIdt, Lift, Conveyor, Lh, 2-71

Plate WIdt, Lift, Conveyor, Rh, 2-71

Plate Widt, Sppt, Lh, 2-13

Plate Widt, Sppt, Rh, 2-9

Plate WIdt, Wear, 2-65

Plate, Adapter [Halo Headlight], 2-107

Plate, Arm, 2-23

Plate, Box, Bottom, Lh (LH Option), 3-23

Plate, Brg, 2-67, 2-69

Plate, Console, Hold-Down, 2-101

Plate, Control Panel Brace, Cab, Widt,
2-101

Plate, Control Panl, Cab, 2-103

Plate, Control Panl, Cab, Lh, 3-37

Plate, Cover, 2-69

Plate, Cover, Brush Drive, 2-21

Plate, Cover, Hsng, Fan, 2-87

Plate, Cover, Lube, 2-65

Plate, Cover, Steering Column, Cab, 3-37

Plate, Deflector, 2-71

Plate, Door Latch, Cab, 2-89

Plate, Fender, 2-5

Plate, Fender, Lh, 3-35

Plate, Floor Step, Cab, 2-91

Plate, Floor, Eng, 2-133

Plate, Front Brush/Vario, 2-3

Plate, Grill, Cab, 2-89

Plate, Guide, Brush, 2-9, 2-13

Plate, Hsng, Fan, 2-87

Plate, Int Side Panel, Top, 2-91

Plate, Lh Int Side Panel, Bottom, 2-91

Plate, Motor, 2-67

Plate, Mtg, Hyd, 2-19

Plate, Mtg, License [Gm White], 2-77

Plate, Panl, Cntrl, Bottom, 3-23

Plate, Rh Int Side Panel, Bottom, 2-91

Plate, Side Brush, 2-3

Plate, Side Cover, Cab, 2-93

Plate, Spacer, 3-13

Plate, Sppt, 2-73, 2-75

Plate, Spring, U Bolt, 2-15, 2-17

Plate, Strike, 2-73, 2-75

Plate, Switch, Blank, 3-37

Plate, Switch, Upper, 2-99

Plate, Tube, Hyd, 2-19

Plate, Wear, 1-1

Plug, 2-145, 4-5, 4-13, 4-23

Plug (M18 x 1.5), 4-7

Plug [515-04], 4-27, 4-29, 4-33, 4-35,
4-37

Plug #10, 4-9

Plug And Cap Kit, Hyd Ftg, 1-1

Plug Cavity, 4-37

Plug Om06, 4-27, 4-29, 4-35, 4-37

Plug Om10, 4-37

Plug Org6, 4-29, 4-33, 4-37

Plug Orifice [6112026], 4-27, 4-33

Plug Orifice [6112052], 4-29

Plug Orifice [6112063], 4-35

Plug Orifice [Or10011-030], 4-27

Plug, Drive, Brush, 2-21

Plug, Dust, Coupling, Water, 2-145

Plug, Foam, Profile Tube End, 2-93

Plug, Guide, Brush, 2-21

Plug, Hole, Rnd, 2-111, 2-137

Plug, Hole, Rnd, 0.25h .03-.12, Blk Nyl,
2-1M1

Plug, Hole, Rnd, 0.30h 0.3I, 3-37

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl,
2-107, 3-37

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl
(W/O LH Vario Brush), 2-97

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl
(W/O RH Vario Brush), 2-95

Plug, Hole, Rnd, 0.62h .03-.12, Blk Nyl,
3-37

Plug, Hole, Rnd, 0.75h .03-.12, Blk Nyl,
3-37

Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl,
2-103

Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl,
2-101

Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl,
2-91

Plug, Housing, 4-9

Plug, Idler, Brush, 2-21

Plug, Orifice, 0.040, 3-35

Plug, Orifice, Valve, Hyd, .030, 4-33

Plug, Outlet Rep.Bynone, 3-70

Plug, Thrd, 1.5-12, Stl, 2-71

Plug, Threaded, 2-29, 2-31

Port Block, 4-5

Pulley, Cable, 123mm Dia, 3-3

Pulley, Cable, 123mmd, 2-23

Pump Assy, Lube, 3-70

Pump Kit, Auto-Lube, Refill, Ci, 3-71

Pump Kit, Hyd, Gear, Replmt [Sentinel],
2-135

Pump, Hyd, Gear, 1-Stage, 9.6¢cc/Min,
2-135

Pump, Hyd, Gear, 9.6 / 8.3 Cc/Min, 3-15

Pump, Hyd, Gear, Ext, 2, 01.77 3500, Cw,
2-135

Pump, Hyd, Piston, Hand, 0.55 2800, 3-35

Pump, Hyd, Press Washer, 3-31

Pump, Piston, 4-5

Pump, Piston (See Breakdown), 2-135

Pump, Refill, Auto-Lube, 3-71

Pump, Water, Ele, 12vdc, 2-145

R

Race Thrust, 4-9

Rack, Filter Bag, 2-81

Rack, Undercarriage, 3-13

Racket, Mtg, 2-77

Radiator Assy [Sentinel 2017], 2-45, 2-47

Radiator Shroud WiIdt [Sentinel Cum3.8l],
2-45, 2-47

Radio [Am/Fm/Cd/Weather Band], 3-67

Radio Kit, Ci [W/ Cd Player], 3-67

Reactor, Decomposition, 12v, 2-55

Rear Axle Housing, 4-21

Rear Cover Assembly, 4-7

Rear Rubber Bumper Kit, 3-49

Relay, 12vdc, 040a, Spdt No, 2-101

Relief Seq [Ps10-34a-0-N-17/14], 4-33

Relief Valve [Rv10-20a-0-N-23/12.5],
4-35

Relief Valve [Rv10-22a-0-N-35/27.5],
4-29, 4-35, 4-37

Repair Info, Mtr, 4-9

Reservoir, Grease, 10lIb, 3-70

Reservoir, Hyd, 25.0gal, 2-133

Restriction Indicator, 1/8” Npt,25 I, 2-37,
2-39, 2-41, 2-43

Retainer, 3-41

Retainer, Front End, Sbdc, 2-149

Retainer, Roller, 2-73, 2-75

Retainer, Seal, Door, Brush, Vertical, 2-9,
2-13

Retainer, Skirt, .13, 1.5w X 39.5I, None,
2-149, 2-151

Retainer, Skirt, .16, 1.2w X 55.5I, Blk, 2-11

Retainer, Skirt, .18, 0.8w X 04.2l, Blk, 2-65

Retainer, Skirt, .19, 0.8w X 38.8I, Blk, 2-7,
2-11

Retainer, Skirt, .19, 1.0w X 41.2], None,
2-149

5-22

Sentinel 9018519(2-2020)



CROSS REFERENCE

Retainer,Skirt, 2-147

Retaining Ring, 4-5, 4-15 Screw, Hex, .25-20 X 0.50, G5, 2-33, 2-75

Retaining Ring, M16, 3-9 2-35 Screw, Hex, M12 X 1.75 X 40, 8.8, 2-69,

Ring, 4-13 Screw, Hex, .25-20 X 1.00, G5, 2-95, 2-73, 2-75, 3-13

Ring, Lock, 3-5 2-97 Screw, Hex, M12 X 1.75 X 40, Ss, 3-13

Ring, Retaining, 3-3 Screw, Hex, .25-20 X 1.25, G5, 2-33, Screw, Hex, M12 X 1.75 X 50, 8.8, 3-15,

Ring, Retaining, Ext, 30mm, 2-21 2-35 3-21

Ring, Retaining, Ext, 50mm, 2-67, 2-69 Screw, Hex, .31-18 X 1.00, 5, 3-64 Screw, Hex, M12 X 1.75 X 60, 8.8, 2-69

Ring, Retaining, Int, 47mm, 3-13 Screw, Hex, .31-18 X 1.00, G8, 2-95, Screw, Hex, M12 X 1.75 X 80, 8.8, 3-13

Ring, Retaining, Int, 62mm, 2-21 2-97 Screw, Hex, M12 X 1.75 X 90, 8.8, 3-13

Ring, Retaining, M16, 2-113 Screw, Hex, .31-24 X 0.75, G5, 2-87 Screw, Hex, M12 X 1.75 X 100, 8.8, 2-143

Ring, Split, 2-145 Screw, Hex, .38-16 X 0.75, G5, 2-15, Screw, Hex, M12 X 1.75 X 120, 8.8, 2-143

Rivet, Blind, .154d X 0.68 X .31d, Alm, 2-17 Screw, Hex, M12 X 1.75 X 25, 8.8, 2-33,
2-77 Screw, Hex, .38-16 X 1.25, FI, 2-15, 2-17 2-35, 2-69

Rivet, Blind, .154d X 0.68 X .49d, Alm, Screw, Hex, .38-16 X 2.00, G5, 2-15, Screw, Hex, M12 X 1.75 X 30, 8.8, 2-25,
2-7, 2-11 2-17 2-27,2-71,2-113, 3-9

Rivet, Blind, .156d X 0.71 X .31d, 2-81, Screw, Hex, .38-16 X 2.00, Ss, 2-67 Screw, Hex, M12 X 1.75 X 35, 8.8, 2-65,
3-41 Screw, Hex, .38-16 X 3.75, G5, 2-93 2-67,2-71, 3-35

Rivet, Blind, .156d X 1.001 X .31d, Alm, Screw, Hex, .38-16 X 5.00, G5, 2-93 Screw, Hex, M12 X 1.75 X 40, 8.8, 2-7,
2-77 Screw, Hex, .50-13 X 1.50, G5, 2-135 3-35

Rivet, Blind, .188d X 0.45 X .38d, Ss, 2-71  Screw, Hex, .50-13 X 3.50, G5, 3-35 Screw, Hex, M12 X 1.75 X 40, Ss, NI,

Rivet, Blind, .188d X 0.45 X .38d, Stl, 2-65  Screw, Hex, .62-11 X 1.75, G5, 2-135 2-78,2-113,3-9

Rivet, Blind, .188d X 0.53 X .62d, Alm, Screw, Hex, M6 X 1.0 X 16, Fmg, 2-73, Screw, Hex, M12 X 1.75 X 45, 8.8, 2-67
3-41 2-75 Screw, Hex, M12 X 1.75 X 50, 8.8, 2-113,

Rivet, Blind, .188d X 0.58 X .38d, Stl, 2-7, Screw, Hex, M6 X 1.0 X 20, Fmg, 2-143 3-9
2-11 Screw, Hex, M10 X 1.5 X 16, 8.8, 3-13 Screw, Hex, M12 X 1.75 X 50, Fl, 2-113

Rivet, Blind, .188d X 0.69 X .62d, 3-43

Rivet, Plstc, .250d X 0.90, 2-99, 2-101,
3-37

Rod End, 4-11, 4-21

Rod End Pivot Lh, 4-11, 4-21

Rod End Pivot Rh, 4-11, 4-21

Rod WIat, Filter Bag, 2-81

Rod-End, M16 X 2.0rh Male 16h, 2-73,

2-75

Rod, End, Cyl,Tilt, 3-5

Rod, Thrd, 1 End, M12x1.75 07.91, 2-75

Rod, Thrd, Full, M12 X 1.8 03.5I, 2-45,
2-47,2-73,2-133

Roller, Guide, 2-73, 2-75

Roller, Hopper, 3-3

Rotary Group, 4-5, 4-7

S

Satellite Gear, 4-15

Satellite Spherical Washer, 4-15

Screw, 3-3, 4-9, 4-13, 4-23

Screw Hex M12X1.75X40, 3-72

Screw M10x16, 4-21

Screw, Bleed, 4-13, 4-23

Screw, Btn, M6 X 1.0 X 20, 10.9, Blk,
2-101

Screw, Btn, M8 X 1.25 X 20, Blk, 2-65

Screw, Cap, 4-9

Screw, Flt, .38-16X2.00, Al, 2-69

Screw, Flt, M8 X 1.25 X 20, 10.9, 2-73,
2-75

Screw, Flt, Soc, M6 X 1.00 X 25, 10.9,
2-11

Screw, Flt, Soc, M8 X 1.25 X 40, 10.9,
2-95, 2-97

Screw, Hex M06x1.0x16, 3-67

Screw, Hex M06x1.0x20, 3-67

Screw, Hex, M12 X 1.75 X 35, 8.8, 2-73,

Screw, Hex, M10 X 1.5 X 20, 8.8, 3-3,
3-15, 3-19

Screw, Hex, M10 X 1.5 X 25, 8.8, 3-3
Screw, Hex, M10 X 1.5 X 30, 8.8, 3-13
Screw, Hex, M10 X 1.5 X 30, Ss, 3-21
Screw, Hex, M10 X 1.5 X 40, 8.8, 3-17
Screw, Hex, M10 X 1.5 X 60, 8.8, 3-13
Screw, Hex, M10 X 1.5 X 70, 8.8 Fl,

3-17

Screw, Hex, M10 X 1.5 X 70, 8.8, 3-19

Screw, Hex, M10 X 1.5 X 90, FI, 2-73,
2-75

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-23,
2-107, 2-139

Screw, Hex, M10 X 1.5 X 25, 8.8, 4-13,
4-23

Screw, Hex, M10 X 1.5 X 30, 8.8, 2-145

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-69

Screw, Hex, M10 X 1.5 X 45, 2-133

Screw, Hex, M10 X 1.5 X 50, 8.8, 2-69

Screw, Hex, M10 X 1.50 X 20, 8.8, 2-137

Screw, Hex, M10 X 1.50 X 30, 8.8, 2-133,
2-139, 3-35

Screw, Hex, M10 X 1.50 X 30, Ss, 3-

Screw, Hex, M10 X 1.50 X 35, 8.8, 2- 1,
2-19, 2-133

Screw, Hex, M10 X 1.50 X 40, 8.8, 2-59,
2-61, 2-67, 2-113, 3-35

Screw, Hex, M10 X 1.50 X 60, 8.8, 3-35

Screw, Hex, M10 X 1.50 X 70, 8.8, 3-35

Screw, Hex, M10 X 1.50 X 75, Ss, 2-107

Screw, Hex, M10 X 1.50 X 90, 8.8, 2-45,
2-47

Screw, Hex, M10x1.50x25, 8.8, 2-11,
2-19, 2-103

Screw, Hex, M12 X 1.75 X 30, 8.8, 2-73,
2-75

Screw, Hex, M12 X 1.75 X 60, 2-9

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-67

Screw, Hex, M12 X 1.75 X 90, 8.8, 2-23

Screw, Hex, M14 X 2.00 X 110, 8.8, 2-25,
2-27

Screw, Hex, M16 X 2.0 X 40, 8.8, 2-73,
2-75

Screw, Hex, M16 X 2.0 X 70, 8.8, 3-21

Screw, Hex, M16 X 2.0 X 40, 8.8, 2-69

Screw, Hex, M16 X 2.0 X 70, 8.8, FI, 2-69

Screw, Hex, M16 X 2.00 X 40, 8.8, 2-67

Screw, Hex, M16 X 2.00 X 70, 8.8, FI,
2-13

Screw, Hex, M20 X 2.5 X 50, 8.8, 3-3

Screw, Hex, M20 X 2.50 X 60, 8.8, 2-9,
2-13

Screw, Hex, M5 X 0.80 X 10, Fl, 2-33,
2-35, 2-57, 2-87

Screw, Hex, M5 X 0.80 X 16, Fmg, 2-77

Screw, Hex, M6 X 1.0 X 16, Ss, 3-17

Screw, Hex, M6 X 1.0 X 20, 8.8, 3-19

Screw, Hex, M6 X 1.0 X 12, 8.8, 2-73,
2-75

Screw, Hex, M6 X 1.0 X 12, Ss, 3-13

Screw, Hex, M6 X 1.0 X 16, 8.8, 3-43

Screw, Hex, M6 X 1.0 X 20, 8.8, 3-41,
3-43

Screw, Hex, M6 X 1.0 X 20, Fmg, 3-59

Screw, Hex, M6 X 1.0 X 25, 8.8, 3-61,
3-63

Screw, Hex, M6 X 1.0 X 45, 8.8, 2-145

Screw, Hex, M6 X 1.0 X 50, 8.8, 3-17

Screw, Hex, M6 X 1.00 X 10, Fmg, 2-23

Screw, Hex, M6 X 1.00 X 12, 8.8, 2-71,
2-107, 2-109

Screw, Hex, M6 X 1.00 X 16, Fmg, 2-65

Sentinel 9018519 (2-2020)

5-23




CROSS REFERENCE

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-7,
2-9, 2-13, 2-59, 2-61, 2-65, 2-78,
2-89, 2-111, 2-149, 2-151

Screw, Hex, M6 X 1.00 X 20, 9.8 Sems,
2-101

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-25, 2-27, 2-45, 2-47, 2-57, 2-63

Screw, Hex, M6 X 1.00 X 20, Fmg, 2-5

Screw, Hex, M6 X 1.00 X 20, Ss, 2-7,
2-11, 2-63

Screw, Hex, M6 X 1.00 X 25, 8.8, 2-45,
2-47, 2-149, 2-151

Screw, Hex, M6 X 1.00 X 25, Fmg, 2-23

Screw, hex, m6 X 1.00 X 40, 8.8, 3-61,
3-63

Screw, Hex, M6 X 1.00 X 50, 8.8, 2-57

Screw, hex, M6 X 1.00 X10, 8.8, 2-49,
2-51

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-73,
2-75, 3-23

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-141,
3-19

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-73,
2-75

Screw, Hex, M8 X 1.25 X 25, Ss, 3-17,
3-21

Screw, Hex, M8 X 1.25 X 16, 8.8, 3-31

Screw, Hex, M8 X 1.25 X 16, Ss, 2-109

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-9,
2-11, 2-13, 2-19, 2-29, 2-31, 2-57,
2-77, 2-89, 2-91, 2-101, 2-103,
2-137, 2-145, 3-31, 3-37, 3-43,
3-53, 3-55, 3-64

Screw, Hex, M8 X 1.25 X 20, Fmg, 2-23,
3-41

Screw, Hex, M8 X 1.25 X 20, Ss, 2-109

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-9,
2-13, 2-19, 2-29, 2-31, 2-63, 2-65,
2-78, 2-105, 2-145, 3-33, 3-43,
3-46, 3-64, 3-65

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-25, 2-27, 2-33, 2-35, 2-37, 2-39,
2-57, 2-65, 2-67, 2-69, 2-71

Screw, Hex, M8 X 1.25 X 25, Ss, 3-41

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-7,
2-9, 2-11, 2-13, 2-63, 2-65, 2-69,
2-133, 2-149, 2-151

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
2-25, 2-27, 2-33, 2-37, 2-39, 2-41,
2-43, 2-45, 2-47, 2-49, 2-53, 2-55,
2-57,2-65

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-11,
2-78, 3-17

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-45, 2-47, 2-55

Screw, Hex, M8 X 1.25 X 40, 8.8, 2-111

Screw, Hex, M8 X 1.25 X 45, 8.8, 2-93

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-25,
2-27, 2-49, 2-51

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-57,
3-33

Screw, Hex, M8 x 1.26 25. 9.8, Sems,
2-39, 2-43

Screw, Hex,.25-20X1.00, 5, 3-15

Screw, M10x1.5, 4-15

Screw, M12x20, 4-15

Screw, M12x30, 4-11, 4-15, 4-21

Screw, M12x40, 4-11, 4-21

Screw, M8x50, 4-11, 4-21

Screw, Pan, M6 X 1.0 X 12, NI, 3-23

Screw, Pan, M4 X 0.7 X 20, 4.8, 3-43

Screw, Pan, M5 X 0.8 X 25, 4.8, 3-43

Screw, Pan, Phl, 10-16 X .75, Blk, 2-89,
2-93

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8,
2-717, 3-31, 3-53, 3-55

Screw, Pan, Phl, M4 X 0.70 X 20, 4.8,
2-101

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
2-107

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8,
3-46

Screw, Pan, Phl, M5 X 0.80 X 16, Blk,
2-107

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
2-107

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8,
3-31,3-35

Screw, Pan, Phl, M5 X 0.80 X 40, Ss,
2-107

Screw, Pan, Phl, M6 X 1.0 X 16, Blk, 2-93

Screw, Pan, Phl, M6 X 1.00 X 16, 4.8,
2-91

Screw, Pan, Phl, M6 X 1.00 X 20, 4.8,
2-95, 2-97

Screw, Pan, Phl, M6 X 1.00 X 25, Ss,
2-95, 2-97

Screw, Set, M06 X 1.0 X 8, NI, 2-73,
2-75

Screw, Set, M12 X 1.75 X 12, Soc, 2-69

Screw, Set, M12 X 1.75 X 12, Soc, 2-67

Screw, Set, Soc, M8 X 1.25 X 12, PI[45h],
2-77

Screw, Soc, M6 X 1.0 X 16,12.9, 3-17

Screw, Soc, M8 X 1.25 X 30, 12.9, 3-13

Screw, Soc, M8 X 1.25 X 35, 12.9, 3-17,
3-19

Screw, Soc, M8 X 1.25 X 60, 3-5

Screw, Soc, M8 X 1.25 X 60, 12.9, 3-3

Screw, Soc, M10 X 1.50 X 30, 12.9,
2-135, 3-15

Screw, Switch, Steering Unit [Cobo],
2-103

Seal, 2-77, 3-67

Seal Klt, 2-67, 4-5, 4-7

Seal Kit [Sk-10-4n-Mmm], 4-35, 4-37

Seal Kit [Sk10-3n-Tm], 4-37

Seal Kit, Cartridge, 4-27, 4-30, 4-33,
4-35, 4-37

Seal Kit, Cyl, Hyd, 2-83, 3-5

Seal Kit, Cylinder, 4-11, 4-21

Seal Kit, Fltr [Hydac], 2-133

Seal Kit, Hyd, Motor, 2-87

Seal Kit, Motor, 3-15

Seal Kit, Motor A/H-Stnd, 4-9

Seal Kit, Motor, Hyd, Gear, 2-21, 2-113,
3-9, 3-21

Seal Kit, Scu, 4-25

Seal, Afmkt, Bulb, Clsd Cell, Adh, 20ft,
2-95, 2-97

Seal, Afmkt, Ure, Adh, 0.50, 1.00W 20Ft,
2-81

Seal, Brush Door, 1-1

Seal, Brush, Door, 2-7, 2-11

Seal, Bulb, 90, 1.33 .06-.09grip 134.0I,
2-77

Seal, Bulb, Str, 0.22h .35w , Adh, 2-93

Seal, Bulb, Str, 0.58d .06-.09rep.Bynone,
2-65

Seal, Bulb, Str, 0.75d .19grip 043.0l, 2-7,
2-11

Seal, Bulb, Str, 0.75d .19grip 052.01, 2-149

Seal, Bulb, Str, 0.75d .19grip 178.0l, 2-77

Seal, Bulb, Str, 0.75d .19grip 204.01, 2-81

Seal, Door, Brush, Vertical, 2-9, 2-13

Seal, Dust, Plug Drive, Brush, 2-21

Seal, Epdm, 0.50, 1.0w, 27.1I, Adh, 2-45,
2-47

Seal, Epdm, 0.50, 1.0w, 28.5] Adh, 2-45,
2-47

Seal, Foam, 1.25 1.62w 21.6l, Neo, Adh,
2-59, 2-61

Seal, Hyd, O-ring 2.62mm X .88.57 Mm,
4-17

Seal, Lip, 50 X 90 X 8, 2-67, 2-69

Seal, O Ring, 2-29, 2-31

Seal, Oil Pan, 2-29, 2-31

Seal, Oil, [G42XC52X4 Ina], 4-19

Seal, Oil, 40mm B X 62mm D X 7mm H,
4-17

Seal, Qil, 42 X 55 X 8, 4-19

Seal, Org, .103 X 03.00id, 2-135

Seal, Org, .103 X 04.00id, 2-135

Seal, Rbr, 2-109

Seat Kit, Passenger, Ci, 3-64

Seat Kit, Suspension, Passenger, Ci, 3-65

Seat, Std, 3-64

Seat, Suspension, 3-65

Seat, Suspension, W/ Connector, 2-105

Seatbelt Kit, Lh, Ci, 3-64

Seatbelt Kit, Rh, Ci, 2-91

Seatbelt, Lh, Orange, 3-64

Seatbelt, Rh, Orange, 2-91

Send-Unit, Fuel [830], 2-59, 2-61

Sensor Assy, Dir, Level, 2-101

Sensor, Fluid Level, 2-45, 2-47

Sensor, Level, Liquid, 14 Vdc 01A .88-14,
2-145

Sensor, Spd, 04.5-24vdc, 2-17

Separator, Filter Bag, 2-81

Shaft , 4-5

Shaft Seal, 4-7

Shaft, Brush, Side, 2-113, 3-9

Shaft, Center, 2-67

Shaft, Eccentric, 2-73, 2-75

Shaft, Lower, 2-67

Shaft, Side Brush, 3-9

Shaft, Stub, 2-67

5—-24

Sentinel 9018519(2-2020)



CROSS REFERENCE

Shim, 4-7

Shim, Half, 0.10mm, 4-11, 4-21

Shim, Half, 0.25mm, 4-11, 4-21

Shoe Widt Kit, Dirt, Carbide, Replmt, 2-9,
2-13

Shoe Widt, Dirt, Carbide, Lh, 2-9, 2-13

Shoe Widt, Dirt, Carbide, Rh, 2-9, 2-13

Shroud Assy, 2-149, 2-151

Shroud, Brush [W/ No Left Side Brush],
2-149

Shutter, Vacuum, 2-77

Sitrip, Large Step, 3-56

Skirt Kit, Dust-Cntrl, Front, 2-149

Skirt Kit, Dust-Cntrl, Side, 2-149, 2-151

Skirt Kit, Front (With 5 U-Nuts) (Dry Dust
Control), 1-1

Skirt Kit, S. B. (1 Per Side With 5 U-Nuts)
(Dry Dust Control), 1-1

Skirt, Conveyor Lip, 1-1

Skirt, Conveyor Side, 1-1

Skirt, Dust Containment (1 Per Side With 2
U-Nuts)
(Dry Dust Control), 1-1

Skirt, Dust, Rear, 1-1

Skirt, Gum, .18, 09.62w 39.17I, 05/ Hole,
2-7,2-11

Skirt, Rbr, .12, 08.25w 13.251, 04/ SI,
2-149

Skirt, Rbr, .18, 07.36w 31.10I, 09/ Hole,
2-65

Skirt, Rbr, .18, 08.54w 55.51I, 08/ Hole,
2-11

Skirt, Rbr, .25, 07.36w 05.511, 02/ Hole,
2-65

Skirt, Rubber, 2-147

Skirt, Side Deflectors, 1-1

Skirt, Ure, Deflector, Side, .12 10.43l, 2-65

Sleeve, 2-73, 2-75

Sleeve, 0.47B 1.25D 0.8L Stl PI, 2-113,
3-9

Sleeve, 0.71b 0.78d 0.71 [Garloc], 2-77

Sleeve, Nyl, 1.22id 20.0l, 3-31

Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss,
2-73, 2-75

Sleeve, Pm, 29.00d 20.0b 6.6l Ss, 3-13

Snap Ring, 4-5, 4-7

Solenoid Valve [Ca10066], 4-29, 4-30

Solenoid Vlave [Ca10071], 4-37

Solenoid, 12v, 2-33, 2-35

Solenoid, 12vdc, Hyd [Sz08], 4-27, 4-33

Solenoid, 12vdc, Hyd [Sz10], 4-33

Spacer, 4-11, 4-13, 4-15, 4-21, 4-23

Spacer Plate, 4-9

Spacer, 1.250d X .433id X .50h, 2-3

Spacer, Coil, #10, 4-33

Spacer, Coil, #8, 4-27, 4-33

Spacer, Fan Pilot, 2.5” Lg, 2-45, 2-47

Spacer, Neoprene, 0.125x0.38x2.00, Psa,
2-89

Spacer, Paddle, 2-69

Spacer, Strap, 2-67, 2-69

Spool [Sv10-34-0-N-00], 4-35

Spool [Sv10-40-0-N-00], 4-29, 4-35,
4-37

Spring, 2-113, 3-9, 4-13, 4-23

Spring Kit, Side Brush, 3-72

Spring, Cmpr, 2-71

Spring, Die, 1.000d 0.50id 1.25l, 3-19

Spring, Extn, 1.900d X .306wir, 8.0, 3-17,
3-19

Spring, Leaf, 30.38l, Front, 0.401, 2-17

Spring, Leaf, 35.00l, Rear, 0.401, 2-15

Spring, Lift, Brush, 2-23

Spring, Overload Switch, 2-83

Spring, Tension 30X5.5X149, 3-72

Spring, Ure, 2-71

Sprocket, 1.654p, 19tooth, 4.50b, Split,
2-69

Sprocket, 1.654pd, 19tooth, 4.50b, Split,
1-1, 2-67

Steer-control, Hyd, 10 04.5 4000, 4-25

Steer-Control, Hyd10, 04.5 4000 (See
Breakdowns), 2-103

Steering Lever, Lower, 4-11

Steering Lever, Rh, Lower, 4-11

Steering Rod Front, 4-11

Steering Rod Rear, 4-21

Step, Large Folding, 3-56

Stop Screw, 4-7

Stop, Down, Adj, 2-73, 2-75

Storage Kit, Cover, Ci [Sentinel], 3-73

Strainer, Hyd, 025gpm 100mesh 03psi,
2-133

Strap, Def Tank, Sentinel, 2-57

Strap, Doc Canister [Sentinel 2018], 2-55

Strap, Retainer, Bearing Cup, 2-69

Strap, Retainer, Brg Cap, 2-67

Strap, Retainer, Door, 2-93

Strap, Scr Canister [Sentinel 2018], 2-55

Strap, Wand, Vacuum, 3-41

Strip, Backup, Pye, 0.13 02.8w 05.51[Uh],
2-65

Strip, Backup, Pye, 0.13 02.8w 31.11[Uh],
2-65

Strip, Nylon, 0.38 01.5w 11.8b 2/.2h, 3-41

Strip, Paddle, Conveyor, 1-1, 2-69

Strip, Rbr, 0.12 02.00w 17.8, 2-59, 2-61

Strip, Rbr, 0.13 03.50w 05.0l, 2-77

Strip, Rbr, Short, 2-25, 2-27, 2-59, 2-61

Strip, Retainer, 2-65

Strip, Retainer, Lower, 2-9, 2-13

Strip, Retainer, Paddle, 2-69

Strip, Retainer, Upper, 2-9, 2-13

Strip, Seal, 2-65

Strip, Skid, Ure, 24.1l, 2-9, 2-13

Strip, Stl, 0.11 02.50w 10.00I, Blk, 3-46

Stroking Piston Assembly, 4-5

Stroking Piston Cover, 4-5, 4-7

Stud, 4-13, 4-23

Support Widt, 3-17, 3-19

Support WIdt, Brush, Lh, 2-11

Support WIdt, Brush, Rh, 2-7

Support WIdt, Conveyor, 2-73, 2-75

Support WIdt, Eng 3.8l, 2-25, 2-27

Support, Fan, 2-27

Support, Hose, Vacuum, 3-41

Support, Maintenance, Lift W/Label, 3-5

Support, Seat, Driver, 2-105, 3-65

Switch 3 Spd 25 Amp, 2-109

Switch Assy, Press, No 02400psi, 2-137

Switch Assy, Roller-No, 2-83

Switch Assy, Turn / Light [Cobo], 2-103

Switch Assy, Wiper [Cobo], 2-103

Switch Kit, Spst, 3-57

Switch, Ignition [Cobo], 2-103

Switch, Micro, 3-43

Switch, Press, 0060psi Spst, 2-19

Switch, Press, 12vdc 06a Spst Nc 0750psi,
2-141

Switch, Rocker, 28vdc 15a Spst On/Of,
3-59

Switch, Rocker, 36Vdc 05A Dpdt
On/N/On, 3-23

Switch, Rocker, 36Vdc 05A Dpdt
On/Of/Mo, 3-23

Switch, Rocker, 36Vdc 05A Dpdt
On/Of/On, 3-23

Switch, Rocker, Dpdt, On / Off / On, 2-103

Switch, Rocker, Dpst, On / Off, 2-99,
2-103

Switch, Rocker, Spst, On / Off, 2-99

Switch, Snap Actn, 12Vdc 15A No, 2-83

Switch, Snap, 15a No, 2-77

Switch, Steering Column [Hlight/Wiper],
2-103

Switch, Thermal, 160deg, Spdt, 2-77

Switch,Magnetic, 2-33, 2-35

Swivel Orifice Kit, 4-7

T

Taillight, Led [Sentinel 08], 2-5

Tailpipe Exhaust, Qsf3.8, T4f, 2-55

Tailpipe Exhaust, Stage 3a, 2-53

Tank Assy, Water, 2-145

Tank, Def Reservoir, Portraie, 5 Gal, 2-57

Tank, Fluid, Windshield Washer, 2-5

Tank, Fuel [Sentinel 2018], 2-59, 2-61

Tee, Water Spray (Wet Dust Control), 1-1

Terminal, 3-67

Terminal, Metripk280, Fem 16, 3-67

Terminal, Qdc, [.25f, Insf,14], 3-59

Terminal, Qdc, [.25m, Insf,14], 3-59

Test Kit, Hyd Press, 1-1

Thermostat, 2-109

Thru Drive Charge Pump Assembly, 4-5

Thrust Bearing, 4-9

Tie Rod, Hopper Support, 2-85

Tie, Cable 6.0 Lg, 3-23

Tie, Cable, 6.0l, 1.25d Max, 3-31

Tie, Cable, 11.3l, 2.75d Max, 3-41

Tie, Cable, Nyl, 15.3L .25W 4.50D max,
2-5, 3-61, 3-63

Tie, Cable, Nyl, 28.31 .50w 8.0 Max D,
3-M

Tilt, Maintenance, Stand W/Label, 3-5

Timer, 3-70

Tire Assy, Foam Filled, Bias, 3-47

Sentinel 9018519 (2-2020)

5-25




CROSS REFERENCE

Tire Assy, Foam Filled, Radial, 3-47

Tire Assy, Radial, 700 X 12, W/ Rim, 2-15,
2-17

Tire, 7.00x12, Radial, 2-15, 2-17

Tire, W/ Flap, 7.00x 12/16ply, 2-15, 2-17

Tool Assy, Clean-Out, Debris, 3-46

Tower Assy, Conveyor, Lift, Lh, 2-75

Tower Assy, Conveyor, Lift, Rh, 2-73

Tower Kit, Conveyor, Lift, Lh, Replmt, 2-75

Tower Kit, Conveyor, Lift, Rh, Replmt,
2-73

Tray Widt, Drip [Condenser], 2-109

Tray, Battery Widt [Sentinel 2018], 2-63

Tread, Non-Skid, 02.2w 15.5l, 2-5

Tread, Non-Skid, 07.5W 12.0L, 2-7, 2-63

Trough Widt, Conveyor, 1-1, 2-65

Tube, 3-5, 3-9

Tube WiIdt, Sppt, Rear, 3-41

Tube, 01.00d 00.44b 00.3I Stl, 3-19

Tube, 0.38id 0.620d 00.61, Stl, 3-31

Tube, 0.44id 1.000d 00.3l, Stl, 2-49, 2-51

Tube, 0.47id 0.620d 00.8l, Stl, 2-113

Tube, 0.91id 1.180d 01.21, Stl [S/Id], 2-77

Tube, 01.00d 00.50b 02.7I Sti Pi,
3-17

Tube, Adaptor, Wand, 3-41

Tube, Air Intake, 2-37, 2-39

Tube, Cac Coldside, 2-49, 2-51

Tube, Cac Hotside, 2-49, 2-51

Tube, Coupler Vac Wand, 3-45

Tube, Fill, Tank, Fuel, 2-59, 2-61

Tube, Hyd, Accumulator, Lh, 2-19

Tube, Hyd, Accumulator, Rh, 2-19

Tube, Hyd, Main Return [Sentinal 2018],
2-45, 2-47

Tube, Hyd, Pedal, Brake, 2-19

Tube, Hyd, Return [Sentinel], 2-141

Tube, Hyd, Return, Cooler, 2-143

Tube, Intake, Air-Clnr,Trimmed, 2-37,
2-39, 2-41, 2-43

Tube, Jw Fill, 2-49, 2-51

Tube, Jw Inlet, 2-49, 2-51

Tube, Jw Outlet, 2-49, 2-51

Tube, Mach, Sppt, Rear, 2-77

Tube, Oil Filler, Flexible, 2-31

Tube, Plstc, 0.310d 0.18id[1pk=60ft], 3-70

Tube, Plstc, W/ Grease .1880d X 15ft,
3-70

Tube, Rnd, 1.125d 0.63b 0.31 Stl PIt, 3-19

Tube, Vac Wand Door, 3-43

U

U-Nut, 10mm-1.25 0.75, 2-5
Union, Male, 2-29, 2-31

\'/

Valve Check [Pc08-30-0-N], 4-27, 4-29
Valve Dc [VI10287], 4-29

Valve Pr [Pr58-38a-0-N-05/2.3], 4-29
Valve Solenoid [Ca10066], 4-35, 4-37

Valve Stem [Sv08-20-0-N-00], 4-3

Valve Stem [Sv08-21-0-N-00], 4-3

Valve Stem [Sv12-21-0-N-00], 4-2
4-35

Valve, Ball, 08PF Brs W/ Handle, 2-145

Valve, Ball, 0f06/0f06, Stl, W/ Handle,
2-17

Valve, Brake, 3000psi W/ Pedal [830],
2-19

Valve, Check, 4-33

Valve, Check, 0030psi 10om/100rs, 2-133

Valve, Check, Cyl, Hyd, 2-83

Valve, Cntrl, Hyd, Solenoid, 12Vdc 06
Gpm (See Breakdown), 3-15

Valve, Cntrl, Solenoid, 4-27, 4-33

Valve, Coolant Control, 12v, Ces, 2-57

Valve, Hyd, Solenoid, 12vdc [1064633],
4-30

Valve, Hyd, Solenoid, 12vdc [1064633]
(See Breakdown), 3-33

Valve, Hyd, Solenoid, 12vdc [High Dump],
4-35

Valve, Hyd, Solenoid, 12vdc [High Dump]
(See Breakdown), 2-139

Valve, Hyd, Solenoid, 13gpm (See
Breakdown), 2-137

Valve, Hyd, Solenoid, 13gpm [1053650],
4-29

Valve, Hyd, Solenoid, 24gpm, 3-9

Valve, Hyd, Solenoid, 24gpm [1048792],
4-37

Valve, Hyd, Solenoid, 24gpm (See
Breakdown), 2-141

Valve, Hyd, Solenoid, 3gpm (See
Breakdown), 3-19

Valve, Hyd, Solenoid, 3gpm [1053648],
4-27

Valve, Hyd, Solenoid, 6gpm [1053645],
4-33

Valve, Hyd, Spd Cntrl, 2-107

Valve, Hyd, Strg, Accumulator, Dual,
2-143

Valve, Metering #0, 3-70

Valve, Metering #1, 3-70

Valve, Metering #2, 3-70

Valve, Metering #3, 3-70

Valve, Metering #8, 3-70

Valve, Needle, 3-31

Valve, Relief, 3-70

Valve, Stem, Hyd, 4-30, 4-35

Valve, Stem, No, 4-33, 4-37

Valve, Water Spray, 2-145

Valve, Water, Flow Cntrl, 3-23

Valve, Water, Heater, Bm10/Bm10, 2-109

Visor, Sun, Tinted, 2-107

© I

) )

w

Wand, Str, Ss, 28I, 3-31

Wand, Vacuum, Extended, 3-41

Washer, 3-3, 4-11, 4-13, 4-15, 4-21,
4-23

Washer Flt .50 SAE, 3-72

Washer, 0.33b 1.50d .47, Stl, C / Bore,
3-15

Washer, 0.76b 1.50d .06, Ss, 3-21

Washer, A6, 4-15

Washer, Belleville, .31, 2-145, 3-41

Washer, Belleville, .38, 2-69, 3-13

Washer, Belleville, .50, 3-13

Washer, Belleville, M06, 2-73, 2-75, 3-19

Washer, Belleville, M10, 2-145, 3-3, 3-17

Washer, Belleville, M12, 3-9

Washer, Flat, 2-23, 3-3

Washer, Flat, .38 Sae, 2-69

Washer, Flat, #08, 3-43

Washer, Flat, #10, 3-41, 3-61, 3-63

Washer, Flat, 0.19b 0.44d .05, P, 08, 2-7,
2-11, 2-33, 2-35, 2-77, 2-81, 2-101,
3-31, 3-53, 3-55

Washer, Flat, 0.25 Sae, 2-145, 3-43

Washer, Flat, 0.25 Ss, 3-13

Washer, Flat, 0.25 Std, 2-141, 2-143,
3-15, 3-19, 3-41, 3-43, 3-64

Washer, Flat, 0.25, Fendr, 2-149, 2-151

Washer, Flat, 0.25, Sae, 2-59, 2-61, 2-71,
2-89, 2-95, 2-97

Washer, Flat, 0.25, Std, 2-5, 2-7, 2-9,
2-11, 2-13, 2-33, 2-35, 2-57, 2-63,
2-65, 2-77, 2-81, 2-87, 2-91, 2-101,

3-17, 3-23, 3-31, 3-33

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-7,
2-33, 2-35, 2-45, 2-47, 2-57, 2-87,
2-111, 3-31, 3-35

Washer, Flat, 0.27b 0.69d .05, Ss, 2-7,
2-11, 2-95, 2-97

Washer, Flat, 0.31 Ss, 3-17

Washer, Flat, 0.31 Std, 2-73, 2-75, 3-17,
3-19, 3-23

Washer, Flat, 0.31, Sae, 2-105, 3-

Washer, Flat, 0.31, Std, 2-23, 2-
2-29, 2-31, 2-4 47, 2-
2-53, 2-57, 2-65, 2-89, 2-
2-111

Washer, Flat, 0.32b, 0.88d, 0.06, Nyl,
2-95, 2-97

Washer, Flat, 0.38 Ss, 3-21

Washer, Flat, 0.38 Std, 2-145, 3-3, 3-13,
3-15, 3-17, 3-19

2-
5, 2- 49, 2-51,
9, 2- 101

Washer, Flat, 0.38, Sae, 2-11, 2-33, 2-35
2-39, 2-43, 2-49, 2-135, 3-15, 3-35
Washer, Flat, 0.38, Std, 2-19, 2-95, 2-97

2-139
Washer, Flat, 0.38b 0.88d .08, Ss, 2-93,
2-95, 2-97, 2-109
Washer, Flat, 0.41b 0.73d .06, Brs, 2-93
Washer, Flat, 0.44b 1.00d .08, Ss, 2-81
Washer, Flat, 0.50 Sae, 2-69, 2-73, 2-75,
2-143, 3-9, 3-13, 3-15, 3-19, 3-21
Washer, Flat, 0.50 Ss, 3-13, 3-23
Washer, Flat, 0.50 Std, 3-9, 3-13, 3-17,
3-21
Washer, Flat, 0.50b 1.00d .06, Neo, 2-95,
2-97

5—-26

Sentinel 9018519(2-2020)



CROSS REFERENCE

Washer, Flat, 0.53b 1.06d .10, Stl, PI, 2-7,
2-23, 2-25, 2-27, 2-33, 2-35, 2-63,
2-65, 2-67, 2-71, 2-113, 3-35

Washer, Flat, 0.53b 2.13d .11, Stl, PI,
2-15, 2-17

Washer, Flat, 0.56b 1.38d .11, Stl, PI,
2-113, 3-35

Washer, Flat, 0.62 Sae, 2-69, 2-73, 2-75,
3-9

Washer, Flat, 0.62, Sae, 2-23, 2-25, 2-27,
2-67, 2-113

Washer, Flat, 0.62, Std, 2-77

Washer, Flat, 0.80b 3.00d .18, 2-5

Washer, Flat, 0.81b 2.00d .15, Ss, 3-55

Washer, Flat, 0.81b 2.25d .25, Stl, Pl
2-23

Washer, Flat, 1.00 Sae, 3-9, 3-21

Washer, Flat, 1.00, Sae, 2-113

Washer, Flat, 1.12 Sae, 3-9

Washer, Flat, 1.12, Sae  Rep.Bynone,
2-113

Washer, Flat, 1.25B 2.75D .06, Stl, PI, 3-3

Washer, Flat, 1.25B, 2.75D .12, Stl, PI,
3-3

Washer, Flat, 1.50b 3.00d .18, 2-5

Washer, Flat, Belleville, .31, 2-9, 2-13,
2-19, 2-63, 2-65, 2-78, 2-89, 2-95,
2-97, 2-105, 2-133, 2-137, 2-149,
2-151, 3-31, 3-53, 3-55, 3-64, 3-65

Washer, Flat, Belleville, .38, 2-55, 2-67

Washer, Flat, Belleville, M10, 2-45, 2-47,
2-59, 2-61, 2-103, 2-113, 2-133,
2-137, 2-139, 3-35

Washer, Flat, Belleville, M12, 2-25, 2-27,
2-67, 2-113, 2-135

Washer, Flat, Belleville, M6, 2-5, 2-9,
2-13, 2-33, 2-35, 2-63, 2-107,
2-109, 2-149, 2-151

Washer, Flat, M08 Fender, 2-145

Washer, Flat, M10, Fender, 2-145

Washer, Flat, M10, Fendr, 2-59, 2-61,
2-77,2-133, 3-35

Washer, Flat, M16 X 17.0d X 30, Hard,
2-135

Washer, Flat, M16, Fender [Din9021], 3-9

Washer, Flat, M16, Fendr, 2-113

Washer, Flat, M8, Fendr, 2-7, 2-9, 2-11,
2-13, 2-29, 2-31, 2-63, 2-77, 2-87,
2-133, 2-149, 2-151, 3-31, 3-53,
3-55

Washer, Flt, 3-67

Washer, Lock, Int-Ext, 0.25, 2-33, 2-35

Washer, Lock, Int-Ext, 0.31, 2-11

Washer, Lock, Int-Ext, 0.38, 2-63, 2-101

Washer, Lock, Int-Ext, 0.50, 2-33, 2-35

Washer, Lock, Int, .38, 3-3

Washer, Lock, Int, #08, 3-43

Washer, Lock, Int, 0.25, 2-33, 2-

Washer, Lock, Int, 0.31, 2-33, 2-

Washer, Lock, Int, 0.38, 2-19, 2-

Washer, Lock, Int, 0.50, 2-63, 2-

Washer, Lock, Int, 08, 2-77

Washer, Lock, Int, 10, 2-33, 2-35, 2-87

,2-35

)

Washer, Rubber, 1.13b, 1.75d, 0.12t, 2-95,
2-97

Washer, Sealing, Ftg, Brakeline [830],
2-15,2-19

Washer, Spcl, U Bolt, .75, 2-15, 2-17

Washer, Thrust, 1.26b 1.97d 0.13, Bnz,
2-23

Washer, Thrust, 14mmb 26mmd 1.45mm,
2-23

Washer,Snubbing, 2-25, 2-27

Wheel Assy, W/ Tire, Pneu [1Ib], 2-15,
2-17

Wheel, Hub 12.0d 5.00w, 6-Bolt [830],
2-15, 2-17

Wheel, Steering, 14.0d 0.81b 36tooth,
2-103

Wheel, Traction, 1-1, 2-69

Window, Slider, E-Cert, Lh, 2-97

Window, Slider, E-Cert, Rh, 2-95

Windshield, Front, E-Cert, Cab, 2-89

Wire, Ground, Windshield, Washer, 2-5

Widmt, Bracket, Hyd Solenoid, 3-33

Widmt, Tray, Accssry, Storage, Inner,
3-31, 3-53, 3-55

Widmt, Tray, Accssry, Storage, Outer,
3-31, 3-53, 3-55

Widt, Bracket, 2-25, 2-27

WIdt, Bracket, Hyd, Tube, Return, 2-45,
2-47

WiIdt, Eng Support, 2-25, 2-27

WiIdt, Hose Clamp, 2-25, 2-27

WIdt, Lh Seat, Cab, 3-64

Wrap, Conveyor, Upper, 1-1, 2-65

Wrench, Hydrant, 3-53, 3-55

Sentinel 9018519 (2-2020)




CROSS REFERENCE

Sentinel 9018519(2-2020)



	Sentinel Parts Manual (S/N 011000-        )
	GENERAL RECOMMENDED MAINTENANCE
	Fig. 1 − Recommended General Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement
	Fig. 2 - Main Frame Group
	Fig. 3 - Right Hand Main Brush Door and Step Group
	Fig. 4 - Right Hand Main Brush Skid Group
	Fig. 5 - Left Hand Main Brush Door and Wrap Group
	Fig. 6 - Left Hand Main Brush Skid Group
	Fig. 7 - Rear Axle Group
	Fig. 8 - Front Axle and Transmission Group
	Fig. 9 - Front Brakes and Lines Group
	Fig. 10 - Main Brush Group
	Fig. 11 - Main Brush Lift Group
	Fig. 12 - Engine and Mount Group, 3A
	Fig. 13 - Engine and Mount Group, 4F
	Fig. 14 - Engine Oil Filter Group, 3A
	Fig. 15 - Engine Oil Filter Group, 4F
	Fig. 16 - Engine Electrical Group, 3A
	Fig. 17 - Engine Electrical Group, 4F
	Fig. 18 - Engine Standard Air Cleaner Group, 3A
	Fig. 19 - Engine Heavy Duty Air Cleaner Group, 3A
	Fig. 20 - Engine Standard Air Cleaner Group, 4F
	Fig. 21 - Engine Heavy Duty Air Cleaner Group, 4F
	Fig. 22 - Engine Radiator and Hydraulic Cooler Group, 3A
	Fig. 23 - Engine Radiator and Hydraulic Cooler Group, 4F
	Fig. 24 - Engine Radiator Hose Group, 3A
	Fig. 25 - Engine Radiator Hose Group, 4F
	Fig. 26 - Engine Muffler Group, 3A
	Fig. 27 - Engine SCR Muffler Group, 4F
	Fig. 28 - Engine Diesel Exhaust Fluid Group, 4F
	Fig. 29 - Engine Fuel Tank Group, 3A
	Fig. 30 - Engine Fuel Tank Group, 4F
	Fig. 31 - Engine Battery Group
	Fig. 32 - Conveyor and Covers Group
	Fig. 33 - Conveyor Drive Group
	Fig. 34 - Conveyor Idler Group
	Fig. 35 - Conveyor Tension Group
	Fig. 36 - Conveyor Lift Group, Right
	Fig. 37 - Conveyor Lift Group, Left
	Fig. 38 - Hopper Group
	Fig. 39 - Hopper Filter Bags Group
	Fig. 40 - Hopper Tilt Cylinders Group
	Fig. 41 - Hopper Support Cylinder Group
	Fig. 42 - Hopper Vacuum Fan and Rear Camera Group
	Fig. 43 - Cab Group, Front
	Fig. 44 - Cab Group, Rear
	Fig. 45 - Cab Frame and Door Mount Group
	Fig. 46 - Cab Door Group, Right
	Fig. 47 - Cab Door Group, Left
	Fig. 48 - Cab Upper and Front Console Group
	Fig. 49 - Cab Center Console Group
	Fig. 50 - Steering Wheel Group
	Fig. 51 - Cab Seat Group
	Fig. 52 - Cab Lights, Camera, Visor, and Pedal Group
	Fig. 53 - Cab Heater Group
	Fig. 54 - Cab Air Conditioning Group
	Fig. 55 - Side Brush Group, Right Hand
	Fig. 56 - Hydraulic Schematic
	Fig. 57 - Hydraulic Hose Group, Low Dump
	Fig. 58 - Hydraulic Hose Group, Steering and Brake
	Fig. 59 - Hydraulic Hose Group, Conveyor and Main Brush
	Fig. 60 - Hydraulic Hose Group, Reservoir
	Fig. 61 - Hydraulic Hose Group, Steer, Brakes, Side Brush
	Fig. 62 - Hydraulic Hose Group, Propel
	Fig. 63 - Hydraulic Reservoir Group
	Fig. 64 - Hydraulic Pumps Group
	Fig. 65 - Hydraulic Main Brush/Conveyor Lift Valve Group
	Fig. 66 - Hydraulic Hopper Control Valve Group
	Fig. 67 - Hydraulic Side Brush Valve Group
	Fig. 68 - Hydraulic Manifold and Priority Valve Group
	Fig. 69 - Water Tank Group
	Fig. 70 - Wet Dust Control Skirt Group
	Fig. 71 - Dry Dust Control Group
	Fig. 72 - Dry Dust Control Group, Left Side Brush
	Fig. 73 - Electrical Schematic
	Fig. 74 - Electrical Schematic, 3A Engine Harness
	Fig. 75 - Electrical Schematic, F4 Engine Harness
	Fig. 76 - Wire Harnesses Group
	Fig. 77 - Labels Group

	OPTIONS
	Fig. 1 - High Dump Hopper Lift Group
	Fig. 2 - High Dump Hopper Lift Cylinders Group
	Fig. 3 - High Dump Hopper Hydraulic Hose Group
	Fig. 4 - Left Side Brush Group
	Fig. 5 - Left Side Brush Hydraulic Hose Group
	Fig. 6 - Vario Brush Dolly Group
	Fig. 7 - Vario Brush Hydraulic Control Group
	Fig. 8 - Vario Brush Pivot Group
	Fig. 9 - Vario Brush Lift Group
	Fig. 10 - Vario Brush Motor Group
	Fig. 11 - Vario Brush Cab Controls and Water Supply Group
	Fig. 12 - Vario Brush Hydraulic Hose Group
	Fig. 13 - Vario Brush Harnesses Group
	Fig. 14 - High Pressure Sprayer Wand Group
	Fig. 15 - High Pressure Sprayer Hydraulic Group
	Fig. 16 - Cab Jack Kit
	Fig. 17 - Left Hand Operator Group
	Fig. 18 - Hydraulic Hose Group, Left Hand Steering
	Fig. 19 - Vacuum Wand Group
	Fig. 20 - Vacuum Wand Door Group
	Fig. 21 - Vacuum Wand Extension Group
	Fig. 22 - Hopper Cleanout Tool Kit
	Fig. 23 - Foam Filled Tire Group
	Fig. 24 - Protectoseal Fuel Cap Group
	Fig. 25 - Rear Rubber Bumper Kit
	Fig. 26 - Fire Extinguisher Group
	Fig. 27 - Filter Bag Lift Kit
	Fig. 28 - Hydrant Hose Wash Down Group
	Fig. 29 - Hydrant Hose Group
	Fig. 30 - Engine Access Step Kit
	Fig. 31 - Light Kit, Night
	Fig. 32 - Light Kit, Strobe
	Fig. 33 - Light Kit, Arrow Stick, Without Strobe Light
	Fig. 34 - Light Kit, Arrow Stick, With Strobe Light
	Fig. 35 - Passenger Seat Kit
	Fig. 36 - Passenger Suspension Seat Kit
	Fig. 37 - Radio Kit
	Fig. 38 - Auto-Lube System Group
	Fig. 39 - Auto-Lube Pump Kit
	Fig. 40 - Side Brush Spring Kit
	Fig. 41 - Storage Kit
	Fig. 42 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Hydraulic Piston Pump Breakdown, 1066392
	Fig. 2 - Hydraulic Piston Motor Breakdown, 762136
	Fig. 3 - Hydraulic Motor Breakdown, 762035
	Fig. 4 - Axle And Spindle Breakdown, Front
	Fig. 5 - Axle Wheel Hub and Brake Breakdown, Front
	Fig. 6 - Axle Differential Breakdown, Front
	Fig. 7 - Axle Input Breakdown, Front
	Fig. 8 - Axle CV Joint Breakdown, Front
	Fig. 9 - Axle And Spindle Breakdown, Rear
	Fig. 10 - Axle Wheel Hub and Brake Breakdown, Rear
	Fig. 11 - Hydraulic Steering Valve Breakdown, 771014
	Fig. 12 - Hydraulic Solenoid Valve, 1237097
	Fig. 13 - Hydraulic Solenoid Valve, 1237098
	Fig. 14 - Hydraulic Solenoid Valve, 1237099
	Fig. 15 - Hydraulic Solenoid Valve, 1237096
	Fig. 16 - Hydraulic Solenoid Valve, 1239746
	Fig. 17 - Hydraulic Solenoid Valve, 1237089

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



